JOHN DEERE

Parts Catalog

40 SERIES TRACTOR

PC862



Tractors -~ 40 Series 5-1

40 Tricycle - Designation (T)

40 Hi-Crop - Designation (H) o 40 Special - Designation (V)

PC~862~(6-63) Litho in U, S, A.



5-2 Tractors -- 40 Series

40 Utility - Designation (U)

AN EXPLANATION OF SERIAL NUMBER LISTING

Each model of the 40 Series has its own individual serial number range, that is,
the model 40C, 40H, 40S, 40T, 40U, 40V, and 40W each beginning with serial
number 60001, In cases where serial numbers are shown and are applicable to
more than one model of the 40 Series, a serial number for each model affected
will be listed cohsecutively in the serial number column with the model desig-
nation shown in the description column.

As an example:

AM 586 T ( -60121) Seal, oil (C)
AM 586 T ( -60080) Seal, oil (H)
AM 586 T ( -62119) Seal, oil (S)
AM 586 T ( -75190) Seal, 0il (T)
AM 586 T ( -65743) Seal, oil (U)
AM 586 T ( -68217) Seal, oil (V)
AM 586 T ( -70146) Seal, oil (W)

Serial number information given on any page is applicable only to parts listed and
illustrated on that page.

When the parentheses include only the dash ................. ( - )
the part is used on all machines except in the de-
description column,

When a serial number appears before the dash v..oovevenn.... (00000~ )
the part was introduced beginning with that serial number
and is still being used.

When a serial number appears after the dash ..... ceeseeesans ( -00000)
the part was used up to and including that serial number
but was not used after that serial number,

When serial numbers appear both before and after the dash .... (00000-00000)
the part was used beginning with the first serial number but
was not used after the second serial number.

EXPLANATION OF SUBSTITUTION INFORMATION

Part substitution information given on any page is applicable only to parts
listed and illustrated on that page.

PACKAGED PARTS

For added protection and ease of handling between the factory, branch
houses, parts depots, and most dealers, some parts which appear in this
catalog, such as gaskets, are packed in packages which contain more than
one of the part, Dealers may order either the packages or the individual
parts from the branch houses. However, when possible the package or
multiples of the package should be specified.

PC~-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 5-3
SECTIONAL INDEX
Section 10-Engine Section 60-Hydraulic System
Section 15-Engine Accessories Section 65-Drawbar and Crossbar
Section 20-Cooling System Section 70-Front Wheels and Axles
Section 25-Fuel System Section 75-Rear Wheels and Weights
Section 30-Center Frame Section 80-Brakes
Section 35-Transmission Section 85-Sheet Metal
Section 40-Steering Clutch Assembly Section 90-3-Point Hitch
Section 45-Final Drive Section 95-Track Assembly
Section 50-Instrument Panel and Steering Section 100-Electrical System
Section 55-Front End Support and Grille and Light Section 105-Gasket Sets, Decalcomanias, Operator
Guard Manuals, and Loctite Sealant
Section 110-Numerical Index
ALPHABETICAL INDEX
A Page Page
Adjustable front axle (H) ,................. 70- 4 Choke controls . veevveveaceosoecsococsssses 15=-5
Adjustable front axle (S) ..........o.viiin 70- 6 Cigarette lighter attachment .............. 100- 8
Adjustable front axle (T) ............... 70-8, 10 Cleaner, @il vouvevvevsnvosvansonsiasasass 15-2
Adjustable front axle (U) ............. e 70-12 Clutch housing, steering (C) vovevveevoss... 40- 2
Adjustable front axle (V) .................. 70-14 Clutch pedal (C) ¢vvsveverereeeereoneannas 30- 4
Adjustable front axle (W) .............00...  70-16 Clutch pedal (H, S, T, U, V, W) .......... 30-5
Afrcleaner .......coivivniniiiiiiinian, 15- 2 Clutch, steering (C) ¢vveveevevereocuseness 35- 8
All-fuel attachment .............. R .. 25-6 Condenser, distributor +......00vvve0s.....  100-10
Ammeter .. ooieiiieiiiiiiiiieiiiieii,. 100~ 8 Connecting 10d .. .o vv e vrrrrerennansian 10- 6
Anchor yoke assembly....... 35-11, 12, 13, 14, 15 Controls, choke and starter ...o.v0evsevess  15- 5
Arm, rocker ... . o eioiiiiiiiiiiiieiee. 10-6 Control valve assembly (C) ¢v.vvvvvosssess. 60-20
Axle, front, adjustable (H) ................ 70-4 Control valve assembly (H, S, T, U, W).... 60-22
Axle, front, adjustable () ................ 70-6 Control valve linkage (H, S, T, U, W)..... 60-26
Axle, front, adjustable (T)...... cvesos. 70-8, 10 Coupling, breakaway (C) v.vevevvsvoooesscs 60-24
Axle, front, adjustable (U) ........0000une. 70-12 Coupling, breakaway (H, S, T, Uy W)...... 60-25
Axle, front, adjustable (V) ................ 70-14 Cover, front, touch-o-matic (H, T, V, W).. 60-10
Axle, front, adjustable (W) ................ 70-16 COVEry BCAT 4 vvvvvsavanrrarorassssnnsns 10-2, 6
Cover, rear, transmission (C, H, S, T,
B U, Vieevereranaeannarnans 35-10, 11, 12, 13, 14
Back, seat......o0iuveioniiiiiiiias. 85-5,6,7 Cover, rear (W) s.ovveveovorooosoraosasess 35-15
Battery boX covvievevineinainivaissncess, 85-4 Cover, top, transmission +....cvevevrvvaees 35- 9
Bearing cap, main ....ioviiiiiiiiieiiion.. 102 Crank assembly, starting ........co00000.0. 551
Bearing, main, front................... 10-2, 6 Crankshaft .o.vuevsurverornvesnoaseasnseas 10-6
Bearing, main, rear......coo0i0iiiiona 10-2, 6 Crossbar (C) evevveiessesecsvrsvsnnosiones 65-2
Belt, EeNerator . v.oceeecovorevrosovrocasns 20- 1 Current-voltage regulator .......000000.... 100- 9
Belt, PUIley «cuvonvaserencersersioseonses 35216 CushiOn, St .e..eessessesesssesnees 855, 6, 7
Blade, fan ....evveiiiiniiiioiiionieais. 20-1 Cylinderblock .....o0vvvvevvennsrasnane. 10- 2
Block, cylinder ........vvivvviinenen., 10-2 Cylinderhead ......cc0vvveivenvonninenss 10- 6
Bottom guard (C) evveevsvvvenvinsenacanss S55- 8 Cylinder, remote control (C) ..........  60-28, 30
Box, battery ....uo0vviiiniiiieiiiiiaise.. 854 Cylinder, remote control (H, S, T, U, W).. 60-30
BOX, tOOl v evvuvuvnosonainenanaassconsnns 85- 4
Bracket, drafthnk(H).................... 90- 4 D
Bracket, front, fueltank ...........0000000  25-2 Decalcomanias «oveveeerereesccseereneeas 105-5
Bracket, front, starting tank, all-fuel . 20-2, 25- 6 Differential assembly (H, S, U, V, W) ...... 35-6
Brackets, implement (H, S, T, U, V, Wy... 30-1 Differential assembly (T) ...vovvvecevascess 35-7
Bracket, sway brace (S, V) ... .0vvinniin. 35-2 DAStIbULOr v vvvvvvvvococsvsssassscassss 100-10
Brake assembly (H, S, U, V, W) ........... 80-2 Draft ink (H) c.oovveveecrreciosecconaesss 90- 4
Brake assembly (T) ..ovvvvveevecvesnesos. 80-4 Drawbar assembly, front (C) .....c0v00000.. 55- 8
Brake linkage (C) cvovvvvevencrerenenneass 40- 4 Drawbar (C) cvveevveecsarsseecossssososss 65-2
Brake pedal (C) vovevevvarrisnrncvanaranes 30-4 Drawbar (H) ccvveevvevroerveoosoosancesss 65-3
Breakaway coupling (C) sevvvvvvevroorasass 60-24 Drawbar (S) covesscesceccrocsonessensess. 65- 4
Breakaway coupling (H, S, T, U, W)....... 60-25 Drawbar (T) eeeveecoosroereesasecssacees 65-5
Bumper (C) sovceecnroovsrcscoasoonanes 55-6, 8 Drawbar (U) veveecveveorasnsrossnoseans 65-6,7
Drawbar (V) ccveeesecassorocrosrosssessss 65-8
c Drawbar (W) cvvvecesavevosaasoencorsoaees 65-9
Cables, battery ....c.ov0vvvveviusrevenes. 85- 4
Camshaft s vvvvvnroninionioisninnsnnnns 10- 6 E
Cap, fuel tank .....0evvvvevevsnsensnoa.. 25-2,6 Element, oil filter ......00vvvevevencnanan 10- 8
Cap, main bearing +vvv vvevvereosossasnss 10-2 Engine overhaul gasket set ......oc0000v000s 105- 2
Cap, radiator «...ovvveovvrvniraresesnanss. 20- 2 Engine tune-up gasket set ........ 000000000 105~ 2
Cap, weather ......ovvvvvvoveivurasesenes 15-3 Exhaust manifold ...v00vesvecvosverersoees 15- 2
Carburetor ....oovvvvvviverivereiesrnnees 25- 4 Exhaust PiPe ¢ vevvesvorvrrocroosoonasns 15-3, 4
Carburemgasketseto-o'-cooo-oo-o 25'4, 105‘2 Exhaust, rear(S, U, W)-oo»..o...c.-ca-... 15"4'
Carburetor Kit . ...ovevvvvarinienianieanes 25- 4
Carburetorrod .....00v0v0vevsovsesenssnes 15-5 F
Case, transmission +..sv0vevevvevsosvensss 35- 2 Fan assembly socievevvsvonroeoseocsnoenes 20-1
Center frame ....ovvvvvvsvvsioriavneress 30-1 Fandrive pulley .....0ovvvvinvioconnsssss  55-1

PC-862-(6-63) Litho in U,S. A,



Tractors

-- 40 Series

ALPHABETICAL
Page
85- 8
85- 9
85-10
85-11
85-12
85-13
85-10
10- 8
45-2, 4
105~ 3
45- 6
45-8, 10
45-12
95-10
30- 2
85- 8
85- 9
85- 9
85-10

Fender assembly (C) s.ovvvvvivinveecnnannnn
Fender assembly (S) covvvvvivennnnncanases
Fender assembly (T) sovovveveeansvoneroses
Fender assembly (U) s.vovevuvnernnevenenns
Fender assembly (V) s..cv0vvvveninienenne.
Fender assembly (W) .....vvvveverrnnnnnnn.
Fender attachment (T) ..v.vvvvvvnenrnenn.
Filter, oil ...vutvvinnenieonesvaconcaannas
Final drive (C) voveveverenenenrnnononss

Final drive gasket set .. ...ovvuvvneecvnnnne
Finaldrive (H) v.vevevvvvinonenenonannnans
Final drive (S, U, V, W) ....cvvvvernns

Finaldrive (T) covvvvvernerurernncenoennn
S-roller track frame (C) s...vvvivveernnnn,
Flywheel ...vvvierivinriuininnoninnannnns
Footrests (C) eveevvecnsvrencarioennenannnns
Footrests (H) eovveveevverisresnennanncnaas
Footrests (S) cevevevvevonrsrrenosoronnnens
Footrests (T) veveeverensreaoeososnennnnnss
4-roller track frame (C) s 0vvvuvnvvnnenne. 95- 8
Frame assembly, side (C) .......00000000e.  95- 3
Frame assembly, track(C) ........... 95-2, 8, 10
Frame, center v..oovvuerviiernssnacsnnsas 30- 1
Front end suppart (C) «.ovvveveevraseanainn 55- 6
Front end support (H, V, W) .........00v0.. 55-3
Front end support (S, 55-2, 3
Front end support (T) suevervveernenanennas 55- 4
Front lights ......00vvvevivniesnorenenans. 100- 2
Front main bearing ............00000000.  10-2, 6
Front tire attachment, oversize (T) ......... 70- 2
Front weight attachment (U) .....c00v0v0een
Front weight (H, S, T, U, V, W) ..........
Frontwheel .....cvvuiveiiniarnenocnannans
Front wheel, single ..........0c0000iu0enas
Fueltank ..o.oovinnnnnnnrnnnnnans

G

Gasket S€tS v v ovevrvrecanarnsns
Gauge, oil, bayonet ....... 00000 uiuinanns
Gauge, oil pressure ....vvovevvivirnieenann.
Gear COVEr vuveevvsressnosnanns
Gear, ring (C) vovvvvvvrriornerionncaonnas
Gear, steering (H, T) ..00vvveveovcneens

Gear, steering (S, U) v.ovvvvvevenrnnenns

Gear, steering (V, W) ...vvvvvinvenninnns
Gears, transmission «o.vvvvirveenornsneennn
Generator v ..o versvesrtrariotoesorconns
GOVEIMOT 4 vavvsrnnervuivenansecaasannnns
Governor 10d .. vvvv it iiie i aaeies
Grille (C) cvvevienrnrerieinnensrnnennnnns
Grille guard (C) ...ovvivivinenninnniaranss
Grille guard (U) covveevirvrnenrvernnranans
Grille H, T, V, W) ...eoviinninnnnnn.
Grille (S, U) vevvinvenrerniranenennnnns

Guard, grille, light, bottom (C) ...........
Guard, grille (U) v.covvevneonne..
Guard, light (U) .........o0vviivinennn..
Guard, powershaft (C, H, U, W) ...........

H

Harness, wiring, front lights.......
Harness, wiring, rear light ...
Head, cylinder ..............cvivivnene.,
Heatindicator ....ovvvvvvuievvninnneennnns
Hitch, 3-point (H, S, T, U, V, W) ........
Hood (H, T, V, W) se.vuiviiiininnnnnn.
Hood (S; U) veveeiviverieioreoosnsanas

Hour meter attachment ,.....
Housing, final drive (C) ...........
Housing, final drive (H) ..............
Housing, final drive (S, U, V, W) .......
Housing, final drive (T) ..........
Housing, rockshaft (H, T, V, W) ...........
Housing, rockshaft (S) ..ovvvvvnrevononrnns

25- 2

ceccoee

25-4, 105-2, 3,
10-
10-

10-2,
35-

50-5,

50-4,
50-
35-

100-12
15- 6
15- 5
85- 2
55- 8
55-10
85- 3

85-2, 3
55- 8
55-10
55-10
35-18

ves e

B NN 00O o N

eres e e

veeere.. 100-
100-4, 5,
10-
100-
90-
85-
85-
85-2,
100-
45-2,
45- 6
45-8, 10
. 45-12
60-18
60-16

et e0 e

D R R

BLwWwwWwNNooOON

coe e

INDEX -- Continued
Page
60-17
20- 1
60-1, 2
105- 4
60- 4

Housing, rockshaft (U) .....cvvvveveverenss
Hub, fan ...cvevvvvrneneinennrnenscncanen
Hydraulic pump .cvevevvvvevvnsnsnnons

Hydraulic system gasket sets .......0000000.
Hydraulic system oil lines (C)

I
Idler assembly, S-roller (C) vovevvevecsanee
Idler assembly, 4-roller (C) ....vvvvevennns
Idler, upper, S5-roller (C) .ovvvvvvsvsvanse
Implement brackets (H, S, T, U, V, W) ....
Indicator, heat ...............
Instrument panel .......v0vivvaienarinonas

K
Kit, carburetor .......00vvvvivreraniennen

L

sessces s e

95- 6
95- 4
95- 1
30- 1
100- 8
50- 2

R R N

25- 4

15- 5
100- 3
55- 8
55-10
100-3, 4
100-3, 5
100-3, 6
100- 2
100- 7
25-2, 6
60-26
40- 4
105- 6

Lever, control ...........
Light assembly, rear .....covieeveroencans
Light guard (C) .vovvvvecevevocveoencnonns
Light guard (U) sovvveveererrorrerenoeones
Light, rear (C) covevesvrrovracsooneoes
Light, rear (H, T, V, W) ........c..0n.
Light, rear (S, U) vovvvevrerencnsenceas
Lights, front ...cvevevievevororererenecnss
Light, warning (H, S, T, U, V, W) ........
Lines, fuel s.cvevevsveseresoransonsoas
Linkage, control valve (H, S, T, U, W)....
Linkage, steering and brake (C) .v.vvvvevsne
Loctite Sealant .....c0vvvvieeraensesenns

M
Main bearing, front ...vvvvivierinrenans
Main bearing, rear socvvevivoeocererons
Manifold, exhaust ..oovvvveveroiorerenann.
Manifold, water .....co0vvevrusiencccnnes
Manuals, operator's ....ccc0evevsvevcecss. 105
Meter, hour ..ovevvvvevvvevoersereceseass 100-
Motor, starting ....cv00v0vvvenveses... 100-14, 16
Muffler sovevenierivsvnrnrionionens 15- 3

o
Ofl filter . .ovvvvvrnvivnnenivnons
O1il lines, hydraulic system (C) c.0vvveuenans
Oil lines, remote control (H, W) ........
Ofil lines, remote control (S, U) ............
Ofil lines, remote control (T) ...ovvvveusnnn
Oil lines, touch-o-matic (H, S, T, U, V, W)
Oilpwessuregauge.................
Ofl pump, engine .........
Ofl reservoir assembly (C) v .covvvevnnrenss
Operator's manuals .....ovivuvvonranenrans

s 00 s e0 000000000

10-2,
10-2,
15-
20-

WOANNDOOD

DRI

10- 8
60- 4
60- 5
60- 6
7
2
8

s e e a0 e

o

60-
60-
10-

R R

P
Pan, s0d (C) covvvverrerrcacvansas
Panel, instrument ...oveeverorroriaranions
Pedal, brake (C) svvvevevrvvocronsnncnnnns
Pedal, brake (T) socvvverceresrsoconcnnonn
Pedal, clutch (C) .. ovevuvivnrnnrvnneanas
Pedals, brake (H, S, U, V, W) .....c00v0re
Pedals, clutch (H, S, T, U, V, W) ......... 30-
Pipe, exhaust ...ovovvvvivrercronrioenss 15-3,
Pipe, tail (S, U, W) .. ..ovevevvennroene.. 15-
Piston s evveevovoeconan 10-
Piston Ming eevvvvsvevrvvnornenssennennns 10-
Plate, Pressure «v.cooeeevervoronoscrnse 30-2,
Plug, spark ...... 0000 100-10
Point set, distributor ......... vessesessess 100-10
Power adjusted rear wheels (S, U) ....
Powershaft attachment (C, H, U, W) ...
Power take-off shift lever assembly .........
Pressure plate .....0v00u..
Propeller shaft ...........
Pulley, belt....

55- 6
50- 2
30- 4
80- 4
30- 4
80- 2
5
4
4
6
6
8

ceeees e

40 s e st a0 000000

teee e s s es s 000000000

e coee

35-18
35-17
30-2, 8
30- 2
35-16

e

R

PC-862~(6-63) Litho in U,S, A,



Tractors -- 40 Series 5-5
ALPHABETICAL INDEX -- Continued B
Page Page
Pulley, fan ...covevvevsvvnransoconnneecas 20-1 Steering gear support (H, S, U, V, W) ...... 55-3
Pulley, fandrive .....v0vevvneanovrveneess 551 Steering gear (V, W) c.vvvvvivneveecosonas 50- 7
Pump, hydraulic ...oevvinvvvrnnrnennnn 60-1, 2 Steering linkage (C) «vvcevesecvsvarccesess 40- 4
Pump, oil, engine ....c.covvivecncevenane 10- 9 Steering shaft ........000000v0evsvenseeces 50-2
Steering wheel ........cc0vvvivvevensseses 50-2
Q Strainer, fuel .........0vveviiuinnnenene. 25-2
Quadrant assembly (H, S, T, U, V, W) 60-8, 9, 10 Support, front end (C) vevvvscocvserovcenes 55- 6
Support, front end (H, V, W) ......000000ae 55- 3
Radi R R Support, front end (S, U) v.veeverrveanss 55-2, 3
8dIatOr ¢ ovvvrvrsorrrionrerorossncrncons 0- 2 Support, frontend (T) ...0v0veveveceseesss 55- 4
Radiator shutter assembly ,.....ov00000000e. 20~ 3 Sugport: steering g(eaz'(H, S, U, Vv, W)..... 55-3
Rear cover (W) tvvveicreecoossncecccnnnns 35-15 Sway chain front anchor attachment (U) ..... 65- 6
gearf.x};lamt(s’b?’ w)"""""""""' 1ég-g switcllOIOCICOO00‘00'.!0'-0!00‘4!0000‘0.. 100-8
ear light assembly ............c.000000u0n -
Rear light (C) vevvevvvenennsanennsneaa., 100-3, 4 _ T
Rear light (H, T, V, W) s.0ovverecenens 100-3, 5 Tank, fuel ......cc0vvvivninneccceseaaas 25-2
Rear light (S, U) soovvvevvvueruusaeanas  100-3, 6  Tank, starting - all-fuel .o.vvvvvnnnnnnness  25- 6
Rear main bearing ...c.00vviviainninnn. 10-2, 6 3-point hitch (H, S, T, U, V, W) ,......... 90-2
Rear wheel (H) 7522 Tool bo PPOUUREOR 85- 4
R R R PR TR - 00l DOX ssvevvuvavsnsroreseasanssonanase -
Rear wheel spacer attachment (S, U) ....... 75- 3 Touch-o-matic cylinder and valve housing
Rearwheel (S, U) ..vivvvvioereronnneneans 75-3 H. T, V., W 60-14
Roar wheel & U 75- 3 'r(uéh’ 't')"i"h'""éml'”}l""m"
B T - ouch-o-matic cylinder and valve housin
Rear wheel welght Stachment (H) oo resnes  75= 2 (Ss U} vrssesnsrersnsomnesiernre . 60-12
Rear wheel weight attachment (S, U)....... 75- 3 Touch-o-matic front cover (H, T, V, W) ... 60-10
Regulator, current-voltage .......00000.... 100- 9 Touch-o-matic oil lines (H, S, T, U, V, W)  60- 2
Remote control cylinder (C) ............ 60-28, 30 Touch-o-matic quadrant assembly
Remote control cylinder (H, S, T, U, W) ... 60-30 H,S, T, U, V, W).oevvveoouoaas  60-8, 9, 10
Remote control oil lines(H, W) ............ 60-5 Touch-o-matic rockshaft (H, T, V, W) ..... 60-18
Remote control oil lines (S, U) ............ 60- 6  Touch-o-matic rockshaft(S) ......csevsees. 60-16
Remote control oil lines (T) ......00v0euve. 60- 7 Toucheo-matic rockshaft (U) cvuseevevees.. 60-17
Reservoir assembly, 0il (C) v.vvvvevvvenees. 60-27 TrCK o vveevcvvoooacooeascoosnsoncaes 95-12, 14
%ﬁgge‘ar(q............................ 35- 8 Track roller and frame assembly (C) .. 95-2, 8, 10
g, Piston ... .e.iiiniiiiiioeiioaisss 10- 6 Trgck roller and idler assembly, S-roller (C) . 95- 6
Rockerarms .......cocovivivevnoconaneeas 10-6 Track roller and idler assembly, 4-roller (C) . 95- 4
Rock guards (C) cccvveeceesvssnosseancs 95-8, 10 Track shOE v.veveveeierrocoeansecnnss. 95-12, 14
Rod, carburetor .v.cvoovevovenvevsvsnenacas 15-5 1ssi e vereveresssesvesesasa. 35.2
Rod, gov:mor........................... 15-'5 Transmission gears and shafts ......0000.... 35- 4
%od, push..........o0iiieiiiiiiiiises. 10-6 Transmission rear cover (C, H, S, T,
od, starter ..co.vvvevevirerosososnsneosss 15-5 TU’V){_‘.”;I;‘R‘.“.;;{_‘ 35-10, 11, 12, 133,5’ 13,
ransmission shifting parts ....ccv0eveuenans -
Seat assembly (C) s 85 5 Transmission top cover .....cveu0v0veeaveee 35=-9
Seat assembly (H, T, V, W) .. © 85- 7 u
Seat assembly (S, U) covvvrvrevororeceonon 85- 6 : -
Seatattachment’(C).........,............ 85. 5 Upper spindle (T) ccvvevensroscroscscacsns 55- 4
Shaft, pinion, output.............. 35-4,6,7, 8 v
Shaft, propeller .......000vvuuuns veevessess 30-2 Valve i0- 6
Shaft, steering .....cvo0vuvvevrvasssvooaoss 50- 2 Valveassembly(;ontrol(C) 60-20
g{:ﬂ:{ transmsiésiftzn iy H oW gg_lé Valve assembly: control (H, S,T,U,W). 60-22
Shifting parts, tansmission ...+ 1! 33.'  Valve housing, touch-o-matic (H, T, V, W) 8013
Shift lever assembly, power take-off ........ 35-17 Valve housing, touch-o-matic (S, U) ....... 60-1
Shoe, rack s ovvvvvenveriovnoronineea. 95-12, 14 w
Shroud, radiator ......oceevvvvaavones 20- 2 . . ;
Shutter’assemblv, radiator s..eevvvoevenaes  20- 3 yva:nmghg.lg;lg{, S, T, Uy Vy Wyaueuannnn 1(2)8-g
Side frame assembly (C) +uvveuninueneane. 9523 BB R et (U T St
Side WeIght (T) 4o ovvvorseosrnassnasenrss  55= 7  WEIBHE attachment, font (U) roonevreoeeee 23-10
Single front wheel attachment ............. 70- 3 weight, 'dn'(I‘! » LUV, Wyewweaeaen 55 7
Socket, auxiliary light ............... 100-4, 5, 6 elght, side (T) ¢cvvsoenneerieniecnennees -
SOA PAR (C) o venarnnnnnnnrrrrsrnns . 55- 6 Weight, wheel, rear (H) ..cv0vevvviosensacs 75- 2
SPArk PIUE » o vvvvvvrrvrns cerree 100-10 Weight, wheel, rear (S, U) .c.vvvcecesecess 75- 3
Spindle, upper (T) vvvuvunrvuvsvsveerenre.  55- 4  Weight, wheel, rear (T, V, W) .ooeevnnnen. 75- 5
Spindle, wheel, front, dual (T} ............ 70- 2 Wheel, front 70- 2
Wheel, front, single ..ocvcvovveveccereeses 70- 3
Starter controls ¢ ovvereriiisocrsronceoaaa 15- 5 ’ H
Starter rod ... ovesesosscrcnecaaiaconceoas 15- 5 Wheel, rear (H) coovveeeereenoeiseineeoens 75- 2
Starting crank assembly ...... 0000000000, 55- 1 Wheels, rear, power adjusted (S, U) ........ 75-4
smingmotor..‘.““..H”‘......‘o 100_14’ 16 Wheel, rea.r(S, U)4-....,:.--..;.-.-..... 75- 3
Starting motor, replacement ............... 100-16 Wheel, rear (T, V, W) ....o.ocoeeennneees 75-5
Starting tank - @l1-Uel o .0 vonsornosssss 25. 6 Wheel, spindle, front, dual (T) s.eevvenvess 70- 2
Steering clutch (C) cvvvvvevvevvaseseesssss 35- 8 Wheel, Steering .ouoouveviivniocniinioiaes 50- 2
Steering clutch housing (C) «v.vvvvvveess... 40- 2 Wheelweight, rear (H) ..oooveeiiininnnn. 75-2
Steering gear (H, T) ¢vvvvrvvreceernncos 50-5, 7  Wheel weight, rear (S, U).......0.o000ve. 75-3
Steering gear (S, U) vuuiervvrevrrenenns 50-4, 7 - Wheel weight, rear (T, V, W) ....oov0evee 75- 5

PC-862~(6-63) Litho in U, S, A,



10-2 Tractors -- 40 Series

CYLINDER BLOCK ASSEMBLY

26
g 27 T 7966

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 10-3

Y

(Jlnlsml\)»-htis

-
oOwvwooNOo

11
12
13
14
15
16
17
18
19

20
21
22
23

24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40
41
42
43
44

45

Part No.
19H 1831 A
12H 301 A
AM 753T
AM 234T
AT 10904 T
L 4263 T
L 4256 T
AM 232T
L 4266 T
15H 275A
M 111 T
L 4129 T
AM 902T
L 4128 T
12H 304 A
19H 2284 A
M 761 T
M 85T
AM 718T
AM 719T
AM 720T
AM 756T
12H 294 A
19H 1890 A
AM 1788°T
AM 2137 T
12H 303 A
19H 1900 A
T 13213 T
M 1746 T
AM 292T
19H 2127 A
AM 724T
AM 725T
AM 726T
M 98T
15H 566 A
30H 6 A
M 463 T
L 4121 T
19H 1805 A
M 762 T
M 108 T
19H 1820 A
14H 809 A
AM 235T
M 1068 T
M 1067 T
AT 11968 T
T 12752 T
12H 303 A

—~ —~ Lot el e el L L e e R ke e N A U . D Ny

CYLINDER BLOCK ASSEMBLY -- Continued

Serial No.

llllI!IllllIllllllllllllllllllllllllllllllll

N N N N N i N e N S il i S S e N ! s N i S S S T S it e s " e e i P e " e e e e e e e e e

Description

Screw, cap, 1/2" x 2" (2 used)

Washer, lock, 1/2" (6 used)

Line, with nuts and ferrules

Elbow, with nut and ferrule

Block, cylinder (T10966T), with front and rear camshaft bushing, main
bearing caps and cap screws, camshaft rear oil seal, governor rear bush-
ing, oil filler cap and dipstick, filler neck and pipe plugs (sub. for
M64T and AM754T)

Bushing, bayonet gauge

Washer, felt

Gauge, bayonet, with felt washer

" Bushing, governor shaft

Plug, pipe, 1/4" (2 used)

Gasket

Pin, dowel, long

Cover (sub, for AM931T)

Pin, dowel, short (2 used) (packed 3 in a pkg.)

Washer, lock, 3/8" (5 used)

Screw, cap, 3/8" x 7/8" (5 used)

Bushing, camshaft, front (sub. for AM677T)

Gasket (packed 3 in a pkg.)

Bearing, front main, standard (2 halves)

Bearing, front main, .003" undersize (2 halves)

Bearing, front main, .005" undersize (2 halves)

Cap, main bearing (M26T), with shims (2 used)

Washer, lock, 5/8" (4 used)

Screw, cap, 5/8" x 2-3/4" (4 used)

Pan, oil (gasoline)

Pan, oil (all-fuel)

Washer, lock, 5/16" (14 used)

Screw, cap, 5/16" x 3/4" (14 used)

Washer, aluminum (sub. for M1038T)

Plug, drain

Cock, drain (all-fuel)

Screw, cap, 5/16" x 7/8" (3 used) (C)

Bearing, rear main, standard (2 halves)

Bearing, rear main, .003" undersize (2 halves)

Bearing, rear main, .005" undersize (2 halves)

Pipe, oil

Plug, pipe, 1/8", slotted (2 used) (sub. for L756T)

Plug, expansion, 9/16"

Nut, hex., special

Screw, set, 1/2"x 1-1/8"

Screw, cap, 1/2" x 2-1/4" (2 used)

Bushing, camshaft, rear (sub. for AM682T)

Plug, cup

Screw, cap, 1/2" x 3% (2 used)

Nut, hex., 1/2" (2 used)

Connector, with nut and ferrule

Gasket, pump opening (C)

Cover, pump opening (C) (sub. for AM1088T)

Cap, filler and dipstick (used when AT10904T cylinder block has been in-~
stalled) (also order one T12752T) (sub. for AT10301T)

Neck, filler (used when AT10904T cylinder block has been installed)
(also order one AT11968T) (sub. for T10476T)

Washer, lock, 5/16" (3 used) (C)

PC-862-(6-63) Litho in U, S, A,



10-4 Tractors -- 40 Series

CYLINDER HEAD AND VALVE ASSEMBLY

T 7649

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 10-5

CYLINDER HEAD AND VALVE ASSEMBLY -- Continued

Key Part No. Serial No. Description
1 AM 669T ( - ) Cap, breather
2 144 807 A ( - ) Nut, hex., 7/16" (4 used)
3 L 4183 T ( - ) Retainer, seal (2 used)
4 M 282 T ( - ) Seal (2 used) (packed 2 in a pkg.)
5 AM 275T ( - ) Cover (sub, for AM670T)
6 M 230 T ( - ) Gasket (packed 5 in a pkg.)
7 24H 1219 A ( - ) Washer, plain, 7/16" x 1" x . 075" (2 used)
8 M 284 T ( - ) Stud, rear
9 AM 271 T ( - ) _ Bracket (2 used) (sub. for AM683T)
10 M 81T ( - ) Spring
11 M 283 T ( - ) Stud, front
12 AM 272T ( - ) Arm, rocker, intake (2 used) (sub. for AM671T)
13 14H 469 A ( - ) Nut, hex. jam, 7/16" (4 used)
14 M 74 T ( - ) Screw, adjusting, special (4 used)
15 AM 273 T ( - ) Arm, rocker, exhaust (2 used) (sub. for AM672T)
16 M 72T ( - ) Shaft
17 M 76 T ( - ) Spring
18 AM 274T ( - ) Cap (2 used)
19 B 367 R ( - ) Lock (8 used)
20 H 118 RT ( - ) Cap (4 used)
21 M 102 T ( - ) Spring (4 used)
22 M 105 T ( - ) Cup (4 used)
23 M 40T ( - ) Guide, valve (4 used)
24 M 30T ( - ) Rod, push (gasoline and high altitude all-fuel) (4 used)
M 1528T ( - ) Rod, push (all<fuel) (4 used)
25 M 285 T ( - ) Screw, cap, special (7 used) (packed 5 in a pkg.)
26 M 3244 T ( - ) Washer, plain, special (7 used) (packed 4 in a pkg.)
27 AM 1786 T ( - ) Head, 1cylinder (M1768T), with valve guides and expansion plug
(gasoline)
AM 2115T ( ) Head, cylinder (M2340T), with valve guides and expansion plug (all-fuel)
AT 10205 T ( - ) Head, cylinder (M1768T), with valve guides and expansion plug (high
altitude gasoline)
AT 10202 T ( - ) Head, cylinder (M2340T), with valve guides and expansion plug (high
altitude all-fuel)
28 AM 240T ( - ) Gasket (packed 3 in a pkg.)
29 M 100 T ( - ) Valve, intake (2 used) (sub. for AM675T) (packed 2 in a pkg.)
30 M 101 T ( - ) Valve, exhaust (2 used) (sub. for AM676T) (packed 2 in a pkg.)
31 M 3414 T ( - ) Follower, cam (4 used) (sub. for M27T)
32 26H 77 A ( - ) Key, Woodruff, 3/16" x 3/4"
33 M 761 T ( - ) Bushing, camshaft, front (sub. for AM677T)
34 M 13T ( - ) Plate, thrust
35 M 12T ( - ) Washer
36 M 49T ( - ) Gear, camshaft (sub. for AM678T)
37 M 510 T ( - ) Pin, dowel
38 M 511 T ( - ) Screw, cap, special, 1/4" x 3/4" (2 used)
39 M 1845 T ( - ) Coupling
40 M 22T ( - ) Ring, snap (packed 20 in a pkg.)
41 19H 2284 A ( - ) Screw, cap, 3/8" x 7/8" (2 used)
42 M 112 T ( - ) Lock (2 used) (sub. for AM680T) (packed 3 in a pkg.)
43 AM 3631 T ( - ) Camshaft (sub. for M11T, M3908T, and AM681T)
44 M 762 T ( - ) Bushing, camshaft, rear (sub. for AM682T)
45 M 108 T ( - ) Plug
46 M 460 T ( - ) Plug, expansion, 1-1/4"

PC-862-(6-63) Litho in U, S, A,



10-6 Tractors -- 40 Series

CRANKSHAFT, CONNECTING RODS, AND PISTONS

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 10-7

Key

N -

WooNO uid

11
12
13
14
15
16
17
18

19
20

21
22
23
24
25
26
27
28
29

CRANKSHAFT, CONNECTING RODS, AND PISTONS -- Continued

Part No.

> By > >
zzzﬁzvag ZZZZ Ezzzzzgzz

67 T
1625 T
1637 T
1638 T
1837 T
1838 T
1839 T

35T
1782 T

711T
1846 T
2576 T
3012 T

77 A
1900 A
4187 T

17T
4126 T

220 T
18T
19T
724 T
725 T
726 T
1783 T
1784 T
718 T
719 T
720 T
16 T
768 T
902 T
4152 T
4115 T
2653 T
785 A
303 A
1198 T

.~ I A~~~ o~

PN PN N N PN N N PN TN o, EN o FN P o P P P . P~ ™~ ~ e~~~

Serial No.

e - e N N o e N i

N N s it it i S . T iy " e i i el e et i e et " e s

Description
Ring, snap (4 used) (packed 2 in a pkg.)
Rings, piston, 4" standard (set of 8) (1 set used)
Rings, piston, .020" oversize (set of 8) (1 set used)
Rings, piston, ., 040" oversize (set of 8) (1 set used)
Piston, 4" standard (2 used)
Piston, .020" oversize (2 used)
Piston, .040" oversize (2 used)
Pin, piston (packed 2 in a pkg.) (sub. for AM813T)
Rod, connecting (M1691T), with bolts, hex. nuts, and pin bushings
(2 used) '
Bushing (2 used)
Bolt, special (4 used)
Nut, hex., 7/16" (4 used) (packed 5 in a pkg.)
Crankshaft (M3114T), with gear, Woodruff Key, and dowel pin (sub. for
M1692T and AM1779T)
Key, Woodruff, 3/16" x 3/4"
Screw, cap, 5/16" x 3/4" (5 used)
Lock (5 used) (packed 5 in a pkg.)
Pin, dowel
Pin, dowel (2 used)
Seal, oil (sub. for AM727T)
Plate (sub. for AM728T)
Gasket
Bearing, rear main, standard (2 halves)
Bearing, rear main, .003" undersize (2 halves)
Bearing, rear main, .005" undersize (2 halves)
Bearing, connecting rod, standard (2 halves) (2 used)
Bearing, connecting rod, .003" undersize (2 halves) (2 used)
Bearing, front main, standard (2 halves)
Bearing, front main, .003" undersize (2 halves)
Bearing, front main, .005" undersize (2 halves)
Gear (sub. for AM722T)
Thrower, oil
Cover (sub. for AM931T)
Gasket
Plate
Seal, oil
Nut, hex., 5/16" (3 used)
Washer, lock, 5/16" (3 used)
Washer, plain (3 used)

PC-862-(6-63) Litho in U, S, A.



10-8 Tractors -- 40 Series

OIL FILTER ASSEMBLY

S+—-23

G
o/

13 15H 604 A
14 19H 1800 A
15 12H 304 A
16 AM 284T

Plug, pipe, 1/4", sq. hd.

Screw, cap, 3/8" x 1-1/2" (3 used)
Washer, lock, 3/8" (3 used)

Gauge, oil pressure (sub. for AM737T)

- 6)
7 )
T 7652 14 15 13 12
Key Part No, Serial No. Description
1 M 94T ( - ) Nut
2 M 93T ( - ) Gasket
3 AM 236T ( - ) Case, oil filter (sub. for AM738T)
4 M 91T ( - ) Washer (packed 2 in a pkg.)
5 M 9T ( - )  Spring
6 M 293 T ( - ) Plate, upper sealing (sub. for AM735T)
7 AH 1111 RT ( - ) Element, oil filter (pkg. of 4)
8 M 88T ( - ) Plate, lower sealing
9 M 95T ( - ) Stud
10 M 9% T ( - ) Gasket (packed 3 in a pkg.)
11 M 97 T ( - ) Gasket
12 M 59T ( - ) Base (sub. for AM736T)
( - )
( - )
( - )
( - )

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

10-9

49447

Key Part No. Serial No.
1 25H 52 A ( - )
2 M 75T ( - )
3 L  4122T ( - )
4 L 754 T ( - )
5 L 4232 T ( - )
6 L 752 T ( - )
7 L 4233 T ( - )
8 AM 730T ( - )
9 AM 229T ( - )

10 M 73T ( - )

11 M 39T ( - )

12 12H 302 A ( - )

13 19H 1914 A ( - )

14 AM 230T ( - )

15 M 80T ( - )

16 19H 2020 A ( - )

.o AM 228T ( - )

LUBRICATING OIL PUMP

Description
Pin, groov-, 5/32" x 1"
Gear, drive (sub. for AM729T
Plug :
Gasket
Washer (2 used) (packed 3 in a pkg.)
Spring
Piston, pressure regulating
Body (M38T), with idler shaft
Shaft, drive, with gear (sub. for AM731T)
Gear, idler (sub. for AM732T)
Cover (sub, for AM733T)
Washer, lock, 1/4" (4 used)
Screw, cap, 1/4" x 1" (4 used)
Strainer (sub. for AM734T)
Lock, screw
Screw, cap, 5/16" x 1/2"
Qil pump assembly (sub. for AM739T)

PC-862-(6-63) Litho in U, S, A,



15-2

Tractors -- 40 Series

AIR CLEANER

Key Part No. Serial No. Description

1 AM 371 T ( - ) Cap (sub. for AM467T)

2 AM 1795T ( - ) Sub. one AT10206T, one M3058T, one 19H1900A, and one 14H785A

AT 10206 T ( - ) Air cleaner assembly

3 AB 1629 R ( - ) Clamp

4 AM 2088T ( - ) Cup, oil

) 12H 304 A ( - ) Washer, lock, 3/8" (2 used)

6 19H 1926 A ( - ) Screw, cap, 3/8" x 3/4"

7 M 413 T ( - ) Washer, special (2 used)

8 19H 2023 A ( - ) Screw, cap, 3/8" x 3-1/4"

9 14H 812A ( - ) Nut, hex., 3/8"
10 AR 21840R ( - ) Clamp (2 used) (sub. for M2392T, M2393T, AM369T, and AM370T)
11 M 412 T ( - ) Hose

EXHAUST MANIFOLD

Key Part No. Serial No. Description

1 AM 315T ( - ) Baffle, heat

2 1SH 1740 A ( - ) Screw, cap, 7/16" x 1-3/4" (2 used)

3 M 1799 T ( - ) Manifold, gasoline

M 1526 T ( - ) Manifold, all-fuel (sub. for AM1627T)

4 L 853 T ( - ) Washer, special (4 used)

5 19H 2058 A ( - ) Screw, cap, 7/16" x 3-3/4"

6 19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (3 used)

7 M 410T ( - ) Gasket

8 12H 304 A ( - ) Washer, lock, 3/8" (2 used)

9 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (2 used)
10 M 1861 T ( - ) Gasket (sub. for M409T) (packed 3 in a pkg.)

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 15-3

MUFFLER

22—,
3—tc
4*5
T 7666
Key Part No. Serial No. Description
1 AM 364T ( - ) Muffler, vertical, with mounting flange (sub. for AM625T)
2 14H 813 A ( - ) Nut, hex., 7/16" (2 used)
3 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
4 19H 1740 A ( - ) Screw, cap, 7/16" x 1-3/4" (2 used)
5 AT 10610 T ( - ) WEATHER CAP ATTACHMENT
6 AM 2219T ( - ) Muffler, reduced noise level
7 AM 2220T ( - ) Pipe, exhaust
8 AM 2218T ( - ) MUFFLER ATTACHMENT, REDUCED NOISE LEVEL
EXHAUST PIPE ATTACHMENT
T 7667
Key Part No. Serial No. Description
1 AM 2835T ( - ) Pipe, exhaust (M3030T), with stud (sub. for M1195T and AM1213T)
2 M 1202T ( - ) Stud
3 L 852 T ( - ) Nut, special, 7/16" (packed 5 in a pkg.)
4 19H 1740 A ( - ) Screw, cap, 7/16" x 1-3/4" (2 used)
S 12H 293 A ( - ) Washer, lock, 7/16" (3 used)
6 14H 813 A ( - ) Nut, hex., 7/16" (3 used)
7 AM 364T ( - ) Muffler, with mounting flange (sub. for AM625T)
8 12H 303 A ( - ) Washer, lock, 5/16"
9 14H 785A ( - ) Nut, hex., 5/16"
10 19H 1789 A ( - ) Screw, cap, 5/16" x 1-3/8"
11 M 1196 T ( - ) Deflector, exhaust (sub, for AM1214T)
12 19H 2055 A ( - ) Screw, cap, 7/16" x 2-1/4"
13 M 1201 T ( - ) Sleeve
14 19H 1899 A ( - ) Screw, cap, 7/16" x 2"
15 L 853 T ( - ) Washer, special (2 used)
.o AM 2833T ( - ) EXHAUST PIPE ATTACHMENT, LESS MUFFLER (SUB, FOR AM1196T)

Capital letters indicate an attachment. Attachments must be listed on separate order from repair parts.

PC=~862-(6-63) Litho in U, S, A,



15-4 Tractors -- 40 Series

REAR EXHAUST ASSEMBLY
Standard, Utility, and Row-Crop Utility

18——g
T 7970 13——_‘%
Key Part No. Serial No. Description
1 M 1093 T - Screw, No. 10 x 5/8" (3 used)
2 M 1094 T Nut, speed (3 used)
3 M 1519 T Cover (2 used)
4 AM 2922T Pipe, exhaust (M3115T), with stud
5 14H 813 A Nut, hex., 7/16"
6 12H 293 A Washer, lock, 7/16"
7 L 853 T Washer, plain, special (3 used)
8 19H 1899 A Screw, cap, 7/16" x 2"
9 M 1201 T Sleeve
10 M  1202T Stud

11 L 852 T
12 19H 1189 A
13 19H 1849 A
14 14H 785A
15 12H 303 A
16 M 3119T
17 M 3116T
18 144 812 A
19 12H 304 A
20 24H 1303 A
21 3H 1519A

Nut, special (packed 5 in a pkg.)
Screw, cap, 7/16" x 3-1/4"

Screw, cap, 5/16" x 1-1/4" (3 used)
Nut, hex., 5/16" (3 used)

Washer, lock, 5/16" (3 used)
Clamp (2 used)

Tube, exhaust

Nut, hex., 3/8"

Washer, lock, 3/8"

Washer, plain, 13/32" x 11/16" x ., 060"
Bolt, rd. hd., 3/8" x 1"

NN AN TN SN N N N N P o P P P P . P P P~ P~ £~
N e et N s S Nl s Nt i e e e e e i " i e P i P e P

| I R L R R N D I I A D e D R R I N R I R N |

22 M 3118 T Bracket
23 AT 201 T Muffler
24 M  3117T Pipe, tail

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

THROTTLE, CHOKE, AND STARTER CONTROLS

21 L 985 T
22 11H 231 A
23 14H 631 A
24 AL 2096 T
25 M 277 T
26 1iH 233 A
27 1880254

Pin (packed 2 in a pkg.)

Pin, cotter, 1/16" x 1" (2 used)
Nut, hex., No. 10

Joint, ball

Rod, carburetor connecting

Pin, cotter, 3/32" x 1/2" (2 used)
Pin (furnished by J. D. W. T. W)

28 M 1863 T Lever

29 M 1864 T Rod, starter

30 14H 774 A Nut, hex. jam, 3/8"
31 M 302 T Grommet

32 M 2544T
33 AM 1799 T

Knob (sub. for AM346T)
Control, choke

Key Part No. Serial No. Description
1 34H 62 A ( - ) Pin, roll, 5/32" x 1-1/4" (2 used)
2 M 1758 T ( - ) Lever, control (C, S, T, U, V, W)
M 2681 T ( - ) Lever, control (H)
3 M 1860 T ( - ) Disk, friction (2 used) (packed 4 in a pkg.)
4 M 1859 T ( - ) Washer, thrust
5 M 1858 T ( - ) Spring
6 M 1857 T ( - ) Washer, retaining
7 M 1855 T ( - ) Rod, control
8 T 10906 T ( - ) Bracket (sub. for M1061T and AM492T)
9 11H 236 A ( - ) Pin, cotter, 1/8" x 1"
10 19H 2127 A ( - ) Screw, cap, 5/16" x 7/8" (2 used)
11 12H 303 A ( - ) Washer, lock, 5/16" (2 used)
12 M 280 T ( - ) Anchor
13 M 1853 T ( - ) Spring
14 24H 1325 A ( - ) Washer, plain, 15/32" x 59/64" x .060" (2 used)
15 M 278 T ( - ) Rod, governor connecting
16 14H 860 A ( - ) Nut, hex., 1/4" (2 used)
17 12H 302A ( - ) Washer, lock, 1/4"
18 144 611 A ( - ) Nut, hex, jam, 5/16"
19 22H 684 A ( - ) Screw, set, 5/16" x 1-3/4"
20 L 987 T ( - ) Yoke
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

PC-862~(6~63) Litho in U, S, A,



15-6 Tractors -- 40 Series
GOVERNOR ASSEMBLY
Key Part No, Serial No. Description
1 AM 1791 T - Shaft (M273T), with weight carrier, thrust washer, gear, and weights
2 L 4129 T Pin, dowel, long
3 M 276 T Gasket (packed 2 in a pkg.)
4 L 4128T Pin, dowel, short (packed 3 in a pkg.)
5 L 4266 T Bushing (2 used)
6 L 4177 T Washer, thrust (packed 3 in a pkg.)
7 M 1817 T Pin (2 used) (packed 2 in a pkg.)
8 M 1683 T Weight (2 used)
9 30H 7A Plug, expansion, 5/8" (2 used)

10 AL 2691 T
11 L 4158 T
12 25H 50 A
13 AM 1792T
14 L 4265 T

16 12H 304 A
17 19H 1732 A
18 L 4176 T
19 L 4183 T
20 AM 205T
21 AM 3451 T
22 M 188 T
23 AM 3577T

NN N PN PN S £ P PN P PN P P P P~ P~ o~ . ™~~~

N e e e S e e e T i i e e e s e e

Bearing, thrust, with bushings

Fork

Pin, groov-, 5/32" x 3/4"

Case, governor (M1709T), with bushings and front expansion plug

Bushing

Plug, expansion, 3/4"

Washer, lock, 3/8" (3 used)

Screw, cap, 3/8" x 1-1/4" (3 used)

Seal

Retainer

Lever

Lever and shaft assembly (sub. for AM609T)

Spring

Case, governor (M1709T), with lever assembly (sub. for AM1790T and
AM3439T)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

20-1

DN P b b d b b e b b
O\Dm\lmm&wNHO\Om\lO\m#WNﬂg

N
g

Part No.
14H 876 A
M 2397T
11H 237 A
M 1803 T
12H 304 A
19H 1731 A
14H 611 A
22H 684 A

evsc0eeso0000 00
eee0000e0000
escsccvoovns e
seessecsssce
eeecesscesso
eesces e
seseescscsec

e 0000000000

M 1900 T
M 1862T
19H 1740T
12H 293 A
AM 1810T

NN SN N P N S, e S P, P £ P P o~

Serial No.

N N N i o N N N P NP S i i i S i i

FAN ASSEMBLY

Description
Nut, hex. jam, 1"
Washer (2 used)
Pin, cotter, 1/8" x 2"
Bracket, fan
Washer, lock, 3/8" (2 used)
Screw, cap, 3/8" x 1" (2 used)
Nut, hex. jam, 5/16"
Screw, set, 5/16'" x 1-3/4"
Sleeve, bracket (sub. AM1810T)
Washer, rubber (sub. AM1810T)
Ring, snap (sub. AM1810T)
Shaft, bearing (sub. AM1810T)
Hub and pulley assembly (sub. AM1810T)
Blade, fan (sub. AM1810T)
Cap, front (sub, AM1810T)
Rivet (4 used) (sub. AM1810T)
Belt, fan
Belt, generator
Screw, cap, 7/16" x 1-3/4" (2 used)
Washer, lock, 7/16" (2 used)
Fan assembly

PC-862~(6-63) Litho in U, S, A,



20-2

Tractors -- 40 Series

Key Part No. Serial No.
1 M 315T (
M 322T (
2 M 316 T (
3 16H 87 A
4 AM 635T
AM 636T
5 12H 304 A
6 19H 1944 A
7 19H 1731 A
19H 1139 A
8 AM 638T
9 M 262 T

10 AR 21840 R
11 M 263 T
12 AM 1771 T
13 AL 2275T
14 14H 786 A

RADIATOR AND ASSOCIATED PARTS

N N N S it i i S v s et A N s s o et

14 786 A -69403)
144 786 A 69404~

144 786 A -63119)
14H 786 A 63120-

14H 786 A

15 12H 302 A
16 19H 1791 A
17 M 1093 T
18 19H 1900 A
19 12H 303 A
20 AM 298T
21 16H 173 A
22 AM 640T
23 M 1527T
24 L 4576 T
25 M 265 T
26 AM 2780T
27 M 264 T
28 M 2946 T
29 19H 1732 A

PN NN TN SN N A o PN N N e PN PN N PN PN e P . . o P P P . P £~ P .

N N e N N e N S N s o P~ o

N o ——34

(o

il

22 “A’
\er”

Description
Stud, fastener, short (for rigid receptacle) (9 used) (packed 2 in a pkg.)
Stud, fastener, long (for floating receptacle) (3 used) (packed 2 in a pkg.)
Pin, cross (12 used) (packed 2 in a pkg.)
Rivet, 1/8" x 1/4" (24 used)
Receptacle, rigid, with rivets (9 used)
Receptacle, floating, with rivets (3 used)
Washer, lock, 3/8'" (6 used)
Screw, cap, 3/8" x 2-3/4"
Screw, cap, 3/8" x 1" (3 used gasoline, 2 used all-fuel)
Screw, cap, 3/8" x 1-1/8" (1 used all-fuel)
Manifold, outlet (M1520T)
Gasket (2 used) (packed 2 in a pkg.)
Clamp (6 used) (sub. for AL20103T and AL20104T)
Hose )
Radiator
Cap, radiator
Nut, hex., 1/4" (4 used) (C, T)
Nut, hex., 1/4" (4 used) (S)
Nut, hex., 1/4" (2 used) (S)
Nut, hex., 1/4" (4 used) (U)
Nut, hex., 1/4" (2 used) (U)
Nut, hex., 1/4" (2 used) (H, V, W)
Washer, lock, 1/4" (4 used)
Screw, cap, 1/4" (2 used)
Screw, No, 10 x 5/8" (6 used)
Screw, cap, 5/16" x 3/4" (4 used)
Washer, lock, 5/16" (4 used)
Bracket, with cushion (2 used)
Rivet, 5/32" x 5/16" (16 used)
Cushion, with rivets (4 used)
Bracket, front starting tank (all-fuel)
Hose (2 used)
Tube
Cock, drain
Gasket
Elbow (sub. for M63T and AM641T)
Screw, cap, 3/8" x 1-1/4" (2 used)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 20-3

RADIATOR AND ASSOCIATED PARTS -- Continued

Key Part No. Serial No. Description
30 AM 1766 T ( - ) Shroud, radiator
31 AM 2852T ( - ) Support, upper radiator, with radiator mounting cushions and sheet metal
receptacles (sub. for AM637T)
32 29H 97 A ( - ) Nipple, pipe, 1/4" x 3" (H, V)
33 15SH 632 A ( - ) Coupling, pipe, 1/4" (H, V)
34 19H 1898 A ( - ) Screw, cap, 1/4" x 1-1/2" (2 used) (C, T)
19H 1898 A ( -69403) Screw, cap, 1/4" x 1-1/2" (2 used) (S)
19H 1791 A (69404~ ) Screw, cap, 1/4" x 1-1/4" (2 used) (S)
19H 1898 A ( -63119) Screw, cap, 1/4" x 1-1/2" (2 used) (U)
19H 1791 A (63120- ) Screw, cap, 1/4" x 1-1/4" (2 used) (U)
19H 1791 A ( - ) Screw, cap, 1/4" x 1-1/4" (2 used) (H, V, W)
RADIATOR SHUTTER ASSEMBLY
4
Key Part No, Serial No. Description
1 AM 2057 T ( - ) Radiator shutter assembly
2 AM 2058T ( - ) Control, radiator shutter
3 M  2279T ( - ) Loom, shutter control
4 M 1093 T ( - ) Screw, No. 10 x 5/8" (6 used)
oo AM 2059 T ( - ) RADIATOR SHUTTER ATTACHMENT

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

PC-862~(6-63) Litho in U, S, A,



25-2 Tractors -- 40 Series

.FUEL TANK, FUEL FILTER, AND ASSOCIATED PARTS

2 @‘\3
T 7973 2

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 25-3

B b b b b e b b A b =
CWVWENAOANPWNFHLROWVWONO W > wN F‘g

N
-

22

23

24
25
26
27
28
29
30
31
32
33

FUEL TANK, FUEL FILTER, AND ASSOCIATED PARTS -- Continued

Part No,
M 315 T
M 322 T
M 316 T
16H 87 A
AM 635T
AM 636T
AM 3892 T
19H 1813 A
12H 303 A
AT 10222 T
67-523
AM 1817T
AL 2730T
AM 3100T
M 727 T
AL 2117T
L 885 T
L 886 T
M 3340 T
AL 2119T
AL 2118T
144 785A
M 411 T
M 411 T
M 411 T
R 10188 R
R 10188R
R 10188 R
R 10188 R
12H 302 A
12H 302 A
12ZH 302 A
L 1199 T
L 1199 T
L 1199 T
M 2308 T
M 2308 T
M 2308 T
M 2308 T
AM 3437T
M 1916 T
19H 1731 A
12H 304 A
L 588 T
M 377 T
AM 1814 T
AM 1815T
L 587 T
T 16055 T

Serial No.

LI N N I I RO O TR TN R O R RO T T T O T T T |

N N N N N N S P e e e i s e e " et i

-61790)
-62531)
-65905)
(61791-
(62532-
(65906-
(60001 -
( -61790)
-62531)
-65905)
-61790)
-62531
-65905
(61791-
(62532-
(65906~
(60001~

CENCTN N AN AN SN PN TN N PN P A N P P o P P

PN AN PN~~~
N N N N S S i N N s e it

Description
Stud, fastener, short (for rigid receptacles) (9 used) (packed 2 in a pkg. )
Stud, fastener, long (for floating receptacle) (2 used) (packed 2 in a pkg.)
Pin, cross (12 used) (packed 2 in a pkg.)
Rivet, 1/8" x 1/4" (24 used)
Receptacle, floating, with rivets (9 used)
Receptacle, rigid, with rivets (3 used)
Cap (sub, for AM2307T)
Screw, cap, 5/16" x 5/8" (4 used)
Washer, lock, 5/16" (4 used)
Tank, fuel (sub, for AM1811T and AM2359T)
Strainer and elbow assembly
Line, fuel, with sleeves
Elbow assembly
Fuel filter assembly (sub. for AM706T)
Body
Valve, shut-off
Screen
Gasket (packed 10 in a pkg.)
Bowl (sub. for AL884T)
Nut, thumb
Clamp with stud
Nut, hex., 5/16" (4 used)
Clip (C)
Clip (S)
Clip (T)
Clip (C) (sub. for 29-81)
Clip (S) (sub. for 29-81)
Clip (T) (sub. for 29-81)
Clip (H, V, W) (sub. for 29-81)
Washer, lock, 1/4" (C)
Washer, lock, 1/4" (S)
Washer, lock, 1/4" (T)
Screw, mach., special (C)
Screw, mach., special (S)
Screw, mach., special (T)
Screw, No. 8x 1/2"(C)
Screw, No. 8 x 1/2" (S)
Screw, No. 8x 1/2"(T)
Screw, No. 8x 1/2% (H, V, W)
Bracket, front (sub, for AM1812T)
Grommet
Screw, cap, 3/8" x 1" (2 used)
Washer, lock, 3/8" (2 used)
Nut (2 used) (packed 5 in a pkg.)
Screw, self threading, 5/16" x 7/8" (4 used)
Bracket, left rear, with stud receptacle
Bracket, right rear, with stud receptacle
Ferrule (2 used)
Gasket

PC-862-(6-63) Litho in U, S, A,



25-4 Tractors -- 40 Series

CARBURETOR

33

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 25-5

[N e el el o e e =
OWVWENGO UPWNFHROWVENOUIAWN o
<

WWNNDNDDD N NN NN
= OWVWONOWULTI HW N -

ww
w N

34
35
36A
36B
37
38
39

41
42
43

Part No.
227-1304
227-1323

15-A85

14-213
15-483%¢
M 410 T
21H 977 A
R 10104 R
13-831%%
55-261%F
44-38%F

67-523
44-33%§
24-340%F

49-285%F

49-219%

49-218%

16-A41

46-A11

eecee e

233-543%¢

R 10211 R*f

30-739
21H 996 A
12H 290 A

24-A3%§
21H 971 A
12H 315A

28-49
R 10185 R

26-666

29-538

10-2991

47-391

47-410

eeecees 0000

43-699
43-669

44-51
55-285
AR 10075 R
R 10160 R
95-78
27-540
R 10134R
16-654%¢
44-68%f
L 587 T
L 588 T
AM 1794 T
AM 2067 T
286-1005

286-1047

—~ D R e U —~ FRONTNAONCON N AN IN AN AU TN AN AN NN N PN 1™ s T 6 s P P P P E . P o~ o~ P

Serial No.

N N N . S N S il T i N N N N i S N i v T e i i e e e e " o s P e i

~

~ N N e N N s e S s e v e e

CARBURETOR -- Continued

Gasoline and All-fuel

Description

Body assembly, carburetor (gasoline)

Body assembly, carburetor (all-fuel)

Screw, with lock washer, No, 12 x 3/4" (4 used)

Fly, throttle

Screw, with lock washer, No. 6 x 1/4" (4 used)

Gasket

Screw, mach., No. 8 x 3/4"

Spring (sub. for 24-262)

Shaft, throttle

Retainer (packed 2 in a pkg.)

Packing (packed 5 in a pkg.)

Elbow and strainer assembly, with ferrule and nut

Needle, idle adjusting

Spring

Jet, idle

Jet, economizer (gasoline)

Jet, economizer (all-fuel)

Gasket (packed 5 in a pkg.)

Venturi

Gasket, float valve seat (order No. 16-654 gasket set)

Float valve, seat, and gasket assembly

Shaft, float (sub. for 32-16)

Float and lever assemnbly (sub. for 30-631)

Screw, mach., No. 8 x 5/16" (sub. for 15-A93 and AR10303R}

Washer, lock, No. 8

Spring

Screw, mach., No. 8 x 5/16" (3 used)

Washer, lock, No. 8

Swivel, choke

Cotter, hair pin (sub. for 82-16)

Shaft, choke (includes keys 22, 25, and 26)

Bracket, choke (includes key 22)

Bowl, carburetor

Gasket, main nozle (order No. 16-654 gasket set)

Nozzle, main (gasoline)

Nozzle, main {all-fuel)

Gasket, load needle seat (order No. 16-654 gasket set)

Needle, main adjusting, seat, packing, and packing retainer assembly
(gasoline) (sub, for 43-622)

Needle, main adjusting, seat, packing, and packing retainer assembly
(all-fuel)

Packing

Retainer

Cock, drain (all-fuel) (sub. for 87-3)

Plug, drain (gasoline) (sub. for 99-7)

Strainer, gasoline drain

Fly, choke

Plug, cup (sub. for 55-358)

Gasket set for carburetor

Packing

Ferrule (2 used)

Nut (packed 5 in a pkg.)

Carburetor (gasoline)

Carburetor (all-fuel)

Kit, carburetor repair (gasoline) (includes all part nos. followed by an
asterisk (%))

Kit, carburetor repair (all-fuel) (includes all part nos. followed by a

dagger (1))

PC=-862~(6-63) Litho in U, S, A,



25-6

Tractors -- 40 Series

Key Part No.
1 AL 2275T
2 19H 1813 A
3 12H 303 A
4 14H 785A
5 19H 1139 A
6 12H 304 A
7 AM 1619T
8 AL 2730T
9 L 587 T
10 L 588 T
11 AM 2143 T
12 M 1527 T
13 AM 2144 T
14 AM 1621 T
15 AM 2142T
16 AM 3438T
17 12H 302 A
18 2iH 1018 A
19 AM 1642 T
20 21H 1066 A
21 11H 211 A
22 M 2307 T
23 M 1536 T
24 M 1541 T

N N P~~~ P e e e e L T T U W

ALL-FUEL ATTACHMENT

12

Serial No.

et e e e e S N o N e N o e N N o

22

Description
Cap, fuel tank filler
Screw, cap, 5/16" x 5/8" (4 used)
Washer, lock, 5/16" (4 used)
Nut, hex., 5/16" (4 used)
Screw, cap, 3/8" x 1-1/8"
Washer, lock, 3/8"
Starting tank assembly (sub. for AM1628T)
Elbow assembly (2 used)
Ferrule (6 used)
Nut (6 used) (packed 5 in a pkg.)
Line, fuel, with ferrules, three-way valve to starting tank assembly
Bracket, front, starting tank
Line, fuel, with ferrules, carburetor to three-way valve
Valve, three-way, with ferrules, nuts, and yoke assembly (includes one
key 19) (sub. for AM1629T)
Line, fuel, with ferrules, three-way valve to fuel filter assembly
Support, front, with receptacles (sub. for AM2090T)
Washer, lock, 1/4" (2 used)
Screw, mach., 1/4" x 3/8" (2 used)
Yoke assembly
Screw, mach., No, 6 x 1/2"
Pin, cotter, 1/8" x 3/4'" (2 used)
Rod, control
Grommet
Decalcomania, three-way valve

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 30-1

Part No.
AT 10863 T

M 3581T
L 4168 T
14H 821A
L 689 T
21H 1144 A
12H 302 A
12H 236 A
19H 1768 A
M 28T
19H 1227 A
19H 2124 A
19H 2133 A
19H 2124 A
12H 294 A

- e e =
W NROWVONAUIAEWN --g

CENTER FRAME ASSEMBLY

Serial No. Description

Frame, center (T11006T), with sleeve and bushing (sub. for AM1822T,
AM3121T, M1782T, and M3349T)

Bushing

Screw, set, special, 5/8" x 1-1/2"

Nut, hex. jam, 5/8"

Cover

Screw, mach., 1/4" x 1/2"

Washer, lock, 1/4" (3 used)

Washer, lock, 3/4" (2 used)

Screw, cap, 3/4" x 2'" (2 used)

Cover

Screw, cap, 1/4" x 1/2" (2 used)

Screw, cap, 5/8" x 4-1/4", left (C)

Screw, cap, 5/8"x 4-1/2", left (H, S, T, U, V, W)

Screw, cap, 5/8" x 4-1/4", right (C, H, S, T, U, V, W)

Washer, lock, 5/8" (2 used)

~

e L e e o N Py —~
LI I I N Y TR NN N IO RO T I I}

IMPLEMENT ATTACHING BRACKETS

Hi-Crop, Standard, Tricycle, Utility, Special, and Two-Row Utility

Part No.
4226 A
4963 R
1554 T
1397 T
1399 T
1399 T
1398 T

144 821 A

19H 1899 A

1400 T

19H 2133 A

294 A

24H 1375 A

22H 255A

19H 1822 A

12H 293 A

24H 1325 A

2ZZREPR

bbb b b b b b =
AU WNHROWONO Uhhwl\)»dép
g 2

15

Serial No. Description

) Bolt, cge., 1/2" x 6-1/2"

) Nut, special (2 used)

) Washer, special (2 used)

) Bracket, right, implement (sub. for AM1390T)
) Spacer (H, S, T, V, W)

) Spacer (U)

) Bracket, left, implement (sub. for AM1391T)
) Nut, hex. jam, 5/8" (4 used)

) Screw, cap, 7/16" x 2" (4 used)
)

)

)

)

)

)

)

)

WP

Stud (2 used)

Screw, cap, 5/8" x 4-1/2"

Washer, lock, 5/8" (2 used)

Washer, plain, 11/16" x 1-1/8" x . 060"
Screw, set, 5/8" x 2-1/2" (2 used)
Screw, cap, 7/16" x 1"

Washer, lock, 7/16"

Washer, plain, 15/32% x 59/64" x . 060"

L e N e L e T L T VAP

PC-862-(6-63) Litho in U, S, A,



30-2 Tractors -- 40 Series

CLUTCH, PROPELLER SHAFT, AND FLYWHEEL

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 30-3

CLUTCH, PROPELLER SHAFT, AND FLYWHEEL -- Continued

32 14H 463 A
33 T 11697 T
34 T 11696 T
35 T 11698T
36 T 11699 T

Nut, hex. jam, 5/16" (3 used)

Washer, adjusting screw (3 used)

Spring, pressure plate return (3 used) (packed 3 in a pkg. )

Plate, pressure

Clip, clutch, installation tool (3 used) (use to install replacement parts
listed under key 22) (packed 3 in a pkg.)

Key Part No, Serial No. Description
1 AM 1513 T ( - ) Pin and washer
2 AM 2675T ( - ) Propeller shaft assembly (sub. for AM1595T) (C, S, T, U, Vv, W)
AM 2464 T ( - ) Propeller shaft assembly (H)
3 M 1842 T ( - ) Yoke, throw-out
4 12H 301 A ( - ) Washer, lock, 1/2"
5 14H 809 A ( - ) Nut, hex., 1/2"
6 M 331 T ( - ) Ring, snap (packed 2 in a pkg.)
7 L 853 T ( - ) Washer
8 AM  320T ( - ) Cam
9 M 217 T ( - ) Sleeve (sub, for AM644T)
10 M 226 T ( - ) Spring
11 M 57T ( - ) Carrier (sub. for AM645T)
12 M 225 T ( - ) Washer, felt
13 AL 2116 T ( - ) Bearing, throw-out
14 19H 1262 A ( - ) Screw, cap, 1/2" x 1-3/8" (4 used) (sub. for M464T)
15 M 23T ( - ) Lock (packed 2 in a pkg.) (sub, for AM646T)
16 AM 1778 T ( - ) Flywheel (M1833T), with ring gear
17 M 21T ( - ) Gear, ring (sub. for AM648T)
18 JD 8511 T ( - ) Bearing, ball, clutch pilot
19 M 1511 T ( - ) Retainer, grease
20 AM 3791 T ( - ) Disk, driven, with facings (C)
AM 2575T ( - ) Disk, driven, with facings (H, V, W)
AM 3183 T ( -69178) Disk, driven, with facings (sub. for AM649T) (S)
AM 2575T (69179~ Disk, driven, with facings (S) :
AM 3183 T ( -75417) Disk, driven, with facings (sub. for AM649T) (T}
AM 2575T (75418- ) Disk, driven, with facings (T)
AM 3183 T ( -63057) Disk, driven, with facings (sub. for AM649T) (U)
AM 2575T (63058- ) Disk, driven, with facings (U)
21 AM 3184T ( - ) Facings, with rivets (1 set used) (C)
AM 2577T ( - ) Sub. AM2575T (H, V, W)
AM 3184 T ( -69178) Facings, with rivets (1 set used) (sub, for AM651T] (S}
AM 2577T (69179~ ) Sub. AM2575T (S)
AM 3184 T ( -75417) Facings, with rivets (1 set used) (sub. for AM651T) (T)
AM 2577T (75418- ) Sub. AM2575T (T)
AM 3184 T ( -63057) Facings, with rivets (1 set used) (sub. for AM651T) (U}
AM 2577T (63058- ) Sub. AM2575T (U)
22 AM 227 T ( - ) Plate, pressure (sub. for AM650T) (C)
AM 2576 T ( - ) Plate, pressure (H, V,
AM 227T ( -69178) Plate, pressure (sub. for AM650T) (S)
AM 2576 T (69179~ ) Plate, pressure (S)
AM  227T ( -75417) Plate, pressure (sub. for AM650T) (T)
AM 2576 T (75418- ) Plate, pressure (T)
AM 227T ( -63057) Plate, pressure (sub. for AM650T) (U)
AM 2576 T (63058~ ) Plate, pressure (U)
23 12H 303 A ( - ) Washer, lock, 5/16" (6 used)
24 L 372 T ( - ) Screw, cap, special (6 used)
25 L 4043 T ( - ) Rivet (16 used) (packed 20 in a pkg.) (C)
L 4043 T ( -69178) Rivet (16 used) (packed 20 in a pkg.) (S)
L 4043 T ( ~-75417) Rivet (16 used) (packed 20 in a pkg.) (T)
L 4043 T ( -63057) Rivet (16 used) (packed 20 in a pkg.) (U)
26 T 11700T ( - ) Pin, pivot (3 used) (packed 3 in a pkg.)
27 T 11701 T ( - ) Lever, clutch (3 used) (packed 3 in a pkg.)
28 T 11702 T ( - ) Spring, cushion (3 used) (packed 3 in a pkg.) (C)
T 11702T ( -69178) Spring, cushion (3 used) (packed 3 in a pkg. ) (S)
T 11702T ( -75417) Spring, cushion (3 used) (packed 3 in a pkg.) (T)
T 11702 T ( -63057) Spring, cushion (3 used) (packed 3 in a pkg.) (U)
29 AT 11353 T ( - ) Bracket and lever service kit (C)
AT 11354T ( - ) Bracket and lever service kit (H, V, W)
AT 11353 T ( -69178) Bracket and lever service kit (S)
AT 11354 T (69179~ ) Bracket and lever service kit (S)
AT 11353 T ( -75417) Bracket and lever service kit (T)
AT 11354 T (75418- ) Bracket and lever service kit (T)
AT 11353 T ( -63057) Bracket and lever service kit (U)
AT 11354 T (630. Bracket and lever service kit (U)
30 T 11694 T ( Spring, pressure (3 used) (packed 3 in a pkg.)
31 T 11695T ( Screw, adjusting cap (3 used)
(
(
(
(
(

LI R S N I B B}
— e e N e N

PC-862-(6-63) Litho in U, S, A,



30-4 Tractors -- 40 Series

CLUTCH AND BRAKE PEDAL ASSEMBLY
Crawler

8 6
é3 1
2
47
N/
NN
DS P11
T 7986 '_____12
5
Key Part No, Serial No. Description
1 M 1759 T ( - ) Pedal, brake
2 AM 859 T ( - ) Rod, brake (2 used)
3 11H 233 A ( - ) Pin, cotter, 3/32" x 1/2" (4 used)
4 14 463 A ( - ) Nut, hex., 5/16" (2 used)
5 L 4223 T ( - ) Spring, return
6 L 307 T ( - ) Pin (4 used)
7 L 299 T ( - ) Yoke, adjustable (2 used)
8 L 1198 T ( - ) Washer (4 used)
9 25H 125A ( - ) Pin, groov-, 5/16" x 1-3/4"
10 M 3581 T ( - ) Bushing
11 L 364 T ( - ) Pin (2 used)
12 11H 206 A ( - ) Pin, cotter, 3/32" x 3/4" (2 used)
i3 AM 322T ( - ) Shaft, clutch control (sub. for AM686T)
14 M 335 T ( - ) Spring, return
15 M 788 T ( - ) Key, Woodruff, special
16 AM 321T ( - ) Rod, clutch control
17 M 219 T ( - ) Bushing
18 19H 1801 A ( - ) Screw, cap, 3/8" x 2"
19 M 862 T ( - ) Pedal, clutch (sub. for AM949T)
20 AM 1882 T ( - ) Shaft, brake pedal
21 12H 304 A ( - ) Washer, lock, 3/8"
22 144 812 A ( - ) Nut, hex., 3/8"
( - )

23 L 308T - Washer (2 used)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

CLUTCH PEDAL ASSEMBLY
Hi-Crop, Standard, Tricycle, Utility, Special, and Two-Row Utility

3\

I

Key Part No. Serial No. Description
1 L 357 T ( - ) Ring, snap (2 used)
2 L 308 T ( - ) Washer (2 used)
3 M  1945T ( - ) Shaft, clutch pedal
4 L 364 T ( - ) Pin (2 used)
5 11H 206 A ( - ) Pin, cotter, 3/32" x 3/4" (2 used)
6 AM 321T ( - ) Rod
7 AM 322T ( - ) Shaft, clutch control (sub. for AM686T)
8 M 335T ( - ) Spring, return
9 M 788 T ( - ) Key, special
10 M 219 T ( - ) Bushing
11 19H 1801 A ( - ) Screw, cap, 3/8" x 2"
12 M 1764 T ( - ) Pedal, clutch(S, U, W)
M 2702T A - ) Pedal, clutch (H)
M 1693 T ( - ) Pedal, clutch (T, V)
13 12H 304 A ( - ) Washer, lock, 3/8"
14 14H 812 A ( - ) Nut, hex., 3/8"

PC-862-(6-63) Litho in U,S,A,



35-2 Tractors -- 40 Series

TRANSMISSION HOUSING AND ASSOCIATED PARTS

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 35-3

N U w Nﬁg

00 3

TRANSMISSION HOUSING AND ASSOCIATED PARTS -- Continued

Part No.

AM
T
T

22222~ NS4
B B BERS

1852 T
12840 T
12840 T

4126 T

4126 T

2775 T

760 A
760 A
1368 A

1368 A

294 A
3210 T
3210 T
3210 T
4272 T
3211 T
3210 T
3210 T
3211 T
3211 T

585 A

760 A

760 A

294 A

294 A

14T
14T

3209 T-

4005 T

2704 T
2153 T

275 A
2038 T

294 A
1756 A
2978 T
2697 T
1139 A

304 A
2803 T

293 A
1773 A
2699 T
2700 T

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
(70595- )
(64250~ )
)
( -64249)
(64250- )
( - )
(64250~ )
( -70594)
(70595~ )
( -70594)
(70595~ )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
(70595~ )
(70595- )
(70595- )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

Description

Case, transmission (M2030T) (T)

Gasket (C, H, S, T, U) (sub. for M174T) (packed 3 in a pkg.)

Gasket (2 used) (V, W) (sub. for M174T) (packed 3 in a pkg.)

Pin, dowel (2 used) (C, H, S, T, U)

Pin, dowel (4 used) (V, W)

Extension (V, W)

Nut, hex., 5/8" (8 used) (C)

Nut, hex., 5/8" (6 used) (H, S, U, V, W)

Washer, plain, 21/32" x 1-5/16" x . 090" (2 on each transmission left
rear studs) (4 used) (S)

Washer, plain, 21/32" x 1-5/16" x . 090" (2 on each transmission left
rear studs) (4 used) (U)

Washer, lock, 5/8" (8 used) (C, H, V, W)

Stud (8 used) (C, V, W) (sub. for M113T)

Stud (8 used) (sub. for M113T) (U)

Stud (6 used) (sub. for M113T}) (U)

Stud (8 used) (sub. for M2703T) (H)

Stud, left rear (2 used) (sub. for M2277T) (U)

Stud, front (4 used) (sub. for M113T) (S)

Stud, front and right rear (6 used) (sub. for M113T) (S)

Stud, rear (4 used) (sub. for M2277T) (S)

Stud, left rear (2 used) (sub. for M2277T) (S)

Plug, pipe, sq. hd., 3/4" (2 used)

Nut, hex., 5/8" (2 used) (C, S, T, U, V, W)

Nut, hex., 5/8" (4 used) (H)

Washer, lock, 5/8" (2 used) (C, S, T, U, V, W)

Washer, lock, 5/8" (4 used) (H)

Dowel, hollow (2 used) (C, S, T, U, V, W)

Dowel, hollow (4 used) (H)

Stud (2 used) (sub. for M114T) (C, S, T, U, V, W)

Case, transmission (sub. for M2341T, M2698T, M2980T, M3432T,
M3841T and AM1889T) (C, H, S, U, V, W)

Shaft, brake lock (2 used) (H)

Shaft, brake lock (2 used) (S, U, V, W)

Plug, pipe, hex. ctsk., 1/4"(C, S, U, V, W)

Bushing (2 used) (H, S, U, V, W)

Washer, lock, 5/8" (2 used) (S)

Screw, cap, 5/8" x 1-1/2" (2 used) (S)

Bracket, sway brace (S)

Spacer, frame (H)

Screw, cap, 3/8" x 1-1/8" (10 used) (V, W)

Washer, lock, 3/8" (10 used) (V, W)

Bracket, sway brace (2 used) (V)

Washer, lock, 7/16" (6 used) (V)

Screw, cap, 7/16" x 1-1/8" (6 used) (V)

Stud, upper, 5/8" x 11-5/8" (2 used) (H)

Stud, lower, 5/8" x 12-7/8" (2 used) (H)

PC-862-(6-63) Litho in U, S, A,



35~4

Tractors -- 40 Series

TRANSMISSION GEARS AND SHAFTS

Key Part No. Serial No.
1 JD 7432 R ( - )
2 JD 8117T ( - )
3A M 1686 T ( -62263)

M 1686 T ( - )

38 M 2342T (62264~ )
M 2342T ( - )

4 26H 82 A ( - )
5 T 11999 T ( - )
6 M 1752T ( - )
M 4268T ( - )

7 JD 7938T ( - )
8 M 571 T ( - )
9 M 555 T ( - )
10 M 1450T ( - )
M 143 T ( - )

11 M 144 T ( - )
12 M 168 T ( - )
13 M 146 T ( - )
14 M 147 T ( - )
M 148 T ( - )

M 149 T ( - )

Description
Cup, bearing (3 used)
Cone, bearing (2 used)
Shaft, input (C)
Shaft, input (H, S, T, V)
Shaft, input (C)
Shaft, input (U, W)
Key, Woodruff, 1/4" x 7/8" (2 used)
Washer, rear (sub. for M140T and T10247T)
Gear, first speed cluster (23 and 37 teeth) (C)
Gear, first speed cluster (27 and 37 teeth) (sub. for M1688T) (H, S, T,
U, vV, W)
Bearing (2 used)
Washer, front
Washer, spring
Gear, fourth speed (23 teeth) (sub. for AM1457T) (C)
Gear, fourth speed (27 teeth) (sub. for AM654T) (H, S, T, U, V, W)
Spacer
Gear, third speed (16 teeth)
Spacer
Shim, .002" (use quantity required) (packed 6 in a pkg.)
Shim, ,005" (use quantity required) (packed 6 in a pkg.)
Shim, .010" (use quantity required) (packed 6 in a pkg.)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 35-5

TRANSMISSION GEARS AND SHAFTS -- Continued

Key Part No. Serial No. Description

15 M 47 T Quill (sub. for AM656T)

16 12H 304 A Washer, lock, 3/8" (11 used)

17 19H 1732 A Screw, cap, 3/8" x 1-1/4" (4 used)

18 AL 2122T Seal, oil

19 JD 7262 R Cup, bearing

20 JD 7207 R Cone, bearing

21 T 11400 T Washer, spacer (sub. for M135T)

22 AT 16550 T Gear, cluster (19, 26, 43 teeth) (sub. for M1687T, M3591T, M4205T,
and AT10746T)

Bearing (2 used)

NN AN N N~ e~

23 JD 7939 T

( )
24 M 132 T ( - ) Spacer (sub. for AM658T)
25 M 1926 T ( - ) Washer, front
26A M 130T ( -62263) Shaft, power (sub. for AM659T) (C)
M 130 T ( - ) Shaft, power (S)
M 867 T ( - ) Shaft, power (sub. for AM948T) (T)
26B M 2349 T (62264- ) Shaft, power (C)
M 2349T ( - ) Shaft, power (U)
M 2857T ( - ) Shaft, power (W)
M 2777T ( - ) Shaft, power (V)
M 2663T ( - ) Shaft, power (H)
27 M 3590 T ( - ) Coupling (sub. for M1924T)
28 JD 8124 T ( - ) Cone, bearing
29 JD 7443 T ( - ) Cup, bearing
30 M 136 T ( - ) Shim, .002" (use quantity required) (packed 10 in a pkg.)
M 137 T ( - ) Shim, .005" (use quantity required) (packed 10 in a pkg.)
M 138 T ( - ) Shim, .010" (use quantity required) (packed 5 in a pkg.)
31 M 234T ( - ) Cover
32 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (4 used)
33 AT 16611 T ( - ) Shaft, output pinion (T18453T) (7 teeth) gear, ring, differential
(T18451T) (32 teeth) matched set (sub, for M150T, M1631T, M4104T,
M4395T, AM1720T and AM3991T) (C, H, S, T, U, V)
AM 2615T ( - ) Shaft, output pinion (M2774T) (8 teeth); gear, ring, differential (M2776T
(41 teeth) (matched set) (W)
34 JD 8123 T ( - ) Cone, bearing
35 JD 7442T ( - ) Cup, bearing
36 M 2350 T (62264~ ) Coupling, power shaft (C)
M 2350T ( - ) Coupling, power shaft (U)
37 M 116 T ( - ) Shim, .002" (use quantity required) (packed 6 in a pkg.)
M 117 T ( - ) Shim, .005" (use quantity required) (packed 6 in a pkg.)
M 118T ( - ) Shim, .010" (use quantity required) (packed 9 in a pkg.)
38 M 1685 T ( - ) Gear, second and reverse speed sliding (31 and 38 teeth)
39 M 1451 T ( - ) Gear, first and fourth speed sliding (28 teeth) (sub. for AM1458T) (C)
M 152 T ( - ) Gear, first and fourth speed sliding (24 teeth) (sub. for AM662T) (H, S,
T, U, V, W)
40 M 1690 T ( - ) Gear, third speed sliding (35 teeth)
41 M 154 T ( - ) Washer, spacer
42 M 155 T ( - ) Shim, ,002" (use quantity required) (packed 6 in a pkg.)
M 156 T ( - ) Shim, .005" (use quantity required) (packed 9 in a pkg.)
M 157 T ( - ) Shim, .010" (use quantity required) (packed 15 in a pkg.)
43 JD 8110R ( - ) Cone, bearing
44 L 273 T ( - ) Washer
45 14H 534 A ( - ) Nut, hex., slotted, 3/4"
46 11H 237 A ( - ) Pin, cotter, 1/8" x 2"
47 19H 1936 A ( - ) Screw, cap, 3/8" x 3/4" (3 used)
48 M 160 T ( - ) Cover
49 M 159 T ( - ) Gasket
50 11H 222 A (62264- ) Pin, cotter, 3/16" x 2" (C)
11H 222 A ( - ) Pin, cotter, 3/16" x 2" (U, W)
51 M 2343 T (62264~ ) Coupling, input shaft (C)
M 2343 T ( - ) Coupling, input shaft (U, W)
52 11H 250A (62264- ) Pin, cotter, 1/4" x 2-1/2" (C)
11H 250A ( - ) Pin, cotter, 1/4'" x 2-1/2" (U, W)

PC-862-(6-63) Litho in U, S, A,



35-6

Tractors -- 40 Series

\oooﬂa\m-hw!omg

14
15

16
17
18

19
20

Part No.
M 164 T
M 163 T
M 1682T
M 1948T
19H 1944 A
12H 304 A
M 1791 T
M 2165T
M 808T
M 809 T
M 810 T
AM 253T
JjOD 8205T
jD 8144T
AT 16611 T
AM 2615T
25H 100 A
AT 10444 T
M 165 T
M 254 T
L 495T
M 4062T
19H 1139 A
M 4339T

TN PPN P PN P P P~ . P~ P~ o~

—~

o~ EN g o~~~ —~~

Serial No.

s T N i s s o i i i i

N et e —

~— —

DIFFERENTIAL ASSEMBLY
Hi-Crop, Standard, Utility,

Special, and Two-Row Utility

Description

Washer, pinion thrust (2 used)

Pinion (2 used) (sub. for AM664T)

Gear (2 used)

Washer, gear thrust (2 used)

Screw, cap, 3/8" x 2-3/4" (6 used)

Washer, lock, 3/8" (6 used)

Quill (2 used)

Gasket

Shim, .002" (approx. 4 used) (packed 4 in a pkg.)

Shim, .005" (approx. 6 used) (packed 6 in a pkg.)

Shim, .010" (approx. 12 used) (packed 12 in a pkg.)

Seal, oil (2 used)

Cup, bearing (2 used)

Cone, bearing (2 used)

Shaft, pinion (T18453T) (7 teeth); gear ring (T18451T}) (32 teeth)
(H, S, U, W -- regular transmission; V -- optional transmission)
(matched set) (sub. for AM1720T, AM3991T, M150T, M1631T,
M4104T, and M4395T)

Shaft, pinion (M2774T) (8 teeth); gear, ring (M2776T) (41 teeth) (V--
regular transmission) (matched set)

Pin, groov-, 1/4" x 2"

Cage, differential, with attaching cap screws, cap screw locks and
dowels (sub. for M1681T and AM3795T)

Shaft, pinion

Lock, cap screw (6 used) (sub. for AM668T) (packed 6 in a pkg.)

Screw, cap, special, 3/8" x 1" (10 used) (packed 5 in a pkg.)

Screw, cap, special, 3/8" x 1-1/8" (10 used) (used when AM3795T or
AT10444T differential cage has been installed)

Screw, cap, 3/8" x 1-1/8" (6 used)

Dowel (2 used)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 35-7

mmﬂmmbwwa?

10
11
12
14
15

16
17

18

Part No.
M 164 T
M 163 T
M 1682T
M  1948T
M 1711 T
AM 253 T
JD 8205T
JD 8144 T
M 808 T
M 809 T
M 810 T
AT 16611 T
12H 304 A
19H 1139 A
25H 100A
AT 10444 T
M 165 T
M 254 T
L 495 T
M  4062T
M 4339T

PN P~ P~ P~ P~~~

PN~~~ —~ e~~~

—~

Serial No.

T s .  a a  “? “ aut t

—~— -

Nt

DIFFERENTIAL ASSEMBLY
Tricycle

/

Description

Washer, pinion thrust (2 used)

Pinion (2 used) (sub. for AM664T)

Gear (2 used)

Washer, gear thrust (2 used)

Quill (2 used)

Seal, oil (2 used)

Cup, bearing (2 used)

Cone, bearing (2 used)

Shim, .002" (approx. 4 used) (packed 4 in a pkg.)

Shim, .005" (approx. 6 used) (packed 6 in a pkg.)

Shim, ,010" (approx. 12 used) (packed 12 in a pkg.)

Shaft, pinion (T18453T) (matched set) (7 teeth); gear, ring, (T18451T)
(matched set) (32 teeth) (sub. for AM1720T, M150T, M1631T,
M4104T, M4395T, and AM3991T)

Washer, lock, 3/8" (12 used)

Screw, cap, 3/8" x 1-1/8" (12 used)

Pin, groov-, 1/4" x 2"

Cage, differential, with attaching cap screws., cap screw locks. and
dowels (sub, for M1681T and AM3795T)

Shaft, pinion

Lock, double (6 used) (sub. for AM668T) (packed 6 in a pkg.)

Screw, cap, special, 3/8" x 1" (10 used) (packed 5 in a pkg.)

Screw, cap, special, 3/8" x 1-1/8" (10 used) (use when AM3795T has
been installed)

Dowel (2 used)

PC-862-(6-63) Litho in U, S, A,



35-8

Tractors -- 40 Series

Key Part No. Serial No. Description
1 M 254T ( - ) Lock (2 used) (sub. for AM668T) (packed 6 in a pkg.)
2 14H 785A ( - ) Nut, hex., 5/16" (6 used)
3 M 1468 T ( -62263) Disk, driven (sub. for AM1480T)
M 2376 T (62264~ ) Disk, driven
4 M 870 T ( - ) Drum, brake (sub. for AM982T)
S M 871 T ( - ) Facing (6 used) (sub. for AM983T)
6 M 872 T ( - ) Plate, driving (5 used) (sub. for AM984T)
7 M 1619 T ( - ) Ring, snap (2 used) (packed 2 in a pkg.)
8 M 2378T ( - ) Hub (sub. for M1618T)
9 JD 8567T ( - ) Bearing, ball, pilot (sub. for JD7137T)

10 M  1635T ( - ) Shaft, drive

11 M 815 T ( - ) Spring, equalizer

12 AT 11853 T ( - ) Plate, pressure (sub. for AM1930T)

13 1SH 1913 A ( - ) Screw, cap, 5/16" x 2-1/4" (6 used)

14 AM 1717T ( - ) Seal, oil (2 used)

15 JjD 8217T ( - ) Cup, bearing (2 used)

16 Jo 8171 T ( - ) Cone, bearing (2 used)

17 M 1632 T ( - ) Shim, .002" (use quantity required) (packed 10 in a pkg.)

M 1633 T ( - ) Shim, ,005" (use quantity required) (packed 10 in a pkg.)
M 1634 T ( - ) Shim, .010" (use quantity required) (packed 10 in a pkg.)

18 AM 3796 T ( - ) Hub, with dowels and attaching cap screws (sub. for AM1714T)

19 M 4339T ( - ) Dowel (2 used) (sub. for M1470T)

20 M 811 T ( - ) Gasket (2 used) (packed 3 in a pkg.)

21 AM 1721 T ( - ) Quill (2 used) (M1615T)

22 AT 16611 T ( - ) Shaft, output pinion (T18453T) (7 teeth) gear, ring, differential
(T18451T) matched set (32 teeth) (sub. for M4104T, M4395T, AM1720T
and AM3991T)

23 M 254 T ( -62263) Lock (6 used) (sub. for AM668T) (packed 6 in a pkg.)

24 L 495 T ( -62263) Screw, cap, special, 3/8" x 1" (10 used) (packed 5 in a pkg.)

M 4062 T (62264~ ) Screw, cap, special, 3/8" x 1-1/8" (10 used) (used when AM3796T has
been installed)

25 12H 304 A ( - ) Washer, lock, 3/8" (12 used)

26 19H 1139 A ( - ) Screw, cap, 3/8" x 1-1/8" (12 used)

27 19H 1938 A ( -62263) Screw, cap, 3/8" x 13/16" (4 used)

28 12H 303 A ( - ) Washer, lock, 5/16" (6 used)

29 T 11696 T ( - ) Spring, pressure plate return (3 used)

30 T 11697 T ( - ) Washer, adjusting screw (3 used)

31 14H 463 A ( - ) Nut, hex., 5/16" (3 used)

32 T 13734 T ( - ) Screw, adjusting (3 used)

33 T 14503 T ( - ) Spring, pressure (3 used) (packed 3 in a pkg.)

34 T 11700T ( - ) Pin, pivot (3 used) (packed 3 in a pkg.)

35 T 18542 T ( - ) Lever, clutch (3 used) (packed 3 in a pkg.) (sub. for T14505T)

36 T 14501 T ( - ) Retainer, auxiliary spring (3 used) (packed 3 in a pkg.)

37 T 14502 T ( - ) Spring, auxiliary pressure (3 used) (packed 3 in a pkg.)

38 T 14504 T ( - ) Cup, spring (3 used) (packed 3 in a pkg.)

39 T 14507 T ( - ) Bracket, clutch

40 T 14506 T ( - ) Plate, pressure

41 M 2377T (62264~ ) Ring, snap (2 used)

STEERING CLUTCH AND RING GEAR ASSEMBLY

Crawler

e 1 2

23 19 24

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 35-9

TRANSMISSION TOP COVER AND SHIFTING PARTS

Key Part No. Serial No. Description
1 AL 4022 T ( - ) Boot
2 L 4035 T ( - ) Ring, snap
3 L 4027 T ( - ) Bearing
4 M 2751 T ( - ) Lever, shift (sub, for M1943T)
5 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (7 used)
6 12H 304 A ( - ) Washer, lock, 3/8" (7 used)
7 M 1788 T ( - ) Cover
8 M 186 T ( - ) Gasket (packed 5 in a pkg.)
9 M 1970 T ( - ) Pin, lock
10 25H 903 A ( - ) Pin, groov-, 7/32" x 1-1/8" (4 used)
11 M 178 T ( - ) Shifter, third speed (sub. for AM698T)
12 L 468 T ( - ) Spring (3 used)
13 405 R ( - ) Ball (7 used) (sub. for L467T)
14 M 176 T ( - ) Shaft, third speed shift
15 M 3965 T ( - ) Fork, third speed shift (sub. for M177T and AM699T)
16 M 179 T ( - ) Shaft, first and fourth speed shift
17 M 180T ( - ) Pin, inter-lock
18 M 1931 T ( - ) Shaft, second speed and reverse shift
19 M 3966 T ( - ) Fork, first and fourth speed shift (sub. for M181T and AM700T)
20 T 16267 T ( - ) Fork, second speed and reverse shift (sub. for M1684T and M3967T)
21 M 526 T (66485- ) Knob (C)
M 526 T (60001 - ) Knob (H, V, W)
M 526 T (68866~ ) Knob (S)
M 526 T (75142~ ) Knob (T)
M 526 T (62698- ) Knob (U)

PC-862-(6-63) Litho in U, S, A,



35-10 Tractors -- 40 Series

TRANSMISSION REAR COVER
Crawler (Serial No. 60001-62263)

Key Part No. Serial No. Description
1 M 1800T ( -62263) Guard
2 AM 253T ( -62263) Seal, oil
3 M 170 T ( -62263) Bearing
4 AM 1887 T ( -62263) Cover, rear (M1843T), with bearing, oil seal, and stud
5 12H 304 A ( -62263) Washer, lock, 3/8" (10 used)
6 19H 1731 A ( -62263) Screw, cap, 3/8" x 1" (10 used)
7 M  2017T ( -62263) Stud
8 12H 301 A ( -62263) Washer, lock, 1/2"
9 14H 809 A ( -62263) Nut, hex., 1/2"




Tractors -- 40 Series

35-11

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
Crawler (Serial No. 62264-Up)
Utility (Serial No. 60001-Up)

T 7994 21

Key Part No, Serial No. Description
1 19H 2117 A - Screw, cap, 5/16" x 1-1/8" (3 used) (U)
2 12H 303 A Washer, lock, 5/16" (3 used) (U)
3 M 2419 T Arm, control (U)
4 11H 218 A Pin, cotter, 3/16" x 1-1/2" (U)
5 M 2024 T Pin (U)
6 L 357 T Ring, snap (2 used) (U)
7 24H 1424 A Washer, plain, 29/32" x 1-1/2" x , 060" (2 used) (U)
8 M 2418T Pin (U)
9 M 1762 T Link, tension (U)
10 M 2417T Yoke, anchor (U)
11 Jjp 7797 Fitting, grease (U)
12 M 2215T Spring (U)

Screw, set, 5/8" x 1-1/2" (U)
Nut, hex. jam, 5/8" (U)

i3 22H 703 A
14 14 821 A

LI R I I I I I R D D T D T T R R D T RO T T R RO N SO T T T ]
N N N N N N i i i i i ot o i i i i o i e S e o il P P P

L e e N N e L L e e e L e U T U U U gy

15 M 2416 T Housing, spring (U)

16 19H 1756 A Screw, cap, 5/8" x 1-1/2%" (U)

17 24H 1341 A Washer, plain, 17/32" x 15/16" x . 060" (4 used) (U)
i8 19H 1266 A Screw, cap, 1/2" x 5-7/8" (2 used) (U)

19 19H 1265 A Screw, cap, 9/16" x 5-7/8" (2 used) (U)

20 M 1991 T Nut, hex., special (U)

21 14H 806 A Nut, hex. jam, 1" (U)

22 M 2345T Cover (C, U)

23 M 2346 T Gasket (C, U)

24 M 2347 T Cover (C, U)

25 M 4214 T Cover, transmission rear (C, U) (sub. for M2344T)
26 M  2348T Seal, oil (C, U)

27 12H 304 A Washer, lock, 3/8" (12 used) (C, U)

28 19H 1731 A Screw, cap, 3/8" x 1" (12 used) (C, U)

29 12H 293 A Washer, lock, 7/16" (3 used) (C, U}

30 19H 1821 A Screw, cap, 7/16" x 1-1/4" (3 used) (C, U)

PC-862-(6~63) Litho in U, S, A,



35-12 : Tractors -- 40 Series

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
Hi-Crop

Key Part No. Serial No. Description

1 19H 2117 A ( - ) Screw, cap, 5/16" x 1-1/8" (2 used)

2 12H 303 A ( - ) Washer, lock, 5/16" (2 used)

3 19H 1978 A ( - ) Screw, cap, 7/16" x 1-1/2"

4 12H 293 A ( - ) Washer, lock, 7/16"

5 M 2712T ( - ) Arm, control

6 M  2710T ( - ) Yoke, anchor

7 19H 1265 A ( - ) Screw, cap, 9/16" x 5-7/8" (4 used)

8 M 3244 T ( - ) Washer, plain, special (4 used) (packed 4 in a pkg.)

9 M 2711 T ( - ) Pin, yoke
10 M 2679 T ( - ) Ring, snap (2 used) (packed 10 in a pkg.)
11 24H 1452 A ( - ) Washer, plain, 1-1/32" x 1-3/4" x , 105" (2 used)
12 M 2709 T ( -60063) Housing, spring

M 2898T (60064~ ) Housing, spring
13 M 1991 T ( - ) Nut, tension link
14 14H 806 A ( - ) Nut, hex, jam, 1"
15 14H 821 A ( - ) Nut, hex. jam, 5/8"
16 22H 703 A ( - ) Screw, set, 5/8" x 1-1/2"
17 19H 1756 A ( - ) Screw, cap, 5/8'"x 1-1/2"
18 JjD 7797 ( - ) Fitting, grease
19 M 2215T ( - ) Spring
20 M 1762 T ( - ) Link, tension
21 11H 218A ( - ) Pin, cotter, 3/16" x 1-1/2"
22 M  2024T ( - ) Pin
23 AT 15561 T ( - ) Seal, oil (sub. for AF1934R)
24 M 2664 T ( -60063) Cover, transmission rear
T 11424 T (60064 - ) Cover, transmission rear (sub. for M2856T)
25 12H 304 A ( - ) Washer, lock, 3/8" (12 used)
26 19H 1731 A ( - ) Screw, cap, 3/8" x 1" (9 used)
27 M 2346 T ( - ) Gasket
28 M  2708T ( - ) Support
29 19H 1800 A ( - ) Screw, cap, 3/8" x 1-1/2" (2 used)
30 19H 1944 A ( - ) Screw, cap, 3/8" x 2-3/4"
31 19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (3 used)
32 12H 293 A ( - ) Washer, lock, 7/16" (3 used)
33 M  2347T ( - ) Cover
( - )

34 T 12818T Shim (use quantity required)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

35-13

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
Standard

4
3
2
1

® T 7996

Key Part No. Serial No.
1 M 2023 T ( - )
2 M 2203T ( - )
3 M 2200T ( - )
4 D 7797 ( - )
5 AM 1987T ( - )
6 M 2212T ( - )
7 M 2211 T ( - )
8 AM 2053 T ( - )
9 22H 703 A ( - )
10 M 2017T ( - )
11 M 170 T ( - )
12 AM 253T ( - )
13 M 1829 T ( - )
14 12H 303 A ( - )
15 19H 2117 A ( - )
16 M 2152T ( - )
17 M 2214T ( - )
18 M 2143 T ( - )
19 34H 188 A ( - )
20 19H 1731 A ( - )
21 12H 304 A ( - )

Description
Nut, stop (2 used)
Nut
Stud

Fitting, grease (2 used)

Yoke, anchor assembly, with bushings and grease fittings
Spring

Screw, cap, special (packed 2 in a pkg.)
Cover assembly (M2210T), rear

Screw, set, 5/8"x 1-1/2%

Stud

Bushing (sub. for AM60ST)

Seal, oil

Arm, control

Washer, lock, 5/16" (3 used)

Screw, cap, 5/16" x 1-1/8" (3 used)
Dowel, hollow (2 used)

Bushing (2 used)

Pin, pivot (2 used)

Pin, roll, 5/16" x 1-3/4" (2 used)
Screw, cap, 3/8" x 1" (10 used)

Washer, lock, 3/8" (10 used)

PC-862-(6-63) Litho in U, S, A,



35-14

Tractors -- 40 Series

TRANSMISSION REAR COVER AND ANCHOR YOKE ASSEMBLY
Tricycle and Special

Key Part No. Serial No.
1 M 1730T ( -
2 M 2024T ( -
3 11H 218A ( -
4 M 1762T ( -
5 M 2215T  ( -
6 AM 1965T ( -
7 jD 7797 ( -
8 M 2019T ( -
9 19H 1731 A ( -

10 12H 304 A ( -

11 M  2020T ( -

12 M 1991 T ( -
13 14H 806 A ( -

14 M 170 T ( -

15 AM 253T ( -

16 22H 703 A ( -

17 M 2023T ( -

18 M 1774T ( -

19 34H 164 A ( -

20 M 2001T ( -

21 34H 120A ( -

22 M 2018T ( -

23 M 2022T ( -

24 M 2017T ( -

25 24H 1487 A ( -

26 12H 301 A ( -

27 144 809 A ( -

et N e N e o o T i s N i P i i i o i P i

Description
Yoke, anchor
Pin
Pin, cotter, 3/16" x 1-1/2"
Link, tension
Spring

Cover, rear (M1944T), with bushings, stud, oil seal and bearing
Fitting, grease (2 used)

Bushing

Screw, cap, 3/8" x 1" (10 used)
Washer, lock, 3/8" (10 used)

Seal, "O" ring

Nut, special, tension link

Nut, hex. jam, 1"

Bushing, powershaft (sub. for AM605T)
Seal, oil

Screw, set, 5/8" x 1-1/2"

Nut, stop, special

Arm, control

Pin, roll, 5/16" x 2-1/8"

Shaft

Pin, roll, 5/16" x 2"

Bushing

Screw, stop, special

Stud

Washer, plain, 1-7/32" x 2-3/8" x . 060"
Washer, lock, 1/2"

Nut, hex., 1/2"

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

35-1¢

REAR COVER AND ANCHOR YOKE

Two-Row Utility

Key Part No.
1 11H 218A
2 M 2024T
3 M 2873T
4 JD 7797
5 M 1762T
6 19H 1978 A
7 12H 293 A
8 M 2874T
9 12H 303 A
10 19H 2117 A
11 M 2215T
12 M 2211T
13 M  2868T
14 24H 1452 A
15 M 2679T
16 22H 703 A
17 14 821 A
18 14H 806 A
19 19H 1243 A
20 i2H 317 A
21 M 1991 T
22 81 4161 A
23 M 3244 T
24 M 2711 T
25 19H 1731 A
26 12H 304 A
27 M 2345T
28 M 2346 T
29 M 2347T
30 T 11424T
31 AT 15561 T
32 12H 293 A
33 19H 1821 A

L e e e N T T L U o ey

Serial No.

N N N i e S el N i s i i i i e P P e e " s "

Description
Pin, cotter, 3/16" x 1-1/2"
Pin
Yoke, anchor

Fitting, grease

Link, tension

Screw, cap, 7/16" x 1-1/2"

Washer, lock, 7/16"

Arm, control

Washer, lock, 5/16%" (2 used)

Screw, cap, 5/16" x 1-1/8" (2 used)

Spring, load control

Screw, cap, special, 5/8" x 1-3/4" (packed 2 in a pkg.)
Housing, spring

Washer, plain, 1-1/32" x 1-3/4" x . 105" (2 used)
Ring, snap (2 used) (packed 10 in a pkg.)

Screw, set, 5/8"x 1-1/2"

Nut, hex. jam, 5/8"

Nut, hex. jam, 1"

Screw, cap, 9/16" x 1-3/4" (2 used)

Washer, lock, 9/16" (2 used)

Nut, tension link

Bolt, cge., 9/16" x 6-1/4" (2 used)

Washer, plain, special (2 used) (packed 4 in a pkg.)
Pin

Screw, cap, 3/8" x 1" (12 used)

Wagsher, lock, 3/8" (12 used)

Cover, auxiliary power shaft

Gasket

Cover, power shaft

Cover, rear (sub. for M2856T)

Seal, oil (sub. for AF1934R)

Washer, lock, 7/16" (3 used)

Screw, cap, 7/16" x 1-1/4" (3 used)

PC-862-(6-63) Litho in U, S, A,



35-16 Tractors -- 40 Series

BELT PULLEY
(Single 540 R, P, M, PTO)

1

W D)

T W

Key Part No. Serial No. Description
1 19H 1721 A ( - ) Screw, cap, 1/2" x 1-1/2" (4 used)
2 12H 301 A ( - ) Washer, lock, 1/2" (5 used)
3 AM 1977 T ( - ) Seal, oil
4 M 1784 T ( - ) Quill
S M 2050T ( - ) Shim, gear case quill, . 002" (approx. 2 used) (packed 2 in a pkg.)
M 2051 T ( - ) Shim, gear case quill, .005" (approx. 1 used) (packed 2 in a pkg.)
M 2052T ( - ) Shim, gear case quill, .010" (approx. 6 used) (packed 2 in a pkg.)
6 JD 820T ( - ) Cup, bearing
7 JD 8179 T ( - ) Cone, bearing
8 AM 1978T ( - ) Gear, drive assembly
9 M 2206T ( - ) Plug, cup
10 JD 7438R ( - ) Cup, bearing
i1 JD 8135R ( - ) Cone, bearing
12 M 2053 T ( - ) Shim, bearing shaft, .002" (approx. 2 used) (packed 2 in a pkg.)
M 2054 T ( - ) Shim, bearing shaft, .005" (approx. 2 used) (packed 2 in a pkg.)
M 2055 T ( - ) Shim, bearing shaft, .010" (approx. 3 used) (packed 2 in a pkg.)
13 M 1996 T ( - ) Shaft
14 AM 1979 T ( - ) Case (M1785T), with shaft
15 15H 623 A ( - ) Plug, pipe, sq. hd., 3/8"
16 M 1696 T ( - ) Shaft
17 26H 23 A ( - ) Key, Woodruff, 5/16" x 1"
18 11H 222 A ( - ) Pin, cotter, 3/16" x 2"
19 JD 8180 T ( - ) Cone, bearing
20 JD 821T ( - ) Cup, bearing
21 M 2059 T ( - ) Shim, inner bearing, .002'" (approx. 2 used) (packed 3 in a pkg.)
M 2060T ( - ) Shim, inner bearing, .005" (approx. 2 used) (packed 3 in a pkg.)
M 2061 T ( - ) Shim, inner bearing, .010" (approx. 3 used) (packed 3 in a pkg.)
22 M 2123 T ( - ) Spacer

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 35-17

BELT PULLEY -- Continued
(Single 540 R,P. M, PTO)

Key Part No. Serial No. Description

23 M 2056 T Shim, outer bearing, .002" (approx. 2 used) (packed 10 in a pke.)
M 2057 T Shim, outer bearing, .005" (approx. 3 used) (packed 10 in a pkg.)
M 2058 T Shim, outer bearing, .010" (approx. 5 used) (packed 10 in a pkg.)

24 JD 7449D Cup, bearing

25 JD 8134D Cone, bearing

26 14H 540 A Nut, hex., 1"

27 24H 1452 A Washer, plain, 1-1/32" x 1-3/4" x , 105"

28 M 1786 T Pulley, belt, dia., 9"
M 2521 T Pulley, belt, dia., 5-5/8"

29 AM 1717T Seal, oil

30 144 809 A Nut, hex., 1/2"

31 16H 698 A Rivet, 1/4" x 1" (5 used)

.e AM 1947 T BELT PULLEY ATTACHMENT

N s S Nl ) S e i

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

POWER TAKE-OFF SHIFT LEVER ASSEMBLY

12 14H 611 A
13 22H 674A

Nut, hex., jam, 5/16"
Screw, set, 5/16" x 7/8"

Key Part No. Serial No. Description
1 25H SOA ( - ) Pin, groov-, 5/32" x 3/4"
2 M 120 T ( - ) Lever, shifter
3 M 121 T ( - ) Washer, felt
4 M 115 T ( - ) Bushing
5 M 119 T ( - ) Shaft
6 M 124 T ( - ) Holder, poppet
7 L 754 T ( - ) Gasket
8 L 468 T ( - ) Spring
9 405 R ( - ) Ball (sub. for L467T)

10 M 3874 T ( - ) Fork (sub. for M122T and AMG60S8T)

11 M 123 T ( - ) Lock

( - )
( - )

PC-862~(6-63) Litho in U, S, A,



35-18 Tractors -- 40 Series

POWERSHAFT ATTACHMENT
Crawler (Serial No. 62264-Up)

Hi-Crop, Utility, Two-Row Utility (Serial No. 60001-Up)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 35-19

POWERSHAFT ATTACHMENT -- Continued
Crawler (Serial No. 62264-Up)
Hi-Crop, Utility, Two-Row Utility (Serial No. 60001-Up)

Key Part No. Serial No. Description
1 AM 253 T ( - ) Seal, oil (C, H, U, W)
2 JD 8819 T ( - ) Bearing, needle (sub. for AM2119T) (C, H, U, W)
3 AM 2118T ( - ) Housing (M2351T), with needle bearing, oil seal and stud (C)
4 JD 7699 H ( - ) Bearing, ball (C, U)
5 M 2348 T ( - ) Seal, oil (C, U)
6 M 2354T ( - ) Ring, snap (C, H, U, W)
7 M 2353T ( - ) Ring, snap (C, H, U, W)
8 M 2352 T ( - ) Shaft, power take-off (C)
9 M 2017 T ( - ) Stud (C, H, U, W)
i0 12H 301 A ( - ) Washer, lock, 1/2"(C, U)
11 144 809 A ( - ) Nut, hex., 1/2" (C, U)
12 AM 2187T ( - ) Housing (M2442T), with needle bearing, oil seal, and stud (U)
13 M 2443 T ( - ) Shaft, power take-off (U)
14 12H 293 A ( - ) Washer, lock, 7/16" (3 used) (C, U)
15 19H 1978 A ( - ) Screw, cap, 7/16" x 1-1/2" (3 used) (C, U)
16 AM 2553 T ( - ) Seal, oil (H, W)
17 AM 2554 T ( - ) Housing (M2744T), with stud (H)
AM 2727T ( - ) Housing (M2880T), with stud (W)
18 JD 7198H ( - ) Bearing, ball (H, W)
19 M 2745T ( - ) Shaft, power take-off (H)
M 2881T ( - ) Shaft, power take~off (W)
20 M 2746 T ( - ) Coupling (H, W)
21 34H 107 A ( - ) Pin, roll, 1/4" x 1-3/4" (H, W)
22 15H 566 A ( - ) Plug, pipe, slotted, 1/8" (sub. for L756T) (H, W)
23 AT 10664 T ( - ) Shield, powershaft (sub. for AM1959T and M2065T) (C, H, U, W)
24 M 1800T ( - ) Guaxd (C, H, U, W)
25 AM 2547 T ( - ) Power take-off attachment, with guard and shield (H)
AM 2725T ( - ) Power take~-off attachment, with guard and shield (W)
26 AM 2185T ( - ) Power take-off attachment, with guard and shield (U)
27 AM 2116 T ( - ) Power take-off attachment, with guard and shield (C)

PC-862-(6-63) Litho in U, S, A,



40-2 Tractors -- 40 Series

STEERING CLUTCH HOUSING, THROW-OUT BEARING AND CARRIER ASSEMBLY
Crawler

23 22 21

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 40-:

STEERING CLUTCH HOUSING, THROW-OUT BEARING AND
CARRIER ASSEMBLY -- Continued

Key Part No.
1 14H 394 A
14H 394 A
2 12H 317 A
12H 317 A
3A M 878 T
M 878 T
3B M  2560T
4 M 1487 T
5 19H 1227 A
6 12H 302 A
7 M 907 T
8 M 1638 T
9 M 375 T
10 AM 3520T
11 15SH 564 A
12 19H 1978 A
13 12H 293 A
14 M 1447 T
15 M 1448 T
16 M 2133 T
17 AM 1935T
18 D 8171 T
19 JD 8217T
20 AM 1717 T
21 M 811 T
22 12H 304 A
23 19H 1139 A
24 M 886 T
25 M 885 T
26 M 1616 T
27 M 2136 T
28 24H 1136 A
29 M 1617T
30 AL 2116 T
31 M 889 T
32 M 1636 T
33 AM 1721 T
34 M 814 T
35 M 891 T

Serial No.
( -64914)
(64915- )
( -64914)
(64915- )
( -64914)
(64915~ )
(64915~

PN N N AN N N R N N P A S e P P P
LI D I N N N R R R D D D D T R R R R R R TR TR B R |
N e e N o e i i

Crawler

Description
Nut, hex., rear studs, 9/16" (2 used)
Nut, hex., rear top stud (1 used)
Washer, lock, 9/16'" (2 used)
Washer, lock, 9/16" (1 used)
Stud (4 used)
Stud, rear top (1 used)
Screw, cap, 9/16" x 1-7/8" (3 used)
Gasket (packed 2 in a pkg.)
Screw, cap, 1/4" x 1/2" (4 used)
Washer, lock, 1/4" (4 used)
Cover (sub. for AM998T)
Bushing
Nut, hex., special, 9/16" (2 used) (packed 10 in a pkg.)
Housing, (M3705T) steering clutch, with bushing, plug, gasket, and
attaching hardware (sub. for M1797T, M2124T, AM1936T, and
AMZ2361T)
Plug, pipe, hex, ctsk., 3/4"
Screw, cap, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Nipple, boot
Boot
Gasket
Plug and gasket assembly
Cone, bearing
Cup, bearing
Seal, oil
Gasket (packed 3 in a pkg.)
Washer, lock, 3/8" (6 used)
Screw, cap, 3/8" x 1-1/8" (6 used)
Ball (3 used)
Inserts (6 used)
Cam
Screw, cap, special, 5/16" x 13/16"
Washer, plain, 11/32" x 11/16" x . 060"
Carrier, bearing
Bearing, throw-out
Stud
Sleeve
Quill (M1615T), with sleeve and pivot pins
Pin, pivot (2 used)
Spring (4 used)

Note: Quantity shown above is for one-assembly only. When two assemblies are used in a tractor, double the
quantity shown must be ordered. When no quantity is shown, only one part should be used.

PC-862-(6-63) Litho in U, S, A,



40-4

Tractors -- 40 Series

STEERING AND BRAKE LINKAGE ASSEMBLY
Crawler

19

PC~862+{6-63) Litho in U, S, A,



Tractors -- 40 Series 40-5

-
NROVONONPWN r‘§

-
w

[SASESESESE S el ol e ol
A WNRLOWVONO UILd

NN
N

[ S d
O 00

ww
O

Www
- wnN

Swwwww
VooNoWn

41
42

<

STEERING AND BRAKE LINKAGE ASSEMBLY -- Continued

Part No.
AT 10566 T

M 488 T
AM  895T
903 T
206 A
904 T
902 T
2010 T
77 A
357 T
308 T
1641 T
882 T
1402 T
611 A
124 A
1754 T
884 T
1755 T
303 A
1275 A
12H 304 A
14H 846 A
L 307 T
AM 1405 T
AM 3894 T
14H 769 A
M 1404 T
M 1404 T
14H 774 A
AM 1406 T
AM 3895T
M 1640T
11H 233 A
M 906 T
AM 1719T
AM 3676 T

==
T

T EEE STt dalab £ 34
BRTTTEE 2

T 10812T
M 905 T
M 899 T
24H 1303 A
M 898 T
AM 860T
24H 1265 A
AM 3893 T

—~

e e L T S T NP P PN TN N TN N L PN £ o P N £ P o P P O P £ P . P~ . P~

Serial No.

-

~—

S e T o e T S ? a ?  a a n n? l  ” u ? ? t”  i? e

Crawler

Description
Band assembly, brake, with lining and adjusting screw pin (sub. for
MB895T and AM995T)
Ring, snap (3 used)
Lever, toggle (sub. for AM997T)
Link .
Pin, cotter, 3/32" x 3/4" (3 used)
Pin (2 used)
Pin
Shaft
Key, Woodruff, 3/16" x 3/4" (2 used)
Ring, snap
Washer
Lever, brake (sub. for AM991T)
Screw, cap, socket hd., special, 5/16" x 1-1/4"
Arm, rocker (sub. for AM1407T)
Nut, hex., 5/16"
Screw, cap, 5/16" x 1-1/4"
Lever, steering, right
Handle, lever (sub. for AM992T)
Lever, steering, left
Washer, lock, 5/16"
Screw, cap, 5/16" x 1-5/8"
Washer, lock, 3/8" (2 used)
Nut, hex., 3/8"
Pin (2 used)
Sub. AM3893T
Joint, ball, L. H. thread (replacement part for AM3893T)
Nut, hex. jam, L. H. thread, 3/8"
Sub., AM3893T
Rod, steering clutch throw-out (replacement part for AM3893T)
Nut, hex. jam, R. H. thread, 3/8"
Sub. AM3893T
Joint, ball, R. H. thread (replacement part for AM3893T)
Bushing
Pin, cotter, 3/32" x 1/2"
Spring
Bellcrank, brake (sub. for AM980T) .
Lining, with rivets (contains linings and rivets for complete tractor) (one
AM3676T subs, for two AM996T)
Rivets, special (14 used) (sub. for AL2177T) (packed 28 in a pkg.)
Nut, brake adjusting
Pin
Washer, plain, 13/32" x 11/16" x . 060"
Spring
Rod, connecting
Washer, plain, 13/16" x 1-1/4" x . 060"
Control rod assembly, with ball joints and hex. nuts

Note: Quantity shown above is for one assembly only. When two assemblies are used in a tractor, double the
quantity shown must be ordered. When no quantity is shown, only one part should be used.

PC-862-(6~63) Litho in U, S, A,



45-2 Tractors -- 40 Series

FINAL DRIVE
Crawler (Serial No. 60001-62263)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 45-3

FINAL DRIVE -- Continued
Crawler (Serial No. 60001-62263)

Part No. Serial No. Description
19H 1731 A ( ~62263) Screw, cap, 3/8" x 1" (10 used)
12H 304 A ( -62263) Washer, lock, 3/8" (18 used)
30H 17 A ( -62263) Plug, expansion, 1-1/4"
19H 1876 A ( -62263) Screw, cap, 7/16" x 2-1/8" (6 used)
12H 293 A ( -62263) Washer, lock, 7/16" (8 used)
14H 813 A ( -62263) Nut, hex., 7/16" (6 used)
AM 1478T ( -62263) Shaft, final drive (M1469T), with two dowel pins (sub. for AM1479T)
M 4339 T ( ~-62263) Pin, dowel (2 used) (sub. for M1470T)
19H 1978 A ( -62263) Screw, cap, 7/16" x 1-1/2" (2 used)
263 T ( -62263) Seal, oil
JD 7262 R ( -62263) Cup, bearing (2 used)
JD 7372T ( -62263) Cone, bearing (2 used)
M 941 T ( -62263) Pinion (sub. for AM1004T)
JD 8121 T ( -62263) Cone, bearing
JD 7259 R ( -62263) Cup, bearing
M 205 T ( ~62263) Ring, snap
M 942 T ( -62263) Shim, .002" (use quantity required) (packed 10 in a pkg.)
M 943 T ( -62263) Shim, .005" (use quantity required) (packed 5 in a pkg. )
M 944 T ( -62263) Shim, .010" (use quantity required) (packed 5 in a pkg.)
18 M 945 T ( -62263) Quill (sub. for AM1005T)
19 14H 416 A ( -62263) Nut, hex., 1-1/4"
20 24H 1175 A ( -62263) Washer, plain, 1-9/32" x 2-3/8" x , 250"
21 AM 1665T ( ~-62263) Hub, sprocket drive (M1559T)
22 M 55T ( -62263) Quill (sub. for AM775T)
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

b d A b b b b ek =
NOUNPAWNHROOVENAOAUIAWN =
<

23 AM 2773 T -62263) Seal, oil (sub. for AM776T)

24 JD 7406 T ~62263) Cup, bearing

25 JOb 7369T -62263) Cone, bearing

26 M 210 T -62263) Spacer

27 AM 1643 T -62263) Shaft, axle (M1548T)

28 M 214 T -62263) Gasket

29 AM 909T -62263) Housing, final drive (M938T) (sub. for AM1002T)

30 M 212T -62263) Washer

31 AM 1528 T -62263) Lock and plate cap screw

32 M 1481 T -62263) Plate, lock

33 M 1579 T -62263) Dowel, hub (3 used)

34 19H 1756 A -62263) Screw, cap, 5/8"x 1-1/2"

35 15H 584 A -62263) Plug, pipe, 1/2 (2 used)

36 -62263) Shim, .003" (use quantity required) (packed 2 in a pkg.)
~-62263) Shim, .005" (use quantity required) (packed 2 in a pkg.)
-62263) Shim, .010" (use quantity required) (packed 2 in a pkg.)
-62263) Cover (sub. for AM779T)

-62263) Gear (sub. for M53T, M211T, and AM780T)

-62263) Gasket (packed 5 in a pkg.)

-62263) Pan (sub. for AM1006T)

-62263) Screw, cap, 3/8" x 1-1/8" (8 used)

L 4381 T
L 4382 T
L 4383 T
37 M 54T
38 AM 266T
39 M 947 T
40 M 946 T
41 19H 1139 A

PC-862-(6-63) Litho in U, S, A,



45-4 Tractors -- 40 Series

FINAL DRIVE
Crawler (Serial No. 62264-Up)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

45-5

24
25
26
27
28
29
30
31
32
33
34

35
36
37
38
39

40
41
42
43

45
46

Part No.
19H 1731 A
M 112 T
M 2363 T
M 942 T
M 943 T
M 944 T
M 593 T
JD 7449 H
JD 8134 D
M 2362 T
JD 8179 T
JD 8220T
30H 17 A
19H 1876 A
12H 293 A
14H 813 A
AM 3368T
19H 1978 A
AT 14924 T
T 16282 T
M 2377 T
M 2370T
19H 1792 A
M 2369 T
M 2371 T
M 2372'T
M 2373 T
JD 8314 T
JjD 7590 T
M 1005T
19H 1773 A
M 2375T
M 2374T
15H 624 A
M 2368 T
JjD 7589 T
jD 8315 T
AM 2775T
AM 2723 T
T 15600 T
M  2878T
12H 304 A
19H 1100 A
AT 15211 T
M  2365T
T 16321 T
AT 15155 T
M 947 T
M 946 T
19H 1139 A
14H 863 A
T 10510T

Serial No.
(62264~
(62264-
(62264~
(62264~
(62264~
(62264~
(62264~
(62264~
(62264~
(62264 -
(62264-
(62264~
(62264-
(62264~
(62264-
(62264~
(62264-

o e N N s i s

(62264~
(62264-
(62264-
(62264-
(62264-
(62264~
(62264-
(62264~
(62264~
(62264-
(62264~
(62264-
(62264-
(62264~
(62264-
(62264-
(62264~
(62264-
(62264~
(62264-
(62264-68813
(68814~
(62264-
(62264~
(62264-
(62264-
(62264-

et " i e i T a aa? t  a ?

(62264-
(62264-
(62264-
(62264-
(62264~
(62264-
(62264-
(62264-

- e

FINAL DRIVE -- Continued
Crawler (Serial No.

62264-Up)

Description

Screw, cap, 3/8" x 1" (3 used)

Lock, screw (3 used) (sub. for AM680T) (packed 3 in a pkg.)

Quill, final drive shaft

Shim, .002" (approx. 4 used) (packed 10 in a pkg.)
Shim, .005" (approx. 2 used) (packed 5 in a pkg.)
Shim, .010" (approx. 1 used) (packed 5 in a pkg.)

Ring, snap (sub. for M22T)

Cup, bearing
Cone, bearing
Pinion

Cone, bearing
Cup, bearing

Plug, expansion, 1-1/4"

Screw, cap, 7/16" x 2-1/8" (6 used)

Washer, lock, 7/16" (10 used)
Nut, hex., 7/16" (6 used)
Housing assembly (M3687T), final drive (sub. for M2361T, AM2132T,

and AM3225T)
Screw, cap, 7/16" x 1-1/2" (2 used)

Seal, oil (sub, for AM2133T)

Shaft, final drive (sub. for M2359T)
Ring, snap (2 used)
Lock, cap screw

Screw, cap, 1/2" x 1" (2 used)

Retainer

Shim, .002" (approx. 2 used) (packed 4 in a pkg.)
Shim, .005" (approx. 2 used) (packed 4 in a pkg.)
Shim, .010" (approx. 2 used) (packed 4 in a pkg,)

Cup, bearing
Cone, bearing
Washer

Screw, cap, 7/16" x 1-1/8" (2 used)

Cover
Ring, sealing

Plug, pipe, 1/2'" (3 used)

Spacer
Cone, bearing
Cup, bearing

Seal, oil (sub. for AM973T)

Seal, oil

Gasket (sub. for M2367T)
Quill (sub. for M2366T)
Washer, lock, 3/8" (12 used)

Screw, cap, 3/8" x 1-3/8" (4 used)

Shaft (T17087T), flanged axle, with bolts, hex. nuts, and washers (sub.

for AM2136T)

Dowel (3 used) (used with AM2136T axle shaft) (packed 3 in a pkg.)

Bolt, special (3 used) (used with AT15211T axle shaft)
Gear assembly (M211T and M2364T) (sub. for AM2135T)

Gasket (packed 5 in a pkg.)
Pan, oil (sub. for AM1006T)

Screw, cap, 3/8" x 1-1/2" (8 used)
Nut, hex., 3/4" (3 used) (used with AT15211T axle shaft)
Washer, plain, special (3 used) (used with AT15211T axle shaft)

PC-862-6-63) Litho in U, S, A,



45-6 Tractors -- 40 Series

FINAL DRIVE ASSEMBLY
Hi-Crop

PC=-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

45-7

DO

34
35
36
37
38
39
40
41
42
43

Part No.
19H 1731 A
12H 304 A
M 1792 T
M 2176 T
M 2177 T
M 2178 T
M 205 T
JjD 7259 R
JD 8121 T
M 204 T
JD 7207 R
JD 7409 H
M 2683 T
AT 12542 T
AM 2759 T
M 2365 T
19H 1100 A
M 2878 T
T 15600 T
AM 939 T
JD 8315T
JD 7589 T
M 2368 T
F 1024 R
C 1479 R
A 1892 R
M 2682 T
M 2122 T
AM 2760T
AM 1717 T
19H 1978 A
12H 293 A
M 2689 T
M 2374 T
M 2371 T
M 2372 T
M 2373 T
JD 8314 T
JD 7590T
M 1005 T
15H 624 A
AM 2457 T
M 1873 T
M 2686 T
M 2687 T
19H 1139 A
M 2934 T

IR TN SN SN N TN N TN AN N TN SN A N N N TN AN N N A N £ o £ P P P . P~ . . P~ . P~ P P o~~~

FINAL DRIVE ASSEMBLY -- Continued

Serial No.

| I R T N R I B |

N N i N N i i i Nt N, . el S S i v Nl i S i o o o o v e e e e S e P e e

Hi-Crop

Description
Screw, cap, 3/8" x 1" (3 used)
Washer, lock, 3/8" (21 used)
Quill
Shim, .002" (approx. 2 used) (packed 4 in a pkg.)
Shim, .005" (approx. 2 used) (packed 4 in a pkg.)
Shim, .010" (approx. 1 used) (packed 2 in a pkg.)
Ring, snap
Cup, bearing
Cone, bearing
Gear, pinion (sub. for AM773T)
Cone, bearing
Cup, bearing
Shaft, final drive
Seal, oil (sub. for AM1977T)
Shaft, flanged axle, with dowel pins
Pin, dowel (3 used) (packed 3 in a pkg.)
Screw, cap, 3/8" x 1-3/8" (4 used)
Quill (sub, for M2366T)
Gasket (sub, for M2367T)
Seal, oil (sub. for AM973T and AM2775T)
Cup, bearing
Cone, bearing
Spacer
Stud, 3/4" x 2-3/4" (4 used)
Stud, 5/8" x 2-1/4" (6 used)
Nut, special, 5/8" (6 used)
Housing, final drive
Screw, cap, special, 1/2" x 3-3/4" (2 used)
Shaft, planter drive
Seal, oil
Screw, cap, 7/16" x 1-1/2" (2 used)
Washer, lock, 7/16" (2 used)
Cover
Ring, sealing
Shim, .002" (approx. 2 used) (packed 4 in a pkg.)
Shim, .005" (approx. 2 used) (packed 4 in a pkg.)
Shim, .010" (approx. 2 used) (packed 4 in a pkg.)
Cup, bearing
Cone, bearing
Washer
Plug, pipe, 1/2" (3 used)
Gear, final drive
Dowel (4 used)
Gasket
Pan, oil
Screw, cap, 3/8" x 1-1/8" (14 used)
Pin, dowel (2 used)

PC-862-(6-63) Litho in U, S. A,



45-8

Tractors -- 40 Series

FINAL DRIVE ASSEMBLY

Standard, Utility, Special, and Two-Row Utility

=
DW=
<

00N Wn

10

12
13

14

Part No.
19H 1731 A
12H 304 A
M 1792 T
M 2176 T
M 2177T
M 2178T
M 205 T
JD 7259 R
JjD 8121 T
M 204 T
M 1483 T
M 204 T
M 1483 T
M 1483 T
JD 7207 R
JD 7409H
M 1712T
AT 12542 T
19H 1731 A
19H 1139 A
19H 1731 A
19H 1139 A
19H 1139 A
M 55T
M 2600T
M 55T
M 2600T
M 2600 T

Serial No.

-
-

— e e

Description
Screw, cap, 3/8" x 1" (3 used)
Washer, lock, 3/8'" (20 used)
Quill
Shim, .002" (use quantity required) (packed 4 in a pkg.)
Shim, .005" (use quantity required) (packed 4 in a pkg.)
Shim, .010" (use quantity required) (packed 2 in a pkg.)
Ring, snap
Cup, bearing
Cone, bearing
Gear, pinion (sub. for AM773T) (S)
Gear, pinion (sub. for AM1533T) (S)
Gear, pinion (sub. for AM773T) (U)
Gear, pinion (for 11-26, 12-26, 13-26 tires) (sub. for AM1533T) (U)
Gear, pinion (sub. for AM1533T) (V, W)
Cone, bearing
Cup, bearing
Shaft, final drive
Seal, oil (sub. for AM1977T)
Screw, cap, 3/8" x 1" (7 used) (S)
Screw, cap, 3/8" x 1-1/8" (7 used) (S)
Screw, cap, 3/8" x 1" (7 used) (U)
Screw, cap, 3/8" x 1-1/8" (7 used) (U)
Screw, cap, 3/8" x 1-1/8" (7 used) (V, W)
Quill (sub. for AM775T) (S)
Quill (S)
Quill (sub. for AM775T) (U)
Quill (U)
Quill (V, W)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 45-9

Key
15

16

17

18

19

20

21

22
23

24

25

26
27

28

Part No,
M 214 T
M 2599 T
M 214 T
M 2599 T
M 2599 T
AM 268 T
AM 939T
AM 268T
AM 939 T
AM 939 T
JD 7406 T
jD 8315T
JD 7406 T
JD 8315 T
JD 8315T
JD 7369 T
JjD 758 T
JD 7369T
JD 758 T
JD 758 T
14H 416 A
14H 656 A
144 416 A
14H 656 A
24H 1175 A
2411 1542 A
24H 1175 A
24H 1542 A
AM 1643 T
M 2598°T
M 2532T
M 2444 T
M 2627T
M  2628T
M 1515 T
M 3806T
M 2836T
M 210 T
M 2601T
M 210 T
M  2601T
M 260iT
AM 2243 T
AM 2716 T
AM 2761 T
AM 2243 T
AM 2761T
AM 2761 T
M 1206 T
M 54T
M 2605T
M 54T
M 2605T
M 2605 T
L 4381 T
L 4381 T
L 4382 T
L 4382 T
L 4383 T
L 4383 T
M 2602T
M  2602T
M  2602T
M  2603T
M 2603T
M 2603 T
M  2604T
M  2604T
M 2604T

FINAL DRIVE ASSEMBLY -- Continued

Standard, Utility,

Serial No.
( -68876)
(68877- )
( -62733)
(62734- )

- )
( -68876)
(68877- )
( -62733)
(62734~ )

- )
( -68876)
(68877- )
( -62733)
(62734- )

( - )
( -68876)
(68877- )
( -62733)
(62734- )
( - )
( -68876)
(68877- )
( -62733)
(62734- )
( -68876)
(68877- )
( -62733)
(62734~ )
( -68876)
(68877- )
( -62733

( -62733

- )
-68876)
(68877-70594)
(70595- )

Special, and Two-Row Utility
Description
Gasket (S)
Gasket (S)
Gasket (U)
Gasket (U)

Gasket (V, W)

Seal, oil (sub. for AM776T and AM2773T) (S)

Seal, oil (sub. for AM973T and AM2775T) (S)

Seal, oil (sub. for AM776T and AM2773T) (U)

Seal, oil (sub. for AM973T and AM2775T) (U)

Seal, oil (sub. for AM973T and AM2775T) (V, W)

Cup, bearing (S)

Cup, bearing (S)

Cup, bearing (U)

Cup, bearing (U)

Cup, bearing (V, W)

Cone, bearing (S)

Cone, bearing (S)

Cone, bearing (U)

Cone, bearing (U)

Cone, bearing (V, W)

Nut, hex., 1-1/4" (S)

Nut, hex., 1-1/2"(S)

Nut, hex., 1-1/4" (U)

Nut, hex., 1-1/2" (U)

Washer, plain, 1-9/32% x 2-3/8" x , 250" (S)

Washer, plain, 1-17/32" x 3" x , 312" (S)

Washer, plain, 1-9/32" x 2-3/8" x . 250" (U)

Washer, plain, 1-17/32" x 3% x , 312" (U)

Shaft, axle (S)

Shaft, axle (S)

Shaft, axle (U)

Shaft, axle (for 11-26, 12-26, 13-26 tires) (U)

Shaft, axle (U)

Shaft, axle (for 11-26, 12-26, 13-26 tires) (U)

Ring, snap (V, W)

Shaft, axle (sub. for M2779T) (V)

Shaft, axle (W)

Spacer (S)

Spacer (S)

Spacer (U)

Spacer (U)

Spacer (V, W)

Housing (M2495T), final drive, with cupped plugs and pipe plug
(sub. for M1789T) (S)

Sub. one AM2761T and four 24H1368A (also order one AM2842T for
R. H. final drive or one AM2843T for L. H. final drive) (S)

Housing (M2932T), final drive, with cupped plugs and pipe plugs (S)

Housing (M2495T), final drive, with cupped plugs and pipe plug (U)

Housing (M2932T), final drive, with cupped plugs and pipe plug (U}

Housing (M2932T), final drive, with cupped plugs and pipe plug (V, W)

Plug, cupped (2 used)

Cover (sub. for AM779T) (S)

Cover (S)

Cover (sub, for AM779T) (U)

Cover (U)

Cover (V, W)

Shim, .003" (use quantity required) (packed 2 in a pkg.} (S]

Shim, .003" (use quantity required) (packed 2 in a pkg, J (U}

Shim, .005" (use quantity required) (packed 2 in a pkg.} (S)

Shim, .005" (use quantity required) (packed 2 in a pkg.) (U)

Shim, .010" (use quantity required) (packed 2 in a pkg.) (S)

Shim, .010" (use quantity required) (packed 2 in a pkg.) (U)

Shim, .002" (use quantity required) (packed 4 in a pkg.) (S)

Shim, .002" (use quantity required) (packed 4 in a pkg.) (U)

Shim, .002" (use quantity required) {packed 4 in a pkg.) (V, W}

Shim, . 005" (use quantity required) (packed 4 in a pkg. ) (S)

Shim, .005" (use quantity required) (packed 4 in a pkg. ) (U)

Shim, ,005" (use quantity required) (packed 4 in a pkg.) (V, W)

Shim, .010" (use quantity required) (packed 4 in a pkg.) (S)

Shim, .010" (use quantity required) (packed 4 in a pkg.) (U}

Shim, .010" (use quantity required) (packed 4 in a pkg.) (V, W)

Keys 29 thru 42 continued on pages 45-10 and 45-11,

PC-862-(6-63) Litho in U, S, A,



45-10 Tractors -- 40 Series
FINAL DRIVE ASSEMBLY -- Continued
Standard, Utility, Special, and Two-Row Utility
Key Part No. Serial No. Description
29 19H 1756 A ( -68876) Screw, cap, 5/8" x 1-1/2" (S)
19H 1815 A (68877~ ) Screw, cap, 1/2" x 1-1/4" (2 used) (S)
19H 1756 A ( -62733) Screw, cap, 5/8" x 1-1/2" (U)
19H 1815 A (62734~ ) Screw, cap, 1/2" x 1-1/4" (2 used) (U)
1SH 1815 A ( - ) Screw, cap, 1/2" x 1-1/4" (2 used) (V, W)
30 M 1481 T ( -68876) Plate (S)
M 2370T (68877- ) Lock (S)
M 1481 T ( -62733) Plate (U)
M 2370T (62734- ) Lock (U)
M 2370T ( - ) Lock (V, W)
31 AM 1528 T ( -68876) Lock and plate (S)
M 2369T (68877~ ) Retainer (S)
AM 1528T ( -62733) Lock and plate (U)
M 2369T (62734~ ) Retainer (U)
M  2369T ( - ) Retainer (V, W)
32 JD 7262 R ( -68876) Cup, bearing (S)
JO 8314T (68877~ ) Cup, bearing (S)
JD 7262 R ( -62733) Cup, bearing (U)
JD 8314T (62734~ ) Cup, bearing (U)
JD 8314T ( - ) Cup, bearing (V, W)
33 JD 7372 R ( -68876) Cone, bearing (S)
JD 7590°T (68877~ Cone, bearing (S)
JD  7372R ( -62733) Cone, bearing (U)
JD 7590T (62734~ ) Cone, bearing (U)
JD 7590T ( - ) Cone, bearing (V, W)

' Keys 1 thru 28 are located on pages 45-8 and 45-9,

PC-862-(6~63) Litho in U, S, A,



Tractors -- 40 Series 45-11

FINAL DRIVE ASSEMBLY -- Continued

Standard, Utility, Special, and Two-Row Utility
Key Part No. Serial No. Description
34 M 212 T ( ~-68876) Washer (S)
M 1005 T (68877 - ) Washer (S)
M 212 T ( -62733) Washer (U)
M 1005 T (62734~ )  Washer (U)
M 1005 T ( - ) Washer (V, W)
35 15H 584 A ( - ) Plug, pipe, sq. hd., 1/2"
36 AM 266T ( -68876) Gear, final drive (sub. for M53T, M211T, and AM780T) (S)
AM 2409 T (68877- ) Gear, final drive (sub. for M2597T and M1495T) (S)
AM 266T ( -62733 Gear, final drive (sub. for M53T, M211T, and AM780T) (U)
AM 1563 T ( -62733) Gear, final drive (for 11-26, 12-26, 13-26 tires) (sub. for M53T,
M1495T, and AM1570T) (U)
AM 2409 T (62734~ ) Gear, final drive (sub. for M2597T and M1495T) (U)
AM 2409 T ( - ) Gear, final drive (sub. for M2597T and M1495T) (V, W)
37 M 2226 T ( ) Gasket
38 AM 2244 T ( - ) Pan, final drive (M2401T), with pipe plug (sub. for M1802T}J (S, U, W)
M 278T ( ) Pan, final drive (V)
39 15SH 623 A ( - ) Plug, pipe, sq. hd., 3/8" (2 used)
40 19H 1139 A ( - ) Screw, cap, 3/8" x 1-1/8" (10 used)
41 24H 1368 A (68877~ ) Washer, plain, 21/32" x 1-5/16" x . 090" (4 used) (S)
42A M 2656 T (60001 -70594) Bli;acket, swsay brace (2 used) (when equipped with AM2716T final drive
ousing) (S)
42B AM 2842 T (68877-70594) Bracket, swsay brace, right (when equipped with AM2761T final drive
housing) (S)
AM 2743 T (68877-70594) Bracket, sway brace, left (when equipped with AM2761T final drive
housing) (S)
PLANTER DRIVE ATTACHMENT
Standard
l\
T 7840
Key Part No. Serial No. Description
1 M 444 T ( -68876) Screw, cap, special
M 2122T (68877~ ) Screw, cap, 1/2" x 3-3/4" (2 used)
2 24H 1368 A ( -68876) Washer, plain, 21/32" x 1-5/16" x . 090"
3 M 290 T ( -68876) Quill (sub. for AM633T)
M  2606T (68877~ ) Quill
4 19H 1732 A ( -68876) Screw, cap, 3/8" x 1-1/4" (3 used)
19H 1800 A (68877~ ) Screw, cap, 3/8'" x 1-1/2" (3 used)
5 12H 304 A ( - ) Washer, lock, 3/8" (3 used)
6 AA 2296 R ( -68876) Seal, oil
AM 1717 T (68877- ) Seal, oil
7 M 779 T ( -68876) Shaft (sub, for AM634T)
M  2662T (68877- ) Shaft
.o AM 574T ( -68876) PLANTER DRIVE ATTACHMENT
.o AM 2585 T (68877- ) PLANTER DRIVE ATTACHMENT

Capital letters indicate an attachment. Attachments must be ordered on separate order from replacement parts.

PC-862-(6-63) Litho in U, S, A,



45-12 Tractors -- 40 Series

FINAL DRIVE
Tricycle

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 45-13

FINAL DRIVE -- Continued
Tricycle

27 12H 294 A
28 19H 1756 A
29 M  1042T

Washer, lock, 5/8"

Screw, cap, 5/8" x 1-1/2"

Screw, cap, special, final drives to transmission (5 used on left, 7
used on right)

Screw, cap, special, left upper and upper rear, final drive to trans-
mission (2 used)

Key Part No. Serial No. Description
1 M 1710 T ( - ) Quill, bearing
2 M 994 T ( - ) Shim, .002" (use quantity required) (packed 4 in a pkg. )
M 995 T ( - ) Shim, .005" (use quantity required) (packed 4 in a pke.
M 996 T ( - ) Shim, .010" (use quantity required) (packed 4 in a pkg.)
3 i9H 1905 A ( - ) Screw, cap, 5/16" x 1" (4 used)
4 12H 303 A ( - ) Washer, lock, 5/16" (16 used)
5 JD 7409 H ( - ) Cup, bearing
6 JD 7372T ( - ) Cone, bearing
7 M 1680 T ( - ) Pinion
8 M 1876 T ( - ) Slinger, oil
9 M 1961 T ( - ) Shaft
10 AM 1842 T ( - ) Seal, oil
11 M 4097 T ( - ) Axle, long (sub. for M1000T, M2646T, and AM971T})
M 1516 T ( - ) Axle, short (sub, for M2647T and AM1602T)
12 M 1515 T ( - ) Ring, snap
13 M 1001 T ( - ) Quill (sub, for AM972T)
14 M 1002 T ( - ) Shim, .002" (use quantity required) (packed 4 in a pkg. )
M 1003 T ( - ) Shim, .005" (use quantity required) (packed 4 in a pkg. )
M 1004 T ( - ) Shim, .010" (use quantity required) (packed 4 in a pkg. )
15 AM 939 T ( - ) Seal, oil (sub. for AM973T and AM2775T)
16 JD 8315T ( - ) Cup, bearing
17 JD 758 T ( - ) Cone, bearing
18 A 1892 R ( - ) Nut, hex., special, 5/8" (4 used)
19 AM 1958 T { - ) Housing (M1783T), final drive with two bushings
20 M 2038 T ( - ) Bushing, brake shaft
21 M 1013 T ( - ) Gasket
22 M 1005 T ( - ) Washer
23 JD 7590T ( - ) Cone, bearing
24 JD 8314T ( - ) Cup, bearing
25 M 1007 T ( - ) Ring, snap
26 M 1006 T ( - ) Washer
( - )
( - )
( - )

30 M 1795 T

—~
]
~

31 M 1010 T Clip (2 used) (sub. for AM975T)

32 M 1011 T Bolt, implement, special (4 used)

33 AM 1532 T Gear (sub. for M998T, M1484T, and AM1534T)
34 M 1962 T Gasket

35 M 1873 T . Dowel (4 used)

36 12H 293 A Washer, lock, 7/16" (4 used)

37 M 1765T
38 12H 304 A
39 19H 1100 A
40 ISH 584 A
41 19H 1139 A
42 19H 1978 A

Pan

Wagsher, lock, 3/8" (12 used)

Screw, cap, 3/8" x 1-3/8" (6 used)
Plug, pipe, 1/2" (2 used)

Screw, cap, 3/8" x 1-1/8" (6 used)
Screw, cap, 7/16" x 1-1/2" (4 used)

PN N AN N N s N
N Nl i N s it il i i e it

PC-862-(6-63) Litho in U, S, A,



50-2 Tractors -- 40 Series

INSTRUMENT PANEL AND STEERING SHAFT

T 8105 14

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

50-3

INSTRUMENT PANEL AND STEERING SHAFT -- Continued

Description
Nut, hex., special
Wheel, steering (S)
Wheel, steering (T)
Wheel, steering (U)
Wheel, steering (H, V, W)
Wheel, steering (S)
Wheel, steering (T)
Wheel, steering (U)
Bushing (S)
Bushing (T)
Bushing (U)
Bushing (V, W)
Bushing (S)
Bushing (T)
Bushing (U)
Bushing (H)
Bushing (V, W)
Bushing (S)
Bushing (T)
Bushing (U)
Support, with bushing (H)
Plug (C)

Housing, instrument panel (M2855T), with roll pins (sub. for AM1941T})

(€)

Housing, instrument panel (M2855T), with roll pins (sub. for AM2597T)

(H)

Housing, instrument panel (M2855T'), with roll pins (sub. for AM1877T)

(also order one M301T) (S)
Housing, instrument panel (M2855T), with roll pins (also order one
M2556T and one M2757T) (S)

Housing, instrument panel (M2855T), with roll pins (sub. for AM1877T)

(also order one M301T) (T)
Housing, instrument panel (M2855T), with roll pins (also order one
M2756T and one M2757T) (T)

Housing, instrument panel (M2855T), with roll pins (sub. for AM1877T)

(also order one M301T) (U)

Housing, instrument panel (M2855T), with roll pins (also order one
M2756T and one M2757T) (U)

Housing, instrument panel (M2855T), with roll pins (also order one
M2756T and one M2757T) (V, W)

Key, Woodruff, 3/16" x 3/4" (2 used) (H, S, T, U, V, W)

Tube, steering (H)

Sub. one AM2589T, one M2756T and one M2757T (S}

Tube, steering (S)

Sub. one AM2589T, one M2756T and one M2757T (T)

Tube, steering (T)

Sub. one AM2589T, one M2756T and one M2757T (U)

Tube, steering (U)

Tube, steering (V, W)

Screw, cap, special, 1/4" x 1-1/2" (packed 5 in a pkg.) (H, S, T,
u, v, w)

Pin, roll, 1/4" x 1-1/8" (2 used)

Screw, cap, 3/8" x 1-1/4" (3 used)

Washer, lock, 3/8" (3 used)

Panel, instrument (C, H, S, T, V, W)

Panel, instrument (U)

Key Part No. Serial No.
1 AL 2315T ( - )
2 AL 2180 T ( -69403)

AL 2180T ( -75498)
AL 2180T = ( -63119)
AM 2600 T (60001~ )
AM 2600 T (69404 -
AM 2600 T (75499- )
AM 2600 T (63120- )
3 M 301 T ( -69403)
M 301 T ( -75498)
M 301 T ( -63119)
M 2756 T (60001 - )
M 2756T (69404~ )
M 2756T (75499 - )
M 2756 T (63120- )
4 M 2772 T (60001 - )
M 2757T (60001 - )
M 2757T (69404~ )
M 2757T (75499- )
M 2757T (63120~ )
5 AM 2598 T ( - )
6 A 3142 R ( )
7 AM 2707 T ( - )
AM 2707T ( - )
AM 2707 T ( ~69403)
AM 2707 T (69404~ )
AM 2707 T ( ~75498)
AM 2707 T (75499~ )
AM 2707 T ( -63119)
AM 2707 T (63120~ )
AM 2707 T (60001 - )
8 26H 77 A ( - )
9 AM 2595T ( - )
AM 1830T ( -69403)
AM 258 T (69404~
AM 1830T ( ~75498)
AM 2589 T (75499~
AM 1830 T ( -63119)
AM 2589 T (63120- )
AM 2589 T (60001~ )

10 M 594 T ( - )

11 34H 102 A ( - )

12 19H 1732 A ( - )

i3 12H 304 A ( - )

14 M 1923 T ( - )

M 2654 T ( - )
i5 21H 1144 A ( - )

16 M 2655 T ( - )

17 M 2291 T ( - )

18 M 2047 T ( - )

Screw, mach.,

Plug, button,
Plug, button,
Plug, button,

1/4" x 1/2" (4 used)
mower by-pass switch (U)
cigarette lighter

dash lamp

PC=862-(6-63) Litho in U, S, A,



50-4 Tractors -- 40 Series

STEERING GEAR ASSEMBLY
Standard (Serial No. 60001-69403)
Utility (Serial No. 60001-63119)

& .
(N \5

Key Part No. Serial No. Description

1 M 735 T ( - ) Screw, cap, special (4 used)

2 M 728 T ( - ) Washer, copper (7 used)

3 14H 469 A ( - ) Nut, hex. jam, 7/16"

4 M 714 T ( - ) Screw, adjusting

5 M 715 T ( - ) Cover

6 M 716 T ( - ) Gasket

7 AM 1515T ( - ) Stud, lever shaft (packed 2 in a pkg.)

8 AM 2574 T ( - ) Shaft, steering (sub. for AM819T)

9 19H 1732 A ( - ) Screw, cap, 3/8'" x 1-1/4" (2 used)
10 15H 604 A ( - ) Plug, pipe, sq. hd., 1/4"
11 30H 17 A ( - ) Plug, expansion, 1-1/4"
12 M 724°T ( - ) Bushing, upper (2 used)
13 M 725 T ( - ) Sub. AM509T
14 AM 509T ( - ) Seal, upper oil, with cork washer (sub. for AM798T)
15 AM 508T ( - ) Housing, steering gear, with bushings, oil seal, and expansion plug

(sub. for AM794T)
16 14H 812 A ( - ) Nut, hex., 3/8" (2 used)
17 12H 304 A ( - ) Washer, lock, 3/8" (2 used)
18 M 717 T ( - ) Ring, snap (2 used)
19 M 718 T ( - ) Race, ball bearing (2 used)
20 R 26552 R ( - ) Ball (20 used) (sub. for M719T)
21 M 736 T ( - ) Worm, steering gear (sub. for AM820T)
22 M 720 T ( - ) Shim, .002" (approx. 2 used) (packed 5 in a pkg.)
M 721 T ( - ) Shim, .003" (approx. 2 used) (packed 5 in a pkg.)
M 722 T ( - ) Shim, ,010" (approx. 1 used) (packed 3 in a pkg.)

23 AM 795T ( - ) Cover, rear, with oil seal
24 AM 796 T ( - ) Seal, oil
25 M 723 T ( - ) Screw, cap, special (3 used)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 50-5

m»wn.—»?

Voo

i0
11
12
13
14
15
16

17

18
19

20
21
22
23
24
25
26
27

Y

Part No.
14H 469 A
M 937 T
M 936 T
AM 1514 T
AM 2381T
AM 2396 T
AM 2544 T
M 735 T
M 728 T
P 44271 H
AM 79T
M 930 T
M 935 T
15SH 604 A
M 933 T
M 932 T
R 26552 R
AM 2381 T
M 2573 T
M 2741 T
M 720 T
M 721 T
M 722 T
AM 3669 T
M 723 T
19H 2127 A
JD 19 R
P 44271 H
M 977 T
AM 906 T
19H 1732 A
12H 304 A
144 812 A
AM 3159 T

TN SN N SN N TN N L N N TN s P s, P P P o o o o~~~

P~ e~~~ e~

Serial No.

75499

75498

75498

STEERING GEAR ASSEMBLY
Hi-Crop (Serial No. 60001-60060)
Tricycle (Serial No. 60001-77354)

1—9 6

2—¢ /
4 ¥ Ct—7
\%

5—

T7872

Description
Nut, hex. jam, 7/16"
Screw, special
Cover, top
Stud, steering shaft (2 used) (packed 2 in a pkg.)
Shaft, steering, with studs and steer worm kit (sub. for AM1027T) (T)
Shaft, vertical, with studs (T)
Shaft, vertical, with studs (H)
Screw, cap, special (4 used)
Washer, copper (7 used)
Bushing
Seal, oil
Washer, backing
Gasket
Plug, pipe, sq. hd., 1/4"
Ring, snap (2 used)
Cup (2 used)
Ball (22 used) (sub. for M719T)
Worm, steering, and vertical shaft with studs, kit (sub. for AM1028T) (T)
Worm, steering (T)
Worm, steering (H)
Shim, .002" (use quantity required) (packed 5 in a pkg.)
Shim, .003" (use quantity required) (packed 5 in a pkg. }
Shim, .010" (use quantity required) (packed 3 in a pkg.)
Cover, with washers and cap screws (sub. for M934T)
Screw, cap, special (3 used)
Screw, cap, 5/16" x 7/8" (3 used) (used when AM3669T cover has been
installed as a replacement unit)
Bolt (packed 20 in a pkg.)
Bushing, lower
Sub. AM906T
Seal, oil, with cork washer
Screw, cap, 3/8"x 1-1/4n"
Washer, lock, 3/8"
Nut, hex., 3/8"
Housing, steering gear, with bushings, oil seal and backing washers
(sub. for AM1026T)

B et e L R R S

N e e - i e

N o

PC-862-(6-63) Litho in U, S, A,



50-6 Tractors -- 40 Series

STEERING GEAR ASSEMBLY
Hi-Crop (Serial No. 60061-Up)
Standard (Serial No. 69404-Up)
Tricycle (Serial No. 77355-Up)
Utility (Serial No. 63120-Up)
Special and Two-Row Utility (Serial No. 60001-Up)

ty 4
Key Part No. Serial No. Description
1 M 937 T ( - ) Screw, adjusting
2 14H 469 A ( - ) Nut, hex., jam, 7/16"
3 M 735T ( - ) Screw, cap, special (4 used)
4 M 728 T ( - ) Washer, copper (5 used)
S M 2838T ( - ) Cover, top
6 M 2839 T ( - ) Gasket
7 AM 2684 T ( - ) Seal, oil
8 AM 1514T ( - ) Stud, lever shaft (2 used) (packed 2 in a pkg.)
9 AM 2683 T ( - ) Lever shaft assembly (H, S, U, V, W)
AM 2396 T ( - ) Lever shaft assembly (T)
10 AM 2724T ( - ) Housing, with bushings and oil seals
i1 P 44271 H ( - ) Bushing, trunnion (2 used)
12 AM 906T ( - ) Seal, oil, with cork washer
13 12H 303 A ( - ) Washer, lock, 5/16" (2 used)
14 M 720 T ( - ) Shim, .002" (use quantity required) (packed 5 in a pkg.)
M 721 T ( - ) Shim, .003" (use quantity required) (packed 5 in a pkg.)
M 722°T ( - ) Shim, .010" (use quantity required) (packed 3 in a pkg.)
i5 AM 3669 T ( - ) Cover, front, with washers and cap screws (sub. for M934T)
16 M 723 T { - ) Screw, cap, special (3 used)
19H 2127 A ( - ) Screw, cap, 5/16" x 7/8" (3 used) (used when AM3669T cover has been
installed)
17 i5SH 604 A ( - ) Plug, pipe, sq. hd., 1/4"
i8 M 933 T ( - ) Ring, snap (2 used)
19 M 932 T ( - ) Cup, ball bearing (2 used)
20 R 26552 R ( - ) Ball bearing (22 used) (sub. for M719T) (packed 2 in a pkg.)
21 M 2741 T ( - ) Worm, steering (H, S, U, V, W)
M 2573 T ( - ) Worm, steering (T)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 55-1

STARTING CRANK ASSEMBLY
Crawler, Hi-Crop, Standard, Utility, Special, and Two-Row Utility

T 7660

Key Part No. Serial No. Description
1 25H 126 A ( - ) Pin, groov-, 5/16" x 2"
2 M 1766 T ( - ) Pulley, fan drive
3 M 1437 T ( -68879) Pin (S)
M 1437 T ( -62732) Pin (U)
M 1437 T ( - ) Pin (C)
4 AM 223 T ( - ) Crank, with pin (sub. for AM629T) (C)
AT 237T ( - ) Crank, with pin (H, S, U, V, W)
STARTING CRANK ASSEMBLY
Tricycle
/8
T 7661
Key Part No. Serial No. Description
1 24H 1392 A ( - ) Washer, plain, 25/32" x 1-3/8" x ., 120"
2 L 4416 T ( - ) Cotter, hair pin
3 25H 126 A ( - ) Pin, groov-, 5/16" x 2"
4 M 1766 T ( - ) Pulley, fan drive
5 M 1164 T ( - ) Pin
6 M 1437 T ( - ) Pin, starting crank
7 AM 1126 T ( - ) Crank, starting
8 AM 3149 T ( - ) Shaft, starting crank (sub. for AM945T)
9 M 847 T ( - ) Washer, front
10 M 848 T ( - ) Spring

PC-862-(6-63) Litho in U, S, A,



55-2

Tractors -- 40 Series

FRONT END SUPPORT ASSEMBLY
Standard (Serial No. 60001-69403)
Utility (Serial No. 60001-63119)

1 —F

zi 21
I
==

Key Part No.
1 19H 1732 A
2 12H 304 A
3 14H 812 A
4 19H 1813 A
5 12H 303 A
6 AM 635T
7 16H 87 A
8 AM 314T
9 AM 1703 T
10 M 421 T
11 AM 381 T
12 M 435T
13 M 726 T
14 12H 236 A
15 144 826 A
16 22H 713 A
17 144 760 A
18 19H 1890 A
19 M 434 T
20 12H 317 A
21 M 285 T
22 24H 1354 A
23 14H 786 A
24 12H 302 A
25 AM 640T
26 16H 173 A
27 AM 298T
28 19H 1898 A

L e e T L e e e N e e e e e L e e L T

L IR I B N B |

T 7866 \

Serial No. Description

Screw, cap, 3/8" x 1-1/4" (2 used)

Washer, lock, 3/8" (2 used)

Nut, hex., 3/8" (2 used)

Screw, cap, 5/16" x 5/8" (2 used)

Washer, lock, 5/16" (2 used)

Receptacle, fastener, with rivets

Rivet, 1/8" x 1/4" (2 used)

Bracket, front grille, with receptacle

Support (M1611T), front end, with vertical pipe, bushing, and oil seal
Bushing, lower

Seal, oil, lower

Arm, center steering (sub. for AM80OT)

Nut, lever shaft

Washer, lock, 3/4"

Nut, hex. jam, 1/2"

Screw, set, 1/2'" x 2"

Nut, hex., 5/8"

Screw, cap, 5/8" x 2-3/4"

Screw, cap, special (3 used)

Washer, lock, 9/16", lower screws (2 used)

Screw, cap, special, upper left hand hole (packed 5 in a pkg.)
Washer, plain, 37/64" x 1" x . 090", upper screws (2 used)
Nut, hex., 1/4" (2 used)

Washer, lock, 1/4" (2 used)

Cushion, radiator, with rivets (2 used)

Rivet, 5/32" x 3/8" (8 used)

Bracket, radiator, lower, with cushion (2 used)

Screw, cap, 1/4" x 1-1/2" (2 used)

e e e e e e e  a e a a i  ? n? T

PC=862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 55-3

®
0)

Y

WoONATN D WN=

18

19
20
21
22
23
24

25
26
27
28
29
30

Hi-Crop,

Part No.

19H
M
12H
14H
19H
12H
M
M
M
12H
12H
19H
14H
M
14H

AM

12H
19H
AM
M
M
JD

1800 A
849 T
304 A
812 A

1899 A
293 A

3244 T
285 T
434 T
317 A
236 A

1768 A
760 A

2671 T
826 A
713 A

2837 T
726 T

2837 T
245 A
236 A
245 A

11329 T

2555 T

2670 T

2667 T

2669 T

3846 T

302 A
1948 A
917 T
827T
4377 T
19 R

FRONT END AND STEERING GEAR SUPPORT

Special,

Serial No.
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
- )
- )
~-60060)
60061~ )
- )
~60060)
60061

P . N T S i, P o~

I~ e~~~

— - o s

e e N e

and Two-Row Utility (Serial No. 60001-Up)
Standard (Serial No. 69404-Up)
Utility (Serial No. 63120-Up)

Description
Screw, cap, 3/8" x 1-1/2"
Support, steering gear (sub. for AM946T)
Washer, lock, 3/8"
Nut, hex., 3/8"
Screw, cap, 7/16" x 2" (3 used)
Washer, lock, 7/16" (3 used)
Washer, plain, special (2 used) (packed 4 in a pkg.)
Screw, cap, special, 9/16" x 5-1/2" (packed 5 in a pkg.)
Screw, cap, special, 9/16" x 3-1/2" (3 used)
Washer, lock, 9/16" (2 used)
Washer, lock, 3/4" (3 used)
Screw, cap, 3/4" x 2" (3 used)
Nut, hex., 5/8"
Screw, cap, special
Nut, hex. jam, 1/2%
Screw, set, 1/2" x 2"
Nut, hex., special, 7/8'" (S, U, V, W)
Nut, hex., special, 3/4" (H)
Nut, hex., special, 7/8" (H)
Washer, lock, 7/8" (S, U, V, W)
Washer, lock, 3/4" (H)
Washer, lock, 7/8" (H)
Arm, steering (sub. for M2742T)
Seal, oil, lower
Bushing
Seal, upper
Support, radiator (2 used)
Support, front end (M4152T), with radiator supports, oil seal, bushing,
cap screw, and hex. nut (sub. for M2665T and AM2447T)
Washer, lock, 1/4" (2 used)
Screw, cap, 1/4" x 3/4" (2 used)
Bracket (sub. for AM964T)
Dowel, hollow
Washer, thrust (sub. for M842T)
Bolt, special (packed 20 in a pkg.)

PC-862-(6-63) Litho in U, S, A,



55-4 Tractors -- 40 Series

FRONT END SUPPORT AND UPPER SPINDLE
Tricycle

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 55-5

FRONT END SUPPORT AND UPPER SPINDLE -- Continued

Tricycle
Key Part No. Serial No, Description
1 M 849 T - Support, steering gear (sub. for AM946T)
2 12H 236 A - Washer, lock, 3/4"
3 19H 1768 A - Screw, cap, 3/4" x 2"
4 19H 1899 A - Screw, cap, 7/16" x 2" (3 used)
S 12H 293 A - Washer, lock, 7/16" (3 used)
6 M 844 T - Coupling (sub. for AM944T)
7 25H 1160 A - Pin, groov-, 1/4" x 1-5/8"
8 M 4377 T - Washer, thrust bearing (sub. for M842T)
9 JD 8404T - Bearing, thrust

10 JD 8820T
11 M 431 T
12 M 550 T
13 M 827 T
14A 12H 317 A
14B M  3244T
1SA M 434 T
15B M 285T
16 AM 1773 T
17 12H 302 A
18 19H 1919 A
19 M 857 T
20 19H 1948 A
21 AM  917T
22 1SH 623 A
23 12H 294 A
24 19H 1756 A
25 AM  635T

Bearing, needle (sub. for AM623T)

Seal

Retainer

Dowel, hollow

Washer, lock, 9/16" (2 used)

Washer, plain, upper left and right screws (2 used) (packed 4 in a pkg.)
Screw, cap, special (3 used)

Screw, cap, special, upper left hole (1 used) (packed 5 in a pkg. )
Support, front end, with bushing (sub. for AM941T)

Washer, lock, 1/4" (8 used)

Screw, cap, 1/4" x 5/8" (4 used)

Bracket, radiator lower left mounting (sub. for AM923T)

Screw, cap, 1/4'" x 3/4" (2 used)

Bracket, grille (sub. for AM964T)

Plug, pipe, sq. hd., 3/8"

Washer, lock, 5/8" (2 used)

Screw, cap, 5/8" x 1-1/2" (2 used)

Receptacle, rigid, with rivets (9 used)

U
N
g
(=)}

AM 636T Receptacle, floating, with rivets (3 used}
26 M 315 T - Stud (9 used) (packed 2 in a pkg.)
M 322 T - Stud, fastener, long (2 used) (packed 2 in a pkg.)

27 M 316 T
28 16H 87 A
29 T 12727T
30 M 840 T
31 M 841 T
32 M 843 T
33 12H 301 A
34 19H 1721 A
35 AM 118T
36 19H 1791 A
37 AM 298T
38 16H 173 A
39 AM 640T
40 14H 786 A
41 M 856 T
42 T 12729T
43 T 12732T

Pin, cross stud (12 used) (packed 2 in a pkg.)

Rivet, 1/8" x 1/4" (24 used)

Bushing (sub. for AM942T)

Seal, lower, upper spindle

Retainer, upper spindle lower seal

Spindle, upper (sub. for AM943T)

Washer, lock, 1/2" (4 used)

Screw, cap, 1/2" x 1-1/2" (4 used)

Support, implement mounting

Screw, cap, 1/4" x 1-1/4" (2 used)

Mounting, lower, radiator, with cushion (2 used)
Rivet, 5/32" x 3/8" (4 used each mounting) {16 used)
Cushion, mounting, with rivets (2 used)

Nut, hex., 1/4" (2 used)

Bracket, radiator lower right mounting (sub. for AM922T}
Washer, copper

Plug, screw

TR TN AN TN AN AN TN SN SN AN N ONTN SN N N TN SN AN N SN SN A P . P A P . P o~ P P~ . .t~ T~
NN N N N N e o i i o o e N s i o it i i i s i o i e e s e

PC-862-(6-63) Litho in U, S, A,



55-6 Tractors -- 40 Series

FRONT END SUPPORT AND SOD PAN
Crawler

Key Part No. Serial No. Description
1 144 813 A ( - ) Nut, hex., 7/16" (2 used)
2 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
3 3H 1574 A ( - ) Bolt, cge., 7/16" x 1-1/2" (2 used)
4 12H 317 A ( - ) Washer, lock, 9/16" (4 used)
S M 434 T ( - ) Screw, cap, special (4 used)
6 M 1018 T ( - ) Support, front end (sub. for AM1013T)
7 144 826 A ( - ) Nut, hex., 7/8" (2 used)
8 M 1024 T ( - ) Rod, bumper (2 used)
9 M 1023 T ( - ) Bumper, front
10 AM 956 T ( - ) BUMPER ATTACHMENT
11 19H 1936 A ( - ) Screw, cap, 3/8'" x 3/4" (4 used)
12 12H 304 A ( - ) Washer, lock, 3/8" (4 used)
13 AM 3361T ( - ) Pan, sod (sub. for AM1014T)
14 12H 303 A ( - ) Washer, lock, 5/16" (2 used)
15 19H 1813 A ( - ) Screw, cap, 5/16" x 5/8" (2 used)
16 AM 635T ( - ) Receptacle, rigid, with rivets
17 16H 87 A ( - ) Rivet, 1/8" x 1/4" (2 used)
18 AM 1940T ( - ) Bracket, with receptacle and rivets

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 55-7

FRONT WEIGHT ATTACHMENT

Hi-Crop, Standard, Utility, Special, and Two-Row Utility

% 12
| =
1 %"FQ
10
Key Part No. Serial No. Description
i M 2582 T ( - ) Bolt, special, 5/8" x 5-1/2" (2 used) (sub. for M2220T)
2 M 2160T ( - ) Pilot (2 used)
3 14H 760 A ( - ) Nut, hex., 5/8" (4 used)
4 12H 294 A ( - ) Washer, lock, 5/8" (4 used)
5 24H 1368 A ( - ) Washer, plain, 21/32" x 1-5/16" x . 090" (2 used)
6 AM 2332 T ( - ) WEIGHT, INNER (145 LBS, ) (CONSISTS OF ONE M2546T FRONT
WEIGHT AND ONE AT15577T PACKAGE OF ATTACHING HARDWARE)
7 24H 1106 A ( - ) Washer, plain, 11/16" x 1-3/4" x . 134" (2 used)
8 AM 2333 T ( - ) WEIGHT, OUTER (145 LBS, ) (CONSISTS OF ONE M2547T FRONT
WEIGHT AND ONE AT16776T PACKAGE OF ATTACHING HARDWARE)
9 14H 821 A ( ) Nut, hex., 5/8" (2 used)
10 M  2548T ( ) Bolt, special, 5/8" x 7-3/4" (2 used)
FRONT AND SIDE WEIGHT ATTACHMENT
Tricycle
T 8109 %
Key Part No. Serial No. Description
1 3H 762 A ( - ) Bolt, cge., 5/8" x 6" (4 used)
2 24H 1139 A ( - ) Washer, plain, 11/16" x 1-1/4" x , 105" (4 used)
3 12H 294 A ( - ) Washer, lock, 5/8" (6 used)
4 AT 15583 T ( - ) WEIGHT, SIDE (83 LBS, EACH) (CONSISTS OF TWO M1844T SIDE
WEIGHT AND ONE AT15591T PACKAGE OF ATTACHING HARDWARE)
(SUB. FOR. AM1870T)
5 14H 760 A ( - ) Nut, hex., 5/8" (4 used)
6 AM 1182 T ( - ) Support, implement
7 12H 301 A ( - ) Washer, lock, 1/2' (4 used)
8 19H 1721 A ( - ) Screw, cap, 1/2" x 1-1/2" (4 used)
9 M 1647 T ( - ) Dowel, hollow (2 used)
10 AM 1869 T ( - ) WEIGHT, FRONT (145 LBS, ) (CONSISTS OF ONE AM1780T FRONT
WEIGHT AND ONE AT15575T PACKAGE OF ATTACHING HARDWARE)
11 19H 2124 A ( - ) Screw, cap, 5/8" x 4-1/4" (2 used)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

GRILLE GUARD, LIGHT GUARD, AND BOTTOM GUARD ATTACHMENT
Crawler

s o\ 0/
00080 ~ \ ./

N

SO0 OOVOOVVOSVY

o

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 5§5-9

GRILLE GUARD, LIGHT GUARD, AND BOTTOM GUARD ATTACHMENT -- Continued

Crawler
Key Part No, Serial No. Description
1 M 2314 T ( - ) Brace (2 used)
2 AM 2097 T ( - ) Guard, light, left
3 19H 1792 A ( - ) Screw, cap, 1/2" x 1" (4 used)
4 12H 301 A ( - ) Washer, lock, 1/2" (4 used)
S 14H 809 A ( - ) Nut, hex., 1/2" (4 used)
6 AM 2098T ( - ) Guard, light, right
7 AM 2096 T ( - ) Guard, grille
8 14H 760A ( - ) Nut, hex., 5/8" (2 used)
9 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
10 19H 1756 A ( - ) Screw, cap, 5/8" x 1-1/2" (2 used)
11 19H 1773 A ( - ) Screw, cap, 7/16" x 1-1/8" (6 used)
12 12H 293 A ( - ) Washer, lock, 7/16" (6 used)
13 AM 2099 T ( - ) Lead, left front light
14 M 1895 T ( - ) Grommet, light leads in grille (2 used) (packed 2 in a pkg.)
15 M 633 T ( - ) Clip, wiring
16 AM 2101 T ( - ) Drawbar assembly, front
17 3H 1407 A ( - ) Bolt, cge., 5/8" x 2-1/2" (2 used)
18 TE 259 YT ( -62263) Plate, drawbar clevis (2 used)
M  2385T (62264~ ) Plate, drawbar clevis (2 used)
19 TE 436 YT ( - ) Pin, drawbar pivot
20 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
21 14H 760A ( - ) Nut, hex., 5/8" (2 used)
22 19H 1739 A ( - ) Screw, cap, 1/2" x 4-1/2" (4 used)
23 M 2323 T ( - ) Dowel, rear (2 used)
24 i 139 T ( - ) Washer, plain (4 used)
25 14H 809 A ( - ) Nut, hex., 1/2" (4 used)
26 M 2321 T ( - ) Plate, rear bottom
27 M 2497 T ( - ) Spacer (2 used)
28 M 2322T ( - ) Dowel, front (2 used)
29 19H 2127 A ( -62263)  Screw, cap, 5/16" x 7/8" (4 used)
30 12H 303 A ( -62263)  Washer, lock, 5/16" (4 used)
31 M 2498 T ( -62263) Spacer (2 used)
32 19H 2055 A ( - ) Screw, cap, 7/16" x 2-1/4" (2 used)
33 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
34 144 813 A ( - ) Nut, hex., 7/16" (2 used)
35 AM 3469 T ( - ) Plate, front bottom (sub. for AM2100T) (also order two M3796T)
36 19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (2 used)
37 12H 293 A ( - ) Washer, lock, 7/16" (7 used)
38 24H 1325 A ( - ) Washer, plain, 15/32" x 59/64" x . 060" (2 used)
39 AM 209 T ( - ) BUMPER ATTACHMENT (M2189T)
40 M 1024 T ( - ) Rod, tension (2 used)
41 14 836 A ( - ) Nut, hex., 7/8" (2 used)
42 19H 1773 A ( - ) Screw, cap, 7/16" x 1-1/8" (5 used)
43 M  2268T ( - ) Hitch, front
44 12H 294 A ( - ) Washer, lock, 5/8" (3 used)
45 19H 1708 A ( - ) Screw, cap, 5/8" x 1-3/4" (3 used)
46 TE 24 YT ( - ) Bolt, 5/8" x 1-7/16" (4 used)
47 M 495 T ( - ) Washer, plain, special (4 used)
48 9027 YT ( - ) Nut, hex., special (4 used)
49 M 3796 T ( - ) Spacer (2 used) (order only when AM3469T has been installed)
oo AM 2092 T ( - ) GRILLE GUARD ATTACHMENT
( - )

.o AM 2093 T LIGHT GUARD ATTACHMENT

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

PC-862-(6-63) Litho in U, S, A,



§5-10

Tractors -- 40 Series

[
pere

DRI DI DI DD B D) b b pod pod fub fob puid b b b =
NP WNFROCOVENONVHWLWNEE CVOONOAWVHBWND g

<

GRILLE GUARD AND FRONT WEIGHT ATTACHMENT
Utility

1 2 3 . 13
95 S% 10_~12
92339 o
0038903
oOQQQQQQQ o
223332395 9% S
go%&“%gﬁggo 11
229833338893
303833338834 %
ggQQnggQggt (27}
oogQQgQgQQQ 174
00329380593y 9
50333833838y 4416
53358838884,8
0033333039999
33338388589

S
° °“g°°%% 9 @
S
L 3y 2
q o
g o %
o
0!
o
14

=

Part No. Serial No. Description
AM 2099 T ( - ) Lead, left front light
M 1895 T ( - ) Grommet, light leads in grille (2 used) (packed 2 in a pkg.)
M 633 T ( - ) Clip, wiring
AM 2097 T ( - ) Guard, light, left
19H 1792 A ( - ) Screw, cap, 1/2" x 1% (4 used)
12H 301 A ( - ) Washer, lock, 1/2" (4 used)
144 809 A ( - ) Nut, hex., 1/2" (4 used)
AM 2098T ( - ) Guard, light, right
AM 2096 T ( - ) Guard, grille
AM 2402T ( - ) WEIGHT, FRONT (70 LBS, ) (CONTAINS ONE M2581T WEIGHT AND ONE
AT15574T PACKAGE OF ATTACHING HARDWARE)
M 2582 T ( - ) Bolt, sq. hd., special, 5/8" x 5-1/2" (2 used)
12H 294 A ( - )  Washer, lock, 5/8" (2 used)
14H 760A ( - ) Nut, hex., 5/8" (2 used)
19H 1756 A ( - ) Screw, cap, 5/8" x 1-1/2" (2 used)
12ZH 294 A ( - ) Washer, lock, 5/8" (4 used)
141 760 A ( - ) Nut, hex., 5/8" (4 used)
M 2314 T ( - ) Brace (2 used)
19H 1768 A ( - ) Screw, cap, 3/4" x 2" (2 used)
24H 1540 A ( - ) Washer, plain, 1-17/32" x 2-5/8" x . 036" (2 used)
TE 239YT ( - ) Bushing (2 used)
AM 2403 T ( - ) Support assembly
8 4194 A ( - ) Bolt, sq. hd., 5/8" x 2-1/4" (2 used)
14H 813 A ( - ) Nut, hex., 7/16" (6 used)
12H 293 A ( - ) Washer, lock, 7/16" (6 used)
24H 1325 A ( - ) Washer, plain, 15/32" x 59/64" x . 060" (2 used)
19H 1821 A ( - ) Screw, cap, 7/16" x 1-1/4" (6 used)
AM 2401 T ( - ) GRILLE GUARD ATTACHMENT
AM 2093 T ( - ) LIGHT GUARD ATTACHMENT

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement parts.

PC=862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-1

21 AM 1149 T
oo AM 1808 T

Key Part No. Serial No.
1 M 1845T ( -
2 M 1039T ( -
3 M 1868T ( -
4 M 1869 T ( -
5 M 1871 T ( -
6 M 1769 T ( -
7 M 1865T ( -
8 M 1866 T ( -
9 JD 8804T ( -

10 M 1027T ( -

11 T 16572T ( -

12 M 1029 T ( -

13 M 1870T ( -

14 M 508 T ( -

15 M 507 T ( -

16 JD 8803T ( -

17 M 1770T ( -

18 M 1036 T ( -

19 M 1035T ( -

20 M 1867 T ( -

( -
( -

T Nt N N v N N i e e e i 1

HYDRAULIC PUMP

Description
Coupling
Gasket (packed 2 in a pkg.)
Shaft, drive

Key, Woodruff, special

Ring, snap (3 used)

Base

Washer, special (packed 5 in a pkg.)

Ring, "O"

Bearing, needle (sub. for AM409T)

Pin, dowel (2 used)

Ring, sealing (2 used) (sub. for M1030T)
Center (sub. for AM1100T)

Gear (2 used)

Screw, cap, special, 5/16" x 3-1/4"

Screw, cap, special, 5/16" x 2-1/2" (2 used)
Bearing, needle (3 used) (sub. for AM1806T)
Cover

Screw, cap, special, 5/16" x 2-1/4"

Screw, cap, special, 5/16" x 1-3/4" (4 used)
Shaft, idler

Gasket set for Series "40" pump

Pump assembly

PC-862-(6-63) Litho in U, S, A,



60-2 Tractors -- 40 Series

TOUCH-O-MATIC OIL LINES
Hi-Crop, Standard, Tricvcle, Utility, Special, and Two-Row Utility

@ 23B 60888

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-3

N e o =
WN=O WV O\Ul»hwl\)bdg

-
>

15
16
17
18
19
20

21

23A
23B
24A
24B
25

26
27

Part No.
M 567 T
AM 1120T
AM 1122 T
M 1040 T
M 1041 T
M 1153 T
AM 3842 T
M 2474 T
M 2193 T
AM 1087 T
T 13213 T
AM 1808 T
M 1370 T
M 2395 T
M 2395 T
M 2395 T
M 2163 T
M 2163 T
M 2394 T
M 2394 T
M 2394 T
12H 302 A
19H 2036 A
AM 1448T
M 1350 T
19H 1898 A
M 2187 T
M 2187 T
M 1370 T
AM 2037T
AM 1821 T
AM 2636T
AM 2475T
M 1162 T
M 3278 T*
M 1161 T
M 3277 T*
M 2265 T
M 1947 T
M 2807 T
M 2723 T
AM 1449 T
M 3279 T*

o
N
00
-

wn
1

68288-

64815-
68288-

Serial No.

N Nt e e S P o i N e o e o e

-64814)
-68287)

e e o N N

-61355)
-64860)

N N N s s S o o N o

TOUCH-O-MATIC OIL LINES -- Continued
Hi-Crop, Standard, Tricycle, Utility, Special, and Two-Row Utility

Description
Screw, No. 10 x 1-1/4" (3 used)
Clamp, tube, with speed nut (4 used)
Line, pump suction, in panel (4 used)
Seal (3 used)
Nut (3 used) (sub. for M1158T)
Line, pump suction, front
Line, pump suction, front (U, with power steering)
Screw, special, No. 10 x 1" (sub. for M364T) (packed 4 in a pkg.)
Bracket
Connector assembly
Washer, aluminum (sub. for M1038T)
Pump, touch-o-matic
Connector
Sleeve (4 used) (S)
Sleeve (4 used) (T)
Sleeve (4 used) (H, U, V, W)
Sub. one M2394T and one M2395T (S)
Sub. one M2394T and one M2395T (T)
Clamp (4 used) (S)
Clamp (4 used) (T)
Clamp (4 used) (H, U, V, W)
Washer, lock, 1/4" (4 used)
Screw, cap, 1/4" x 7/8"
Line, pump pressure, with nuts
Union (2 used)
Screw, cap, 1/4" x 1-1/2" (3 used)
Support, clamp (3 used) (S)
Support, clamp (3 used) (T)
Connector
Line, pump pressure, rear, with nuts (S, U)
Line, pump pressure, rear, with nuts (T)
Line, pump pressure, rear, with nuts (V, W)
Line, pump pressure, rear, with nuts (H)
Seal
Seal (S, U)
Nut
Nut (S, U)
Line, pump suction, rear (S, U)
Line, pump suction, rear (T)
Line, pump suction, rear (V, W)
Line, pump suction, rear (H)
Line, pump pressure, in panel
Washer (S, U)

*M3277T, M3278T and M3279T should be ordered when AM3003T (S), or AT11951T (U) rockshaft housings have
been installed.

PC-862-(6-63) Litho in U, S, A,



60-4

Tractors -- 40 Series

HYDRAULIC SYSTEM OIL LINES
Crawler

<@
INTEGRAL SYSTEM

OIL LINES

24 25 23 22

Key Part No.
1 M 1342T
2 AM 134T
3 AM 1343 T
4 M 1372T
5  21H 1195A
6  12H 246A
7  14H 778A
8 M 1361T
9 M 1346T

10 M 1041 T

11 M  1040T

12 AM 1087 T

13 T 13213T

14 M 1370T

15  AM 1323 T

16  19H 2021 A

17 12 304 A

18 14H 812 A

19 M 1221T

20 M 13717

21 AM 1120T

22 AM 1329T

23 AM 1328T

24 M 1166 T

25 M 1167T

26 AM 1358 T

27 AM 1357 T

28 AM 1119T

29 M 1546 T

30 M 1151 T

31 M 1547 T

32 19H 2024 A

33 12H 303 A

34  14H 785A

Serial No.
( - )
( - )

—
!
~

L R R R R R A |

.~ N P o o o~ o~

—~
LI T R N T N S I R |
-~

B L e e D e N R Sy
e e e e e e e e i N e o (e et o

Description

Elbow (2 used)

Line, oil, control valve, front check valve to coupling body left
elbow (remote cylinder only)

Line, oil, control valve, rear check valve to coupling body right
elbow (remote cylinder only)

Clamp

Screw, mach., No. 10x 7/8"

Washer, lock, No. 10

Nut, hex., No. 10

Elbow (2 used)

Line, oil pump inlet, oil reservoir to hydraulic pump

Nut (2 used)

Seal (2 used)

Connector assembly

Washer, aluminum (sub. for M1038T)

Connector (one used for remote cylinder: three used for integral
cylinder)

Line, oil, pump outlet line from pump assembly to control valve oil
inlet elbow

Screw, cap, 3/8" x 5/8"

Washer, lock, 3/8"

Nut, hex., 3/8"

Screw, self-tapping

Support, tube clamp

Clamp, with speed nut

Line, oil, bypass control valve assembly to oil reservoir

Line, oil, discharge, control valve assembly to oil reservoir

Nut (2 used)

Sleeve (2 used)

Line, oil, control valve to connector, long (integral cylinder only)

Line, oil, control valve to connector, short (integral cylinders only)

Clamp, with speed nut (2 used)

Clamp

Screw (2 used)

Bracket, support

Screw, cap, 5/16" x 1-1/2"

Washer, lock, 5/16"

Nut, hex., 5/16"

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

60-5

REMOTE CONTROL HYDRAULIC OIL LINES
Hi-Crop and Two-Row Utility

'.;ﬁ..v !

LIPS R

=28
/

.
0, -
Ll

3
10
2
50409 G 2 RS
Key Part No. Serial No. Description
1 AM 2754 T ( - ) Line, instrument panel to control valve (H)
AM 2808 T ( - ) Line, instrument panel to control valve (W)
2 M 1342 T ( - ) Elbow, control valve (3 used)
3 L 1670 C ( - ) Adaptor, control valve (2 used)
4 AM 2453 T ( - ) Line, control valve to front cover
5 M 1370 T ( - ) Connector (2 used)
6 M 2677 T ( - ) Line, bypass, control valve to front cover
7 M 1166 T ( - ) Nut, connector (2 used)
8 M 1167 T ( - ) Seal, connector (2 used)
9 M 2638 T ( - ) Body, connector (2 used)
10 AM 2756 T ( - ) Line, coupling, left
11 AM 2755T ( - ) Line, coupling, right

PC-862-(6-63) Litho in U, S, A,



60-6 Tractors -- 40 Series

REMOTE CONTROL HYDRAULIC OIL LINES
Standard and Utility

Key Part No. Serial No. Description
1 AM 2423 T ( - ) Line, instrument panel to control valve
2 AM 2424T ( - ) Line, control valve to cylinder and valve housing
3 M 1370 T ( - ) Connector, control valve
4 M 1342 T ( - ) Elbow (3 used)
) M 2638 T ( - ) Body, connector
6 M 1167T ( - ) Seal
7 M 1166 T ( - ) Nut
8 AM 2425T ( - ) Line, bypass, control valve to front cover
9 M 2642T ( - ) Elbow, control valve
10 M 1345T ( - ) Elbow
11 L 1670 C ( - ) Adaptor, control valve (2 used)
12 AM 2427 T ( - ) Line, coupling, left
13 AM 2426 T ( - ) Line, coupling, right

PC=862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

60-7

REMOTE CONTROL HYDRAULIC OIL LINES

F
®
<

AM 2452 T
M 1342T
15H 586 A
AM 2453 T
M 1370T
M  2677T
M 1166 T
M 1167T
M  2638T
AM 2534 T
AM 2533 T

O WOONAUVIHWN =
.~~~ N e~~~

|l g

Part No. Serial No.

IR U S N RN I A B N |

e e s v e

Tricycle

Descriptian
Line, instrument panel to control valve
Elbow, control valve (5 used)
Bushing, control valve (2 used)
Line, control valve to front cover
Connector (2 used)
Line, bypass, control valve to front cover
Nut, connector (2 used)
Seal, connector (2 used)
Body, connector (2 used)
Line, coupling, left
Line, coupling, right

PC-862-(6-63) Litho in U, S, A,



60-8 Tractors -- 40 Series

TOUCH-O-MATIC QUADRANT ASSEMBLY
Standard

Part No. Serial No. Description

<

AT 11982 T

Seal (sub. for M2093T) (packed 2 in a pkg.)

AT 11952T Retainer (sub. for M2012T)

M 91T Washer (packed 2 in a pkg.)

AM 2031 T Shaft assembly

14H 846 A Nut, hex., 3/8" (2 used)

12H 304 A Washer, lock, 3/8" (3 used)

AM 1925T Joint assembly, ball, L. H. thread
14H 769 A Nut, hex. jam, 3/8", L. H. thread
M 2141 T Rod

14H 774 A Nut, hex. jam, 3/8", R. H. thread
AM 1924 T Joint assembly, ball, R, H. thread
144 812 A Nut, hex., 3/8"

D) b S b b b e e b b e =
CVWONOTUMBEAWNFROOVONOUTAWNF®

( )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
M 1828 T ( - ) Lever, equalizing
M 2159 T ( - ) Crosshead
L 853 T ( - ) Washer, plain
M 1304 T ( - ) Washer, retaining (packed 2 in a pkg.)
M 1306 T ( - ) Ring, snap (packed 2 in a pkg.)
M 2000 T ( - ) Pin
M 331 T ( - ) Ring, snap (packed 2 in a pkg.)
M 2181 T ( - ) Plate, friction
21 M 2097 T ( - ) Disk, friction
22 34H 117 A ( - ) Pin, roll, 5/16" x 1-1/4"
23 M 1921 T ( - ) Anchor
24 AM 2033 T ( - ) Lever, control
25 M 526 T ( - ) Knob
26 12H 303 A ( - ) Washer, lock, 5/16" (5 used)
27 19H 1813 A ( - ) Screw, cap, 5/16" x 5/8" (4 used)
28 M 1822 T ( - ) Quadrant
29 M 1211 T ( - ) Screw, stop
30 M 2101 T ( - ) Segment
31 M 1977 T ( - ) Washer
32 14H 819A ( - ) Nut, wing, 5/16"
33 24H 1289 A ( - ) Washer, plain, 21/64" x 5/8" x . 048" (2 used)
34 M 2095 T ( - ) Ring, snap (2 used)
35 M 2170 T ( - ) Retainer (2 used)
36 M 1997 T ( - ) Shaft, pivot
37 M 2096 T ( - ) Spring
38 19H 1907 A ( - ) Screw, cap, 5/16" x 2-3/4" (3 used)
39 Jo 7797 (67434~ ) Fitting, grease

PC=-862-{6-63) Litho in U. S. A.



Tractors -- 40 Series

60-9

‘Dw\lc\m-#riﬁﬁ

10
i1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45

<

Part No.,

M 2093T
M 2012 T
M 91T
AM 2170 T
12H 304 A
14 846 A
AM 1925T
14H 769 A
M 2420T
M 2562T
14H 774 A
AM 1924 T
144 812 A
M  2408T
jD 7797

M 2159 T
L 853 T
M 1304 T
M 2181 T
M 2097 T
19H 1813 A
12 303 A
M 526 T
AM 2172T
M 331 T
M 1306 T
34H 117 A
M 2000 T
M 2412T
M  2478T
19H 1907 A
M 2409 T
12H 293 A
19H 1978 A
M 2410 T
M 2095 T
M 2170 T
M 1997 T
M 209 T
14H 819 A
M 1977 T
M 1211 T
144 785A
24H 1122 A
19H 1849 A
M 2563 T

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

TOUCH-O-MATIC QUADRANT ASSEMBLY
Utility

Serial No.

LN D A I I I I I I D P e R B B A D N RN N TR R T T TR TR T TR T T T T T T T B B |

N N . N S S i e e Sl N N v it s o i i v i e i e v i e e e i i e s v i T ® s’

Description
Seal (packed 2 in a pkg.)
Retainer
Washer (packed 2 in a pkg.)
Shaft assembly
Washer, lock, 3/8" (3 used)
Nut, hex., 3/8" (2 used)
Joint assembly, ball, L. H. thread
Nut, hex. jam, 3/8", L. H. thread
Rod, control
Rod, control (used when 3-point hitch is not installed)
Nut, hex. jam, 3/8", R. H. thread
Joint assembly, ball, R. H. thread
Nut, hex., 3/8"
Lever, equalizing
Fitting, grease
Crosshead
Washer, plain
Washer, retaining (packed 2 in a pkg.)
Plate, friction
Disk, friction (2 used)
Screw, cap, 5/16" x 5/8" (4 used)
Washer, lock, 5/16" (9 used)
Knob
Lever, control
Ring, snap (packed 2 in a pkg.)
Ring, snap
Pin, roll, 5/16" x 1-1/4"
Pin
Anchor
Hub, quadrant
Screw, cap, 5/16" x 2-3/4" (3 used)
Quadrant
Washer, lock, 7/16" (2 used)
Screw, cap, 7/16" x 1-1/2" (2 used)
Segment
Ring, snap (2 used)
Retainer (2 used)
Shaft, pivot
Spring
Nut, wing, 5/16"
Washer
Screw, stop
Nut, hex., 5/16" (2 used)
Washer, plain, 3/8" x 7/8" x . 075" (2 used)
Screw, cap, 5/16" x 1-1/4"
Bracket, anchor (used when 3-point hitch is not installed)

PC~862-{6-63) Litho in U.S.A.



60-10 Tractors -- 40 Series

TOUCH-O-MATIC FRONT COVER AND QUADRANT
Hi-Crop, Tricycle, Special, and Two-Row Utility

S—a9 T 8114
@————50 \68

Key Part No. Serial No, Description
1 M 1821 T ( - ) Spacer
2 19H 1905 A ( - ) Screw, cap, 5/16" x 1" (3 used)
3 12H 303 A ( - ) Washer, lock, 5/16" (10 used)
4 M 2097 T ( - ) Disk, friction (3 used)
S M 1805 T ( - ) Lever
6 34H 117 A ( - ) Pin, roll, 5/16" x 1-1/4" (2 used)
7 M 1910 T ( - ) Plate, friction
8 M 1809 T ( - ) Hub
9 AM 1916 T ( - ) Lever, left control
10 M 526 T ( - ) Knob, control lever (2 used)
11 24H 1287 A ( - ) Washer, plain, 9/32" x 5/8" x .060" (2 used)
12 19H 1919 A ( - ) Screw, cap, 1/4" x 5/8" (2 used)
13 AM 1917 T ( - ) Lever, right control
14 144 819 A ( - ) Nut, wing, 5/16" (2 used)
15 L 1198 T ( - ) Washer, plain (2 used) (H, T, V)
M 1977 T ( - ) Washer, plain (2 used) (W)
16 3H 1549 A ( - ) Bolt, carriage, 5/16" x 2-1/4" (2 used)
17 M 2101 T ( - ) Segment (2 used)
i8 M 1820 T ( - ) Quadrant
19 M 1211 T ( - ) Screw, stop (2 used)
20 14H 785 A ( - ) Nut, hex., 5/16" (2 used)
21 19H 1813 A ( - ) Screw, cap, 5/16" x 5/8" (2 used)

PC-862~{6-631 Litho in U. S.A.



Tractors -- 40 Series 60-11

TOUCH-O-MATIC FRONT COVER AND QUADRANT -- Continued
Hi-Crop, Tricycle, Special, and Two-Row Utility

Key Part No. Serial No. Description

22 14H 812 A Nut, hex., 3/8"

23 12H 304 A Washer, lock, 3/8" (3 used)

24 L 307 T Pin (4 used)

25 11H 233 A Pin, cotter, 3/32" x 1/2" (4 used)
26 AM 1918T Link, assembly (H, T, V)

PN N .~
LI T R O I B |

AM 2732T Link, assembly (W)
27 M 597 T Ring, snap (2 used) (packed 2 in a pkg.)
M 3265 T Ring, snap (2 used) (use if M3266T or T12619T plug has been installed
as a replacement part) (packed 2 in a pkg.)
28 M 542 T Sub. one T12619T, one T13119T, and one M3265T
M 3266T Sub. one T12619T and one T13119T
29 M 543 T Sub. one T13119T and one T12619T
30 M 2919 T Valve, shuttle (sub. for M1096T)
31 M 1370 T Connector

32 A 3131 R
33 29H 488A
34 15SH 253 A
35 1SH 583 A
36 AT 11952 T

Cap, filler

Pipe, oil filler

Plug, pipe, 1/8", sq. hd. (2 used)
Plug, pipe, 3/8", hex. ctsk.

Seal, oil (2 used) (sub. for M2093T)

37 M 1976 T Dowel

38 M 1937 T Shaft, left control
39 M 2095T Ring, snap

40 M 2170 T Retainer

41 M 2096 T Spring

42 19H 1905 A
43 19H 1146 A
44 12H 293 A
45 24H 1325 A
46 AM 1924T
47 14H 774 A
48 M 2713 T

M 1979T
49 144 769 A
50 AM 1925T
51 14H 846 A
52 M 2714T

M 1807T
53 M  1972T
54 AM 1915T

AM 2731 T
S5 34H 47 A
56 M 91T
57 AT 11982 T
58 19H 1948 A
59 12H 302 A
60 19H 1914 A
61 M 1806 T
62 M 1980T
63 M 2157T
64 M 3150T

)

)

)

)

)

)

)

)

)

)

)

)

)

)

) Screw, cap, 5/16" x 1" (3 used)

) Screw, cap, 7/16" x 2-1/2"

) Washer, lock, 7/16"

) Washer, plain, 15/32" x 15/16" x . 060"
) Joint assembly, ball (H, T, V)

) Nut, hex. jam, 3/8"

) Rod, control (H)

) Rod, control (T, V, W)

) Nut, hex. jam, 3/8", L. H. thread
) Joint assembly, ball, L. H. thread
) Nut, hex., 3/8" (2 used)

) Lever, equalizing (H)

) Lever, equalizing (T, V)

) Bushing

) Shaft, lever assembly (H, T, V)

) Shaft, lever assembly (W)

) Pin, roll, 1/8" x i-1/4"

) Washer (packed 2 in a pkg.)

) Retainer (sub. for M2012T)

) Screw, cap, 1/4'" x 3/4" (8 used)

) Washer, lock, 1/4" (9 used)

) Screw, cap, lower center, 1/4" x 1"
) Crank, control (2 used)

) Link, right (2 used)

) Link, left (2 used)

) Seal (2 used) (sub. for M1116T) (packed 5 in a pkg.)
)

PN PN N SN N S N N £ SN P PN TN N 1 P TN S PN P P P~ P~ P . o~ P~ . P P~ P~ P~ P P o~

65 AM 3005T -60151 Cover, front (M3264T), with plug (also order one M2919T, two M3265T,
two T12619T and two T13119T) (sub. for M1801T, M2657T and
AM2438T) (H)
AM 3005T (60152~ ) Cover, front (M3264T), with plug (also order two M3265T, two T12619T
and two T13119T) (sub. for M2920T and AM2778T) (H)
AM 3005T ( -76482) Cover, front (M3264T), with plug (also order one M2919T, two M3265T,
two T12619T and two T13119T) (sub. for M1801T, M2657T, and
AM2438T) (T)
AM 3005T (76483- ) Cover, front (M3264T), with plug (also order two M3265T, two T12619T
and two T13119T) (sub. for M2920T and AM2778T) (T)
AM 3005T ( - ) Cover, front (M3264T), with plug (also order two M3265T, two T12619T
and two T13119T) (sub. for M2920T and AM2778T) (V, W)
66 15H 624 A - Plug, pipe, 1/2"
67 Jjp 7797 - Fitting, grease (H, V, W)
D 7797 74787~ Fitting, grease (T)

68 AM 2729 T
69 M 2875T
70 11H 206 A
71 L 4668 T

Link, control (W)

Lever, equalizing (W)

Pin, cotter, 3/32" x 3/4" (W)
Pin (W)

P e T e L Lo ey
]
— — e 2 N

PC-862-(6-63) Litho in U, S, A,



60-12 Tractors -- 40 Series

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING
Standard and Utility

47
40029
Key Part No. Serial No. Description
1 AM 2437T ( - ) Cover, front (M2491T), with pipe plug (sub. for M1778T, M2618T, and

AM2241T)
19H 2127 A ( - ) Screw, cap, 5/16" x 7/8" (6 used)
12H 303 A ( - ) Washer, lock, 5/16" (8 used)
19H 1904 A ( - ) Screw, cap, 5/16" x 3" (2 used)

B W N

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-13

\10\015

10
11
12
13
14
15
16
17
18
19
20

21
22
23

24
25

26
27
28
29
30
31
32
33
34
35

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52

S3
54

Y

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING -- Continued

Part No.
M 2264 T
M 2260 T
M 2262 T
M 3042 T
M 2262 T
M 3042 T
M 2261 T
AM 2837T
M 3329 T
AM 2837T
M 3329 T
AM 1920T
AM 1576 T
AM 1586 T
15H 624 A
15SH 275A
22H 567 A
14H 786 A
M 1370 T
M 1964 T
M 519 T
M 515T
R 28785R
R 2878 R
M 2623 T
F 3322 R
M 542 T
M 3266 T
M 543 T
M 597 T
M 3265 T
15H 583 A
M 886 T
M 1552 T
M 521 T
M 1832 T
F 834 R
F 919 R
M 1780 T
M 522 T
AM 2230T
AM 2838T
AM 3160T
AM 2230T
AM 2838T
AM 3160 T
M 523 T
M 2396 T
M 1955 T
M 2154 T
L 307 T
AM 2035T
M 1815 T
L 307T
11H 231 A
M 1980 T
34H 47 A
M 804 T
M 1102 T
AM 2074T
12H 301 A
19H 1781 A
AM 292T
AM 292T
15SH 275A
15SH 624 A

Serial No.
( - )
( - )
( -71256)
(71257-
( -64823)
(64824~ )

( - )
( -71256)
(71257~ )
( -64823)
(64824~

LI D R N D D O B B B |

PN~~~ e~ e~ —~ —
] ]

LI R S N B B |

NN o~

71257-71814)

- )
-64823)
64824-65208)

O PN P~ . P~ o~ P~ o P

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

(66971 -
(60001 -
( -66970)
(68881 - )

Standard and Utility

Description

Gasket

Spring

Sub. one M3042T and one M3329T (S)

Ring, snap (S)

Sub. one M3042T and one M3329T (U)

Ring, snap (U)

Seal

Sub. one M3329T and one M3042T (S)

Head, cylinder (S)

Sub. one M3329T and one M3042T (U)

Head, cylinder (U)

Valve, control

Tube, filler

Cap, breather

Plug, pipe, hex, ctsk., 1/2"

Plug, pipe, hex. ctsk., 1/4" (3 used)

Screw, set, 1/4" x 1-1/4"

Nut, hex., 1/4"

Connector

Rod, push

Ring, snap (packed 3 in a pkg.)

Shim, .002", check valve push rod (as required) (sub. for AM762T)
(packed 5 in a pkg.)

Shim, .005", check valve push rod (as required) (sub. for AM763T)
(packed S in a pkg.)

Shim, .010", check valve push rod (as required) (sub. for AM764T)
(packed 5 in a pkg.)

Valve, check (sub. for M1901T)

Spring (2 used) (sub. for H834R)

Sub., one T12619T, one T13119T, and one M3265T

Sub., one T12619T and one T13119T

Sub, one T13119T and one T12619T

Ring, snap (2 used) (packed 2 in a pkg.)

Ring, snap (2 used) (use if M3266T or T12619T bypass plug or AM3160T
cylinder and valve housing has been installed as a replacement part)
(packed 2 in a pkg.)

Plug, pipe, hex. ctsk., 3/8"

Ball, relief valve

Spring, relief

Screw, adjusting

Screw, lock

Ring, piston

Washer

Piston

Valve, bypass

Sub. one AM3160T, two M3265T, two T12619T, two T13119T, one
M3329T, and one M3042T (S)

Sub. one AM3160T, two M3265T, two T12619T, and two T13119T (S)

Housing (M3330T), cylinder and valve, with cupped plugs (S)

Sub., one AM3160T, two M3265T, two T12619T, two T13119T, one
M3329T, and one M3042T (U)

Sub. one AM3160T, two M3265T, two T12619T, and two T13119T (U)

Housing (M3330T), cylinder and valve, with cupped plugs (U}

Plug, cupped

Ring, snap {2 used) (sub. for M561T) (packed 10 in a pkg.)

Pin

Sub. one T13860T, one T13861T, and one 34H7A

Pin (also order one 11H233A)

Link, control

Crank, control

Pin (2 used)

Pin, cotter, 1/16" x 1" (2 used)

Link, connecting (2 used)

Pin, roll, 1/8" x 1-1/4"

Screw, cap, special, 1/2" x 4-1/4" (4 used)

Plug, cupped

Valve, relief (2 used)

Washer, lock, 1/2"

Screw, cap, 1/2" x 3-1/2"

Cock, drain (S)

Cock, drain (U)

Plug, pipe, 1/4" (S)

Plug, pipe, 1/2"

PC-862-{6-63) Litho in U, S, A,



60-14 Tractors -- 40 Series

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING
Hi-Crop, Tricycle, Special, and Two-Row Utility

30 20 21

47 60885
48
Key Part No. Serial No. Description
1 M 2828 T ( - ) Lever, selector (sub. for M1813T)
2 M 331 T ( - ) Ring, snap (packed 2 in a pkg.)
3 M 2004 T ( - ) Pin, pivot
4 M 2106 T ( - ) Pin, groov-, 5/16" x 1"
S M 2112 T ( - ) Spring

PC-862-{6-63) Litho in U, S, A,



Tractors -- 40 Series 60-15

TOUCH-O-MATIC CYLINDER AND VALVE HOUSING -- Continued
Hi-Crop, Tricycle, Special, and Two-Row Utility

Key Part No. Serial No. Description
6 M 3374 T ( - ) Clip, attaching (sub. for M1971T)
7 M 1927 T ( - ) Valve, crossover, bottom
8 M 1992 T { - ) Valve, crossover, top
9 M 1812 T ( ~74103) Sub. one M2555T and two M2552T (T)
M 2555 T (74104~ ) Bracket (T)
M 2555T ( - ) Bracket (H, V, W)
10 19H 2284 A ( - )  Screw, cap, 3/8"x 7/8" (2 used)
11 12H 304 A ( - ) Washer, lock, 3/8' (2 used)
12 M 3150 T ( - ) Seal, oil (2 used) (sub. for M1116T) (packed 5 in a pkg.)
13 15H 275A ( - ) Plug, pipe, hex. ctsk., 1/4" (8 used)
14 AM 1074T ( - ) Breather
15 M 1773 T ( -66324) Sub. one AM2227T and two M804T (T)
AM 2227T (66325~ ) Housing (M2296T), cylinder and valve, with cupped plugs (T)
AM 2227T ( - ) Housing (M2296T), cylinder and valve, with cupped plugs (H, V, W)
16 i5H 253 A ( - ) Plug, pipe, sq. hd., 1/8" (3 used)
17 15H 624 A ( - ) Plug, pipe, hex. ctsk,, 1/2" (2 used)
18 M 2122 T ( -66324) Screw, cap, special, 1/2" x 3-3/4" (4 used) (T)
M 2122T (66325~ ) Screw, cap, rear, special, 1/2" x 3-3/4" (2 used) (T)
M 2122T ( - ) Screw, cap, rear, special, 1/2" x 3-3/4" (2 used) (H, V, W)
19 AM 1920T ( - ) Valve, control, with roll pin (2 used)
20 L 307 T ( - ) Pin (4 used)
21 11H 233A ( - ) Pin, cotter, 3/32" x 1/2" (4 used)
22 M 1984 T ( - ) Equalizer (2 used)
23 M 1117 T ( - ) Gasket, front cover (packed 2 in a pkg.)
24 34H 35A ( - ) Pin, roll, 1/8" x 3/8" (2 used)
25 M 1898 T ( - ) Clip (2 used)
26 M 2396 T ( - ) Ring, snap (2 used) (packed 10 in a pkg.)
27 M 2104T ( - ) Pin (2 used)
28 M 2105 T ( - ) Spring {2 used)
29 M 596 T ( - ) Ring, snap (2 used)
M 3267 T ( - ) Ring, retaining (2 used) (when M3268T has been installed)
30 AM 1078T ( - ) Rod, valve control (2 used)
31 M 540 T ( - ) Seal (2 used)
32 M 3268 T ( - ) Head, cylinder (2 used) (also order one M3267T) (sub. for AM2076T)
33 M 1964 T ( - ) Rod, check valve push (2 used)
34 M 519 T ( - ) Ring, snap (2 used) (packed 3 in a pkg.)
35 M 515 T ( - ) Shim, .002", check valve push rod (as required) (sub., for AM762T)
(packed S in a pkg.)
R 28785R ( - ) Shim, .005", check valve push rod (as required) (sub. for AM763T)
(packed 5 in a pkg.)
R 2878 R ( - ) Shim, .010", check valve push rod (as required) (sub. for AM764T)
(packed 5 in a pkg.)
36 M 2623 T ( - ) Valve, check (2 used) (sub. for M1901T)
37 F 3322 R ( - ) Spring (4 used) (sub. for H834R)
38 M 542 T ( - ) Sub, one T12619T, one T13119T, and one M3265T
M 3266 T ( - ) Sub. one T12619T and one T13119T
39 M 543 T ( - ) Sub., one T13119T and one T12619T
40 M 597 T ( - ) Ring, snap (4 used) (packed 2 in a pkg.)
M 3265T ( - ) Ring, snap (4 used) (use if T12619T or M3266T plug has been installed
as a replacement part) (packed 2 in a pkg.)
41 19H 1740 A { - ) Screw, cap, 7/16" x 1-3/4" (2 used)
42 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
43 M 1098 T ( - ) Plug, cup
44 M 1102T ( - ) Plug, cup (2 used)
45 M 522 T ( - ) Valve, bypass (2 used)
46 A 3459 RT ( - ) Ring, piston (2 used)
47 A 3460 RT ( - ) Washer (2 used)
48 M 2041T ( - ) Piston (2 used)
49 M 21037 ( - ) Anchor, spring
50 12 303 A ( - ) Washer, lock, 5/16"
51 19H 2020 A ( - ) Screw, cap, 5/16" x 1/2"
52 M 1832T ( - ) Screw, lock (2 used)
53 M 521 T ( - ) Screw, adjusting (2 used)
54 M 1552 T ( - ) Spring (2 used)
55 M 886 T ( - ) Ball (2 used)
56 M 804 T (66325~ ) Screw, cap, front, special, 1/2" x 4-1/4" (2 used) (T)
M 804 T ( - ) Screw, cap, front, special, 1/2" x 4-1/4" (2 used) (H, V, W)
57 AM 2074T ( - ) Valve, relief (2 used)
58 M 3110 T (74104~ ) Washer, retaining (2 used) (sub. for M2552T) (T)
M 3110 T ( - ) Washer, retaining (2 used) (sub. for M2552T) (H, V, W)
59 M 4009 T ( - ) Washer, back-up (2 used) (packed 4 in a pkg.)

PC-862-(6-63) Litho in U, S, A,



60-~16 Tractors -- 40 Series

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY
Standard

Part No. Serial No. Description

AM 1928T ’ Pin, clevis, implement (2 used)

T 11297 T Screw, cap, special (2 used) (sub. for M1664T) (packed 100 in a pkg.)
12H 294 A Washer, lock, 5/8" (2 used)

24H 1374 A Washer, plain, 21/32" x 3" x , 375" (2 used)

<

= =
O Voo NI W= @
|

30 T 12738T
31 T 12739T

Bushing (2 used)
Bushing (2 used)

( )
( )
.
18536 T ( ) Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
M 1841 T ( ) Arm, left lift .
M  2118T ( -69581) Spring
M 2421 T (69582~ ) Spring
M 1880 T ( - ) Sub. AT13262T
M 2107T ( - ) Sub, AT13262T
AM 3003 T ( - ) Housing, rockshaft (also order one M3277T, one M3278T, and one
M3279T) (sub. for AM2296T)
11 M 14T ( - ) Dowel, hollow (2 used)
12 M 3327T ( - ) Gasket (sub, for M2263T)
13 34H 123 A ( - ) Pin, roll, 5/16" x 2-3/4"
14 M 1810 T ( - ) Arm, crank
15 M 2142T ( - ) Rod, connecting
16 M 553 T ( - ) Pin, groov-
17 M 2396 T ( - ) Ring, snap (2 used) (sub. for M561T) (packed 10 in a pkg.)
18 M 1840 T ( - ) Arm, right lift
19 AM 292T ( -66970) Cock, drain
15SH 275A (66971 - ) Plug, pipe, hex. ctsk., 1/4"
20 1SH 583 A ( - ) Plug, pipe, hex. ctsk., 3/8"
21 M 2139 T ( - ) Rockshaft
22 19H 1259 A ( - ) Screw, cap, 9/16" x 4-3/4" (2 used)
23 M 3244 T ( - ) Washer, plain, special (2 used) (packed 4 in a pkg.)
24 19H 1258 A ( - ) Screw, cap, 1/2" x 4-3/4" (4 used)
25 24H 1341 A ( - ) Washer, plain, 17/32" x 15/16" x . 060" (4 used)
26 i2H 301 A ( - ) Washer, lock, 1/2"
27 19H 1781 A ( - ) Screw, cap, 1/2'" x 3-1/2"
28 34H 188 A ( - ) Pin, roll, 5/16" x 1-3/4" (2 used)
29 M 2143 T ( - ) Pin, pivot (2 used)
( - )
( - )

PC=862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-17

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY
Utility

Key Part No. Serial No.
i T 11297 T ( -
2 T 18536 T ( -
3 12H 294 A ( -
4 24H 1374 A ( -
5 M  2415T ( -
6 M 2421 T (

M 2593 T (62734~
7 M 1880 T ( -
8 M 2107T ( -
9 T 12739T ( -

10 T 12738T ( -

11 AT 11951 T ( -

12 M 14T ( -

13 M 3327T ( -

14 34H 123 A ( -

is M 1810T ( -

16 M 2139T ( -

17 M 2142T ( -
18 M 2396 T ( -

19 M 55T ( -

20 M 2414 T ( -

21 24H 1341 A ( -

22 19H 1258 A ( -

23 1SH 275A ( -

24 M 3244 T ( -

25 19H 1265 A ( -

26 19H 1266 A ( -

]
[=)
N
~
w
w

N e et S s . ? u st i

e i N N N St N o S N i N s ms?

Description
Screw, cap, special (2 used) (sub. for M1664T)
Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
Washer, lock, 5/8" (2 used)
Washer, plain, 21/32" x 3" x 3/8" (2 used)
Arm, left lift
Spring, down pressure
Spring, down pressure
Sub., AT13262T
Sub., AT13262T
Bushing (2 used)
Bushing (2 used)
Housing, rockshaft (also order one M3277T, one M3278T, and one
M3279T) (sub. for M3280T)
Dowel, hollow (2 used)
Gasket (sub, for M2263T)
Pin, roll, 5/16" x 2-3/4"
Arm, crank
Rockshaft
Rod, connecting
Ring, snap (2 used) (packed 10 in a pkg.)
Pin, groov-, 5/16'" x 3-1/4"
Arm, right lift
Washer, plain, 17/32" x 15/16" x . 060" (4 used)
Screw, cap, 1/2" x 4-3/4" (2 used)
Plug, pipe, hex. ctsk., 1/4"
Washer, plain, special (2 used) (packed 4 in a pkg.)
Screw, cap, 9/16" x 5-7/8" (2 used)
Screw, cap, 1/2% x 5-7/8" (2 used)

PC-862~(6-63) Litho in U, S, A,



60~-18 Tractors -- 40 Series

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY
Hi-Crop, Tricycle, Special, and Two-Row Utility

\\
52 "
28729 30 [

PC=862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-19

TOUCH-O-MATIC ROCKSHAFT ASSEMBLY -- Continued
Hi-Crop, Tricycle, Special, and Two-Row Utility

38 1SH 604 A
39 19H 1800 A
40 19H 1732 A
41 12H 304 A
42 M 2728T
43 M 1795T
44 M 2033T
45 24H 1363 A
46 M 2804T

Plug, pipe, sq. hd., 1/4"

Screw, cap, 3/8'" x 1-1/2" (H)

Screw, cap, 3/8"x 1-1/4" (H)

Washer, lock, 3/8" (2 used) (H)

Anchor, spring (H)

Screw, cap, special, 9/16" x 2-7/8" (2 used) (T)
Anchor, spring (T)

Washer, plain, 41/64" x 1-1/16" x . 105" (2 used) (T)
Anchor, spring (V)

Key Part No., Serial No. Description
1 M 2113T ( - ) Pin -
2 T 11297 T ( - ) Screw, cap, special (2 used) (sub. for M1664T) (packed 100 in a pkg.)
3 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
4 241 1374 A ( - ) Washer, plain, 21/32" x 3" x . 375" (2 used)
5 M 2851 T ( - ) Arm, left lift (W)
M 1742°T ( - ) Arm, left lift (H, T, V)
6 M 2853 T ( - ) Arm, lift, inner (W)
M 1740 T ( - ) Arm, lift, inner (H, T, V)
7 M  2118T ( - ) Spring (2 used)
8 M 1886 T ( - ) Retainer
9 M  2108T ( - ) Seal, oil
10 M 2805T ( - ) Screw, cap, special, 1/2" x 1-1/4" (2 used) (V, W)
11 M 2834 T ( - ) Washer, plain, special (2 used)
12 M 2973 T ( - ) Anchor, spring (sub. for M2804T) (W)
13 M 2138T ( - ) Arm, crank, left
14 M 2109T ( - ) Pin, groov-, 5/16'" x 1-1/4" (2 used)
15 M 554 T ( - ) Rod, connecting (2 used) (sub. for AM761T)
16 M 2396 T ( - ) Ring, snap (2 used) (packed 10 in a pkg.)
17 34H 167 A ( - ) Pin, roll, 1/4" x 2-1/8" (2 used)
18 M 1975 T ( - ) Spacer
19 M 2137T ( - ) Arm, crank, right
20 M 3326T ( - ) Gasket (sub. for M2111T)
21 M 827 T ( - ) Dowel, hollow (2 used)
22 M 1798 T ( - ) Housing, rockshaft
23 M 2107T ( - ) Sub. AT13262T
24 M 1880T ( - ) Sub. AT13262T
25 M 2852T ( - ) Arm, right, lift (W)
M 1741 T ( - ) Arm, right, lift (H, T, V)
26 AM 1928T ( - ) Pin, quik-lock (2 used)
27 T 18536 T ( - ) Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
28 M 2011 T ( - ) Clip
29 M 2119T ( - ) Screw, special (2 used)
30 AM 1926 T ( - ) Pin, quik-lock and chain
31 M  2092T ( - ) Pin, cotter
32 M 2121 T ( - ) Screw, cap, special, 1/2" x 5" (2 used)
33 M 2120T ( - ) Screw, cap, special, 7/16" x 5-1/4" (3 used)
34 AM 292T ( - ) Cock, drain
35 M 3292T ( - ) Bushing (sub. for M2110T)
36 AM 1922 T ( - ) Rockshaft, hollow, with bushing
37 M 2005T ( - ) Rockshaft
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )

PC-862-(6-63) Litho in U, S, A,



60-20 Tractors -- 40 Series

HYDRAULIC CONTROL VALVE ASSEMBLY
Crawler

PC-862-(6-63) Litho in U, S.A,



Tractors -- 40 Series

60-21

HYDRAULIC CONTROL VALVE ASSEMBLY -- Continued

Key Part No. Serial No.
1 M 1361 T (
2 T 10604 T (
3 M 1320T (
4 R 2878 R (
5 R 28785R (
6 M 515T (
7 M  1319T (
8 M 1311T (
9 M 1312T (

10 M  1310T (

11 M 1309 T (

12 405 R (

13 M 1342 T (

14 15SH 583A (

15 M 1318T (

16 T 13213 T (

17 M 1317T (

18 M 1477T (

19 M 1316 T (

20 M 1363T (

21 M 886 T (

22 M 1343 T (

23 AM 58T (

24 M 1344 T (

25 M 1302 T (

26 25H 266 A (

27 M 13137 (

28 M 1312T (

29 M 1314T (

30 M  1303T (

31 M  1304T (

32 M 1305T (

33 M  1306T (

34 M  1307T (

35 M 1308T (

36 L 300 T (

37 L 364 T (

38 11H 206 A (

39 144 807 A (

40 AM 2054T (

41 19H 1123 A (

42 M 1340T (

43 M 1339 T (

44 M 18877 (

45 19H 1139 A (

46 12H 304 A (

47 148 812 A (

48 M 1818T {

49 M 526 T (

50 AM 1315T {

LI I N R T A A R A DN D R R D R R R R RO N T R N R RO N N AR RO TN NN TR TN T AN Y TR N T N SO I T N T T R |

N N e N N S i i s i N Nt Vi Nt i i e N et i i S " P i et i s S P s i s i i e e e an w

Crawler

Description
Elbow (2 used)
Spring (2 used) (sub. for M1321T)
Valve, check (2 used)
Shim, .010" (sub. for AM764T) (packed 5 in a pkg.)
Shim, .005" (sub. for AM763T) (packed 5 in a pkg.)
Shim, ,002" (sub. for AM762T) (packed 5 in a pkg.)
Rod, push, check valve (2 used)
Retainer
Gasket, copper
Shim, control valve (packed 5 in a pkg.) (sub. for AM1361T)
Spring
Ball (sub. for L467T)
Elbow, inlet
Plug, pipe, hex. ctsk., 3/8" (2 used)
Plug
Washer, aluminum (sub. for M1038T)
Shim, .027" (sub. for AM1333T) (packed 5 in a pkg.)
Shim, .010" (sub. for AM1524T) (packed 5 in a pkg.)
Spring
Follower
Ball
Connector
Seal, oil
Elbow
Housing, control valve (sub. for AM1332T)
Pin, groov-, 1/8" x 1/2"
Screw, float
Gasket
Cap
Valve, control (sub. for AM1360T)
Washer, special (2 used) (packed 2 in a pkg.)
Spring
Ring, snap (packed 2 in a pkg.)
Washer, copper
Cap
Yoke, end
Pin (2 used)
Pin, cotter, 3/32" x 3/4" (2 used)
Nut, hex., 7/16"
Rod, valve control
Screw, cap, 3/8"x 1-7/8"
Washer, special :
Spacer
Bracket
Screw, cap, 3/8" x 1-1/8" (2 used)
Washer, lock, 3/8% (3 used)
Nut, hex., 3/8" (3 used)
Lever, control
Knob
Control valve assembly

PC-862-(6-63) Litho in U, §, A,



60-22 Tractors -- 40 Series

CONTROL VALVE ASSEMBLY
Hi-Crop, Standard, Tricycle, Utility, and Two-Row Utility

/97\‘ ® 13
o

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

60-23

00 O\UI;#UJNH\§

11
12

13
14
15
16
17

18
19
20

21

<

22

23
24
25

26
27
28
29

30
31
32
33
34
35
36
37
38
39

Part No.
2711 A
4039 T

253 A
3150 T
3331 T
1304 T
4090 T
2620 T
2833 T
4089 T
1307 T
2621 T
2624 T
2619 T
4088 T

586 T

624 A
1964 T

519 T

515T

28785 R

28786 R
2623 T
3322 R

542 T
3266 T
543 T
597 T
3265 T

2626 T
13213 T
1317 T
1477 T
2625 T
886 T
3049 T
i5SH 583 A
1SH 624 A
144 812 A
19H 1139 A
12H 304 A
M  2658T
M 2614 T
M  2672T
M 828 T
M 2977T
19H
19H
M

TRZZRHR ZZZKZ"‘Z””ZZZ%EZZZZKZZZZZZZ%Z@

1732 A
1800 A
2728 T

NN N TN TN N TN SN N N P ST o N P N e P e~ o~

L e e S N e e e T e e T e e

CONTROL VALVE ASSEMBLY -- Continued
Hi-Crop, Standard, Tricycle, Utility, and Two-Row Utility

Serial No.

LN T R A R D D I D D O T O A O N O TR AN TN T B BN |

Description
Bolt, cge., 3/8" x 6-3/4" (4 used)
Cover (sub. for M2613T)
Plug, pipe, sq. hd., 1/8" (2 used)
Seal, oil (3 used) (sub. for M116T) (packed 5 in a pkg.)
Housing, control valve (2 used) (sub. for M2610T)
Washer, special (4 used) (packed 2 in a pkg.)
Washer, special (4 used) (use if M4088T has been installed)
Spring (2 used) (packed 2 in a pkg.)
Ring, retaining (2 used)
Ring, snap (2 used) (use if M4088T has been installed)
Washer, copper (2 used)
Cap (2 used)
Seal (8 used) (packed 8 in a pkg.)
Sub. one M4088T, one M4089T, and one M4090T
Piston (2 used)
Seal, oil (2 used)
Plug, pipe, hex. ctsk., 1/2" (3 used)
Rod, push (2 used)
Ring, snap (packed 3 in a pkg.)
Shim, .002" (packed 5 in a pkg.) (sub. for AM762T)
Shim, .005" (packed 5 in a pkg.) (sub. for AM763T)
Shim, .010" (packed 5 in a pkg.) (sub. for AM764T)
Valve, check (2 used)
Spring (2 used) {sub. for H834R)
Sub, one T18526T, one T13119T, and one M3265T
Sub. one T18526T and one T13119T
Sub. one T13119T and one T18526T
Ring, snap (2 used) (packed 2 in a pkg.)

Ring, snap (2 used) (use if T12619T or M3266T plug has been installed

as a replacement part) (packed 2 in a pkg.)
Plug
Washer, aluminum (sub. for M1038T)
Shim, .027" (packed 5 in a pkg.) (sub. for AM1333T)
Shim, .010" (packed 5 in a pkg.) (sub. for AM1524T)
Spring
Ball
Base, control valve (sub. for M2611T)
Plug, pipe, hex. ctsk., 3/8" (used with M2611T)
Plug, pipe, hex. ctsk., 1/2" (used with M3049T)
Nut, hex., 3/8" (2 used)
Screw, cap, 3/8" x 1-1/8" (2 used) (S, U, W)
Washer, lock, 3/8" (2 used) (S, U, W, H)
Bracket, control valve (U)
Bracket, control valve (S)
Bracket, control valve (T)
Screw, cap, special, 7/16" x 4-1/4" (2 used) (T)
Bracket, control valve (W)
Screw, cap, 3/8" x 1-1/4" (H)
Screw, cap, 3/8" x 1-1/2" (H)
Bracket, control valve (H)

PC-862-(6-63) Litho in U, S, A,



60-24 Tractors -- 40 Series
BREAKAWAY COUPLING AND FLEXIBLE OIL LINES
Crawler
Key Part No. Serial No. Description
1 14H 812 A ( - ) Nut, hex., 3/8" (8 used)
2 12H 304 A ( - ) Washer, lock, 3/8" (8 used)
3 AA 3754 R ( - ) Bracket, with spring
4 19H 1936 A ( - ) Screw, cap, 3/8" x 3/4" (6 used)
5 A 3614 R ( - ) Cap (2 used)
6 M 1324 T ( - y Plug (2 used) (sub. for AM1335T)
7 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
8 AM 1954 T ( - ) Support, seat
9 14H 511 A ( - ) Nut, hex., 5/16"
10 11H 231 A ( - ) Pin, cotter, 1/16" x 1"
11 A 3612 R ( - ) Stud
12 A 3611 R ( - ) Cam
13 A 3610 R ( - ) Spring
14 A 3609 R ( - ) Pawl (2 used)
15 144 785A ( - ) Nut, hex., 5/16" (2 used)
16 12H 303 A ( - ) Washer, lock, 5/16" (2 used)
17 M 1323 T ( - ) Body, breakaway coupling (sub. for AM1334T)
18 A 3190 R ( - ) Seal, O-ring (4 used)
19 A 3613 R ( - ) Coupling (2 used)
20 AA 4279 R ( - ) Line, oil (2 used)
21 M 1342 T ( - ) Elbow (2 used)
22 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (2 used)
23 M 2127 T ( - ) Bracket
24 19H 1800 A ( - ) Screw, cap, 3/8" x 1-1/2" (2 used)
25 19H 2055 A ( - ) Screw, cap, 7/16" x 2-1/4" (2 used)
26 24H 1325 A ( - ) Washer, plain, 15/32" x 59/64" x .060" (2 used)
27 M 898 T ( - ) Spring (2 used)
28 M 1369 T ( - ) Clip, hose (2 used)
29 14 849 A ( - ) Nut, hex. jam, 7/16" (4 used)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-25

~
0)

WVoONAOGTAWN -

33

Y

Part No.

14H
11H

24H
24H
19H
19H

S11 A
231 A
3611 R
3610 R
3609 R
3612 R
1800 A
1323 T
3190 R
1324 T
1731 A
2678 T
304 A
812 A
1342 T
339 A
2809 T
2645 T*
1731 A*
304 Ax*
812 A*
3050 Tk
2841 Takok
2841 T
4279 R
2753 T
812 A
786 A
3613 R
3614 R
304 A
302 A
1980 T
3754 R
1303 A
1287 A
1936 A
1948 A

BREAKAWAY COUPLING AND COUPLING BRACKET
Hi-Crop, Standard, Tricycle, Utility, and Two-Row Utility

e e N e L T e L o N N N

PN PN N S P s~ P~

T 8116

Serial No.

LI R R DL R B A R R D D R R I A |

N N i T P P

-70594)
-70594)
-70594)
-70594)
(70595-
(70595-

)

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

Description
Nut, hex., slotted, 5/16"
Pin, cotter, 1/16" x 1"
Cam
Spring (packed S in a pkg.)
Pawl (2 used) (packed 5 in a pkg.)
Stud
Screw, cap, 3/8" x 1-1/2" (2 used)
Body (sub. for AM1334T)
Seal, O-ring (4 used) (packed 5 in a pkg.)
Plug (2 used) (sub. for AM1335T)
Screw, cap, 3/8" x 1" (2 used) (T)
Bracket, coupling (T)
Washer, lock, 3/8" (2 used)
Nut, hex., 3/8" (2 used)
Elbow (2 used)
Screw, cap, 7/16" x 1-3/8" (2 used) (W)
Bracket, coupling (W)
Bracket, coupling (S)
Screw, cap, 3/8" x 1" (2 used) (S)
Washer, lock, 3/8" (2 used) (S)
Nut, hex., 3/8" (2 used) (S)
Brace, coupling, bracket (S)
Bracket, coupling (S)
Bracket, coupling (U)
Line, flexible oil (2 used)
Bracket, coupling (H)
Nut, hex., 3/8" (2 used) (S, U)
Nut, hex., 1/4" (2 used) (H, T, W)
Coupling (2 used)
Cap (2 used) (packed S in a pkg.)
Washer, lock, 3/8" (2 used) (S, U)
Washer, lock, 1/4% (2 used) (H, T, W)
Clamp (H, T, W)
Bracket, plug, with spring
Washer, plain, 13/32" x 11/16" x . 060" (2 used) (S, U)
Washer, plain, 9/32'" x 5/8" x .060" (2 used) (H, T, W)
Screw, cap, 3/8" x 3/4" (2 used) (S, U)
Screw, cap, 1/4" x 3/4" (2 used) (H, T, W)

*Replacement parts for factory installed remote control attachments, serial number 60001-70594. Replacement
parts for field installed remote control attachments, serial number 60001 -up.

#*kReplacement part for field installed remote control attachments only, serial number 70595-up.

*kkReplacement part for factory instalied remote control attachments only, serial number 70595-up.

PC=~862-(6-63) Litho in U, S, A,



60-26 Tractors -- 40 Series

CONTROLS AND LINKAGE FOR CONTROL VALVE ASSEMBLY
Hi-Crop, Standard, Tricycle, Utility, and Row-Crop Utility

6 11
50404
Key Part No. Serial No. Description
1 19H 2127 A ( - ) Screw, cap, 5/16" x 7/8" (3 used)
2 12H 303 A ( - ) Washer, lock, 5/16" (5 used)
3 M 2636T ( - ) Guard
4 M 2615 T ( - ) Bracket, control shaft, left
5 L 4668 T ( - ) Pin (4 used)
6 11H 206 A ( - ) Pin, cotter, 3/32" x 3/4" (4 used)
7 M 1716 T ( - ) End, yoke
8 14H 774 A ( - ) Nut, hex. jam, 3/8"
9 M 2634 T ( - ) Bolt, eye
10 M 2616T ( - ) Crank
11 M  2635T ( - ) Link (2 used)
12 19H 1275 A ( - ) Screw, cap, 5/16" x 1-5/8" (2 used) (H, T, W)
19H 2043 A ( - ) Screw, cap, 5/16" x 3-1/2" (2 used) (S, U)
13 M 2673 T ( - ) Bracket, control shaft, right (H, T, W)
M 2617 T ( - ) Bracket, control shaft, right (S, U)
14 24H 1375 A ( - ) Washer, plain, 11/16" x 1-1/16" x . 060"
15 25H 903 A ( - ) Pin, groov-, 7/32" x 1-1/8" (2 used)
16 M 2674T ( - ) Shaft, control (H, T, W)
M 2637T ( - ) Shaft, control (S, U)
17 M 526 T ( - ) Knob

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

60-27

AM
19H
AM
AM
AM
12H
14H
19H
12H
14H
19H

28H
12H

19H
19H

b gt fod b b b b ek S
\lmm&wNHO\Dm\le#wNﬁg

Part No.

1319 T
1900 A
1317 7T
1320 T
1321 T
303 A
785 A
2128 A
304 A
812 A
2054 A
1365 T
1729 A
1335 T
293 A
339 A
1822 A

e e R e e e T e e e e

Serial No.

N e e " e it e N e T N N N

OIL RESERVOIR ASSEMBLY
Crawler

Description
Breather, with bayonet oil gauge (sub. for AM1337T)
Screw, cap, 5/16" x 3/4" (3 used)
Reservoir, oil (sub. for AM1336T)
Plug, magnetic drain
Bracket, reservoir
Washer, lock, 5/16" (3 used)
Nut, hex., 5/16" (3 used)
Screw, cap, 3/8" x 3"
Washer, lock, 3/8" {2 used)
Nut, hex., 3/8" (2 used)
Screw, cap, 3/8" x 4-3/4"
Plate, reinforcing
Spacer, pipe, 1/2" x 1-9/16" (sub. for M1364T)
Spacer
Washer, lock, 7/16" (3 used)
Screw, cap, 7/16" x 1-3/8"
Screw, cap, 7/16" x 1" (2 used)

PC-862-(6-63) Litho in U, S,A,



60-28 Tractors -- 40 Series

REMOTE CONTROL CYLINDER
Crawler (Serial No. 60001-62763)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 60-29

Key Part No
1 AM 1348T
2 19H 1862 A
3 12H 236 A
4 19H 1899 A
5 12H 293 A
6 14H 813 A
7 AA 4864 R
8 AA 4279 R
9 A 4230 R
10 A 4229 R
11 A 3169 R
12 A 3952 R
13 AA 4493 R
14 14H 534 A
15 11H 237 A
16 A 3164 R
17 A 3578 R
18 A 3581 R
19 AR 1362 R
20 19H 1731 A
21 12H 304 A
22 A 3172 R
23 A 3173 R
A 3174 R
24 AA 3741 R
25 AA 3749 R
26 H 945 R
27 D 465 R
28 A 3162 R
29 12H 294 A
30 19H 1374 A
31 D 2913 R
A 3184 R
32 A 3176 R
33 14H 479 A
34 AA 4281 R
35 A 3175 R

REMOTE CONTROL CYLINDER -- Continued
Crawler (Serial No. 60001-62763)

Cylinder

Serial No. Description
( - ) Carrier, cylinder assembly
( - ) Screw, cap, 3/4" x 2-1/2"
( - ) Washer, lock, 3/4"
( - ) Screw, cap, 7/16" x 2"
( - )  Washer, lock, 7/16"
( - ) Nut, hex., 7/16"
(3 RC100 - ) Coupling for flexible oil line
(3 RC100 - ) Line, flexible oil, 88" (2 used)
(3 RC86799- ) Spacer, piston
(3 RC86799- ) Retainer, piston packing (2 used)
(3 RC44351- ) Packing, "U" cup (2 used)
(3 RC44351- ) Washer, backing, piston ring (2 used)
(3 RC44351- ) Piston, A3951R, with rings, retainers, washers, and spacer
(3 RC100 - )  Nut, slotted, 3/4"
(3 RC100 - ) Pin, cotter, 1/8" x 2"
(3 RC100 - )  Gasket
(3 RC26259- ) Cap, remote cylinder
(3 RC26259- ) Pin, spring locking (2 used)
(3 RC26259- ) Pin, attaching (2 used) (sub. for AA4282R)
(3 RC100 - ) Screw, cap, 3/8" x 1'" (2 used)
(3 RC100 - )  Washer, lock, 3/8" (2 used)
(3 RC100 - ) Retainer, piston rod oil seal
(3 RC100 -~ )  Shim, .010" (4 used)
(3 RC100 - y  Shim, 1/32" (2 used)
(3 RC100 - ) V-seal assembly
(3 RC100 - ) Pin, stop, with spring (2 used)
(3 RC100 - ) Plug, remote cylinder inspection
(3 RC100 - )  Gasket
(3 RC100 - ) Cylinder, remote, housing
(3 RC100 - )  Washer, lock, 5/8'" (6 used)
(3 RC100 - ) Screw, cap, 5/8" x 2" (4 used)
(3 RC100 - ) Link, chain end (2 used)
(3 RC100 - ) Chain
(3 RC100 - ) Rod, piston stop (2 used)
(3 RC100 - )  Nut, 5/8" (2 used)
(3 RC26259- ) Rod, piston, with A3579R yoke
(3 RC100 - ) Stop, piston rod

PC-862-(6-63) Litho in U, S, A,



60-30 Tractors -- 40 Series

REMOTE CONTROL CYLINDER
Crawler (Serial No. 62764-Up)
Hi-Crop, Standard, Tricycle, Utility, and Two-Row Utility (Serial No. 60001-Up)

PC~862~(6~63) Litho in U, S, A,



Tractors -- 40 Series 60-31
REMOTE CONTROL CYLINDER -- Continued
Crawler (Serial No. 62764-Up)
Hi-Crop, Standard, Tricycle, Utility, and Two-Row Utility (Serial No. 60001-Up)
Cylinder
Key Part No. Serial No. Description
1 AM 2240T ( - ) Carrier, cylinder assembly (C)
2 19H 2113 A ( - ) Screw, cap, 3/4" x 3-1/4" (C)
3 12H 236 A ( - )  Washer, lock, 3/4" (C)
4 19H 1146 A ( - ) Screw, cap, 7/16" x 2-1/2" (used when front bottom plate is
attached) (C)
19H 1899 A ( - ) Screw, cap, 7/16" x 2" (used when regular sod pan is attached)
(C)
5 12H 293 A ( - )  Washer, lock, 7/16" (C)
6 144 813 A ( - ) Nut, hex., 7/16" (C)
7 M 2489 T ( - ) Spacer (used when regular sod pan is attached) (C)
8 M 2490 T ( - ) Spacer (used when front bottom plate is attached (C)
-9 AA 4864 R (3-1/2 RC100 - ) Coupling for flexible oil line
10 AA 4542 R (3-1/2 RC100 - ) Line, flexible oil, 88" (2 used) (sub. for AA4279R)
11 A 4736 R (3-1/2 RC100 - ) Rod, stop
12 A 4739 R (3-1/2 RC100 -~ ) Ring, snap (2 used)
13 A 4742 R (3-1/2 RC100 - ) Ball, bleed valve
14 A 4741 R (3-1/2 RC100 - ) Spring, bleed valve
15 AA 5731 R (3-1/2 RC100 - ) Valve, bleed (sub. for A4740R)
16 A 3125 R (3-1/2 RC100 - ) Plug, pipe
17 F 1441 R (3-1/2 RC100 - ) Gasket, piston rod guide
18 F 1425 R (3-1/2 RC100 - ) Cylinder, remote, housing
i9 AA 5731 R (3-1/2 RC100 - ) Valve, stop (sub. for A4743R)
20 A 4744 R (3-1/2 RC100 - ) Spring, stop valve
21 A 4723 R (3-1/2 RC100 - )  Gasket (2 used)
22 F 1428 R (3-1/2 RC100 - ) Piston
23 F 2439 R (3-1/2 RC100 - )  Nut, special lock (packed 10 in a pkg.) (sub. for C1104R)
24 F 1431 R (3-1/2 RC100 ~ ) Washer, piston packing (2 used)
25 F 1430 R (3-1/2 RC100 - ) Packing, O-ring
26 F 1427 R (3-1/2 RC100 - ) Gasket
27 F 1426 R (3-1/2 RC100 - ) Cap, remote cylinder
28 12 301 A (3-1/2 RC100 - ) Washer, lock, 1/2" (4 used)
29 19H 474 A (3-1/2 RC100 - ) Screw, cap, 1/2" x 1-7/8" (4 used)
30 A 4738 R (3-1/2 RC100 - ) Washer, stop rod
31 A 4737 R (3-1/2 RC100 - ) Spring, stop rod
32 24H 1301 A (3-1/2 RC100 - ) Washer, stop rod
33 A 4748 R (3-1/2 RC100 - ) Spring, stop rod packing
34 A 4747 R (3-1/2 RC100 - ) Adapter, stop rod packing, male
35 A 4745 R (3-1/2 RC100 - )  V-packing, stop rod (3 used)
36 A 4746 R (3-1/2 RC100 - ) Adapter, stop rod packing, female
37 F 1440 R (3-1/2 RC100 - ) Guide, piston rod ’
38 25H 760 A (3-1/2 RC100 - ) Pin, groov-, stop rod arm
39A A 4749 R (3-1/2 RC100 -29375) Arm, stop rod (sub. A5304R)
398 A 5304 R (3-1/2 RC29376- ) Arm, stop rod
40 A 3606 R (3-1/2 RC100 - ) Packing, O-ring, piston rod
41 3H 1524 A (3-1/2 RC100 -29375) Bolt, rd. hd., 5/16" x 1"
42 12H 304 A (3-1/2 RC100 - ) Washer, lock, 3/8" (3 used)
43 19H 1731 A (3-1/2 RC100 - ) Screw, cap, 3/8" x 1" (3 used)
44 F 1432 R (3-1/2 RC100 - )  Washer, piston rod packing
45 AP 19547 H (3-1/2 RC100 - ) Seal, oil, piston rod wiper
46A F 1435 R (3-1/2 RC100 -29375) Stop, piston rod (2 used) (sub. R27423R with A5302R, 34H58A,
A5301R, and R1870R)
46B R 27423 R (3-1/2 RC29376- Stop, piston rod (sub. for F2300R)
47 A 4735 R (3-1/2 RC100 -29375) Nut, wing
48 11H 237 A (3-1/2 RC100 - ) Pin, cotter, 1/8" x 2"
49A AF 1588R (3-1/2 RC100 -29375) Rod, f?,iston, with yoke and clip (sub. one AA6307R with
AF2433R)
49B AF 2433 R (3-1/2 RC29376- ) Rod, piston, with yoke and clip
50 A 3581 R (3-1/2 RC100 -~ Pin, spring, locking (2 used)
51A° AA 5605R (3-1/2 RC100 -29375) Pin, attaching (sub. one AAG6307R)
51B AA 6307 R (3-1/2 RC100 - ) Pin, attaching, with clip
52 AA 5605R (3-1/2 RC100 -29375)  Pin, attaching (sub. one AA6309R)
AA 6309 R (3-1/2 RC29376~ )  Pin, attaching
53 A 5302 R (3-1/2 RC29376- ) Lever, stop
54 34H 58 A (3-1/2 RC29376- ) Pin, roll, in stop lever
55 A 5301 R (3-1/2 RC29376- ) Screw, stop
56 A 147 R (3-1/2 RC29376- ) Washer, on stop screw (sub. for R1870R)

PC-862~(6-63) Litho in U, S, A,



65- 2 Tractors -- 40 Series

DRAWBAR AND CROSSBAR ASSEMBLY
Crawler

Key Part No. Serial No. Description
1 8H 528 A ( - ) Bolt, cge., 1/2" x 1-1/4" (2 used)
2 14H 809 A ( - ) Nut, hex., 1/2" (2 used)
3 ATE 2267 YT ( - ) Quadrant, with mach. bolts and hex. nuts
4 19H 2133 A ( - ) Screw, cap, 5/8" x 4-1/2" (2 used)
S M 1679 T ( - ) Extension, top
6 19H 1847 A ( - ) Screw, cap, 5/8" x 2-1/2"
7 AM 1751 T ( - ) Drawbar assembly
8 M 804 T ( - ) Screw, cap, special (4 used)
9 L 139 T ( - ) Washer (4 used)
10 M 803 T ( - ) Dowel (4 used)
11 144 809 A ( - ) Nut, hex., 1/2" (4 used)
12 3H 1407 A ( - ) Bolt, cge., 5/8" x 2-1/2" (2 used)
13 TE 259 YT ( -62263) Plate, clevis (2 used)
M  2385T (62264~ ) Plate, clevis (2 used)
14 ATE 2237 YT ( -62263) Member, cross, rear
AM 2148T (62264-64940) Member, cross, rear
AM 2338T (64941- ) Member, cross, rear
15 ATE 2211 YT ( -62263) Member, cross, front
AM 2147T (62264~ ) Member, cross, front
16 144 760A ( - ) Nut, hex., 5/8" (5 used)

17 12H 294 A - )  Washer, lock, 5/8" (5 used)
18 F 125 YT ( -62263) Bolt "V" (4 used)
M 2387T (62264- ) Bolt "V" (4 used)

19 TE 273 YT ( - ) Shim (use quantity required)
20 TE 277 YT ( -62263) Block, safety (2 used)
M 238 T (62264~ ) Block, safety (2 used)

21 12H 301 A - ) Washer, lock, 1/2" (4 used)
22 144 808 A ( -62263) Nut, hex., 5/8" (8 used)
14H 809 A (62264~ Nut, hex., 1/2" (8 used)
23 TE 436 YT ( - Pin, pivot
24 M 1678 T ( Extension, bottom
25 DA 5883 A ( Pin, quik-lock (sub. for AM1752T)
(

26 T 12846 T Pin (sub., for AM1135T)

[ e

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 65-3

<

14H
12H
19H
AM
19H
12H
14H

AM

b h b b (b b =
NPEWNHLOVENOUIEWN=P
&

2

Part No,

794 A

236 A
1377 A
2927 T
1024 R
2958 T
2929 T
1374 A
1139 A

294 A

760 A
2767 T
2928 T
2957 T
2926 T

NN N o PN P~ P~ o~ P~ -~

T 8123

Serial No.

e N i i i i P P e P

DRAWBAR
Hi-Crop

Description
Nut, hex., 3/4" (8 used)
Washer, lock, 3/4" (8 used)
Screw, cap, 5/8" x 2-1/8" (4 used)
Bracket, right front
Stud (8 used)
Drawbar, right side member (sub. for AM2591T) (also order one AM2957T)
Bracket, right rear
Screw, cap, 5/8" x 2" (2 used)
Washer, plain, 11/16" x 1-1/4" x . 105" (2 used)
Washer, lock, 5/8" (6 used)
Nut, hex., 5/8" (6 used)
Drawbar, rear member
Bracket, left rear
Drawbar, left side member (sub. for AM2590T) (also order one AM2958T)
Bracket, left front

PC-~862-(6-63) Litho in U, S, A,



65-4

Tractors -- 40 Series

- =
OWVENOU AWNHE

11

B s b b h b e
OCVONOUVIdWN

NN
N =

<

DRAWBAR ASSEMBLY
Standard

Part No.

14H
12H
M
M
M
25H
AM
8H
14H
M
M
M
19H
24H
11H
12H
AM
T
14H
M
M
AA
19H

760 A
294 A
1568 T
1834 T
2523 T
152 A
2046 T
4073 A
534 A
1993 T
2149 T
1848 T
1872 A
1396 A
237 A
301 A
2045 T
10820 T
809 A
1848 T
3738 T
5365 R
1820 A

Serial No.

e

-69581)
69582- )
-69581)

-69581

e L R e T S S Sy
1
(o))
o
(%]
oo
-

e e e o e e e P o

Description
Nut, hex., 5/8" (6 used)
Washer, lock, 5/8" (6 used)
Dowel, hollow (4 used)
Sub. one M2523T and one M2421T
Mount, left load link
Pin, groov-, 3/8" x 1-1/2" (2 used)
Pin, clevis (4 used) (sub. one T11439T and one 11H218A)
Bolt, cge., 5/8" x 6-1/2" (2 used)
Nut, hex., slotted, 3/4" (4 used)
Washer, plain, outer, special (2 used)
Bolt, trumnion (2 used)
Stop, left load link
Screw, cap, 5/8" x 6" (4 used)
Washer, plain, 25/32" x 1-1/2" x . 105" (2 used)
Pin, cotter, 1/8" x 2" (4 used)
Washer, lock, 1/2'" (2 used)
Drawbar assembly
Drawbar (sub. for M2148T)
Nut, hex., 1/2" (2 used)
Stop, right load link (sub. for M1849T)
Mount, right load link (sub. for M2524T)
Pin, pivot
Screw, cap, 1/2" x 3" (2 used)

PC-862-(6~63) Litho in U, S, A,



Tractors -- 40 Series 65-5

Key Part No.
1 11H 237 A
2 14H 534 A
3 M 1993 T
4 M 1925 T
5 AM 180T
6 19H 1821 A
7 12H 293 A
8 AA 5365R .
9 24H 1396 A
10 19H 180A
11 12H 301 A
12 144 809 A
13 M 2545 T
14 M 1763 T
15 M 2479T
16 11H 206 A
17 T 10822 T

DRAWBAR ASSEMBLY
Tricycle

PN TN o P P P . P~ P P~~~

Serial No.

LI T T O T T T T TR N O T B N |

N N N i i N s i  aaF

Description
Pin, cotter, 1/8" x 2" (4 used)
Nut, hex., 3/4" (4 used)
Washer, plain, special (2 used)
Trunnion (2 used)
Drawbar assembly
Screw, cap, 7/16" x 1-1/4" (8 used)
Washer, lock, 7/16" (8 used)
Pin, pivot )
Washer, plain, 25/32" x 1-1/2" x . 105" (2 used)
Screw, cap, 1/2" x 3" (4 used)
Washer, lock, 1/2' (2 used)
Nut, hex., 1/2" (2 used)
Nut, hex., special (2 used)
Anchor, sway chain, front (2 used)
Pin (2 used)
Pin, cotter, 3/32" x 3/4" (2 used)
Drawbar (sub. for M2077T)

PC-862-(6-63) Litho in U, S, A,



65-6 Tractors -- 40 Series

DRAWBAR ASSEMBLY
Utility (Serial No. 60001-62733)

Part No. Serial No. Description
AM 2175T ( -62733) Drawbar assembly
19H 1923 A ( -62733) Screw, cap, 5/8" x 5-1/2" (4 used)
24H 1368 A ( -62733) Washer, plain, 21/32" x 1-5/16" x , 090" (4 used)
144 760A ( ~62733) Nut, hex., 5/8" (4 used)
A 3581 R ( -62733) Pin, spring locking
M 2485 T ( -62733) Pin, pivot
M 2430 T ( -62733) Bolt, trumnion (2 used)
AM 1909 T ( ~62733) Pin, quik-lock, and chain (2 used)
M 2092T ( -62733) Pin, cotter (2 used)
10 M 2435T ( -62733) Drawbar
11 19H 1781 A ( -62733) Screw, cap, 1/2" x 3-1/2'" (2 used)
12 11H 206 A ( -62733) Pin, cotter, 3/32" x 3/4" (2 used)
13 M 2533 T ( ~-62733) Pin
14 M 2466 T ( ~62733) Anchor, sway chain, outer
(
(
(
(
(
(
(
(
(
(
(
(
(
(

WOQGW#&N#;

15 ] 16931 N -62733) Pin, spring locking (2 used)

16 M 2479T -62733) Pin (2 used)

17 12H 301 A -62733) Washer, lock, 1/2" (4 used)

18 14H 809 A -62733) Nut, hex., 1/2" (2 used)

M 2467 T -62733) Anchor, sway chain, inner

20 AM 2397T -62733) SWAY CHAIN FRONT ANCHOR ATTACHMENT
21 M 2434T ~62733) Nut (2 used)

22 M 1568T -62733) Dowel, hollow (2 used)

23 M 1554 T -62733) Washer, plain (2 used)

24 19H 1820 A -62733) Screw, cap, 1/2" x 3" (2 used)

25 14 809 A ~-62733) Nut, hex., 1/2" (4 used)

26 12H 301 A ~62733) Washer, lock, 1/2" (4 used)

27 M 2574 T -62733) Anchor, sway chain

28 19H 1781 T ~62733) Screw, cap, 1/2" x 3-1/2" (4 used)

Capital letters indicate an attachment. Attachments must be ordered separately from replacement parts.

PC~862~{6~63) Litho in U, S. A,



Tractors -- 40 Series

65-7

Key Part No.
1 M 2732T
2 M 2595T
3 M 2430T
4 M 2434T
5 A 3581R
6 M 2485T
7 AM 2405T
8 M 2479T
9 J 16931 N

10 AM 2406 T

11 12H 294 A
12 19H 1756 A
13 19H 1874 A
14 12H 301 A
15 14H 809 A
16 144 760A
17 24H 1368 A
18 M 1568T
19 M 1554T
20 19H 2076 A
21 M 2594 T

Serial No.

(62734-
(62734-
(62734~
(62734-
(62734-
(62734-
(62734-
(62734~
(62734~
(62734-
(62734-
(62734-
(62734~
(62734~
(62734-
(62734-
(62734~
(62734-
(62734-
(62734~
(62734-

DRAWBAR ASSEMBLY

Utility (Serial No. 62734-Up)

Description
Bar
Support, front
Bolt, trunnion (2 used)
Nut (2 used)
Pin, spring locking
Pin, pivot
Load link mount assembly
Pin (2 used)
Pin, spring locking (2 used)
Support, rear

Washer, lock, 5/8" (2 used)

Screw, cap, 5/8" x 1-1/2" (2 used)
Screw, cap, 1/2" x 2-3/4" (2 used)
Washer, lock, 1/2" (2 used)

Nut, hex., 1/2" (2 used)

Nut, hex., 5/8" (2 used)

Washer, plain, 21/32" x 1-5/16" x . 090" (4 used)

Dowel, hollow, rear holes (2 used)

Washer, plain, rear holes, 21/32" x 1-7/16" x ., 1875" (2 used)

Screw, cap, 5/8" x 5" (4 used)
Drawbar

PC-862~(6-63) Litho in U, S, A,



65-8 Tractors -- 40 Series

DRAWBAR
Special

Key Part No. Serial No. Description
1 M 2791 T ( - ) Bolt, trunnion (2 used)
2 19H 1362 A ( - ) Screw, cap, 5/8" x 1-7/8" (4 used)
3 12H 294 A ( - ) Washer, lock, 5/8" (12 used)
4 14H 760 A ( - ) Nut, hex., 5/8" (8 used)
5 M 1568 T ( - ) Dowel, hollow (2 used)
6 M 2788 T ( - ) Mount, draft link (2 used)
7 19H 1923 A ( - ) Screw, cap, 5/8" x 5-1/2" (4 used)
8 19H 2076 A ( - ) Screw, cap, 5/8" x 5" (4 used)
9 M 2790 T ( - ) Support, trunnion, left
10 M 2434 T ( - ) Nut, trunnion (2 used)
11 AM 2624 T ( - ) Drawbar assembly, front
12 AA 5365R ( - ) Pin, pivot
13 M 2485T ( - ) Pin (4 used)
14 A 3581 R ( - ) Pin, spring locking (4 used)
15 M 2789 T ( - ) Support, trunnion, right
16 M 2517 T ( - ) Hook, "S" (2 used)
i7 AM 1909 T ( - ) Pin, quik-lock, and chain (2 used)
18 AM 2625T ( - ) Drawbar assembly, rear
19 T 10825T ( - ) Drawbar (sub. for M2792T)
20 14H 809 A ( - ) Nut, hex., 1/2" (2 used)
21 12ZH 301 A ( - ) Washer, lock, 1/2" (2 used)’
22 19H 1820 A ( - ) Screw, cap, 1/2" x 3" (2 used)
23 M 2479 T ( - } Pin (2 used)
24 11H 206 A ( - ) Pin, cotter, 3/32" x 3/4" (2 used)

PC-862-(6~63) Litho in U, S, A,



Tractors -- 40 Series

65-9

DRAWBAR
Two-Row Utility

Key Part No.
1 19H 2076 A
2 24H 1368 A
3 M 1568 T
4 AM 2740T
5 19H 1821 A
6 12H 293 A
7 M  2595T
8 M 2732 T
9 A 3581 R
10 M 2485 T
11 19H 1874 A
12 M 2908 T
13 M 1993 T
14 11H 237 A
15 14H 534 A
16 24H 1396 A
17 M 2545T
18 M 2876 T
19 14H 809 A
20 12 301 A
21 M- 2870T
22 14H 760 A
23 M 1554 T

NN N AN N TN P N PN SN AN i PN L e, PN P e £~

Serial No.

T e e S e e e e o et e e e P e

Description
Screw, cap, 5/8" x 5" (4 used)
Washer, plain, 21/32" x 1-5/16" x . 090" (4 used)
Dowel, hollow (2 used)
Drawbar assembly
Screw, cap, 7/16" x 1-1/4" (4 used)
Washer, lock, 7/16" (4 used)
Support, front
Bar
Pin, spring locking
Pin
Screw, cap, 1/2" x 2-3/4" (4 used)
Trunnion (2 used)
Washer, plain, 49/64" x 1-1/16" x 3/16" (2 used)
Pin, cotter, 1/8" x 2" (2 used)
Nut, hex., slotted, 3/4" (2 used)
Washer, plain, 25/32" x 1-1/2" x , 105" (2 used)
Nut, lock (2 used)
Anchor, sway chain, front (2 used)
Nut, hex., 1/2" (2 used)
Washer, lock, 1/2" (2 used)
Drawbar
Nut, hex., 5/8" (4 used)
Washer, plain, 21/32" x 1-7/16" x . 1875" (2 used)

PC-862-(6-63) Litho in U, S, A,



70-2 Tractors -- 40 Series

FRONT WHEEL AND HUB ASSEMBLY

10 JD 7449D
i1 JD 8134D
12 L 105 T
13 L 106 T

Cup, bearing
Cone, bearing
Retainer
Washer, felt

Key Part No. Serial No, Description
1 JD 19 R ( - ) Bolt, hub (6 used)
2 JD 3000T ( - ) Wheel, 15" rim (S, T, U, V, W)
JO  3002T ( - ) Wheel, 16" rim (S, T, U, V, W)
JD 3003 T ( - ) Wheel, 16" rim (for 7:50 x 16" tire only) (H, U)
3 M 85T ( - ) Cap, hub (sub. for AM978T)
4 14H 534 A ( - ) Nut, hex., slotted, 3/4"
5 11H 240A ( - ) Pin, cotter, 5/32" x 1-1/2"
6 M 824 T ( - ) Washer
7 JD 8135R ( - ) Cone, bearing
8 JD 7438R ( - ) Cup, bearing
9 AM 953 T ( - ) Hub, with bearing cups (M979T) (sub. for AM977T)
AM 1728T ( - ) Hub (M1645T) with bearing cups (for 6:00 x 16" 6 ply tire) (T}
( - )
( - )
( - )
( - )

DUAL FRONT WHEEL SPINDLE ASSEMBLY
Tricycle

€D
—

2\»3 !

Key Part No. Serial No. Description
1 M 1646 T* ( - ) Spacer (when equipped with oversize 6:00 - 16-6 ply front tire)
2 M 14T ( - ) Dowel, hollow (2 used)
M 1647 T* ( - ) Dowel, hollow
3 19H 1364 A ( - ) Screw, cap, 5/8" x 1-7/8" (4 used)
4 AM 914 T ( - ) Spindle and double knuckle assembly, with dust shields (sub. for AM958T]
19H 1414 A% ( - ) Screw, cap, 5/8" x 2-5/8" (4 used)
5 H 196 RT ( - ) Shield, dust (2 used)
.o AM 1761 T ( - ) OVERSIZE 6:00 - 16-6 PLY FRONT TIRE ATTACHMENT

*Used only on tractors equipped with 6:00 - 16-6 ply tires

Capital letters indicate an attachment, Attachments must be listed on separate order from repair parts.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

70-3

<

b b b ek b ph b b
ﬂampwmﬁowmqmmhunn—g

18

oo

Part No,

14T
1172 T
1171 T
1174 T
1180 T
304 A
1082 A
1162 T
1178 T
1731 A
7449 D
8134 D
1173 T
4230 A
294 A
760 A
1177 T
1176 T
1175 T
1179 T
1037 T

SINGLE FRONT WHEEL ATTACHMENT

TN N N oy, P N e, P P~ P P~ P o, P PN P P~ P~ o, P~

Serial No.

- T N i it T a i e i e et

Description
Dowel, hollow (2 used)
Screw, cap, 5/8" x 2-1/4"
Fork (sub. for AM1187T)
Shaft, axle (sub. for AM1185T)
Clamp (2 used)
Washer, lock, 3/8" (10 used)
Screw, cap, 3/8" x 1-3/4" (4 used)
Seal, oil (2 used)
Cover, bearing (2 used) (sub. for AM1186T)
Screw, cap, 3/8" x 1" (6 used)
Cup, bearing (2 used)
Cone, bearing (2 used)
Rim, half, with hub (sub. for AM1174T)
Bolt, mach,, 5/8" x 2",, sq. hd., less nut (3 used)
Washer, lock, 5/8" (3 used)
Nut, hex., 5/8" (3 used)
Shim, .002" (use quantity required) (packed 4 in a pkg.)
Shim, .005" (use quantity required) (packed 4 in a pkg. )
Shim, .010" (use quantity required) (packed 2 in a pkg.)
Rim, half (sub. for AM1176T)
SINGLE FRONT WHEEL ATTACHMENT

Capital letters indicate an attachment. Attachments must be ordered on separate order from replacement parts.

PC-862-(6-63) Litho in U, S, A,



70-4 Tractors -~ 40 Series

ADJUSTABLE FRONT AXLE
Hi-Crop

39190

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

70-5

Key Part No.
1 19H 1815 A
2 12H 301 A
3 M 557 T
4 M 3433 T
M 3434 T
5 M 1249 T
6 M 1250 T
7 M 1518 T
8 JD 8820T
9 AM 2468 T
10 AM 2461 T

11 JD 7759
12 JD 8407 H
13 M 2283 T
14 M 228T
15 AM 2462 T
16 14H 863 A
17 24H 1392 A
18 M 1111 T
19 M 2696 T
20 M 2666 T
21 T 11329 T
22 14H 865 A
23 AM 496 T
24 19H 1000 A
25 M 2300 T
26 12H 304 A
27 144 846 A
28 14H 650A
29 12H 303 A
30 19H 1061 A
31 M 2740 T
32 19H 1805 A
33 M  2301T
34 AM 2743 T
35 14H 463 A
36 M 2561 T
37 AM 2543 T
38 M 4144 T
M 4143 T

PN N N N N N N A TN P T P P A P S P P R e P .~ P~ P P P . P~ P~

ADJUSTABLE FRONT AXLE -- Continued

Serial No.

N i i i i i i i i i S e i T i i i i i i i i i P i v i e e s

Hi-Crop

Description
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer, lock, 1/2" (8 used)
Wagher, plain, special (2 used)
Arm, steering, right (sub. for M2706T)
Arm, steering, left (sub. for M2707T)
Shim, .010" (approx. 2 used) (packed 5 in a pkg.)
Shim, .027" (approx. 1 used) (packed 2 in a pkg.)
Seal, spindle, upper
Bearing, needle (4 used)
Bar, axle assembly, with bushings and grease fitting
End, adjustable, with needle bearings and grease fitting (2 used)
Fitting, grease (3 used)
Bearing, thrust (2 used)
Retainer, lower seal (2 used)
Seal, spindle, lower (2 used)
Spindle and knuckle assembly (2 used)
Nut, hex., 3/4" (4 used)
Washer, plain, 25/32" x 1-3/8" x . 120" (4 used)
Bushing (2 used)
Screw, cap, 3/4" x 6" (4 used)
Shaft, pivot
Arm, steering, center (sub. for M2742T)
Nut, hex., 1/2" (6 used)

End, tie rod, with dust cover and hex. nut (2 used) (sub. for AM498T)

Screw, cap, 3/8" x 1-5/8" (2 used)

Clamp (2 used)

Washer, lock, 3/8" (2 used)

Nut, hex., 3/8" (2 used)

Nut, hex., 5/16" (2 used)

Washer, lock, 5/16" (2 used)

Screw, cap, 5/16" x 1-5/8" (2 used)

Tube, tie rod, outer (2 used)

Screw, cap, 1/2" x 2-1/4" (2 used)

Clamp (2 used)

Tube, tie rod, inner (2 used) (sub. for AM2542T)
Nut, hex. jam, 5/16" (2 used)

Screw, set, 5/16" x 27/32" (2 used)

End, adjustable (2 used)

Washer, plain, special, 1-13/32 x 2" x , 090" (2 used)
Washer, plain, special, 1-13/32" x 2" x ,030"

PC.862-(6-~63) Litho in U, S, A,



70-6 Tractors -- 40 Series

ADJUSTABLE FRONT AXLE
Standard

24A —— 24B ——

35 36

40058

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 70-7

Swvmua » =
gg [ N .—2

[N
-

12

ey
AU W

17

18
19
20A
20B
21
22A
22B
23A
23B
24A
24B
25
26
27
28
29
30
31
32
33
34
35
36

Part No.

24H 1451 A
M 4144 T
M 1594 T
M 1111 T
M 1593 T
M 2666T
JD 7759

AM 1998 T
AM 3952 T
M 1387T
11H 236 A
M 1460 T
19H 1456 A
AM 1687 T
AM 2639 T
14H 808 A
19H 1815 A
12H 301 A
14H 865 A
M 557 T
M 1251 T
M 2811T
M 1252T
M 2812T
M 1249T
M 1250T
M 1518T
JjD 8820T
M 427 T
JD 8407H
L 4620 T
M 432 T
M 2282 T
L 4622 T
M 2283T
AM 1463 T
AM 2571 T
M 648 T
AM 3951 T
AM 2795T
L 410 T
L 409 T
AM 496 T
12H 303 A
144 650A
14H 463 A
M 2561T
11H 240A
14H 534 A

ADJUSTABLE FRONT AXLE -- Continued

Serial No.
( -69403)
(69404 - )
( -69403)
(69404 - )
( -69403)
(69404- )

- )
-69403)
69404-

-69403)

P~~~ o~~~ P~~~

Standard

Description
Washer, plain, 1-1/32" x 1-3/4" x . 060" (approx. 2 used)
Washer, plain, special, 1-13/32" x 2" x , 090" (approx. 2 used)
Bushing (2 used)
Bushing (2 used)
Shaft, pivot
Shaft, pivot
Fitting, grease (3 used)
Pipe, adjustable, with needle bearings (2 used)
Pipe, adjustable, with needle bearings (2 used) (sub. for AM2570T)
Pin, clamp (2 used)
Pin, cotter, 1/8" x 1" (2 used)
Clamp (4 used) (sub. for AM1474T)
Screw, cap, 5/8" x 3-1/4" (4 used)
Axle, cross tube assembly, with bushings
Axle, cross tube assembly, with bushings
Nut, hex., 5/8" (4 used)
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer, lock, 1/2" (6 used)
Nut, hex., 1/2" (4 used)
Washer, special (2 used)
Arm, steering, right (sub. for AM1277T)
Arm, steering, right
Arm, steering, left (sub. for AM1278T)
Arm, steering, left
Shim, .010" (approx. 4 used) (packed 5 in a pkg.)
Shim, .027" (approx. 4 used) (packed 2 in a pkg.)
Seal, upper spindle (2 used)
Bearing, needle (4 used) (sub. for AM623T)
Washer, thrust, upper (2 used)
Bearing, thrust (2 used)
Washer, thrust, lower (2 used)
Seal, lower (2 used)
Seal, lower (2 used)
Washer, retaining (2 used)
Washer, retaining (2 used)
Spindle and knuckle assembly (2 used) (sub. for AM1470T)
Spindle and knuckle assembly (2 used)
Cover, dust, rubber (4 used)
End, adjustable, tie rod (2 used) (sub, for AM2001T)
Tube, tie rod (2 used) (sub. for AM524T)
Bolt, inner (2 used)
Clamp (2 used) (packed 3 in a pkg.)
End, with dust cover (2 used) (sub. for AM498T)
Washer, lock, 5/16" (2 used)
Nut, hex., 5/16" (2 used)
Nut, hex. jam, 5/16" (2 used)
Screw, set, 5/16" x 27/32" (2 used)
Pin, cotter, 5/32" x 1-1/2" (2 used)
Nut, hex., slotted (2 used)

PC-862-(6-63) Litho in U, S, A,



70-8 Tractors -- 40 Series

ADJUSTABLE FRONT AXLE (48"-80")
Tricycle

43 T 8128 49
O——

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 70-9

Key Part No.
1 14H 865 A
2 12H 301 A
3 AM 2793 T
4 14H 463 A
5 M 2561T
6 AM 2794 T
7 19H 1805 A
8 M 2301 T
9 M 2961 T
10 12H 303 A
11 14H 650 A
12 19H 1061 A
13 14H 846 A
14 12H 304 A
15 M 2300 T
16 19H 1000 A
17 AM 496 T
18 M 14T
M 4158T
19 M 2219 T
20 12H 294 A
21 19H 1338A
22 AM 2069 T
23 19H 1820A
24 22H 713 A
22H 727 A
25 14H 826 A
26 19H 1930 A
27 AM 2070T
28 19H 1721 A
29 M 4142T
30 M 1111 T
31 AM 2063 T
32 L 273 T
33 14H 863 A
34 19H 1815 A
35 M 557 T
36 M 2217T
37 M 1249 T
38 M 1250 T
39 M 1518 T
40 JD 880T
41 AM 2065T
42 JD 8407H
43 M 2283T
44 M 228T
45 AM 3816 T

46 JD 7759
47 19H 1731 A
48 M 2287T
49 M 3365T
50 M 2171 T
51 8 3813A
52 M 4144 T
53 M 1379 T
54 M 1381 T
55 M 1392 T
M 4156 T
56 19H 1847 A
57 M 2218T
58 M 2190T
M 2571 T
M 4159 T

ADJUSTABLE FRONT AXLE (48"-80") -- Continued

Serial No.

FN N N PN TN N L A PTN P S F P P P  p F P  —  —  F — F p P—~ P—~ F—~
e T  a  a a  a  a  wa  a n  a

LI I U N N A RN N AN NN N A N U N AN NN N D N NN NN A N RO NN NN AN DU AN SO AN NN N N NN NN N T N A R AT B |

~75341
75342-

PN PN TN P o P P~ P .~ P~ P~ P~
N e i s i e v o

|}
-~

Tricycle

Description
Nut, hex., 1/2" (6 used)
Washer, lock, 1/2" (14 used)
End, adjustable (2 used) (sub. for AM2086T)
Nut, hex. jam, 5/16" (2 used)
Screw, set, 5/16" x 27/32" (2 used)
Tube, tie rod, inner (2 used) (sub. for AM2087T)
Screw, cap, 1/2" x 2-1/4" (2 used)
Clamp (2 used)
Tube, tie rod, outer (2 used) (sub. for M2299T)
Washer, lock, 5/16" (2 used)
Nut, hex., 5/16" (2 used)
Screw, cap, 5/16" x 1-5/8" (2 used)
Nut, hex., 3/8" (2 used)
Washer, lock, 3/8" (8 used)
Clamp (2 used)
Screw, cap, 3/8" x 1-5/8" (2 used)
End, tie rod, with dust cover and hex. nut (2 used) (sub. for AM498T)
Dowel, hollow (4 used)
Dowel, hollow, front (2 used) (use when M4156T has been installed)
Lever, steering
Washer, lock, 5/8" (6 used)
Screw, cap, 5/8" x 1-1/2"
Plate, implement mounting, right
Screw, cap, 1/2" x 3" (2 used)
Screw, set, 1/2'" x 2"
Screw, set, 1/2" x 2-3/4" (use when M4159T has been installed)
Nut, hex., jam, 1/2"
Screw, cap, 1/2" x 2-1/2" (2 used)
Plate, implement mounting, left
Screw, cap, 1/2" x 1-1/2" (2 used)
Washer, plain, special, 1-13/32" x 2-1/2" x . 060"
Bushing (2 used)
Center assembly (M2225T)
Washer, plain (3 used)
Nut, hex., 3/4" (3 used)
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer, plain
Arm, steering, right
Shim, .010" (approx. 2 used each spindle) (packed 5 in a pkg.)
Shim, .027" (approx. 1 used each spindle) (packed 2 in a pkg.)
Seal, upper (2 used)
Bearing, needle (4 used) (sub. for AM623T)
End, adjustable (M2280T), with needle bearing and grease fittings (2 used)
Bearing, thrust (2 used)
Retainer, lower seal (2 used)
Seal, lower (2 used)
Spindle (M2281T) and knuckle (M3410T) assembly (2 used) (sub. for
AM2066T)
Fitting, grease (3 used)
Screw, cap, 3/8" x 1" (6 used)
Bar, stop (3 used)
Bolt, spacer (2 used) (sub. for M2286T)
Spacer (2 used)
Bolt, cge., 3/4" x 7" (3 used)
Washer, plain, special, 1-13/32" x 2" x , 090"
Shaft, pivot (sub. for AM1392T)
Ring, snap
Sub. one M4156T and two M4158T
Support, pivot shaft, front
Screw, cap, 5/8" x 1-1/2" (2 used)
Arm, steering, left
Sub. one M4159T and one 22H27A
Sub. one M4159T and one 22H27A
Support, pivot shaft, rear

PC-862-(6-63) Litho in U, S, A,



70-10

Tractors -- 40 Series
ADJUSTABLE FRONT AXLE ATTACHMENT (68"-88")
Tricycle
26 27 <28 34
24 22

~
2 == |
% N\, I::31 32 32—
7
) 23—»1/4 4,% @‘ 33 17—\

e o4 f 5 g (1 @~——>57
\
e £ 19 . /
E— /7 ?
12—eo \ 33
11— 10 4
10—® &
8——>(ﬂ LY
\57 17 2
9 50
49 T 52
42 51
8—9
7 48 %
—
"@
41— © 6~ 55
T 8129
3-——.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 70-11

ADJUSTABLE FRONT AXLE ATTACHMENT (68"-88") -- Continued
Tricycle

S
o

Y Part No. Serial No. Description
11H 240 A - Pin, cotter, 5/32" x 1-1/2" (2 used)
14H 534 A Nut, hex., slotted, 3/4" (2 used)
AM 1369 T Spindle (M1385T) and knuckle (L4616T) assembly (2 used) (sub. for
AM1394T)

— - —

CoOoONAUIDd W=
Z

4622 T Washer, special (3 used)
432 T Seal (3 used)

L 4620 T Washer, thrust, rear (3 used)

M 427 T Washer, thrust, front (3 used)

JD 8820T Bearing, needle (sub. for AM623T) (4 used)

AM 1367 T Pipe, adjustable front axle, with bearings (2 used) (sub. for AM1393T)
10 M 1518 T Seal, upper (3 used)
11 M 1250 T Shim, steering arm adjusting, .027" (2 used) (packed 2 in a pkg.)
12 M 1249 T Shim, steering arm adjusting, .010" (2 used) (packed 5 in a pkg.)
13 M 1251 T Arm, steering, right (sub. for AM1277T)

M 1252 T Arm, steering, left (sub. for AM1278T)

14 M 557 T
15 12H 301 A
16 19H 1815 A
17 M 1386 T
18 11H 236 A
19 14H 826 A
20 22H 713 A

22H 727 A
21 AM 2069 T
22 12H 301 A
23 19H 1820A
24 M 2570T

M 4157T
25 19H 1721 A
26 AM 1375T
27 M 1393T
28 M 14T

M  4158T
29 12ZH 294 A
30 19H 1338 A
31 1SH 1930 A
32 M 1387T
33 M 1111T
34 19H 1868 A

Washer (2 used)

Washer, lock, 1/2" (2 used)

Screw, cap, 1/2" x 1-1/4" (2 used)

Clamp (4 used) (sub. for AM1395T)

Pin, cotter, 1/8" x 1" (2 used)

Nut, hex, jam, 1/2"

Screw, set, 1/2" x 2"

Screw, set, 1/2" x 2-3/4" (use when M4157T has been installed)
Plate, right implement attaching (sub. for AM1374T)
Washer, lock, 1/2" (4 used)

Screw, cap, 1/2" x 3" (2 used)

Sub. one M4157T and one 22H27A

Support, rear

Screw, cap, 1/2" x 1-1/2" (2 used)

Plate, left implement attaching

Lever, steering {sub. for AM1397T)

Dowel (2 used)

Dowel (2 used) (use when M4156T has been installed)
Washer, lock, 5/8" (4 used)

Screw, cap, 5/8" x 1-1/2" (4 used)

Screw, cap, 1/2" x 2-1/2" (2 used)

Pin, locating (2 used)

Bushing, pivot (2 used)

Screw, cap, 1/2" x 3-3/4" (8 used)

35 24H 1111 A Washer, plain, 17/32" x 1-1/16" x . 090" (8 used)
36 144 809 A Nut, hex., 1/2" (8 used)
37 19H 1847 A Screw, cap, 5/8" x 2-1/2" (2 used)
38 M 1392 T Sub. one M4156T and two M4158T
M 4156 T Support, front
39 M 1381 T Ring, snap
40 M 555 T Washer, spring (2 used)
41 M 4144 T Washer, plain, special, 1-13/32" x 2" x . 090"
42 M 648 T Cover, dust, rubber (4 used)
43 12H 301 A Washer, lock, 1/2" (4 used)
44 144 865 A Nut, hex., 1/2" (4 used)
45 1379 T Shaft, front axle (sub. for AM1392T)

M
46 M 550 T
47 AM 1379T
48 AM 1373 T

Retainer, seal front
Tube, cross, with bushings (sub. for AM1398T)
End, tie rod, adjustable (48"-68") (2 used) (sub. for AM1396T)

AM 1383T End, tie rod, adjustable (68"-88") (2 used) (sub. for AM1399T)
49 AM 1372T Tube, tie rod (48"-68") (2 used)
AM 1382T Tube, tie rod (68"-88") (2 used)

S0 L 410 T
51 L 409 T
52 AM 496 T

53 12H 303 A
54 14H 650 A
55 M 2561T
56 144 463 A
57 ID 7759

. AM 1385T

Bolt (2 used)

Clamp (2 used) (packed 3 in a pkg.)

End, tie rod, with dust cover, R. H. thread, and hex. nut (2 used) (sub.
for AM498T)

Washer, lock, 5/16" (2 used)

Nut, hex., 5/16" (2 used)

Screw, set, 5/16" x 27/32" (2 used)

Nut, hex., 5/16" (2 used)

Fitting, grease (3 used)

AXLE, FRONT, ADJUSTABLE, ATTACHMENT (68"-88")

PN PN A FTN p FTN 0 P P P P P P~ PN P P~ P P P~ P P P~ PN P PN P P P P P P~ TN~ P~ P~ T~ P~ o (P~ P~ P g P~ P~~~

L I I N N TN D O I N NN RO NN NN O T NN NN NN NN A NN NN RN N SR RN NN B NN N AN B I N NN N NN RN RO RO I A RN RN N NN AN DR DO N NN T N B R |

A e N P i i i i i P m i P t?  t  a? \aa i i " e s i i it P il S i i i P i  wi? wnt u ai wa ai P i i s

~ e~~~
T

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

 PC-862-(6-63) Litho in U, S, A,



70-12 Tractors -- 40 Series

ADJUSTABLE FRONT AXLE
Utility

25 24
L é T 3498

PC~862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

70-13

Key Part No,
1 24H 1451 A
M 4144 T
2 M 1594 T
M 1111 T
3 M 1593 T
M 2666T
4 AM 1278T
M 2812T
5 AM 2676 T
6 AM 2164 T
AM 2643 T
7 19H 1456 A
8 M 1387 T
9 11H 236 A
i0 M 1460T
i1 141 865A
12 12H 301 A
13 19H 1815 A
14 M 557 T
15 AM 1277T
M 2811T
16 M 1249T
M 1250 T
17 M 1518 T
18 JD 8820T
19 JjD 7759
20 JD 8407H
21 M 2283 T
22 M 228T
23 AM 2163 T
24 144 534 A
25 11H 240 A
26 144 808 A
27 M 648 T
28 AM 2168T
29 M 2561T
30 14H 463 A
31 AM 2167 T
32 L 410 T
33 L 409 T
34 12H 303 A
35 14H 650 A
36 AM 496 T

ADJUSTABLE FRONT AXLE -- Continued

Serial No.
( -63119)
(63120- )
( -63119)
(63120- )
( -63119)
(63120~ )
( -63119)
(63120~ )

Utility

Description

Washer, plain, 1-1/32" x 1-3/4" x . 060" (approx. 2 used)
Washer, plain, special, 1-13/32" x 2" x . 090" (2 used)

Bushing (2 used)

Bushing (2 used)

Shaft, pivot

Shaft, pivot

Arm, steering, left (sub. for M2404T)
Arm, steering, left

End, front axle (M2824T), with needle bearings and grease fitting (2 used)

(sub., for AM2162T and M2402T)
Cross tube, front axle, with bushings
Cross tube, front axle, with bushings
Screw, cap, 5/8" x 3-1/4" (4 used)
Pin, clamp (2 used)
Pin, cotter, 1/8" x 1" (2 used)
Clamp (4 used) (sub. for AM1474T)
Nut, hex., 1/2" (6 used)
Washer, lock, 1/2'" (6 used)
Screw, cap, 1/2" x 1-1/4" (2 used)
Washer, plain (2 used)
Arm, steering, right (sub. for M2403T)
Arm, steering, right
Shim, .010" (approx. 4 used) (packed 5 in a pkg.)
Shim, ,027" (approx. 4 used) (packed 2 in a pkg.)
Seal, upper spindle (2 used)
Bearing, needle (4 used) (sub., for AM623T)
Fitting, grease (3 used)
Bearing, thrust (2 used)
Washer, seal retaining (2 used)
Seal, lower, spindle (2 used)
Spindle and knuckle assembly (2 used)
Nut, hex., slotted (2 used)
Pin, cotter, 5/32" x 1-1/2" (2 used)
Nut, hex., 5/8" (4 used)
Cover, dust (4 used)
End, adjustable, with dust cover
Screw, set, special, 5/16" x 27/32" (2 used)
Nut, hex. jam, 5/16" (2 used)
Tube, tie rod (2 used)
Bolt, clamp (2 used)
Clamp (2 used) (packed 3 in a pkg.)
Washer, lock, 5/16" (2 used)
Nut, hex., 5/16" (2 used)
End, with dust cover (2 used) (sub. for AM498T)

PC-862-(6-63) Litho in U, S, A,



70-14 Tractors -- 40 Series

ADJUSTABLE FRONT AXLE
Special

0

14

41723

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

70-15

ADJUSTABLE FRONT AXLE -- Continued

Special
Key Part No. Serial No. Description
1 19H 1815 A ( - ) Screw, cap, 1/2" x 1-1/4" (2 used)
2 12H 301 A ( - ) Washer, lock, 1/2" (6 used)
3 M 557 T ( - ) Washer, special (2 used)
4 M 3433 T ( - ) Arm, steering, right (sub. for M2706T)
M 3434T ( - ) Arm, steering, left (sub. for M2707T)
S M 1249 T ( - ) Shim, .010" (approx. 4 used) (packed S in a pkg.)
6 M 1250 T ( - ) Shim, .027" {approx. 2 used) (packed 2 in a pkg.)
7 M 1518 T ( - ) Seal, upper (2 used)
8 JD 8820T ( - ) Bearing, needle (4 used)
9 AM 2658T ( - ) Center bar, front axle
10 AM 2661 T ( - ) End, adjustable, with needle bearings and grease fittings
11 JD 8407H ( - ) Bearing, thrust (2 used)
12 2283 T ( - ) Washer, retainer (2 used)
13 M 2282 T ( - ) Seal, lower (2 used)
14 AM 2662 T ( - ) Spindle and knuckle assembly (2 used)
15 JD 7759 ( - ) Fitting, grease (3 used)
16 M 4144 T ( - ) Washer, plain, special, 1-13/32" x 2" x ., 090" (2 used)
M 4143 T ( - ) Washer, plain, special, 1-13/32" x 2" x , 030"
17 M 2666 T ( - ) Shaft, pivot
18 M 1111 T ( - ) Bushing (2 used)
19 M 2818 T ( - ) Screw, cap, special, 3/4" x 5-1/4" (4 used)
20 24H 1392 A ( - ) Washer, plain, 25/32" x 1-3/8" x , 120" (4 used)
21 144 863 A ( - ) Nut, hex., 3/4" (4 used)
22 T 11329T ( - ) Arm, center steering (sub. for M2742T)
23 AM 496 T ( - ) End, with dust cover (2 used) (sub. for AM498T)
24 144 650 A ( - ) Nut, hex., 5/16" (2 used)
25 12H 303 A ( - ) Washer, lock, 5/16" (2 used)
26 144 865 A ( - ) Nut, hex., 1/2" (4 used)
27 L 410 T ( - ) Bolt, clamp (2 used)
28 L 409 T ( - ) Clamp (2 used) (packed 3 in a pkg.)
29 AM 2666 T ( - ) Tube, tie rod (2 used)
30 14H 463 A ( - ) Nut, hex. jam, 5/16" (2 used)
31 M 2561 T ( - ) Screw, set, 5/16" x 27/32" (2 used)
32 AM 2665T ( - ) End, adjustable tie rod (2 used)

PC-862-(6-63) Litho in U, S, A,



70-16 Tractors -- 40 Series

ADJUSTABLE FRONT AXLE
Two-Row Utility

40 42676

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

70-17

= =
CLVPNOUIAWNRD

11

N e
CQVVooNOLdWN

NN
WN =

WNNDNDNDN N
O WO N U1

w
P

hgwwwwwwww
- WoNOTA~WN

<

Part No,

14H
12H

FERESE RE<ES

12H

> ot > St h o
ZZZZUKUZZZZZKEE{;Z"ZZZZZZEzﬁ

865 A
301 A
648 T
2741T
2561 T
463 A
2743 T
2301 T
485 A
2913 T
650 A
303 A
1000 A
1061 A
304 A
846 A
496 T
1890 A
2688 T
2850 T
2882 T
2818 T
4144T
2666 T
273 T
11117
7759
863 A
1815 A
557 T
2917 T
2918 T
1249 T
1250 T
1518 T
8820 T
2692 T
8407 H
2283 T
2282 T
2693 T
2300 T

CIN TN SN N TN N AN N N SN SN PN N N S N S A e N P e s £ P~ . P~ P~ P~ P~ .~ P~~~ F—~ —~ —~

Serial No.

LI T I N R DL D D R R A R R A NN RO N TR RO NN NN AN Y NN A IR NN NN Y AN T TR SN NN TR T T T N |

N N N N S i i ot T i it i i i i i i i i i el  waa

ADJUSTABLE FRONT AXLE -- Continued

Two-Row Utility

Description
Nut, hex., 1/2" (6 used)
Washer, lock, 1/2" (8 used)
Cover, dust (4 used)
End, adjustable (2 used)
Screw, set, 5/16" x 27/32" (2 used)
Nut, hex. jam, 5/16" (8 used)
Intermediate assembly (2 used)
Clamp (2 used)
Screw, cap, 1/2" x 2-1/4" (2 used)
Intermediate (2 used)
Nut, hex., 5/16" (2 used)
Washer, lock, 5/16" (2 used)
Screw, cap, 3/8" x 1-5/8" (2 used)
Screw, cap, 5/16" x 1-5/8" (2 used)
Washer, lock, 3/8" (2 used)
Nut, hex., 3/8" (2 used)

End, tie rod, with dust cover and hex. nut (2 used) (sub. for AM498T)

Screw, cap, 5/8" x 2-3/4" (2 used)
Center assembly

Spacer (2 used)

Nut, stop, special (2 used)

Screw, cap, 3/4" x 5-1/4" (3 used)

Washer, plain, special, 1-13/32" x 2" x , 090" (2 used)

Shaft, pivot

Washer, plain, 25/32" x 1-1/2" x . 125" (6 used)

Bushing (2 used)

Fitting, grease (3 used)

Nut, hex., 3/4" (3 used)

Screw, cap, 1/2" x 1-1/4" (2 used)

Washer, plain, 17/32" x 1-3/4" x 1/4" (2 used)

Arm, steering, left

Arm, steering, right

Shim, .010" (4 used) (packed 5 in a pkg.)
Shim, .027" (2 used) (packed 2 in a pkg.)
Seal, spindle, upper (2 used)

Bearing, needle (4 used)

End, adjustable axle, with needle bearings and grease fitting (2 used)

Bearing, thrust (2 used)

Washer, retaining (2 used)

Seal, spindle, lower (2 used)

Spindle and knuckle assembly (2 used)
Clamp (2 used)

PC-862-(6-63) Litho in U, S, A,



75=-2 Tractors -- 40 Series

REAR WHEELS AND WHEEL WEIGHTS
Hi-Crop

T 8131 8 9 10

Key Part No. Serial No. Description

1 M 2690 T ( - ) Hub, wheel

2 24H 1363 A ( - ) Washer, plain, 41/64" x 1-1/16" x . 105" (6 used)

3 19H 1276 A ( - ) Screw, cap, 9/16" x 3-1/4" (6 used)

4 JD 3004T ( - ) Wheel, rear, W-10-38 rim

5 jD 16 R ( - ) Bolt, hub, special (9 used)

6 3H 1728A ( - ) Bolt, cge., 3/4" x 3-3/4" (4 used)

7 D 2628 R ( - ) Weight, wheel, rear (2 used)

8 24H 1392 A ( - ) Washer, plain, 25/32" x 1-3/8" x . 120" (4 used)

9 12H 236 A ( - ) Washer, lock, 3/4" (4 used)
10 14H 794 A ( - ) Nut, hex., 3/4" (4 used)
.. AA 7393 R ( - ) REAR WHEEL WEIGHT ATTACHMENT WITH ATTACHING BOLTS

NOTE: Quantities shown are for one assembly only, When two assemblies are used, double the quantity shown.

Capital letters indicate an attachment, Attachments must be listed on separate order from replacement order.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 75-3

REAR WHEELS AND WHEEL WEIGHTS
Standard and Utility

Key - Part No. Serial No. Description
1 144 794 A - Nut, hex., 3/4" (2 used)
2 12H 236 A Washer, lock, 3/4" (2 used) .
3 AT 15588 T REAR WHEEL WEIGHT (150 LBS. ) (CONSISTS OF TWO M2729T AND ONE
AT15596T PACKAGE OF HARDWARE) (SUB, FOR AM2089T, AM2525T,

M2292T, AND M2794T)

—~—~ e~
~

4 8H 3505A ( - ) Bolt, mach., 3/4" x 5" (2 used)
5 AM 3478T ( - ) Rim and flange, 9-24 and 10-24 (W-8 rim) (sub. for AM325T)
AM 3479 T ( - ) Rim and flange, 10-24 and 11-24 (W-10 rim) (sub. for AM2073T)
AM 3150T ( - ) Rim and flange, 11-26 and 12-26 (W=11 rim) (sub. for AM2194T) (U)
6 M 375 T ( - ) Nut, special (4 used) (packed 10 in a pkg.)
7 M 2254 T ( - ) Ring, snap (4 used) (packed 4 in a pkg.)
8 M 1549 T ( -68876) Web (S)
M 2609T (68877- ) Web (S)
M 1549 T ( -62733) Web (U)
M 2609 T (62734~ ) Web (U)
9 M 3800 T ( - ) Bolt, special, 9/16" x 3-1/4" (4 used) (sub. for M2253T) (packed 4 in a
pkg. ) (when equipped with M2195T spacer)
M 3801 T ( - ) Bollt(, special, 9/16" x 2-1/4" (4 used) (sub. for M373T) (packed 5 in a
pkg.)
10 M 2278 T ( - ) Wrench, rim
11 M 1452 T ( - ) Spacer, 4"
12 M 2223 T ( - ) Extension (4 used)
13 D 16 R ( - ) Bolt (4 used)
14 M  2195T ( - ) Spacer, 1-5/16" (4 used)
( - )

o AM 2060 T SPACER ATTACHMENT, REAR WHEEL

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement order.

PC=-862-(6-63) Litho in U, S, A,



75-4

Tractors -- 40 Series

POWER ADJUSTED REAR WHEELS

Key Part No. Serial No.
1 M 1772T ( -68876)
M 2652T (68877- )
M 1772T ( -62733)
M  2652T (62734~ )
2 M 2332T ( - )
3 M 2326 T ( - )
4 JD 16 R ( - )
5 M 2334 T ( - )
6 M 2335 T (. - )
7 AM 2108T ( - )
8 M 2331T ( - )
9 12H 294 A ( - )
10 M 2333T ( - )
11 M 2330 T ( - )
12 M 2329 T ( - )
13 M 2327 T ( - )
14 M 2328 T ( - )
15 M 2269T ( - )
16 M 2270T ( - )

Standard and Utility

T 8133 10
15
le

Description

Hub (S)

Hub (S)

Hub (U)

Hub (U)

Bolt, cge., special, 5/8" x 1-1/2" (8 used)
Disk, wheel

Bolt, hub (6 used)

Body, stop (2 used)

Screw, stop (2 used)

Rim assembly

Body, non-adjustable

Washer, lock, 5/8" (8 used)

Nut, hex., special, 5/8" (8 used)
Block, eccentric pin (3 used)
Ring, snap (3 used)

Body, eccentric pin (3 used)

Pin, eccentric (3 used)

Handle, wrench

Body, wrench

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 75-5

w»wnN H§
<

%]

0 NO

11
12
13

Part No.
M  3808T
T 10172 T
T 14943 T
24H 1139 A
M 511 T
M 511 T
M 511 T
M 2651 T
M 2651 T
M 2651 T
144 760 A
AT 10094 T
JD 3001 T
JD 3007T
JD 16 R
AT 15587 T
3H 1727 A
12H 236 A
14H 794 A

L e i Lo R L L L N e N

~ o~~~

—_~—~—~

REAR WHEELS AND WHEEL WEIGHTS

Tricycle,

Special, and Two-Row Utility

Description

Cap, rear wheel hub (sub. for M1794T, M2650T, and M380S5T)

Cap, rear wheel hub (repairs when AT 10094T has been installed)

Screw, cap, special (4 used) (sub. for M2042T)

Washer, plain, 11/16" x 1-1/4" x ,105" (8 used)

Screw, cap, 1/4" x 3/4" (1 used) (V, W)

Screw, cap, 1/4" x 3/4" (4 used) (T)

Screw, cap, 1/4" x 3/4" (1 used) (T)

Key (1 used) (sub. for M865T) (V, W)

Key (2 used) (sub. for M865T) (T)

Key (1 used) (sub. for M865T) (T)

Nut, hex., 5/8" (4 used)

Hub, rear wheel (T10171T), with cap, keys, cap screws, washers, and
hex. nuts (sub. for AM1871T, AM2428T, and AM3496T)

Wheel, rear (34 inch rim)

Wheel, rear (28 inch rim)

Bolt, special (9 used)

Weight, rear wheel (140 lbs. ) (consists of two M926T and one AT15595T
package of attaching hardware) (sub. for AM904T)

Bolt, cge., 3/4" x 2-1/2" (3 used)

Washer, lock, 3/4" (3 used)

Nut, hex., 3/4" (3 used)

PC-862-(6-63) Litho in U, S, A,



80-2

Tractors -- 40 Series

BRAKE ASSEMBLY

Hi-Crop, Standard, Utility, Special, and Two-Row Utility

gl
16 \g Qw35
s‘g\\ 26 \%,gg

T 8136

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 80-3

BRAKE ASSEMBLY -- Continued
Hi-Crop, Standard, Utility, Special, and Two-Row Utility

Key Part No. Serial No, Description
1 M 831 T ( - ) Spring (2 used) (packed 2 in a pkg.)
2 M 829 T ( - ) Disk, actuating (2 used) (sub. for AM928T)
3 M 830T ( - ) Ball (3 used) (packed 3 in a pkg.)
4 M 834 T ( - ) Screw (2 used)
S 14 463 A ( - ) Nut, hex. jam, 5/16" (2 used)
6 M 833 T ( - ) Link, plain
7 M 832 T ( - ) Link, yoke type
8 M 1716 T ( - ) Yoke
9 L 4668 T ( - ) Pin, yoke
10 11H 206 A ( - ) Pin, cotter, 3/32" x 3/4"
11 AM 1967 T ( - ) Disk, driven, with facings (2 used)
12 AM 851T ( - ) Brake assembly, less driven disks (sub. for AM927T)
13 M 2221 T ( - ) Spring (2 used)
14 L 357 T ( - ) Ring, snap (2 used)
15 M 1811 T ( - ) Lock, brake, right
16 M 2153 T ( - ) Shaft, brake lock (2 used) (S, U, V, W)
M 274 T ( - ) Shaft, brake lock (2 used) (H)
17 12H 294 A ( - ) Washer, lock, 5/8" (2 used)
18 M 1814 T ( - ) Lock, brake, left
19 AM 1967 T ( - ) Disk, driven, with facings (2 used) (sub. for AM930T)
20 M 837T ( - ) Rivet (10 used) (packed 10 in a pkg.)
21 M 2179 T 4 - ) Lock (2 used) (packed 2 in a pkg.)
22 M 1963 T ( - ) Rod (2 used)
23 M 949 T ( - ) Nut, hex., special (2 used)
24 14H 774 A ( - ) Nut, hex. jam, 3/8" (2 used)
25 M 1713 T ( - ) Lever, left brake
26 12H 293 A ( - ) Washer, lock, 7/16" (2 used)
27 19H 1899 A ( - ) Screw, cap, 7/16" x 2" (2 wed)
28 26H 27 A ( - ) Key, Woodruff, 5/16" x 1-1/8" (2 used)
29 M 2140 T ( - )  Shaft, brake
30 M 1714 T ( - ) Pedal, left
31 M 2222 T ( - ) Spring (2 used)
32 AM 1996 T ( - ) Pedal, right (M1715T), with bushings
33 M 2038T ( - ) Bushing (2 used)
34 24H 1474 A ( - ) Washer, plain, 1-5/32" x 1-1/2" x . 060" (2 used)
35 M 205 T ( - ) Ring, snap (2 used)

PC-862-(6-63) Litho in U, S, A,



80-4 Tractors -- 40 Series

BRAKE ASSEMBLY
Tricycle

Ts8135 45 46

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

80-5

Key Part No. Serial No.
1 M 831 T ( -
2 M 89T ( -
3 M 830T ( -
4 M 834 T ( -
5 14H 463 A ( -
6 M 833 T ( -
7 M 832 T ( -
8 T 19037T ( -
9 L 4668 T ( -

10 11H 206 A ( -

11 AM 1828T ( -

12 AM 851 T ( -

13 M 827 T ( -

14 M 1781 T ( -

15 AM 1859 T ( -

16 M 2035 T ( -

17 M  1949T ( -

18 M 2036T ( -

19 AM 1858 T ( -

AM 1861 T ( -

20 M 2034T ( -

21 M 2396 T ( -

22 M 2049T ( -

23 M 331 T ( -

24 M 952 T ( -

25 M 1306 T ( -

26 M 2014 T ( -

27 M 1756 T ( -

28 25H 797 A ( -

20 M 2037T ( -

30 14 463 A ( -

31 L 299 T ( -

32 M 205T ( -

33 24H 1474 A ( -

34 M 2038 T ( -

35 AM 1862 T ( -

36 M  2039T ( -

37 M 1732 T ( -

38 344 132 A ( -

39 M 1994 T ( -

40 M 1735 T ( -

41 M 949 T ( -

42 14H 774 A ( -

43 M 837 T ( -

44 AM 1828T ( -

45 L 307 T ( -

46 11H 206 A ( -

T e T  a aa  a ? N n  a  a  a? ? w t  N aw l  a? ai? Nawt

BRAKE ASSEMBLY -- Continued

Tricycle

Description
Spring (2 used) (packed 2 in a pkg.)
Disk, actuating (2 used) (sub. for AM928T)
Ball, 7/8" dia. (3 used) (packed 3 in a pkg.)
Screw, special (2 used)
Nut, hex. jam, 5/16" (2 used)
Link, plain
Link, yoke type
End, rod (sub. for M948T)
Pin, yoke
Pin, cotter, 3/32" x 3/4"
Disk, driven, with facings (2 used)
Brake assembly, less driven disks (sub. for AM927T)
Dowel, hollow (3 used)
Housing, brake
Lever
Retainer
Screw, cap, special, 7/16" x 3-3/4" (3 used)
Spring
Cam, left, with groov- pins
Cam, right, with groov- pins
Pin, groov- (2 used)
Ring, snap (packed 10 in a pkg.)
Pin, groov-
Ring, snap (2 used) (packed 2 in a pkg.)
Pin
Ring, snap (packed 2 in a pkg.)
Pin, groov-
Lever
Pin, groov-, 5/16" x 7/8"
Bolt, eye
Nut, hex. jam, 5/16"
Yoke, adjustable
Ring, snap
Washer, plain, 1-5/32" x 1-1/2" x . 060"
Bushing (4 used)
Pedal, right brake (M1731T), with bushings
Spring (2 used)
Pedal, left brake
Pin, roll, 3/8" x 2" (2 used)
Shaft
Lever, left brake
Nut, hex., special
Nut, hex., jam
Rivet (10 used) (packed 10 in a pkg.)
Disk, driven, with facings (2 used) (sub. for AM930T)
Pin
Pin, cotter, 3/32" x 3/4"

PC-862-(6-63) Litho in U, S, A,



85-2

Tractors -- 40 Series

Key

[\ SR

WooNO Ul W

10
11
12
13
14
15

16
17
18

19
20

Part No.

21H

16H

1605 T
2971 T

1622 T
1093 T
1519 T
1094 T
1207 A
302 A
1287 A
786 A
1727 T
1728 T
1726 T
316 T
87 A
635 T
636 T
315T
322 T
1962 T
1943 T
1729 T
378 T
246 A

PN N AN AN AN A TN N N e e P~ o~

HOOD AND GRILLE ASSEMBLY
Crawler (Serial No. '60001-Up)
Standard (Serial No. 60001-69403)
Utility (Serial No. 60001-63119)

Serial No.

| I T T R T O N N N AN U N NN NN T TR I T T Y B |

Nt N e T N i N i it s s i A it e “wi? i

ap

& 16

Description
Bumper, hood (2 used)
Hood assembly, complete, with fasteners (gasoline) (sub. for AM748T
and AM3089T)
Hood assembly, complete, with fasteners (all-fuel) (sub. for AM1633T)
Screw, special (3 used) (orchard exhaust)
Cover (2 used) (orchard exhaust)
Nut, speed (3 used) (orchard exhaust)
Screw, mach., 1/4" x 7/16" (8 used)
Washer, lock, 1/4" (12 used)
Washer, plain, 9/32" x 5/8" x . 060" (12 used)
Nut, hex., 1/4" (4 used)
Frame, upper right and lower left (2 used)
Screen
Frame, upper left and lower right (2 used)
Pin, cross, fastener (12 used)
Rivet, 1/8" x 1/4" (24 used)
Receptacle, rigid, with rivets (10 used)
Receptacle, floating, with rivets (2 used)
Stud, fastener, short, for rigid receptacle (10 used) (packed 2 in a pkg.)
Stud, fastener, long, for floating receptacle (2 used) (packed 2 in a pkg.)
Sub. one AM1960T and one AM3177T (S, U)
Sub., one AM3050T and one AM3177T (C)
Rod, grille (2 used)
Nut, speed (6 used) (packed 6 in a pkg.)
Rivet, 3/16" x 3/8" (6 used)

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 85-3

Key
1
2

-
OV (5,05 w

11
12
13
14
15

16
17

Hi-Crop,

HOOD AND GRILLE ASSEMBLY
Tricycle, Special, and Two-Row Utility (Serial No. 60001-Up)
Standard (Serial No. 69404-Up)
Utility (Serial No. 63120-Up)

Part No.
M 1605T
AM 2971 T

AM 1622 T
M 315 T
M 322 T
M 316 T
AM 635T
AM 636T
16H 87 A
14H 786 A
12H 302 A
24H 1287 A
M 1729T
21H 1207 A
M 2002T
M  2003T
M 4326T
AM 1881 T
AT 10214 T

AM 2538T
AM 3947 T

M 378 T
16H 246 A

—~~ P N P N o~ . TN o P~ P o, P~ —~—

Serial No.

-

L I T T T T TR O TR T Y O T O T |

- N e i e s e o N T i i P ~—

~ o~

T 8143

12

Description
Bumper, hood (2 used)
Hood assembly, complete, with fasteners (gasoline) (sub. for AM748T
and AM3089T)
Hood assembly, complete, with fasteners (all-fuel) (sub. for AM1633T)
Stud, fastener, short, for rigid receptacle (9 used) (packed 2 in a pkg.)
Stud, fastener, long, for floating receptacle (2 used) (packed 2 in a pkg.)
Pin, cross (12 used) (packed 2 in a pkg.)
Receptacle, rigid, with rivets (9 used)
Receptacle, floating, with rivets (3 used)
Rivet, 1/8" x 1/4" (24 used)
Nut, hex., 1/4" (4 used)
Washer, lock, 1/4" (12 used)
Washer, plain, 9/32" x 5/8" x .060" (12 used)
Rod, grille (2 used)
Screw, mach., 1/4" x 7/16" (8 used)
Frame, upper left and lower right (2 used)
Frame, upper right and lower left (2 used)
Screen, grille (2 used) (sub. for M1906T)
Sub. one AT10214T and one AM3177T (T, V)
Grille assembly, with screws, fasteners, and screens (sub. for AM3049T)

T, V)

Sub. one AM3947T and one AM3177T (H, S, U, W)

Grille assembly, with screws, fasteners, and screens (sub. for AM3048T)
(H, S, U, W) ’

Nut, special (12 used) (packed 6 in a pkg.)

Rivet, 3/16" x 3/8" (12 used)

PC~862~-(6-63) Litho in U, S, A,



Tractors -- 40 Series

Key Part No.
i 12H 302 A
2 34 102 A
3 M 1895 T
M 1895 T
M 1895T
M 1895 T
4 AM 1809 T
s AM 349T
6 AM S505T
7 AL 2823 T
8 19H 2021 A
9 12H 304 A
10 14H 844 A
11 M 1879 T
12 24H 1287 A
13 16H 646 A
14 M 180T
15 11H 233 A
16 19H 1948 A
17 AM 1793 T
18 M 1896 T
19 L 1198 T
20 12H 303 A
21 19H 1813 A
22 AM 1800T
23 19H 1227 A

AN S A A P . A S P P P g, T S o T g~ P P P o p—

i P i ?  a i

BATTERY BOX ASSEMBLY

Description
Washer, lock, 1/4" (7 used)
Pin, roll, 1/4" x 1-1/8" (2 used)
Grommet (2 used) (packed 2 in a pkg.) (C)
Grommet (2 used) (packed 2 in a pkg.) (S)
Grommet (2 used) (packed 2 in a pkg.) (T)
Grommet (2 used) (packed 2 in a pkg.) (U)
Cover
Cable, battery, with bolt and nut
Bolt, with nut, special (2 used)
Strap, battery ground
Screw, cap, 3/8" x 5/8"
Washer, lock, 3/8"
Nut, wing, 1/4" (2 used)
Angle, battery hold-down
Washer, plain, 9/32" x 5/8" x . 060"
Rivet, 1/4" x 1/2" (2 used)
Bolt, battery hold-down (2 used)
Pin, cotter, 3/32" x 1/2" (2 used)
Screw, cap, 1/4" x 3/4" (4 used)
Tray, battery
Stud
Washer, plain, special (2 used)
Washer, lock, 5/16" (2 used)
Screw, cap, 5/16" x 5/8" (2 used)
Box, tool, and battery shield assembly
Screw, cap, 1/4" x 1/2" (3 used)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 85-5

- b e
pwm»ommﬂompwnwg

15
16
17

18
19
20
21
22
23
24
25

26

oo

Part No.

AM
AM
AM
M

19H
12H
14H

339 T
1767 T
1956 T
2474 T
1936 A

304 A

812 A

AT 10432 T

M
19H

g 44

453 T
2036 A
358 T
1501 T
359 T
360 T
4146 T
4147 T

AT 10431 T

AM
T

12H

1954 T

10574 T

809 A
301 A
1792 A
6023 R
302 A
1214 A
1792 A

301 A

AT 12232 T

24

P . P S g P e~ P~ P~ P~ o~~~ P~ P~ T~ o~ P~ P~

_—~—

—_—

/A

( T 8146

Serial No.

T N S et " o i s i i i i it i P et i o

e

Capital letters indicate an attachment.

SEAT ASSEMBLY
Crawler

Description
Back, seat (black)
Cushion (black)
Frame, seat
Screw, special, No. 10 x 7/8" (4 used) (packed 4 in a pkg.)
Screw, cap, 3/8" x 3/4" (4 used)
Washer, lock, 3/8" (4 used)
Nut, hex., 3/8" (4 used)
Bracket, seat
Nut, stop
Screw, cap, 1/4" x 1"
Spring,
Pin, lock
Washer, special
Ring, snap (packed 2 in a pkg.)
Pin (when equipped with No. 50 or 51 backhoe)
Lever (when equipped with No. 50 or 51 backhoe)
Support, seat (when equipped with No. 50 or 51 backhoe)
Support, seat (when not equipped with backhoe)
Support, seat base (when equipped with No. 50 or 51 backhoe)
Nut, hex., 1/2" (4 used) (when equipped with No. 50 or 51 backhoe)
Washer, lock, 1/2'" (4 used)
Screw, cap, 1/2" x 1" (4 used)
Cushion, side (2 used)
Washer, lock, 1/4" (4 used)
Screw, mach., 1/4" x 1-1/2" (4 used)
Screw, cap, 1/2'" x 1" (4 used) (when equipped with No. 50 or 51
backhoe)
Washer, lock, 1/2" (4 used) (when equipped with No. 50 or 51 backhoe)
SEAT ATTACHMENT FOR TRACTORS EQUIPPED WITH NO, 50 OR 51
BACKHOE

Attachments must be listed on separate order from replacement parts.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

SEAT ASSEMBLY
Standard and Utility

Key Part No. Serial No.

AM 339T
AM 1839 T
AM 2211 T
AM 1956 T
M 2474 T
M 2517T
AM 2286 T
M 2167T
19H 1936 A
12H 304 A
M  2457T
M 2168T

453 T
9H 2036 A
M 1501 T
M 358 T
M 359 T
M 360 T

-
CVNOUId WN -

-
-
e3>

N A L PN o, N PN

e
aauntdhwN

e i i W s P i i T S P

Description
Back, seat
Cushion
Frame (U)
Frame (S)
Screw, special, No. 10 x 1" (4 used) (packed 4 in a pkg.)
Hook (2 used) (U)
Chain (U)
Bracket, right
Screw, cap, 3/8" x 3/4" (4 used)
Washer, lock, 3/8" (4 used)
Bracket, left (U)
Bracket, left (S)
Nut, lock
Screw, cap, 1/4" x 7/8"
Pin, lock
Spring
Washer, special
Ring, snap (packed 2 in a pkg.)

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

85-7

Hi-Crop,

SEAT ASSEMBLY

Tricycle, Special, and Two-Row Utility

339 T
1839 T
2739 T
1838T
2474 T
2517 T
2286 T
1836 T
1936 A

304 A

360 T

359 T

358 T
1501 T

CooJOwh uu.—-;

ZZZZE%EEZZEEEQ

LI N U N O AN RO N RO R B B |

Part No. Serial No.

- e T s

Description
Back, seat
Cushion
Frame (W)
Frame (H, T, V)
Screw, No. 10 x 1" (4 used) (packed 4 in a pkg.)
Hook (2 used) (W)
Chain (W)
Bracket, mounting
Screw, cap, 3/8" x 3/4" (4 used)
Washer, lock, 3/8" (4 used)
Ring, snap (packed 2 in a pkg.)
Washer, special
Spring
Pin, lock

PC-862~(6-63) Litho in U, S, A,



85-8 Tractors -- 40 Series

FENDER ASSEMBLY
Crawler

Key Part No. Serial No. Description
1 AM 2383 T ( - ) Fender assembly, right (sub. for ATE2290YT)
2 3H 1572 A ( - ) Bolt, rd. hd., 7/16" x 1" (4 used)
3 12H 293 A ( - ) Washer, lock, 7/16" (4 used)
4 14H 813 A ( - ) Nut, hex., 7/16" (4 used)
5 M 878 T ( - ) Stud (2 used)
6 TE 281 YT ( - ) Bracket, rear (2 used)
7 3H 1572 A ( -66920) Bolt, rd. hd., 7/16" x 1" (4 used)
8 12H 293 A ( -66920) Washer, lock, 7/16" (8 used)
9 14H 813 A ( -66920) Nut, hex., 7/16" (8 used)
10 3H 1268A ( -66920) Bolt, rd. hd., 5/16" x 3/4" (4 used)
3H 1524 A (66921- ) Bolt, rd. hd., 5/16" x 1" (4 used)
11 12H 293 A (69921~ ) Washer, lock, 7/16" (2 used)
12 14H 813 A (66921~ ) Nut, hex., 7/16" (2 used)
13 AM 2382T ( - ) Fender assembly, left (sub. for ATE2289YT)
14 TE 279 YT ( -66920) Bracket, front (2 used)
15 3H 1686 A ( -66920) Bolt, rd. hd., 7/16" x 1-1/4" (4 used)
16 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (4 used)
17 144 785 A ( - ) Nut, hex., 5/16" (8 used)
18 12H 303 A ( - ) Washer, lock, 5/16" (8 used)
19 12H 317 A ( - ) Washer, lock, 9/16" (2 used)
20 14H 394 A ( - ) Nut, hex., 9/16" (2 used)
21 3H 1572 A (66921- ) Bolt, rd. hd., 7/16" x 1" (2 used)
22 3H 1524 A ( - ) Bolt, rd. hd., 5/16" x 1" (4 used)
23 AM 3365T ( - ) Footrest, right (M1760T), with brake lock (sub. for AM1883T)
24 AM 3366 T ( - ) Footrest, left (sub. for AM1884T)
25 L 4223 T ( - ) Spring

PC=862~(6-63) Litho in U, S, A,



85-9

Tractors -- 40 Series
FOOTREST ASSEMBLY
Hi-Crop

Key Part No. Serial No. Description
1 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (5 used)
2 12H 303 A ( - ) Washer, lock, 5/16" (5 used)
3 AM 3278T ( - ) Footrest assembly, left (sub. for AM2483T)
4 19H 2284 A ( - ) Screw, cap, 3/8" x 7/8" (2 used)
5 12H 304 A ( - ) Washer, lock, 3/8" (2 used)
6 AM 2484T ( - ) Footrest assembly, right

Key Part No. Serial No.

AM 1971 T
12H 304 A
19H 1936 A
3277 T
19H 1900 A
12H 303 A

QU WD =
z
N S -~~~

- - -

FENDER ASSEMBLY
Standard

-3

Description
Fender, right, with footrest
Washer, lock, 3/8" (4 used)
Screw, cap, 3/8" x 3/4" (4 used)
Fender, left, with footrest (sub. for AM1973T and AM2287T)
Screw, cap, 5/16" x 3/4" (5 used)
Washer, lock, 5/16" (S used)

PC-862-(6-63) Litho in U, S, A,



85-10 Tractors -- 40 Series

FENDERS AND FOOTRESTS
Tricycle

Key Part No. Serial No. Description

1 AM 1834 T ( - ) Fender assembly (2 used)

2 19H 1833 A ( - ) Screw, cap, 5/8" x 1-1/4" (4 used)

3 12H 294 A ( - ) Washer, lock, 5/8" (4 used)

4 24H 1106 A ( - ) Washer, plain, 11/16" x 1-7/32" x , 105" (4 used)

5 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (6 used)

6 12H 303 A ( - ) Washer, lock, 5/16" (6 used)

7 AM 3270T ( - ) Platform, left (sub. for AM1832T)

8 AM 1831 T ( - ) Platform, right

9 M 1949 T ( - ) Screw, cap, special, 7/16" x 3-3/4" (2 used)
.o AM 1835T ( - ) FENDER ATTACHMENT

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement paxrts.

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

85-11

Key Part No.

14H
24H

19H
AM
12H
1SH
AM
12H
19H
19H

-
CVENCOUIEWN -

et
N -

760 A
1368 A
2529 T
2528 T
1872 A
2206 T

303 A
1268 A
3276 T

304 A
1936 A
1900 A

Serial No.

T 8137 12——"@

FENDER ASSEMBLY
Utility

7\

Description
Nut, hex., 5/8" (4 used)
Washer, plain, 21/32" x 1-5/16" x . 090" (4 used)
Spacer (4 used)
Plate, fender attaching (2 used)
Screw, cap, 5/8" x 6" (4 used)
Fender assembly, right
Washer, lock, 5/16" (11 used)
Screw, cap, 5/16" x 3/8" (6 used)
Fender assembly, left (sub. for AM2208T)
Washer, lock, 3/8" (4 used)
Screw, cap, 3/8" x 3/4" (4 used)
Screw, cap, 5/16" x 3/4" (5 used)

PC-862-(6-63) Litho in U, S, A,



85-12 Tractors -- 40 Series

FENDERS AND FOOTREST
Special

Key ~ Part No. Serial No. Description
1 19H 1900 A ( - ) Screw, cap, 5/16" x 3/4" (11 used)
2 12H 303 A ( - ) Washer, lock, 5/16" (11 used)
3 24H 1122 A ( - ) Washer, plain, 3/8" x 7/8" x . 075" (6 used)
4 AM 3279 T ( - ) Fender assembly, left (sub. for AM2622T)
5 19H 1800 A ( - ) Screw, cap, 3/8" x 1-1/2" (4 used)
6 12H 304 A ( - ) Washer, lock, 3/8" (8 used)
7 19H 1139 A ( - ) Screw, cap, 3/8" x 1~-1/8" (4 used)
8 M 2781T ( - ) Bracket, fender (2 used)
9 M 2782 T ( - ) Spacer (4 used)
10 AM 2619 T ( - ) Fender assembly, right

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

85-13

Y

19H
AM

19H
12H
14H
24H
14H

19H

= OWVONAUVIEWN =

-

Part No.

1900 A
2734T
2888 T
2124 A
303 A
785 A
1368 A
760 A
304 A
1936 A
2736 T

P A S P~~~ r~

FENDERS AND FOOTREST ASSEMBLY

Serial No.

-

Two-Row Utility

T 8141

Description
Screw, cap, 5/16" x 3/4" (11 used)
Fender assembly, left
Plate, attaching (2 used)
Screw, cap, 5/8" x 4-1/4" (4 used)
Washer, lock, 5/16" (11 used)
Nut, hex., 5/16" (6 used)
Washer, plain, 21/32" x 1-5/16" x . 090" (4 used)
Nut, hex., 5/8" (4 used)
Washer, lock, 3/8" (4 used)
Screw, cap, 3/8" x 3/4" (4 used)
Fender assembly, right

PC-862-(6-63) Litho in U, S, A,



90-2

Tractors -- 40 Series

Key
1

RNIYY )

VWoNA (%]

10
11
12
13

14
15
16
17

3-POINT HITCH

Hi-Crop, Standard, Tricycle, Utility, Special, and Two-Row Utility

Part No.

>2>2 e >
Ezzzzzzzgzzz ZZZ

AT

T
M

11H

M

2071 T
2150 T
1905 T
3581 R
2469 T
1737 T
2802 T
2297 T
2634 T
2515 T
1906 T
2092 T
1908 T
2517 T
2090 T
1909 T
11985 T

18536 T
1701 T
239 A
2072 T

NN N AN N e e e~

_~ e~~~

Serial No.

LI B B |

e et N e o s e N T

NN

Description
Pin, front(H, T, U, V, W)
Pin, front (S)
Link, upper, front (M1738T), L. H. thread
Pin, spring, cotter (packed 25 in a pkg.)
Turnbuckle (H, U, W)
Turnbuckle (S, T)
Tunbuckle (V)
Handle (sub. for AM1904T) (H, S, T, U, W)
Handle (V)
Nut
Link, upper, rear (M2087T), R. H. thread
Pin, cotter, special
Chain
Hook
Ring
Pin, quik-lock, and chain
Pin, rear (sub. for M1703T)

Pin (2 used) (also order one A3581R) (sub. for AM1927T and AT11986T)
Connector, sway (2 used)

Pin, cotter, 5/32" x 1'" (2 used)

Pin (2 used)

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 90-3

3-POINT HITCH -- Continued
Hi-Crop, Standard, Tricycle, Utility, Special, and Two-Row Utility

Key Part No. Serial No. Description
18 AM 2472T Link, left lift (H)
AM 1896 T Link, left lift (S, T, U, W)
AM 2628 T Link, left lift (V)
19 M 2653 T Fork, lift link (2 used) (sub. for M1697T)
20 JD 7797 Fitting, grease (3 used)
21 144 813 A Nut, hex., 7/16" (2 used)
22 12H 293 A Washer, lock, 7/16" (2 used)
23 24H 1325 A Washer, plain, 15/32" x 59/64" x .060" (2 used)
24 AM 2473 T Link, draft, left (H)

AM 1891 T Link, draft, left (S, T)
AM 2176 T Link, draft, left (U)
AM 2627 T Link, draft, left (V)
AM 2713 T Link, draft, left (W)

25 M 2479T
26 11H 206 A
27 AM 2758°T

Pin (2 used) (sub. for M902T)
Pin, cotter, 3/32" x 3/4" (2 used)
Chain, sway (2 used) (H)

AM 1901 T Chain, sway (2 used) (S, T)
AM 2408T Chain, sway (2 used) (V)
AM 2224 T -62733 Chain, sway (2 used) (U)
AM 2408T 62734~ Chain, sway (2 used) (U)
AM 2779 T Chain, sway (2 used) (W)

28 M 2084T
29 M 1702 T
30 AM 2474 T

Bolt, sway chain (2 used)
Anchor, rear (2 used)
Link, draft, right (H)

AM 1894 T Link, draft, right (S, T)
AM 2177T Link, draft, right (U)
AM 2632 T Link, draft, right (V)
AM 2715T Link, draft, right (W)

31 14H 463 A
32 22H 794 A

Nut, hex. jam, 5/16"
Screw, set, 5/16" x 7/8"

NN PN N N L P P P P £ S P P P P P . P P N i, P P P P P P P N . P~ P~ P~ . P P~ P~ P~ . P~~~ —~ o~

s N e i T a? n t  as  k w ©u i wa  “ i ai  a ? T t a \?  a” ? w ? il w? n  a  ?  ?  a  a t

33 M 2437 T - Housing (H, U, V, W)
M 1698 T - Sub. one M2437T, one 34H164A, two M2494T, and one M2735T (S, T)
34 M 1995 T - Bushing (H, S, T, V, W)
M 2440 T - Bushing (U)
35 M 2438T - Crank, leveling (sub. for M1700T) (H, S, U, V, W)
M 2191 T - Crank, leveling (T)
36 M 2078 T - Washer, thrust
37 34H 90 A - Pin, roll, 7/32" x 1-1/4"
38 M 1699 T - Pinion (H, S, T, V, W)
M 2439 T - Pinion (U)
39 AM 2578T - Gear, with shaft (H)
M 1744 T - Gear, with shaft (S, T, U, W)
AM 2631 T - Gear, with shaft (V)
40 AM 1900T - Plate, thrust
41 22H 803 A - Screw, set, 1/2" x 1-1/2"
42 14H 856 A - Nut, hex. jam, 1/2"
43 M 2083 T - Ring, snap
4 M 2085 T - Spring (packed 2 in a pkg.)
45 M 1930 T - Bushing
46 24H 1227 A - Washer, plain, 17/32" x 13/16" x . 060"
47 M 2086 T - Ring, snap (packed 3 in a pkg.)
48 34 164 A - Pin, roll, 5/16" x 2-1/8" (sub. for M2493T)
499A M 2735 T - Lock, crank (H, V, W)
M 2492 T - Lock, crank (U)
49B M 2519 T - Lock, crank (sub. for M2080T and M2081T) (S)
M 2518 T - Lock, crank (T)
50 M 2494 T - Washer, spring (2 used)
51 M 2733 T ( - Hook (H, V)
M 2733 T (69582- Hook (S)
M 2733 T (62734~ Hook (U)
52 M 2734 T ( - Spring (H, V)
M 2734 T (69582~ Spring (S)
M 2734T (62734~ Spring (U)
53 AM 1910T ( - Sub. one AM1909T
54 M 2092 T ( - Pin, quik-lock, and chain (2 used)
55 AM 1910T ( - Sub. one AM1909T
56 AM 1909 T ( - Pin, quik-lock, and chain (2 used)
57 DA 5883 A ( - Pin, quik-lock, assembly (2 used)

PC-862-(6-63) Litho in U, S, A,



90-4 Tractors -- 40 Series

DRAFT LINK MOUNTING ASSEMBLY
Hi-Crop

Part No. Serial No. Description

19H 1715 A Screw, cap, 3/4" x 3" (8 used)

12H 236 A Washer, lock, 3/4" (12 used)

M 2869 T Bracket, draft link (2 used)

12H 294 A Washer, lock, 5/8" (4 used)

19H 1862 A Screw, cap, 3/4" x 2-1/2" (4 used)
24H 1396 A Washer, plain, 25/32" x 1-1/2" x . 105" (2 used)
14H 534 A Nut, hex., slotted, 3/4'" (2 used)
M 2931 T Brace, centering (4 used)

3H 1504 A Bolt, cge., 5/8" x 1-1/4" (4 used)
11H 237 A Pin, cotter, 1/8" x 2" (2 used)

. N P P~ o~ P P~ g~~~ F—~
L 2N R N T U N TN T O Y T T N AR R T |

b d b b b ek b b b =
WVooONON AWM o*oooxzorm.pwmwg
N St s N vt il el i i it i s gt i st it

11 11H 222 A Pin, cotter, 3/16" x 2" (2 used)
2886 T Support, left trunnion
M 2930 T Bolt, trunnion (2 used)
14H 540 A Nut, hex., slotted, 1" (2 used)
M 2887 T Support, right trumnion
M 2743 T Pin (2 used)
11H 206 A Pin, cotter, 3/32" x 3/4" (2 used)
AM 1752 T Pin, quik-lock (2 used)
14H 760 A Nut, hex., 5/8" (4 used)

PC=862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

95-1

. e e e =
#wNFC‘Dm\lO\(ﬂ#U)N!—‘Q

[
wi

16
17

4

217 1

Part No.

M 3971 T*
19H 1765 A%
JD 7828
19H 1139 A%
12H 304 A*
T 13880 T*
T 14776 T*
M 2502 T
M 2501 T
M 1111 T*
AT 12783 T*
AT 12784 T*
M  2500.T
AM 2256 T
AM 2255T
19H 1649 A
19H 463 A
12H 301 A
24H 1303 A%
AT 15917 T

FIVE-ROLLER UPPER IDLER ASSEMBLY
(When Idler Assembly Kit has been Installed)

Serial No.

(62264-
(62264-
(62264-
(62264~
(62264-
(62264~
(62264-
(62264-
(62264-
(62264~
(62264~
(62264~
(62264-
(62264-
(62264-
(62264~
(62264-
(62264~
(62264-
(62264-

s T
é@l@/

N e N P P P i i P

Crawler (Serial No. 62264-Up)

T 3354 V

16—

Description
Gasket
Screw, cap, 3/8" x 1-3/4"
Fitting, grease
Screw, cap, 3/8" x 1-1/8" (2 used)
Washer, lock, 3/8" (2 used)
Cover
Shim, .005" (approx. 5 used)
Screw, cap, socket hd., 3/8" x 3/4" (2 used)
Plate, thrust
Bushing (2 used)
Idler, upper (T14777T), with bushings and oil seal
Seal, oil
Shaft
Support, with shaft, right
Support, with shaft, left
Screw, cap, 1/2" x 1-1/8" (2 used)
Screw, cap, 1/2" x 1-1/2" (2 used)
Washer, lock, 1/2" (4 used)
Washer, plain, 13/32" x 11/16" x . 060"
Cover and idler support kit (includes all items followed by an asterisk (%))

Quantity shown above is for one assembly only. When two assemblies are used on a tractor, double the quantity shown
must be ordered. .

PC-862-(6-63) Litho in U, S, A,



95-2 Tractors -- 40 Series

TRACK ROLLER AND FRAME ASSEMBLY
Crawler (Serial No. 60001-62263)

20 21 22
30
Key Part No., Serial No. Description
1 JD  7821% (60001 -62263) Fitting, grease (4 used) (No. A1188)
2 TE 45YT (60001-62263) Sleeve, outside (3 used) (sub. for AM1127T)
3 ATE 1044 YT (60001-62263) Roller assembly (3 used)
4 TE 745 YT (60001-62263) Shaft (3 used)
S TE 46 YT (60001-62263) Sleeve, inside (3 used) (sub. for AM1128T)
6 12H 303 A (60001-62263) Washer, lock, 5/16" (6 used)
7 19H 2020 A (60001-62263) Screw, cap, 5/16" x 1-1/2"
8 TE 295 YT (60001-62263) Cover, track frame
9 JD  7822% (60001-62263) Gun, grease (No. 4023C)
10 JjD  7823% (60001-62263) Hose, with swivel and btn. hd. coupler (No. 7089)

11 TE 235YT (60001-62263) Sprocket, drive, 36"-46" tread
TE 225 YT (60001-62263) Sprocket, drive, 38"-44% tread

12 14H 812 A (60001-62263) Nut, hex., 3/8" (2 used)

13 12H 304 A (60001-62263) Washer, lock, 3/8" (2 used)

14 TE 22 YT (60001 -62263) Strap

15 14H 760 A (60001-62263) Nut, hex., 5/8" (12 used)

16 12H 294 A (60001-62263) Washer, lock, 5/8" (12 used)

17 TE 25YT (60001-62263) Clamp (4 used) (sub. for AM1129T)

18 3H 1605 A (60001-62263) Bolt, cge., 5/8" x 4" (8 used)

19 TE 219 YT (60001-62263) Head (2 used)

20 TE 746 YT (60001-62263) Spring (2 used)

21 TE 217 YT (60001-62263) Nut (2 used)

22 ATE 2213 YT (60001-62263) Bolt (2 used) (sub. for AM1136T)

23 9042 YT (60001-62263) Screw, self-tapping (2 used)

24 TE 297 YT (60001-62263) Cover, dust (2 used)

25 3H 1493 A (60001 -62263) Bolt, cge., 5/8" x 8-3/4" (4 used)

26 TE 231 YT (60001-62263) Bracket, left (sub. for AM1646T)

27 ATE 2079 YT (60001-62263) Frame, left side

28 ATE 2229YT (60001~62263) Wheel, idler assembly, with grease fitting

29 TE 234 YT (60001-62263) Shaft, front idler

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 95-3

Key

30
31
32
33
34
35

Part No.
TE 232 YT
TE 23 YT
3H 1519 A
D 21T
ATE 2078 YT
TE 20YT

TRACK ROLLER AND FRAME ASSEMBLY -- Continued

Crawler (Serial No., 60001-62263)

Serial No.
(60001-62263)
(60001-62263)
(60001-62263)
(60001-62263)
(60001-62263)
(60001-62263)

Description
Bracket, right (sub. for AM1647T)
Spacer (4 used)
Bolt, cge., 3/8" x 1" (2 used)
Bolt, hub, special (6 used)
Side frame, right
Hub, idler (2 used)

*Branch house and dealers stock shall be obtained from an authorized Alemite distributor.

Key

WoOoNSUNH»

10
11

12
13
14
15
16
17
18

19
20

Part No.
M 878 T
M 2560T
ATE 2293 YT
AM 2150 T
AM 3364 T
TE 209 YT
M 2390 T
M 3520 T
3H 1519 A
12H 304 A
14H 812 A
T 11035T
TE 239 YT
12H 236 A
19H 1768 A
TE 207 YT
M 3519 T
TE 203 YT
M 2384T
TE 201 YT
M 2383 T
TE 208 YT
M 238 T
ATE 2294 YT
AM 2149 T
AM 3363 T
M 375 T
16H 1342 A
14H 809 A
12H 301 A
3H 1591 A

Serial No.

( -64914)
(64915~ )
( -62263)
(62264-64940)
(64941~ )

-62263)
(62264-64940)
(64941~ )

- - -

-62263)
62264- )
-62263)
62264~ )
-62263)
62264- )
-62263)
(62264- )
( -62263)
(62264-64940)
(64941 - )

PPN PN PN e~ P~~~

~ o~ o~

SIDE FRAME ASSEMBLY

Crawler

Description
Stud (4 used)
Screw, cap, 9/16" x 1-7/8" (3 used)
Frame, left
Frame, left
Frame, left (also order one M3706T) (sub. for AM2339T and AM2915T)
Bracket, rear (2 used)
Bracket, rear (2 used)
Bracket, rear (2 used) (sub. for M2549T)
Bolt, rd. hd., 3/8" x 1" (6 used)
Washer, lock, 3/8" (6 used)
Nut, hex., 3/8" (6 used)
Brace (sub. for TE283YT)
Bushing (2 used)
Washer, lock, 3/4" (2 used)
Screw, cap, 3/4" x 2" (2 used)
Bracket, left front
Bracket, left front (sub. for M2391T)
Mounting, rubber (set of 2) (4 sets used) (sub. for AM1137T)
Mounting, rubber (8 used)
Cap (4 used)
Cap (4 used)
Bracket, right, front
Bracket, right, front
Frame, right
Frame, right
Frame, right (also order one M3706T) (sub. for AM2340T and AM2912T)
Nut, hex., special (4 used) (packed 10 in a pkg.)
Rivet, 3/8" x 1-1/4" (24 used)
Nut, hex., 1/2" (16 used)
Washer, lock, 1/2" (16 used)
Bolt, rd. hd., 1/2" x 2-1/4" (16 used)

PC-862-(6-63) Litho in U, S, A,



95-4 Tractors -- 40 Series

FOUR-ROLLER TRACK ROLLER AND IDLER ASSEMBLY
Crawler (Serial No. 62264-Up)

PC-862-(6-63) Litho in U, S, A,



Tractors -~- 40 Series 95-5

-
-

DA B NI R PO D DD DD b b b pb b b e b b =
ONUNTAh N OVONOWUI B W N O‘Dm\lOiUl-Fthdg

29
30

o0
oo

FOUR-ROLLER TRACK ROLLER AND IDLER ASSEMBLY -- Continued

Part No.

JD
14H
12H
M
22H
12H
19H
14H
AM
M
M
M
M
TE
TE
JD
M
AM
12H
19H

AM

7828%$#
482 AXt#
236 A%}
2239 T#
712 A#
301 A
1940 A
611 A#
2011 T#
2237 TH4#
2236 T*#
2235 T*$#
3785 Tki#
235 YT
225 YT
21T
2266 TH§#
2009 T#
294 A
1377 A
1823 T
813 A
293 A
1978 A
2242 T
2241 T
2243 T
16669 T
2645 Tt

2646 T*
1824 T
2814 T
7830
7831
12233 T
12234 T

2008 T

Serial No.

(62264-
(62264-
(62264-
(62264-
(62264-
(62264~
(62264-
(62264~
(62264~
(62264~
(62264-
(62264~
(62264 -
(62264~
(62264~
(62264-
(62264-
(62264-
(62264~
(62264-
(62264~
(62264-
(62264-
(62264-
(62264-
(62264~
(62264~
(62264-
(62264-

(62264~
(62264-
(62264~
(62264-
(62264~
(62264~
(62264-

(62264~

Crawler (Serial No. 62264-Up)

Description

Fitting, grease (5 used)

Nut, hex. jam, 3/4" (10 used)

Washer, lock, 3/4" (10 used)

Bracket, roller (8 used)

Screw, set, 5/16" x 1-1/2" (5 used)

Washer, lock, 1/2" (16 used)

Screw, cap, 1/2" x 1-1/4" (16 used)

Nut, hex. jam, 5/16" (5 used)

Seal, oil (10 used) (packed 6 in a pkg.)

Screw, cap, socket hd., 5/16" x 3/4" (40 used) (packed 50 in a pkg.)

Plate, thrust (10 used)

Shim, thrust plate, .005" (10 used) (packed 6 in a pkg.)

Shaft, roller and idler (5 used) (sub. for M2238T)

Sprocket, drive, 36"-46" tread

Sprocket, drive, 38"-44" tread

Bolt, hub, special (6 used)

Bushing (10 used)

Roller (M2233T), and bushing assembly (4 used)

Washer, lock, 5/8" (4 used)

Screw, cap, 5/8" x 2-1/8" (4 used)

Bracket, right idler

Nut, hex., 7/16" (2 used)

Washer, lock, 7/16" (6 used)

Screw, cap, 7/16" x 1-1/2" (4 used)

Spacer, guide (2 used)

Shim, guide spacer, .010" (12 used) (packed 4 in a pkg.)

Guide (2 used)

Shim, idler bracket, .010" (12 used) (sub. for M2247T)

Idler and bushing assembly, standard (sub. for M1827T, M2295T,
M2768T, and AM2075T)

Idler and bushing assembly, oversize (sub. for M2295T, M2445T,
M2769T, and AM2252T)

Bracket, left idler

Spacer (sub. for M2240T)

Gun, grease

Hose, with coupler

Idler, front, oversize (includes all part numbers followed by an asterisk
(*) which is sufficient to service one front idler)

Idler, front, (includes all part numbers followed by a dagger (¥) which is
sufficient to service one front idler)

Roller and bracket assembly (includes all part numbers followed by a
number sign (#) which is sufficient to service one roller and bracket
assembly)

NOTE: Quantity shown above is for one assembly only. When two assemblies are used in a tractor, double the
quantity shown must be ordered. When no quantity is shown, only one part should be used.

PC-862-(6-63) Litho in U, S, A,



95-6 Tractors -- 40 Series

FIVE-ROLLER TRACK ROLLER AND IDLER ASSEMBLY
Crawler (Serial No. 62264-Up)

PC-862~(6-63) Litho in U, S, A,



Tractors -- 40 Series 95-7

FIVE-ROLLER TRACK ROLLER AND IDLER ASSEMBLY -- Continued

Key Part No.
1 JD  7828%
2 14H 482 Ax*
3 12H 236 Ax*
4 M 2239T
5 22H 712 A
6 12H 301 A
7 19H 1940 A
8 14H 611 A
9 AM 2011 T
10 M 2237 T*
11 M 2236 T*
12 M 2235 T*
13 M 3785 T*
14 TE 235YT
TE 255 YT
15 D 21T
16 M 2266 T*
17 AM 2009 T
18 19H 1139 A
19 12H 304 A
20 M. 2337T
21 M 2503 T
22 M 2502T
23 M 2501 T
24 M 1111 T
25 AM 2257 T
26 1SH 566 A
27 AT 12784 T
28 M 2500T
29 AM 2256 T
AM 2255T
30 19H 1649 A
31 19H 463 A
32 M 2814T
33 19H 1377 A
34 12H 294 A
35 M 1823 T
36 14H 813 A
37 12H 293 A
38 19H 1978 A
39 M 2242T
40 M 2241 T
41 M 2243 T
42 T 16669 T
43 AM 2646 T*
44 M 1824 T
.o JD 7830
oo JD 7831
.e AT 12233 T

Serial No.

(62264-
(62264-
(62264~
(62264~
(62264~
(62264~
(62264~
(62264-
(62264~
(62264~
(62264~
(62264~
(62264-
(62264~
(62264~
(62264~
(62264~
(62264~
(62264~
(62264-
(62264~
(62264~
(62264-
(62264~
(62264~
(62264~
(62264-
(62264~
(62264~
(62264-
(62264~
(62264~
(62264~
(62264-
(62264~
(62264~
(62264~
(62264~
(62264~
(62264~
(62264~
(62264-
(62264~
(62264-
(62264-

(62264-
(62264~
(62264~
(62264~

Crawler (Serial No. 62264-Up)

Description
Fitting, grease (6 used)
Nut, hex. jam, 3/4" (12 used)
Washer, lock, 3/4" (12 used)
Bracket, roller (10 used)
Screw, set, 5/16" x 1-1/2" (6 used)
Washer, lock, 1/2" (24 used)
Screw, cap, 1/2" x 1-1/4" (20 used)
Nut, hex. jam (6 used)
Seal, oil (12 used) (packed 6 in a pkg.)
Screw, cap, socket hd., 5/16" x 3/4" (48 used) (packed 50 in a pkg.)
Plate, thrust (12 used)
Shim, thrust plate, .005" (12 used) (packed 6 in a pkg.)
Shaft, roller and idler (6 used) (sub. for M2238T)
Sprocket, 36"-46" tread
Sprocket, 38"-44" tread
Bolt, hub, special (6 used)
Bushing (12 used)
Roller (M2233T), and bushing assembly (5 used)
Screw, cap, 3/8" x 1-1/8" (3 used)
Washer, lock, 3/8" (3 used)
Cover
Shim, .005", idler cover (approx. 3 used) (packed 4 in a pkg.)
Screw, cap, socket hd. (2 used)
Plate, thrust
Bushing (2 used)
Sub. one AT15917T (see page 95-1)
Plug, pipe, slotted, 1/8" (sub. for L756T)
Seal, oil (sub. for AM2258T)
Shaft, support, idler
Support and shaft assembly, right idler
Support and shaft assembly, left idler
Screw, cap, idler support to frame inside, 1/2" x 1-1/8" (2 used)
Screw, cap, idler support to frame outside, 1/2" x 1-1/2" (2 used)
Spacer (sub. for M2240T)
Screw, cap, 5/8" x 2-1/8" (4 used)
Washer, lock, 5/8" (4 used)
Bracket, right idler
Nut, hex., 7/16" (2 used)
Washer, lock, 7/16" (6 used)
Screw, cap, 7/16" x 1-1/2" (4 used)
Spacer, guide (2 used)
Shim, .010", guide spacer (6 used) (packed 4 in a pkg.)
Guide (2 used)
Shim, idler bracket, .010" (12 used) (sub. for M2247T)
Idler and bushing assembly, front (sub. for M2295T, M2445T, M2769T,
and AM2252T)
Bracket, left idler
Gun, grease
Hose, with coupler
Idler, front (includes all part numbers followed by an asterisk (%) which
is sufficient to service one front idler)

NOTE: Quantity shown above is for one assembly only. When two assemblies are used in a tractor, double the
quantity shown must be ordered. When no quantity is shown, only one part should be used.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

95-8

62264-Up)

FOUR-ROLLER TRACK FRAME AND ROCK GUARDS
Crawler (Serial No.

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 95-9

FOUR-ROLLER TRACK FRAME AND ROCK GUARDS -- Continued
Crawler (Serial No. 62264-Up)

Key Part No. Serial No. Description
1 AM 2007T (62264~ Frame assembly
AM 2292 T (62264~ Frame assembly, right (used when sprocket shields are installed)
AM 2291 T (62264~ Frame assembly, left (used when sprocket shields are installed)
144 793 A (62264~ Nut, hex., iam, 3/4" (4 used)
14 794 A (62264~ Nut, hex., 3/4" (2 used)
M 2246 T (62264~ Nut, adjusting (2 used)
TE 746 YT (62264~ Spring, idler (2 used)
M 2245 T (62264~ Washer, retaining (2 used)
M 2244 T (62264~ Bracket, idler spring (2 used)
M 2256 T (62264~ Bolt, mach., special, 3/4" x 23-1/2" (2 used)
19H 1643 A (62264~ Screw, cap, 5/8" x 3-1/8" (8 used)
12H 294 A (62264~ Washer, lock, 5/8" (8 used)
2835 T (62264- Clamp (4 used) (sub. for M2382T)
M 3411 T (62264~ Cover, track (sub. for M2388T)
L 372T (62264- Screw, cap, 5/16" x 7/8" (10 used)
12H 303 A (62264- Washer, lock, 5/16" (10 used)
14H 785A (62264- Nut, hex., 5/16" (10 used)
AM 3371 T (62264~ Guard, rock, right (also order five 19H1732A and seven 24H1304A)
(sub. for M2248T and AM2762T)

e o o o o ) e N N

b b b D S
QUIHAWNFPOVENAUIE WN

17 AM 3372T (62264~ ) Guard, rock, left (also order five 19H1732A and seven 24H1304A)
(sub. for M2249T and AM2763T)
i8 i9H 1731 A (62264- ) Screw, cap, 3/8" x 1" (10 used)
19H 1732 A (62264~ ) Screw, cap, 3/8" x 1-1/4" (10 used) (used only when AM3371T right,

or AM3372T left rock guard has been installed)
Washer, lock, 3/8" (22 used)
Nut, hex., 3/8" (10 used)
Screw, cap, 3/8" x 3/4" (12 used)
ROCK GUARD ATTACHMENT (NOT DESIGNED FOR SPROCKET
SHIELDS)
ROCK GUARD ATTACHMENT (DESIGNED FOR USE WITH SPROCKET
SHIELDS)
Screw, cap, 3/8" x 1" (24 used)
Screw, cap, 3/8" x 1-1/4" (10 used) (used only when AM3371T or
AM3372T rock guard is installed)
Screw, cap, 3/8" x 1-1/4" (14 used) (used only when AM3373T or
AM3375T rock guard is installed)
Washer, lock, 3/8'" (48 used)
Nut, hex., 3/8" (24 used)
Screw, cap, 3/8" x 3/4" (24 used)
Guard, rock, outside right track frame assembly (used with sprocket
shields) (also order seven 19H1732A and nine 24H1304A) (sub. for
M2525T and AM2764T)
29 AM 3372T (62264~ ) Guard, rock, inside track frame assemblyv (used with sprocket shields)
(also order five 19H1732A and seven 24H1304A) (sub. for M2249T and
AM2763T)

30 AM 3371 T (62264~ ) Guard, rock, inside left track frame assembly (used with sprocket shields)
(also order five 19H1732A and seven 24H1304A) (sub. for M2248T and
AM2762T)

31 AM 3373 T (62264~ ) Guard, rock, outside left track frame assembly (used with sprocket
shields) (also order seven 19H1732A and nine 24H1304A) (sub. for
M2526T and AM2765T)

Screw, cap, 3/8'" x 1-1/2" (2 used)

Washer, lock, 3/8" (5 used)

Shield, sprocket {sub. for M2358T)

Screw, cap, 3/8'" x 1-3/4" (2 used)

Nut, hex., 3/8" (2 used)

Screw, cap, 3/8"x 1-1/2"

Washer, plain, 13/32" x 23/32" x , 120" (10 used) (used onlv when
AM3371T or AM3372T rock guard is installed)

2411 1304 A (62264~ ) Washer, plain, 13/32" x 23/32" x .120" (18 used) (used only when

AM3373T or AM3375T rock guard is installed)

19  12H 304A (62264-
20 140 812A (62264-
21 19H 1648 A (62264
22 AM 2022 T (62264-

~ ~

23 (62264-

~

24 19H 1731 A (62264~
19H 1732 A (62264~

i9H 1732 A (62264~

25  12H 304A (62264~
26 148 812A (62264-
27  19H 1648A (62264~
28 AM 3375T (62264-

- ~ ~

32 19H 1800 A (62264-
33 12H 304A (62264-
34 M 3371 T (62264-
35  19H 1765A (62264-
36 14H B812A (62264-
37  19H 1800A (62264-
38 24H 1304A (62264-

N N it = vt N

Note: Quantity shown above is for one assembly only, When two assemblies are used in a tractor. double the
quantity shown must be ordered. When no quantity is shown, only one part should be used.

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

PC-862-(6-63) Litho in U, S, A,



95-10 Tractors -- 40 Series

FIVE-ROLLER TRACK FRAME AND ROCK GUARDS
Crawler (Serial No. 62264-Up)

PC~-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 95-11

FIVE-ROLLER TRACK FRAME AND ROCK GUARD -- Continued
Crawler (Serial No. 62264-Up)

Key Part No. Serial No. Description
1 AM 2250T (62264 - Frame assembly, right
AM 2249 T (62264~ Frame assembly, left
AM 2264 T (62264~ Frame assembly, right (used when sprocket shields are installed)
AM 2263 T (62264~ Frame assembly, left (used when sprocket shields are installed)

)
)
3
2 14H 793 A (62264~ ) Nut, hex. jam, 3/4" (4 used)
3 14H 794 A (62264~ ) Nut, hex., 3/4" (2 used)
4 M 2246 T (62264- ) Nut, adjusting (2 used)
5 TE 746 YT (62264- ) Spring, idler (2 used)
6 M 2245 T (62264~ ) Washer, retaining (2 used)
7 M 2244 T (62264~ ) Bracket, idler spring (2 used)
8 M 2256 T (62264~ ) Bolt, mach., special, 3/4" x 23-1/2"
9 19H 1643 A (62264~ ) Screw, cap, 5/8" x 3-1/8" (8 used)

10 12H 294 A (62264- ) Washer, lock, 5/8" (8 used)

11 M 2835T (62264~ ) Clamp (4 used) (sub. for M2382T)

12 M 3411 T (62264- ) Cover, right and left (2 used) (sub. for M2504T and M2505T)

13 19H 1813 A (62264~ ) Screw, cap, 5/16" x 5/8" (10 used)

14 12H 303 A (62264~ ) Washer, lock, 5/16" (10 used)

15 AM 2267 T (62264~ ) ROCK GUARD ATTACHMENT (NOT DESIGNED FOR SPROCKET SHIELDS

i6 AM 3377T (62264- ) Guard, rock, right (2 used) (not used with sprocket shields) (also order
eight 19H1732A and eight 24H1304A) (sub. for M2506T and AM2766T)

17 AM 3380T (62264~ ) Guard, rock, left (2 used) (not used with sprocket shields) (also order
eight 19H1732A and eight 24H1304A) (sub. for M2507T and AM2767T)

18 19H 1648 A (62264~ ) Screw, cap, 3/8" x 3/4" (26 used)

19H 1732 A (62264 - ) Screw, cap, 3/8" x 1-1/4" (16 used) (used only when AM3377T or
AM3380T rock guard is installed)
19 12H 304 A (62264 - ) Washer, lock, 3/8" (26 used)
20 Cesesseaase (62264~ ) ROCK GUARD ATTACHMENT (DESIGNED FOR USE WITH SPROCKET
: SHIELDS)

21 AM 3381T (62264~ ) Guard, rock, outside right track frame assembly (used with sprocket
shields) (also order ten 19H1732A and ten 24H1304A) (sub. for M2508T
and AM2768T)

22 AM 3380T (62264~ ) Guard, rock, inside right track frame assembly (used with sprocket

shields) (also order eight 19H1732A and eight 24H1304A) (sub, for
M2507T and AM2767T)

23 AM 3377T (62264- ) Guard, rock, inside left track frame assembly (used with sprocket
shields) (also order eight 19H1732A and eight 24H1304A) (sub. for
M2506T and AM2766T)

24 AM 3378T (62264~ )} Guard, rock, outside left track frame assembly (used with sprocket
shields) (also order ten 19H1732A and ten 24H1304A) (sub. for M2509T
and AM2769T)

25 19H 1648 A (62264~ ) Screw, cap, 3/8" x 3/4" (56 used)

19H 1732 A (62264~ ) Screw, cap, 3/8" x 1-1/4" (16 used) (used only when AM3377T or
AM3380T rock guard is installed)
19H 1732 A (62264~ ) Screw, cap, 3/8" x 1-1/4" (20 used) (used only when AM3378T or

AM3381T rock guard is installed)

Washer, lock, 3/8" (56 used)

Shield, sprocket (sub. for M2358T)

Nut, hex., 3/8" (2 used)

Washer, lock, 3/8" (5 used)

Screw, cap, 3/8" x 1-3/4" (2 used)

Screw, cap, 3/8" x 1-1/2" (2 used)

Screw, cap, 3/8"x 1-1/2"

Washer, plain, 13/32" x 23/32" x , 120" (16 used) (used only when
AM3377T or AM3380T rock guard is installed)

24H 1304 A (62264~ ) Washer, plain, 13/32" x 23/32" x , 120" (20 used) (used only when

AM3378T or AM3381T rock guard is installed)

26 12H 304 A (62264~
27 M 3371T (62264~
28 144 812 A (62264~
29 12H 304 A (62264~
30 19H 1765 A (62264-
31 19H 1800 A (62264~
32 19H 1800 A (62264-
33 24H 1304 A (62264~

T e N

NOTE: Quantity shown above is for one assembly only with the exception of keys 25 and 26, which includes both
assemblies.

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

PC~862~(6-63) Litho in U, S, A,



95-12 Tractors -~ 40 Series

TRACK AND TRACK SHOE ASSEMBLY
Crawler

5 6
@@ 2
<) 2
1
oo 22 S
PRSI 55
N
N 13 14
%\\\R 0/
N/ . Q)
T 403 L’%.‘, Q&‘E 1?
3 Y 18— 7 Tof Y7
16

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series

95-13

Key

T2XZ Z2RXZ ZZZXZE ZERZ RXZEZX ZXZXZZZXZZZZZZZZEZZEREZERER A A A4 4

> > >
aaeﬁg
1t b

2222 22X

Part No.
11297 T

11297 T
11297 T
11297 T

1747 T
1747 T
1747 T
1747 T
1748 T
1748 T
1748 T
1748 T
3960 T
3960 T
3960 T
3690 T
1749 T
1749 T
1749 T
1749T
1826 T
1826 T
1826 T

1826 T
3961 T
3961 T
3961 T

3961 T
1827 T
1827 T
1827T

1827 T
3962 T
3962 T
3962 T

3962 T
3893 T
3893 T
3893 T

3803 T
3804 T
3894 T
3894 T

3894 T
2638 YT
2638 YT
2638 YT
2638 YT
9027 YT
9027 YT
9027 YT
9027 YT
2569 T
2569 T
2569 T

2569 T
3950 T
3950 T
3950 T

3950 T

TRACK AND TRACK SHOE ASSEMBLY -- Continued

Serial No.

( -62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264- )
(63414~ )
(62364- )
( -62263)
(62264~ )
(63414~ )
(62364- )
( -62263)
(62264- )
(63414- )
(62364-

( -62263)
(62264~ )
(63414- )
(62364~ )
( ~62263)
(62264~ )
(63414- )
(62364~ )
( -62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264~ )
(63414~ )
(62364~ )
( ~-62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264~ )
(63414- )
(62364- )
( -62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264 - )
(63414- )
(62364~ )
( -62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264- )
(63414- )
(62364~ )
( -62263)
(62264~ )
(63414~ )

(62364-

Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,
Shoe,

Crawler

track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,
track,

Description

Screw, cap (2 per shoe) (56 per track) (sub. for M1664T) (packed 100 in
a pkg.)

Screw, cap, (2 per shoe) (62 per track) (4-roller) (sub. for M1664T)
(packed 100 in a pkg.)

Screw, cap (2 per shoe) (64 per track) (4-roller with oversize idler) (sub.
for M1664T) (packed 100 in a pkg.)

Screw, cap (2 per shoe) (70 per track) (5-roller) (sub. for M1664T)
(packed 100 in a pkg.)

10" (28 per track)

10" (31 per track) (4-roller)

10" (32 per track) (4-roller with oversize idler)

10" (35 per track) (5-roller)

12" (28 per track)

12" (31 per track) (4-roller)

12" (32 per track) (4-roller with oversize idler)

12" (35 per track) (5-roller)

12", hardened (28 per track)

12", hardened (31 per track) (4-roller)

12", hardened (32 per track) (4-roller with oversize idler)

12", hardened (35 per track) (5-roller)

14" (28 per track)

14" (31 per track) (4-roller)

14" (32 per track) (4-roller with oversize idler)

14" (35 per track) (S-roller)

snow,
snow,
snow,

oversize idler)

Shoe,
Shoe,
Shoe,
Shoe,

track,
track,
track,
track,

snow,
snow,
snow,
snow,

12" center notch (14 per track)
12" center notch (16 per track) (4-roller)
12" center notch (16 per track) (4-roller with

12" center notch (18 per track) (5-roller)
12" center notch, hardened (14 per track)
12" center notch, hardened (16 per track) (4 roller)
12" center notch, hardened (16 per track) (4-roller

with oversize idler)

Shoe,
Shoe,
Shoe,
Shoe,

track,
track,
track,
track,

idler)

Shoe,
Shoe,
Shoe,
Shoe,

track,
track,
track,
track,

snow,
snow,
snow,
snow,

snow,
snow,
snow,
snow,

oversize idler)

Shoe,
Shoe,
Shoe,
Shoe,

track,
track,
track,
track,

idler)

Shoe,
Shoe,
Shoe,
Shoe,

track,
track,
track,
track,

idler)

Shoe,
Shoe,
Shoe,
Shoe,
Shoe,

track,
track,
track,
track,
track,

snow,
snow,
snow,
snow,

snow,
snow,
snow,
snow,

snow,

12" center notch, hardened (18 per track) (5~roller)
12" end notch (14 per track)

12" end notch (15 per track) (4-roller)

12" end notch (16 per track) (4-roller with oversize

12" end notch (17 per track) (5-roller)

12" end notch, hardened (14 per track)

12" end notch, hardened (15 per track) (4-roller)

12" end notch, hardened (16 per track) (4-roller with

12" end notch, hardened (17 per track) (5-roller)

14" center notch (14 per track)

14" center notch (16 per track) (4-roller)

14" center notch (16 per track) (4-roller with oversize

14" center notch (18 per track) (5-roller)

14" end notch (14 per track)

14" end notch (15 per track) (4-roller)

14" end notch (16 per track) (4-roller with oversize

14" end notch (17 per track) (S-roller)

rubber, with nuts (28 per track)

rubber, with nuts (31 per track) (4-roller)

rubber, with nuts (32 per track) (4-roller with oversize idler)

rubber, with nuts (35 per track) (5-roller)

Nut, hex. lock (56 per track)

Nut, hex. lock (62 per track) (4-roller)

Nut, hex. lock (64 per track) (4-roller with oversize front idler)

Nut, hex. lock (70 per track) (5-roller)

Shoe, track, flat street-type, 10" (28 per track)

Shoe, track, flat street-type, 10" (31 per track) (4-roller)

Shoe, track, flat street-type, 10" (32 per track) (4-roller with oversize
idler)

Shoe, track, flat street-type, 10" (35 per track) (5-roller)

Calk, snow (for flat street-type shoes) (56 per track)

Calk, snow (for flat street-type shoes) (62 per track) (4-roller)

Calk, snow (for flat street-type shoes) (64 per track) (4-roller with over-
size idler)

) Calk, snow (for flat street-type shoes) (70 per track) (5-roller)
Keys 8 thru 23 continued on pages 95-14 and 95-15.

PC-862-(6-63) Litho in U, S, A,



95-14 Tractors -- 40 Series

TRACK AND TRACK SHOE ASSEMBLY -- Continued
Crawler

S 22
~<DEAHNT Qg\ é\lg
o) 10012
13 14
0/
Q\ls
) 18—0 ' Torl?
16

PC~862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 95-15

Key

8

10

11

12

13

i4
15
16
17

18
19

20

21

22

23

Part No.
M 2747T
M  2747T
M 2747T
M 2747T
TE 29YT
TE 29YT
TE 29 YT
TE 29 YT
M 2259 T
M 2259 T
M 2259 T
M 2259 T
TE 28YT
TE 28YT
TE 28 YT
TE 28YT
ATE 1028 YT
ATE 1028 YT
ATE 1028YT
ATE 1028YT
M 2559 T
M 2559T
M 2559 T
M 2559 T
5787 YT
TE 30YT
TE 31 YT
ATE 2030YT
TE 433 YT
ATE 1035YT
AM 2016 T
AM 2325T
AM 2271 T
M 1665T
M 1665 T
M 1665T
M 1665T
AT 10961 T
AT 10961 T
AT 10961 T
AT 10961 T
144 865 A
14H 865 A
1444 865 A
14H 865 A
T 11787 T
T 11787 T
T 11787T
T 11787 T

Serial No.
( -62263)
(62264~ )
(63414~ )
(62364- )
( -62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264~ )
(63414~ )
(62364~ )
( -62263)
(62264- )
(63414~ )
(62364~ )
( -62263)
(62264~ )
(63414- )
(62364~ )
( ~62263)
(62264~ )
(63414~ )
(62364~ )
( - )
( - )
( - )
( - )
( - )
( -62263)
(62264~ )
(63414 )
(62364~ )
( -62263)
(62264~ )
(63414- )
(62364- )
( -62263)
(62264~ )
(63414 )
(62364~ )
( -62263)
(62264 - )
(63414- )
(62364~ )
( -62263)
(62264~ )
(63414~ )
(62364- )

TRACK AND TRACK SHOE ASSEMBLY -- Continued

Crawler

Description

Shoe, track, flat street-type, 12" (28 per track)

Shoe, track, flat street-type, 12" (31 per track) (4-roller)

Shoe, track, flat street-type, 12" (32 per track) (4-roller with oversize
idler)

Shoe, track, flat street-type, 12" (35 per track) (5-roller)

Link, track, left (27 per track) (sub. for AM1144T)

Link, track, left (30 per track) (4-roller) (sub. for AM1144T)

Link, track, left (31 per track) (4-roller with oversize idler) (sub. for
AM1144T)

Link, track, left (34 per track) (5-roller) (sub. for AM1144T])

Bushing, track link (28 per track) (packed 28 in a pkg.)

Bushing, track link (31 per track) (packed 28 in a pkg.) (4-roller)

Bushing, track link (32 per track) (packed 28 in a pkg.) (4-roller with
oversize idler)

Bushing, track link (35 per track) (packed 28 in a pkg.) (5-roller)

Link, track, right (27 per track) (sub. for AM1134T)

Link, track, right (30 per track) (4-roller) (sub. for AM1134T)

Link, track, right (31 per track) (4-roller with oversize idler) (sub. for
AM1134T)

Link, track, right (34 per track) (5-roller) (sub. for AM1134T)

Link assembly, plain (27 per track) (sub. for AM1145T)

Link assembly, plain (30 per track) (4-roller) (sub. for AM1145T)

Link assembly, plain (31 per track) (4-roller with oversize idler} (sub.
for AM1145T)

Link assembly, plain (34 per track) (5-roller) (sub. for AM1145T)

Pin, track, plain (27 per track) (sub. for TE35YT) (packed 27 in a pkg.)

Pin, track, plain (30 per track) (4-roller) (sub. for TE35YT) (packed
27 in a pkg.)

Pin, track, plain (31 per track) (4-roller with oversize idler) (sub. for
TE35YT) (packed 27 in a pkg.)

Pin, track, plain (34 per track) (5-roller) (sub. for TE35YT) (packed
27 in a pkg.)

Ring, snap, track lock, master pin (packed 20 in a pkg.)

Link, track master, right (sub. for AM1132T)

Link, track master, left (sub. for AM1133T)

Link assembly, master (one left link, one right link, and one bushing,
assembled) (sub. for AM1146T)

Pin, track, master

Track assembly, less shoes (28 links)

Track assembly, less shoes (31 links) (4~-roller)

Track assembly, less shoes (32 links) (4-roller with oversize idler)

Track assembly, less shoes (35 links) (S-roller)

Nut, hex. (2 used per shoe) (56 per track) (packed 100 in a pkg.)

Nut, hex. (2 used per shoe) (62 per track) (4-roller) (packed 100 in a pkg.

Nut, hex, (2 used per shoe) (64 per track) (4-roller with oversize idler)
(packed 100 in a pkg.)

Nut, hex. (2 used per shoe) (70 per track) (5-roller} (packed 100 in a pkg.

Shoe, track, rubber, heavy-duty (28 per track)

Shoe, track, rubber, heavy-duty (31 per track) (4-roller)

Shoe, track, rubber, heavy-duty (32 per track) (4-roller with oversize
idler)

Shoe, track, rubber, heavy-duty (35 per track) (5-roller)

Nut, hex., 1/2" (2 per shoe) (56 per track)

Nut, hex., 1/2'" (2 per shoe) (62 per track) (4-roller)

Nut, hex., 1/2" (2 per shoe) (64 per track) (4~roller with oversize idler)

Nut, hex., 1/2" (2 per shoe) (70 per track) (5-roller)

Shoe, track, zll-purpose semi-grouser, 1/2" (28 per track)

Shoe, track, all-purpose semi-grouser, 1/2" (31 per track} (4-roller}

Shoe, track, all-purpose semi-grouser, 1/2" (32 per track) (4-roller with
oversize idler)

Shoe, track, all-purpose semi-grouser, 1/2" (35 per track) (5-roller)

Keys 1 thru 7 are located on pages 95-12 and 95-13,

PC-862-(6-63) Litho in U, S, A,



100-2

Tractors -- 40 Series

FRONT LIGHTS AND WIRING HARNESS

Key Part No.
1 AT 10571 T
2 21H 972 A
3 12H 290A
4 AA 3495 R
5 AT 11119T
6 A 2899 R
7 AA 3238R
8 AA  3240R
9 AB 2820R
12 A 2729 R
10 AA 3239 R
i1 T 11335T
13 AA 3241 R
14 AL 2971 T
AM 2099 T
15 AM 531 T
16 AM 1865 T
17 M 632°T
18 M 2207 T
19 AM 1879 T
20 AB 4725 R
21 AB 2582 R
22 B 3267 R
23 M 459 T
24 AL 2919 T
25 AM 393 T
26 AM  355T
27 M 640 T
28 M 1482 T
29 24H 1111 A
30 i4H 809 A
31 T 110227
32 M 644 T
33 M 646 T
34 12 303 A
A5 191 1849 A
36 226 724 A
37 14 s11 A

Serial No. Description

) Lamp, front (2 used) (sub. for AL2855T and AM3257T)

) Screw, mach,, No. 8 x 5/16"

) Washer, lock, No. 8 internal tooth (sub. for A2734R)

) Post, terminal

) Body (sub. for 924009)

)  Spring

) Reflector (sub. for 923119)

) Lead, wire, bulb contact to terminal post

) Bulb

) Screw

) Gasket

) Lens (sub, for 5936059)

) Molding

) Lead, wire, harness to lamp (2 used)

) Lead, wire, harness to left lamp (C when equipped with light guard
attachment)

) Connector, three wire

) Harness, wiring

) Clip (3 used)

) Screw, No. 6 x 5/16" (2 used)

) Lamp, dash

) Wire, assembly

) Bulb

) Cover

) Clip, fuse

) Fuse (20 amps) (packed 10 in a pkg.)

) Lead, wire, voltage regulator to switch

)

)

)

)

)

)

)

)

)

)

}

}

LI T AN R N R N O RN TN RO N B |

PN N N N N N

Lead, wire, voltage regulator to ammeter
Spacer

Clamp

Washer, plain, 17/32" x 1-1/16" x , 090"
Nut, hex., 1/2"

Arm, front {sub. for M647T)

Clip (3 used)

Bracket, front

Washer, lock, 5/16" (4 used)

Screw, cap, 5/16" x 1-1/4" (2 used)
Screw, set, 5/16" x 1"

Nut, hex, jam, 5/16"

LI D S R N N A N DN |

TN PR TN AN AN e N TN N e e P A

LI S A A |

5-63) Litho

in U, S, A,



Tractors -~ 40 Series

100-3

ey Part No,
1 A 2729 R
2 AA 3241 R
3 A 2731 R
4 AA 3239R
5 AB 2820R
6 AA 4666 R
7 AA 4924 R
8 AA 4926 R
9 AA 4925R
10 AB 4059 R
11 ceenes e
12 A 2899 R
13 12H 290A
14 21H 972 A
15 AB 3739R
16 24H 1111 A
17 14H 809 A

REAR LIGHT ASSEMBLY

11 12 13 14

L\

B'

15
13\
14
AN G
9/17

Serial No. Description

Screw

Molding

Lens

Gasket

Bulb, 6-8 volt, 32 C.P., single contact
Lead, large bulb

Reflector

Lead, warning bulb

Jewel, red

Bulb, 6-8 volt, 1 C.P., single contact
Body (sub. for AR28227R)

Spring, terminal (2 used)

Washer, lock, No. 8 (4 used) (sub. for A2734R)
Screw, mach., No. 8 x 5/16" (4 used)
Post, terminal (2 used)

Washer, plain, 17/32" x 1-1/16" x ., 090"
Nut, hex., 1/2"

e e e s i s S

AM 1661 T
T 16671 T
AM 1945T

W\IO\UI-FWNP‘EI
[y
(=)
(o)
o
-

HOUR METER ATTACHMENT

Serial No. Description

Vibration dampener

Screw, mach., No. 6 x 5/16" (6 used)
Hour meter assembly

Lead, wire

Screw, mach., No. 10 x 1/4" (2 used)
Washer, lock, No. 10 (2 used)
Switch, pressure

Adaptor (sub. for M1577T)

HOUR METER ATTACHMENT

.~ N~~~
— T i e

| IO N D T B R B |

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts.

PC-862-6-63) Litho

in Uo S»Ao



100-4 Tractors -- 40 Series

REAR LIGHT AND WIRING HARNESS

(o)}
\..
»

25

—18

19
-
o>—22

&2

T 8164

Key Part No. Serial No. Description
1 L 4353 T ( - ) Clamp
2 AM 2038T ( - ) Harness, wiring assembly, rear
3 12H 303 A ( - ) Washer, lock, 5/16"
4 144 785A ( - ) Nut, hex., 5/16"
) AL 2976 T ( - ) Connector, two wire
6 AM 2049 T ( - ) Socket, auxiliary light (sub. for AM1982T)
7 14H 778A ( - ) Nut, hex., No. 10 (2 used)
8 12H 246 A ( - ) Washer, lock, No. 10 (2 used)
9 21H 1019 A ( - ) Screw, mach., No. 10 x 1/2" (4 used)
10 M 1409 T ( - ) Nut, speed (2 used)
11 M 2267 T ( - ) Clamp (2 used)
12 14H 812 A ( - ) Nut, hex., 3/8" (2 used)
13 M 459 T ( - ) Clip
14 19H 2020 A ( - ) Screw, cap, 5/16" x 1/2"
15 19H 1732 A ( - ) Screw, cap, 3/8" x 1-1/4"
16 12H 304 A ( - ) Washer, lock, 3/8" (2 used)
17 L 4353 T ( - ) Clamp
18 AR 28227 R ( - ) Lamp, rear (sub. for AM1980T and AT10569T)
19 M 640 T ( - ) Spacer
20 M 1482 T ( - ) Clamp
21 M 1406 T ( - ) Bracket
22 12H 301 A ( - ) Washer, lock, 1/2"
23 14H 809 A ( - ) Nut, hex., 1/2"
24 M 1407 T ( - ) Washer, plain (2 used)
25 M 2399 T ( - ) Sleeve, connector
26 AA 5692 R ( - ) Plug
27 AA 5691 R ( - ) Plug, with 25-ft. cable

PC-862-(6-63) Litho in U, S, A,



Tractors ~- 40 Series

100-5

Key Part No.
1 AL 2976 T
2 AM 2049 T
3 T 11341 T
4 M 640 T
5 M 1482 T
6 AR 28227 R
7 AM 1981 T
AM 2549 T
8 24H 1111 A
9 144 809 A
10 M 2068 T
11 14H 611 A
12 22H 724 A
13 14H 778A
14 12H 246 A
15 21H 1019 A
16 M 2474T
17 AM 1120T
18 M 633 T
19 M 644 T
20 M 2399 T

Hi-Crop,

NN N S N T e . P S . N P~ P~

REAR LIGHT AND WIRING HARNESS

Serial No.

LI T I R SO U NN AN DO O N TN A N D N A B B |

s e e e e e

Tricycle, Special, and Two-Row Utility

T 8163

Description
Connector, two wire
Socket, auxiliary light
Arm, rear light (sub. for M2015T)
Spacer
Clamp
Lamp, rear (sub. for AM1980T and AT10569T)
Harness, wiring assembly, rear (T, V, W)
Harness, wiring assembly, rear (H)
Washer, plain, 17/32%" x 1-1/16" x . 090"
Nut, hex., 1/2"
Bracket, auxiliary light socket
Nut, hex. jam, 5/16"
Screw, set, 5/16" x 1"
Nut, hex., No. 10 (2 used)
Washer, lock, No. 10 (2 used)
Screw, mach,, No. 10 x 1/2" (2 used)
Screw, No. 10 x 1" (2 used) (sub. for M364T)
Clamp, tube, with speed nut (2 used)
Clip, wiring (3 used)
Clip, wiring
Sleeve, connector

PC-862-~(6-63) Litho in U, S, A,



100-6

Tractors -- 40 Series

Key Part No,
i AR 28227 R
2 M 640 T
3 M 1482 T
4 24H 1111 A
S 14H 809 A
6 M 2474'T
7 AM 1120T
8 AM 2050T
9 14H 778A
10 12H 246 A
11 21H 1019 A
12 AL 2976 T
13 AM 2049 T
14 M 2201 T
15 M 218 T
16 12H 303 A
17 14H 611 A
18 19H 2020 A
19 22H 724 A
20 M 2399 T

el e e e e e e b e e L L e e T L

REAR LIGHT AND WIRING HARNESS
Standard and Utility

Serial No.

e e e N N N e e Y S o e P i " o e

Description
Lamp assembly, rear (sub. for AM1980T and AT 10569T)
Spacer
Clamp

Washer, plain, 17/32" x 1-1/16" x . 090"
Nut, hex., 1/2"

Screw, No. 10 x 1" (2 used) (sub. for M364T)
Clamp, tube, with speed nut

Harness, wiring, rear

Nut, hex., No. 10 (2 used)

Washer, lock, No. 10 (2 used)

Screw, mach., No. 10 x 1/2% (2 used)
Connector, two wire

Socket, auxiliary light

Arm, rear light

Bracket

Washer, lock, 5/16"

Nut, hex. jam, 5/16"

Screw, cap, 5/16" x 1/2"

Screw, set, 5/16" x 1"

Sleeve, connector, rubber

PC=862~(6-63) Litho in U, S, A,



Tractors -- 40 Series

100-7

Hi-Crop,
Key Part No.
1 AM 2813 T
2 24H 1625 A
3 14 849 A
4 AM 2810T
5 AM 3144 T
6 AL 2976 T
7 19H 1732 A
8 21H 964 A
9 A 5276 R
10 A 5277 R
11 M 2207 T
12 A 5278 R
13 A 5279 R
14 AA 6165R
15 ..., veiee
16 A 5275 R
17 AM 2815T
i8 34H 82 A
19 19H 1906 A
20 8H 555 A
21 M 2987 T
22 14H 785A
23 12H 303 A
24 AM 2812 T
25 19H 2127 A
26 24H 1111 A
27 D 1748 R
28 AL 2971 T
29 M 644 T

Standard, Tricycle, Utility, Special, and Row-Crop Utility

D e e e e e e e e e e N e L e e T T L Lt e S

LI O T D T N NN RO U N D I N AN N N NN TR NN NN B D S N R B N |

WARNING LIGHT ATTACHMENT

Serial No.

e e N 2 N i o S N e e i i v T N i i e i

Description
Warning lamp assembly
Washer, plain, 17/32" x 1" x , 120"
Nut, hex. jam, 7/16" (2 used)
Mast assembly
Lead, light, 94"
Connector
Screw, cap, 3/8" x 1-1/4"
Screw, mach., No. 6 x 1/2" (6 used)
Lens, red
Gasket {2 used) (packed 2 in a pkg.)
Screw, special (4 used)
Lens, outlock (2 used)
Gasket (2 used) (packed 2 in a pkg.)
Bulb
Sub. AM2813T
Lens, amber
Socket assembly, with roll pin
Pin, roll, 3/16'" x 1-5/8" (2 used)
Screw, cap, 5/16" x 1-1/2" (2 used)
Bolt, cge., 1/2'" x 2-1/4"
Clamp, pivot
Nut, hex., 5/16" (3 used)
Washer, lock, 5/16"
Lead, ground
Screw, cap, 5/16" x 7/8"

Washer, plain, 17/32" x 1-1/16" x . 090"

Wheel, hand tightener
Lead, light, 23"
Clip, wiring (5 used)

PC-862-(6-63) Litho in U, S, A,



100-8

Tractors -- 40 Series

Key
i
2
3

WVWooNa b

10
11
12
13
14
15
16
17
18
19
20

21
22

Capital letters indicate an attachment.

GAUGES,

SWITCH, AND CIGARETTE LIGHTER

Part No.
14H 631 A
12H 246 A
2398 T
2398 T
2398 T
2398 T

366 T
366 T
366 T
366 T
366 T
633 T
2444 T
1949 T
2091 T
2151 T
2152 T
731 T
2158 T
AF 2749 R
21H 973 A
12H 315A

1902694
A 4655 R
12H 292 A

1902924
21H 971 A

1929313
AM 2757T
12H 290 A
AM 1866 T

> > > > e
gRgpggpgpgrrdrdrgzsg

Serial No.

P e ey

(66958-
(69515~
(75587~
(63186-
(60001 -

LI T I I IR U A D N N A A TN D T A N N |

PN AN SN L PN P N PN P P P P P P~

)

- )
-66957)
-69514)
~75586)
~-63185)

)

e N N o s i e i N ra T i s e s i N

—] N

. @ &
@
x oRJ R
@ @ 20

\

19

Description

Nut, hex., No. 10 (6 used)

Washer, lock, No. 10 (6 used)

Clip (2 used) (C)

Clip (2 used) (S)

Clip (2 used) (T)

Clip (2 used) (U)

Bracket (C)

Bracket (S)

Bracket (T)

Bracket (U)

Bracket (H, V, W)

Clip (3 used)

Indicator, heat (sub. for AM1801T)
CIGARETTE LIGHTER ATTACHMENT

Pop-out umit

Fuse, cigarette lighter

Cord

Washer, plain (2 used)

Clamp

Ammeter (sub. for AB1190R and AM1864T)
Screw, mach., No. 8 x 3/8" (3 used) (sub. for M2064T)
Washer, lock, No. 8 (sub. for M2064T and A766R)
Lever

Nut, hex. (sub. for 1902692)

Washer, lock, 1/2" internal tooth (sub. for 138549)
Washer, plain

Screw, mach., No. 8 x 5/16" (4 used)

Coil, dimmer (Delco-Remy) (sub. for 814545)
Coil, dimmer (Cole-Hersee)

Washer, lock, No. 8 (6 used) (sub. for A2734R)
Switch, less lever

Attachments must be listed on separate order from replacement parts.

PC=862~(5-63) Litho in U, S, A,



Tractors -- 40 Series

Part No.
R 11103 R
R 11i01 R
R 11167 R
R 11102R
290 A
1909034%
190903 5%
R 11111 R
AH 14145 H
19H 1227 A
i2H 302 A
1885467
12 314 A
190481 7%
21H 971 A
H 24106 H
R 11112 R
1885297%
1913064
AR 11103 R
AM 1863 T

P NN P P P P P P~ P P P P (. G~ P~ g P~ P~

CURRENT-VOLTAGE REGULATOR
Delco-Remy No,

T 8166

Serial No.

| JN O N N TN T T T T T O I N RO N A S |

N N s a2 i 2 s v Nt i o ot s i P i

1118308

Description
Screw, mach. (2 used) (sub. for 1878516)
Washer, lock, double (sub. for 1878505)
Bushing, insulating (2 used) (sub. for 1878506)
Insulator (2 used) (sub. for 1878507)
Washer, lock, No. 8 (4 used) (sub. for 1868137 and A2734R}
Cover
Gasket
Screw, adjusting, armature (sub. for 1912159)
Armature assembly, relay (sub. for 1878780)
Screw, cap, 1/4" x 1/2% (2 used)
Washer, lock, 1/4" (2 used)
Lead assembly
Washer, lock, No. 6 (2 used) (sub. for 1904377 and R11106R)
Screw, mach. (2 used)
Screw, mach., No. 8 x 5/16" (4 used)
Screw, adjusting, contact spring (sub. for 1922408 and T11662T}
Spring, contact (sub. for 1912176)
Resistance assembly
Mounting, shock
Support, assembly, contact (sub. for 1878517)
Regulator, cuwrrent-voltage

*Furnished by John Deere Waterloo Tractor Works of Waterloo, Iowa.

PC~862-(6-63) Litho in U, S, A,

100-9



100-10 Tractors -- 40 Series

DISTRIBUTOR
Delco-Remy No. 1111709

T 3502

FL552-{6~63) Litho in U, S, A,



Tractors -- 40 Series

Key
1
2
3

Part No.
AM 3055 T
AM 374T
AM 514T
AM 1535T
AT 17208 T
AM 1640T
A 3539 R

1909008
AM 1000 T
AM 355T
19H 1900 A
L 1183 T
12H 303 A
144 785A

1909206
M 416 T
14H 631A
AM 373T

820445

1914309

1900119

1889966
AT 14467 T
AT 14469 T

816784
2iH 968 A
12H 290 A
AT 14468T

1847643

1877510

1885557

1901737

816803

1909004

1880902

1909667

817363
810794
1847647
1878405
811912
1882247
024754
14H 605 A
21H 996 A

1889967

1889999
15H 566 A

1847289
21H 972 A

1909269 H
1SH 1905 A
M 415T
F 2632 R

1909273

829421

810074

810078
AT 14465T
AT 14466 T
AM 372 T

PN SN SN PN N PN TN PN PN SN PN N N TN N P N 5 1 PN N P o, £ TN PN P N N P P P P PN £ 5 N s . N . . P~ P~ P P~ P~ . P~ P~ P~ P~ P~ P~ P P . o~ P~ P~

Serial No.

LI D T T R RO R AN T R D R R A T I R IR N N TN AN TN N N TN N TN N N T TN O U TN O NN TN NN N N JNN T T T T TN RO A NN RN N N A I T}

DISTRIBUTOR ~- Continued

N S N N W T i N S N Sl i i e i e S N s e s i i et i i N i e i T i v i i s it s o i i et i s Vi " s

Delco-Remy No.

1111709

Description
Cable, spark plug (2 used) (sub. for AM376T)
Cable, coil
Plug, spark, Champion, type H-10 (2 used) (gasoline)
Plug, spark, A.C., type 45L (2 used) (gasoline)

Plug, spark, Prestolite, type 14L7B (2 used) (gasoline) (sub. for AM1536T)

Plug, spark, Champion, type J-14 (2 used) (all-fuel)
Nipple, rubber (3 used) (sub. for M417T)

Cap, with carbon button

Wrench, spark plug

Wire, lead, coil (sub. for AM375T)

Screw, cap, 5/16" x 3/4" (2 used)

Washer (2 used)

Washer, lock, 5/16" (4 used)

Nut, hex., 5/16" (2 used)

Lock (2 used)

Nipple, rubber

Nut, hex., No. 10 (2 used)

Coil, ignition (sub. for AM791T) (Delco-Remy No. 1115379)
Rotor (sub, for 1905590)

Seal, with retainer

Cover, with seal and gasket

Gasket

Point set, regular (sub. for 1911119) (packed 10 in a pkg.)
Point set, heavy-duty (sub. for 1882965) (packed 10 in a pkg.)
Screw, mach., adjusting

Screw, mach,, No. 8 x 3/16"

Washer, lock, No. 8 (8 used) (sub. for 121841 and A2734R)
Condenser (sub. for 1869704) (packed 10 in a pkg.)
Plate, breaker

Washer, lock (2 used) (furnished by J, D, H, W)

Plate (sub. for 1886131)

Spring (2 used)

Wick, felt

Cam

Weight (2 used)

Plate

Nut, hex., inside

Washer, inside

Stud

Bushing, insulating, inside

Washer, spacer (2 used)

Washer, insulating, outside

Washer, outside (sub. for 813731) (packed 2 in a pkg.)
Nut, hex., No. 8 (2 used)

Screw, mach., No. 8 x 3/8" (2 used)

Spring (2 used)

Support

Plug, pipe, slotted, 1/8" (sub. for L756T)

Support

Screw, mach., No. 8 x 5/16" (2 used)

Housing, distributor (furnished by J.D.D.T.W.)

Screw, cap, 5/16" x 1" (2 used)

Clip, mounting (2 used)

Gasket (sub. for M414T)

Coupling

Pin

Shim, .005" (as needed)

Shim, .010" (as needed) _

Point set with condenser, regular (packed 10 in a pkg.)
Point set with condenser, heavy-duty (packed 10 in a pkg.)
Distributor, complete (sub. for AM792T)

PC-862-(6-63) Litho in U, S,A,



100-12 Tractors -- 40 Series

GENERATOR
Delco-Remy No., 1101859

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 100-13

GENERATOR -- Continued

Delco-Remy No. 1101859
Key Part No. Serial No. Description

i 1905673 ( - ) Bolt, thru (2 used)

2 12H 303 A ( - ) Washer. lock. 5/16" (2 used)

3 E 2302 RT ( - ) Cup, oil

4 T 12868 T ( - ) Wick (sub. for 804080)

5 1925748 ( - ) Commutator end frame and brush holder assembly

6 1857412 ( - ) Washer, brush arm spacer (2 used)

7 1878184 ( - ) Spring, main brush (2 used)

8 T 11649 T ( - ) Arm, brush (2 used) (sub. for 1878183)

9 12H 314 A ( - ) Washer, lock, No. 6 (2 used) (sub. for 1904377 and R11106R}
10 21H 1114 A ( - ) Screw, mach., brush lead, No. 6 x 1/4" (2 used) (sub. for 132688)
11 AT 14388°T ( - ) Brush assembly (2 used) (sub. for 1906950)

12 1917296 ( - ) Armature assembly

13 26H 72 A ( - ) Key, Woodruff, 1/8" x 5/8"

14 R 11088 R ( - ) Washer, spacer (sub. for 809945)

15 200182 ( - ) Terminal (furnished by J, D, W, T.W.,)

16 144 608A ( - ) Nut, hex., No. 12 (4 used)

17 12H 316 A ( - ) Washer, lock, No. 12 (4 used) (sub. for A3011R)
18 A 3031 R ( - ) Washer, terminal stud (2 used)

19 R 11098 R ( - ) Washer, insulating (2 used) (sub. for 1858753)

20 T 11650T ( - ) Insulator, terminal stud (2 used) (sub. for 1885090)
21 1858751 ( - ) Stud, terminal (2 used)

22 1925098 ( - ) Coil assembly, field

23 1916747 ( - ) Shoe, pole (2 used)

24 1916748 ( - ) Insulator, field coil (2 used) (packed 2 in a pkg.)
25 1861502 ( - ) Band, cover assembly

26 R 11097 R ( - ) Screw, pole shoe (2 used) (sub. for 1843646)

27 R 11087 R ( - ) Pin, dowel (sub. for 809593)

28 21H 1127 A ( - ) Screw, mach., No. 10 x 7/16" (3 used) (sub. for 1904370 and R11105R)
29 12H 246 A { - ) Washer, lock, No. 10 (3 used) (sub. for A3009R)
30 R 11109 R ( - ) Plate, inner bearing (sub. for 1911263)

31 R 11110R ( - ) Gasket (sub. for 1912008)

32 JjD 7180R ( - ) Bearing assembly, inner

33 R 11094 R ( - ) Retainer, felt washer (sub. for 819104)

34 R 11089 R ( - ) Washer, felt (sub. for 809961)

35 AT 12050 T ( - ) Cup, oil (sub. for 1880641)

36 T 12869 T ( - ) Frame, drive end, with oiler (sub. for 1925097)
37 T 11648T ( - ) Collar, drive end (sub. for 1858603)

38 1911978 ( - ) Pulley and fan assembly

39 T 10745 T ( - ) Washer, spring (sub. for 804000)

40 806915 ( - ) Nut, hex., armature shaft (furnished by . D.W.T.W. )
41 19H 1813 A ( - ) Screw, cap, 5/16" x 5/8" (2 used)

42 12ZH 303 A ( - ) Washer, lock, 5/16" (2 used)

43 L 1183 T { - ) Washer, plain

44 M 245 T ( - ) Link, adjusting

45 14H 812 A ( - ) Nut, hex., 3/8% (2 used)

46 12H 304 A ( - ) Washer, lock, 3/8" (2 used)

47 M 386 T ( - ) Stud, pivot

48 19H 1697 A ( - ) Screw, cap, 3/8" x 4"

.o AM 1803 T ( - ) Generator assembly

PC-862-(6-63) Litho in U, S,A.



100-14 Tractors -- 40 Series

STARTING MOTOR
Delco-Remy No. 1107127

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 100-15

STARTING MOTOR -- Continued
Delco-Remy No. 1107127

Key Part No. Serial No. Description
1 21H 964 A ( - ) Screw, mach., No. 6 x 1/2" (4 used)
2 12H 314 A ( - ) Washer, lock, No. 6 (4 used) (sub. for A765R)
3 811553% ( - ) Brush (4 used)
4 R 11090 R ( - ) Holder, brush (4 used) (sub. for 810226)
5 R 11091 R ( - ) Spring, brush (4 used) (sub. for 813521)
6 809053 ( - ) Bolt, thru (2 used)
7 21H 986 A ( - ) Screw, mach., No. 10 x 1-1/4"
8 14H 631 A ( - ) Nut, hex., No. 10
9 AR 11066 R ( - ) Band, cover (sub. for 1886923)
10 12H 302 A ( - ) Washer, lock, 1/4" (2 used)
11 H 23193 H ( - ) Wick, oiler (sub. for 802691)
12 11499 8% ( - ) Oiler
13 1881625 ( - ) Frame, commutator end, with pins and oiler
14 1865182% ( - ) Plug, expansion
is AR 11062 R ( - ) Pin and insulator, stop (sub. for 812015)
16 R 11093 R ( - ) Pin, stop (2 used) (sub. for 817314)
17 R 11092 R ( - ) Pin, hinge (2 used) (sub. for 817313)
18 R 11086 R ( - ) Pin, dowel (sub., for 809062)
19 AR 11063 R ( ) Pin and insulator, hinge (2 used) (sub. for 812016)
20 12H 290 A ( - ) Washer, lock, No. 8 (2 used) (sub. for A2734R)
21 2IH 969 A ( - ) Screw, mach., No. 8 x 1/4" (2 used)
22 AR 11064 R ( - ) Lead, brush ground (2 used) (sub. for 813554)
23 AR 11065 R ( - ) Lead, brush jumper (sub., for 819362)
24 21H 1189 A ( - ) Screw, mach., No. 10 x 1/4" (4 used)
25 12H 246 A ( - ) Washer, lock, No. 10 (4 used) (sub. for A767R)
26 1923195 ( - ) Coil, field, R. H. (distributor side of tractor)
27 810601%* ( - ) Shoe, pole (4 used)
28 1923194 ( - ) Coil, field, L. H. (carburetor side of tractor)
29 R 11104 R ( - ) Screw, pole shoe (4 used) (sub. for 1881869)
30 R 11087 R ( - ) Pin, dowel, drive body to main body (sub. for 809593)
31 11H 231 A ( - ) Pin, cotter, 1/16" x 1"
32 1880254* ( - ) Pin, switch
33 1882323 ( - ) Switch, with hardware
34 816911% ( - ) Insulation, switch side (2 used)
35 14H 812 A ( - ) Nut, hex., 3/8"
36 12H 304 A ( - ) Washer, lock, switch terminal, 3/8"
37 24H 1303 A ( - ) Washer, plain, 13/32" x 11/16" x .060" (3 used)
38 821524 ( - ) Stud
39 R 11099 R ( - ) Washer, insulating, large (2 used) (sub. for 1861076)
40 R 11107 R ( - ) Washer, insulating, small (2 used) (sub. for 1904669)
41 14H 732A ( - ) Nut, hex. jam, 3/8"
42 R 11096 R ( - ) Washer (2 used) (sub. for 833602)
43 1872505 ( - ) Armature
44 26H 10A ( - ) Key, Woodruff, 5/32'" x 5/8"
45 1848530 ( - ) Head, drive
46 1860639 ( - ) Spring, drive
47 A 2783 R° ( - ) Washer, lock (2 used) (sub. for 805057)
48 1850811% ( - ) Screw, head spring (sub. for A2787R)
49 1850810% ( - ) Screw, shaft spring (sub. for A2786R)
50 1855629 ( - ) Gear and shaft, with service sleeve
51 1868804 ( - ) Drive assembly
52 1924229 ( - ) Housing, drive, with bushing
53 810620% ( - ) Bushing, drive housing
.. AM 1802 T ( - ) Starting motor

*Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa.

PC=-862-(6-63) Litho in U, S, A,



100-16 Tractors -- 40 Series

AT16881T REPLACEMENT STARTING MOTOR
Delco-Remy No. 1107200

PC-862-(6-63) Litho in U, S, A,



Tractors -- 40 Series 100-17

AT16881T REPLACEMENT STARTING MOTOR -- Continued
Delco-Remy No. 1107200

10 21H 1020 A
11 T 736 T
12 AT 514T
13 AT 516T

Screw, mach., No. 10 x 1/2" (4 used)

Pin, brush holder (2 used)

Lead assembly (2 used)

Brush support package, includes ground lead, brush holder pin, support,
screws, lock washers, and hex. nuts (2 used)

Coil, field

Key Part No. Serial No. Description
1 T 741 T ( - ) Bolt, thru (2 used)
2 AT 517 T ( - ) End, commutator, with bearing
3 T 742 T ( - ) Screw, special (4 used)
4 T 18712T ( - ) Brush (4 used)
5 T 738 T ( - ) Holder, brush, ground (2 used)
6 T 740 T ( - ) Spring, brush (2 used)
7 T 18099 T ( - ) Holder, brush, insulated (2 used)
8 14H 778A ( - ) Nut, hex., No. 10 (4 used)
9 12H 246 A ( - ) Washer, lock, No. 10 (6 used)
( - )
( - )
( - )
( - )

14 T 18713 T

15 810601% Pole, piece (4 used)

16 821524 Screw, terminal

17 21H 1189 A Screw, mach., No. 10 x 1/4" (2 used)
18 1880254% Pin, switch

19 11H 231 A Pin, cotter, 1/16" x 1"

20 1882323 Switch, starter

21 T 18711 T
22 T 18710T
23 24H 1303 A
24 12H 304 A
25 14H 732A

Washer, large

Washer, special snap-on (2 used)

Washer, plain, 13/32" x 11/16" x . 060" (3 used)
Washer, lock, 3/8"

Nut, hex., 3/8" (2 used)

( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
( - )
.
26 816911% ( - ) Insulation, side (2 used)
27 T 18714T ( - ) Gasket, switch to starter
28 R 11099 R ( - ) Washer, insulating, large (2 used)
29 R 11107 R ( - ) Washer, insulating, small (2 used)
30 R 11087 R ( - ) Pin, dowel
31 R 11104 R ( - ) Screw, pole shoe (4 used)
32 T 10793 T ( - ) Nut, hex., 3/8"
33 R 11096 R ( - ) Washer, thrust (2 used)
34 1872505 { - ) Armature
35 26H 10A ( - ) Key, Woodruff, 5/32'" x 5/8"
36 1848530% ( - ) Head, drive
37 1850811% ( - ) Screw, spring, head
38 1850810% ( - ) Screw, spring, shaft
39 A 2783 R { - ) Washer, lock, special (2 used)
40 1849782% ( - ) Sleeve, service
41 1855629 ( - ) Gear and shaft, with service sleeve
42 1860639 ( - ) Spring, drive
43 1924229 ( - ) Housing, drive
44 810620% ( - ) Bushing, drive housing
45 1868804 ( - ) Drive assembly
( - )

.o AT 16881 T Starting motor assembly

*Parts provided to John Deere Branch Houses by John Deere Waterloo Tractor Works of Waterloo, Iowa.

PC-862-(6-63) Litho in U, S, A,



105-2

Tractors -- 40 Series

-
-

NNNgNtoNM».-n—n-u-n-—»... s =
Novu»m WN=OWONOU D W CUVWONOUIhWN=g
<

28

N
0

30
31

ENGINE TUNE-UP, OVERHAUL, AND CARBURETOR GASKET SETS

Part No.
16-654
240 T
96 T
2632 R
264 T
262 T
230 T
282 T
410 T
808 T
4152 T
111 T
19T
97 T
i861 T
276 T
85T
240 T
230T
262T
410 T
282 T
264 T
96 T
2632 R
13213 T
M 2153T
16A-41
16-4
16-456
16-47

>
2 £ 2

ZZXEZXZERZZRREERRZRZHR

>

(8]

7

| /m
.,

8

©

9

/!
-

o

30— o131

28

Serial No.

LN T D T NN A 2 R R R D A T N Y TR TN TN TR T S TN N T TR T T BN |

NPT SN ST S TN PN PN A e ST SN PN TN P . o R o, P P T P S P .

T e N N it e S N S s N v v e e s N i ) o i

Description
Gasket set for carburetor
Gasket, cylinder head (packed 3 in a pkg.)
Gasket, oil filter case (packed 3 in a pkg.)
Gasket, distributor to cylinder block (sub. for M414T})
Gasket, lower water elbow
Gasket, water outlet manifold (2 used) (packed 2 in a pkg.)
Gasket, rocker arm cover (packed 5 in a pkg.)
Seal, rocker arm cover stud (2 used) (packed 2 in a pkg.)
Gasket, carburetor to manifold
Gasket set for engine tune-up
Gasket, crankshaft front oil seal plate
Gasket, gear cover
Gasket, crankshaft rear oil seal plate
Gasket, oil filter to cylinder block
Gasket, manifold to cylinder head (packed 3 in a pkg.)
Gasket, governor case to gear cover (packed 2 in a pkg.)
Gasket, oil pan (packed 3 in a pkg.)
Gasket, cylinder head (packed 3 in a pkg.)
Gasket, rocker arm cover (packed 5 in a pkg.)
Gasket, water outlet manifold (2 used) (packed 2 in a pkg.)
Gasket, carburetor to manifold
Seal, rocker arm cover stud (2 used) (packed 2 in a pkg.)
Gasket, lower water elbow
Gasket, oil filter case (packed 3 in a pkg.)
Gasket, distributor to cylinder block (sub. for M414T)
Washer, aluminum (sub. for M1038T)
Gasket set for engine overhaul
Gasket, throttle body to bowl (packed 5 in a pkg.)
Gasket, float valve seat
Gasket, main nozle
Gasket, main adjustment needle seat (2 used)

PC-862~(6~63) Litho in U, S, A,



Tractors -- 40 Series 105-3

24

o v bW n»§

7
8
9

10
11
12
i3
14
15
i6

TRANSMISSION AND FINAL DRIVE GASKET SETS

Part No.

2686 T

2165 T
811 T
159 T
186 T

12840 T

15600 T
214 T
2599 T
214 T
2599 T
214 T
15600 T
2592 T
2226 T
2604 T
3584 T
1487 T
947 T

“ZZ;EZEHZZZZZ"I 4 2XZZX

AT 14913 T
M 1962 T
M 1013 T
AM 2156 T

Serial No.

—~ e~~~ —~
LI I B |

—~

- )

- )

-68876)
68877-

-62733)
62734~ )
-62263)
62264~

N N P P P P P P P P P P~

e e i P e

Description

Gasket, final drive pan (2 used) (H)

Gasket, differential quill (2 used) (H, S, U, V, W)

Gasket, ring gear quill (2 used) (packed 3 in a pkg.) (C)

Gasket, output shaft cover (C, H, S, T, U, V, W)

Gasket, transmission case top cover (packed 5 in a pke.) (C, H, S, T, U,
VvV, W)

Gasket, transmission case rear cover (sub. for M174T) (packed 3 in a
pkg.) (C, H, S, T, U, V, W)

Gasket, axle shaft bearing quill (2 used) (H, V, W)

Gasket, axle shaft bearing quill (2 used) (S)

Gasket, axle shaft bearing quill (2 used) (S)

Gasket, axle shaft bearing quill (2 used) (U)

Gasket, axle shaft bearing quill (2 used) (U)

Gasket, axle shaft bearing quill (2 used) (C)

Gasket, axle shaft bearing quill (2 used) (sub. for M2367T) (C)

Gasket set, transmission and final drive (H)

Gasket, final drive oil pan (S, U, V, W)

Gasket set, transmission and final drive (S, U)

Gasket set, transmission and final drive (V, W)

Gasket, steering clutch housing cover (2 used) (packed 2 in a pkg.) (C)

Gasket, final drive oil pan (2 used) (packed 5 in a pkg.) (C)

Gasket, power shaft poppet holder (C)

Gasket set, transmission and final drive (C)

Gasket, final drive oil pan (2 used) (T)

Gasket, final drive (2 used) (T)

Gasket set, transmission and final drive (T)

PC-862-(6-63) Litho in U, S, A,



105-4

Tractors -- 40 Series

HYDRAULIC SYSTEM GASKET SETS

Key Part No. Serial No.
1 T 13213 T ( - )
2 M 1039 T ( - )
3 T 16572T ( - )
4 AM 1149 T ( - )
5 M 2264T ( - )
6 M 3327T ( - )
7 AM 2154 T ( - )
8 M 3326T ( - )
9 M 1117T ( - )

10 M 3150 T ( - )

Description
Gasket, pump outlet line connector
Gasket, pump to gear cover
Ring, pump sealing (2 used)
Gasket set for touch-o-matic pump
Gasket, cylinder and valve housing to cover (S, U)
Gasket, cylinder and valve housing to rockshaft housing (S, U)
Gasket set for touch-o-matic system (H, T, V, W)
Gasket, cylinder and valve housing to rockshaft housing (H, T, V, W)
Gasket, cylinder and valve housing to front cover (H, T, V, W)
Seal, cylinder and valve housing to front cover (2 used) (H, T, V, W)

PC-862-(6~63) Litho in U, S, A,



Tractors -- 40 Series 105-5

\IOOU‘I#WN"‘E

10
i1
12
13
14

BE CAREFUL 4~—

Vel sn 4 2

(0

QUALITY FARM
EQUIPM

DECALCOMANIAS

"BE CAREFUL

$700 rowER sHarT airoRs 14— | JORIN DEERE

#@ é}@

DERp %

TRACTOR. PROTICT POWER
SHAFT DRIVE WiITH MASTER
GUARD AND SHIILDS

ENT

(

5
[ JOHN DEERE )
MODEL 40 CRAWLER (JOHN DEERE )
Service Instructions TIRE SERVICE INSTRUCTIONS
10 HOUR SERVICE M"°" ’.l"ull'
lul mu e 13
WASH IN DIS'II.IA'-I OR K[IDS(N!]
EVERY 120 HRS. OR OFTENER UNDER
SEVERE CONDITIONS
JOHN DEERE 10
Zual 12
Toucho mutlc -
ror Cﬂ."m "‘m. ll’lvl(l INSTRUCTIONS
HYDRAULIC CONTROL \_ CRRAISHE MANR
NG EF detalted instructions see your “Operator's Manual®.
xvreo s J

- JOEM DEERE 11

 JORN

Part No. Serial No.

5176 R ( - )
260 R ( - )
5177 R ( - )
14668 T ( - )
3386 T { - )
2988 T ( - )
2990 T ( - )
3394 T ( - )

250 R ( - )

E;ZZZZZ B2 § 2 XZZXHA»g>»

1255 T ( ~ )

251 R ( - )
3858 T ( - )
2989 T ( - )
3388 T ( - )
3491 T ( - )
3802 T ( - )
3177 T ( - )
3736 T ( - )

g

3735 T ( - )

Description

"Be Careful" decalcomania for speed safety

"Leaping Deer" decalcomania for instrument panel

"Be Careful" decalcomania for powershaft safety shield

Servicing Instructions" decalcomania for air cleaner

"Servicing Instructions" decalcomania for inside battery box cover

""Servicing Instructions" decalcomania for breather cap

Model designation decalcomania for grille (2 used) (packed 2 in a pkg.)
(agricultural green tractor)

Model designation decalcomania for grille (2 used) (packed 2 in a pkg.)
(industrial yellow tractor)

"John Deere'" decalcomania for center of grille (agricultural green
tractor)

"John Deere’ decalcomania for center of grille (industrial yellow tractor)

"John Deere! decalcomania for sides of hood (2) {(agricultural green
tractor)

"John Deere' decalcomania for sides of hood (2} (industrial yellow tractor)

Decal, dual touch-o-matic (H, T, V, W)

Decal, touch-o-matic (S, U)

Mask, gauge (3)

Decal, tire inflation (H, S, T, U, V, W)

Decalcomania kit for grille

Decalcomania kit (for agricultural green tractor) (sub. for AM2124T,
AM2130T, AM2155T, AM2157T, AM2337T, AM2593T, AM2698T,
AM2717T, AM3151T, AM3152T, AM3153T, AM3154T, AM3155T,
AM3156T, and AM3157T)

Decalcomania kit (for industrial yellow tractor) (sub. for AM3088T)

PC-862-(6-63) Litho in U, S, A,



105-6 Tractors -- 40 Series
LOCTITE SEALANT
>1
}ouu s
LockTITE
T 4083
Key Part No. Serial No. Description
1 AT 14264 T ( - ) Sealant, Loctite (approx. 2 fl. oz.) (packed 5 in a pkg.)
AT 14927 T ( - ) Sealant, Loctite (2 cc tube) (packed 10 in a pkg.)
OPERATOR'S MANUALS (Not Illustrated)
Part No. Serial No. Description
OM-T3 ( -62263) Manual, operator's, Model 40 Crawler
OM-T9 (62264- ) Manual, operator's, Model 40 Crawler
OM-T2 ( - ) Manual, operator's, Model 40 Tricycle
OM-T4 ( - ) Manual, operator's, Model 40 Standard
OM-T6 ( - ) Manual, operator's, Model 40 Utility
OM-T10 ( - ) Manual, operator's, Model 40 Hi-Crop (also order OM-T2 manual)
OM-T13 ( - ) Manual, operator's, Model 40 Special (also order OM-T2 manual)
OM-T14 ( - ) Manual, operator's, Model 40 Two-Row Utility (also order OM-T2

manual)

PC-862-(6-63) Litho in U,S. A,



NUMERICAL INDEX

Tractors -- 40 Series 110-~1
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
3H 762A 55-7 1 14 B808A 65- 2 22 19H 1756 A 35- 3 19 21H 1189 A 100- 3 5
3H 1268 A 85~ 8 10 144 809 A 35-17 30 19H 1765A 95-1 2 21H 1195 A 60- 4 5
3H 1407 A 55- 9 17 145 812 A 60- 4 18 19H 1768A 30-1 9 21H 1207 A 85- 2 6
3H 1493 A 95- 2 25 141 813 A 15-3 2 19H 1773 A 45- 5 27 21H 1214 A 85~ 5 24
3H 1504A 90- 4 9 14H 819 A 60- 9 39 19H 1781 A 60-13 51 22H 255A 30- 1 13
3H 1519A 15- 4 21 14 821A 30-1 7 19H 1789 A 15- 3 10 22H 567 A 60-13 15
3H 1524 A 60-31 41 14H 826 A 55- 3 15 i19H 1791 A 55~ 5 36 22H 674 A 35-17 13
3H 1549 A 60-10 16 14H 836 A 55-6 7 19H 1792 A 55- 9 3 22H 684 A 20-1 8
3H 1572 A 85-8 2 1441 844 A 85~ 4 10 195H 1800 A 10- 8 14 22H 703 A 35-11 13
3H 1574 A 55- 6 3 144 846 A 60- 8 5 19H 1801 A 30~ 4 18 22H 712 A 95-5 5
3H 1591 A 95- 3 20 14H 849 A 60-24 29 i19H 1805 A 10~ 3 36 22H 713 A 55~ 3 16
3H 1605A 95- 2 18 14H 856 A 90~ 3 42 19H 1813 A 25- 3 6 22H 724 A 100- 2 36
3H 1686 A 85~ 8 15 14H 860A 15- 5 16 19H 1815 A 45-10 29 22H 727 A 70~ 9 24
3H 1727 A 75- 5 11 14H 863 A 45- 5 45 19H 1820A 10- 3 39 22H 794 A 90~ 3 32
3H 1728A 75~ 2 6 144 865A 70~ 5 22 19H 1821 A 15- 2 6 244 1106 A 55~ 7 7
81 528A 65-2 1 144 876 A 20-1 1 19H 1822 A 30-1 14 24H 1111 A 70-11 35
8 S55A 100- 7 20 15H 253 A 60-11 34 19H 1831 A 10-3 1 24H 1122 A 60- 9 43
8H 2711 A 60-23 1 15H 275A 60-13 14 19H 1833 A 85-10 2 24H 1136 A 40- 3 28
81 3505A 75~ 3 4 19H 1847 A 65- 2 6
15H 564A 40- 3 11 24H 1139 A 55- 7 2
8 3813A 70-9 51 15H 566 A 35-19 22 19H 1849 A 15- 4 13 24H 1175 A 45~ 3 20
8 4073 A 65- 4 7 15H 58 A 60-11 35 19H 1862 A 60-29 2 24H 1219A 10-5 7
81 4161 A 35-15 22 15H 584 A 45- 3 35 19H 1868 A 70-11 34 24H 1227 A 90- 3 46
&1 4226 A 30- 1 1 15SH 585A 35-3 9 19H 1872 A 65- 4 12 24H 1265A 40- 5 41
81 4230A 70- 3 14 15H 586A 60- 7 3 19H 1874 A 65- 7 13 24H 1287 A 60-10 11
11H 206 A 60-11 70 15H 604A 50~ 4 10 19H 1876 A 45- 3 4 24H 1289 A 60- 8 33
11H 211 A 25- 6 21 15H 623 A 35-16 15 19H 1890 A 10- 3 22 24H 1301 A 60-31 32
11H 222 A 35-16 18 19H 1899 A 15- 4 8
15H 632A 20- 3 33 24H 1304 A 95- 9 38
11H 231 A 60-13 44 16H 87A 20-2 3 19H 1900A 10- 7 11 24H 1325A 15- 5 14
11H 233 A 60-11 25 1G] 173A o5 3 oe 19H 1904 A 60-13 4 24 1341 A 3511 17
1H 236 A 15-5 9 16H 246A 85- 2 20 19H 1905A 45-13 3 244 1354 A 55- 2 22
1H 237A 35- 5 46 16H 646A 85~ 4 13 19H 1906 A 100~ 7 19 244 1363 A 60-19 45
11H 239A 90~ 2 16 - -
16H 698 A 35-17 31 19H 19507 A 60- 8 38 24H 1368 A 45~ 9 25
11H 240A 70-2 5 19H 124 A 40- 5 16 19H 1913 A 35- 8 13 24H 1374 A 60-16 4
11H 250A 35- 5 52 181 2104 10- 3 16 19H 1914 A 10- 9 13 241 1375 A 30~ 1 12
12H 236 A 30-1 8 19H 339A 60-25 16 19H 1919 A 55- 5 18 24H 1392 A 55-1 1
12 245A 55-3 18 19H 463A 95- 1 15 19H 1923 A 65- 6 2 24H 1396 A 65- 4 13
1211 246A 60-4 6 19H 474A 60-31 29 19H 1930 A 70- 9 26 24H 1424 A 35-11 7
121 292 A 100- 8 17 19H 1000 A 70- 9 16 19H 1938 A 35- 8 27 S 14524 291y 27
12 293 A 15-3 3 19H 1061 A 70- 5 30 19H 1940 A 95- 5 7 244 1474 A 80- 3 3
12 294A 35-3 7 19H 1082 A 70- 3 7 19H 1944 A 35- 6 S 24 1487 A 35-14 24
12 301A 35-10 8 19H 1100A 45- 5 38 19H 1948 A 55- 3 26 2ol 15004 3510 19
121 302A 15-5 17 19H 1123 A 60-21 41 19H 1978 A 35-15 6 24H 1542 A 45
12H 303A 15- 4 15 -9 20
128 304A 15-2 8 9 -6 5 24H 1625A 100~ 7 2
19H 1146 A 60-11 43 19H 2021 A 60~ 4 16 25H 50A 35-17 1
121 314 A 100- 9 13 19H 1189 A 15- 4 12 19H 2023 A 15- 2 8 25H 52A 10-9 1
12H 315A 25- 5 24 104 1227 A 40- 3 5 19H 2024 A 60~ 4 32 25H 100A 35- 6 14
1211 316 A 100-13 17 19H 1243 A 35-15 19 19H 2036 A 60- 3 16 25H 125A 30-4 9
IR 19H 1258 A 60-17 22 | 19H 2043A 60-26 12 | 25y 126A 55-1 1
14 416 A 45 3 19 19H 1259 A 60-16 22 151 2054 4 S0-27 11 25H 152A 65-4 5
14H 463 A 30~ 3 32 19H 1262 A 30~ 3 14 -3 12 25H 266 A 60-21 26
o 19H 2058 A 15-2 5
1@ 469A 5S0- 4 3 19H 1265 A 60-17 25 N 25H 760A 60-31 38
14 479 A 60-29 33 19H 1266 A 35-11 18 19H 211 25H 797 A 80~ 5 28
19H 1268 A 85-11 8 3A 60-31 2 25H 903 A 35-9 10
141 g A 955 2 19H 1275A 40- 5 21 19H 2117 A 35-11 1 25H 1160 A 55. 5 7
41 S11A 60-24¢ 9 19H 1276 A 75- 2 3 19H 2124 A 55~ 7 11 26 10A 10013 44
14 e B 19H 1338A 70- 9 21 19H 2127 A 60-13 2 260 23 A 35.16 17
0A 35-17 26 19H 1362 A 65~ 8 2 19H 2128 A 60-27 8 -
14H 605 A 100-11 40 19H 1364 A 19H 2133 A 30- 1 10 26H 27 A 80-3 28
14H 608 A 100-13 16 70- 2 3 26H 72 A 100-13 13
14 611 A 40- 5 19H 1374 A 60-29 30 21H 964 A 100~ 7 8 26 77A 10- 7 10
1 - 3 13 19H 1377 A 65- 3 3 21H 968 A 100-11 22 -
4H 631A 15~ 5 23 26H 82A 35-4 4
19H 1414 A 70~ 2 3 19H 971 A 25- 5 24
144 650 A 70- 5 28 h 28H 1729 A 60-27 13
19H 1456 A 70- 7 9 1IH 972 A 100- 2 2
14H 656 A 45- 9 19 1o leaan o8 3 21H 973 A 100~ & 13 20H 97A 20- 3 32
144 760A 55-7 3 - 29H 488A 60-11 33
141 7 19H 1648 A 95- 9 21 21H 977A 25-5 6
69A 60-9 8 36 6A 10- 3 33
14 774A 15- 5 3 19H 1649 A 95- 1 15 21H 986 A 100-15 7 3
e Sl 19H 1697 A 100-13 48 21H 996 A 25- 5 22 S Al S
‘ 19H 1708 A 55~ 9 45 21H 1018A 25- 6 18 G 9A 15-6 15
14H 785A 15~ 4 14 30H 17A 45-3 3
19H 1715A 90~ 4 1 21H 1019 A 100~ 4 9
14H 786 A 60-13 16 34 7A 60-13 39
19H 1721 A 35-16 1 21H 1066 A 25~ 6 20
14H 793A 95-9 2 34H 35A 60-15 24
19H 1731 A 20-1 6 21H 1076 A 100~ 3 2
145 794A 65-3 1 34H 47A 60-11 55
14H 806 A 35-11 21 19H 1732 A 60~19 40 21H 1114 A 100~13 10
- - 21H 1127 A 100-13 28 34 58A 60-31 54
141 807A 10-5 2 IH AT 35-9 22 | CIH 1144A 50- 3 340 62A 15-5 1
9H 1740 A 20~ 1 19 15 A -1

PC-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-2 Tractors -- 40 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
344 90A 90- 3 37 024754 100-11 39 1869704  100-11 24 A
34H 102A 50- 3 11 114998 100-15 12 1872505  100-15 43
. 344 107 A 35-19 21 121841 100-11 23 1872505  100-17 34 A 147R 60-31 56
34H 117A 60- 8 22 132688 100-13 10 1877510  100-11 26 A 765R 100-15 2
34H 120 A 35-14 21 138549 100- 8 17 1878183  100-13 8 A 766 R 100- 8 14
34H 123 A 60-17 14 200182 100-13 15 1878184  100-13 7 A 767 R 100-15 25
344 132A 80- 5 38 802691 100-15 11 1878405  100-11 36 A 1892R 45- 7 24
34H 164 A 35-14 19 804000 100-13 39 1878505 100~ 9 2 A 1892 R 45-13 18
34H 167 A 60-19 17 804080 100-13 4 1878506 100~ 9 3 A 2729R 100- 2 12
344 188A 35-13 19 805057 100-15 47 1878507 100- 9 4 A 2729R 100- 3 1
806915 100-13 40 1878516  100- 9 1 A 2731R100- 3 3
809053 100-15 6 1878517 100~ 9 20 A 2734R100- 2 3
10-2991 25- 5 29 809062 100-15 18 1878780  100- 9 9 A 2734R 100- 3 13
13-831 25-5 8 809593 100-13 27 1880254 15- 5 27 A 2734R 100- 8 21
14.213 25-5 3 809593 100-15 30 1880254 100-15 32 A 2734 R 100~ 9 5
15-A85 25-.5 2 809945 100-13 14 1880254 100-17 18 A 2734 R 100-11 23
15-A93 25- 5 22 809961 100-13 34 1880641 100-~13 35 A 2734 R 100-15 20
15-483 25. 5 4 810074 100~11 53 1880902 100-11 3t A 2783 R 100-15 47
16-4 105- 2 29 810078 100-~11 53 1881625 100-~15 13 A 2783 R 100-17 39
16-A41 25- 5 16 810226 100-15 4 1881869 100-15 29 A 2786 R 100-15 49
16A-41 105~ 2 28 810601 100-15 27 1882247 100-11 38 A 2787 R 100-15 48
16-47 105~ 2 31 810601 100-17 15 1882323 100-~15 33 A 2899R100-2 6
16-456 105~ 2 30 810620 100~15 53 1882323 100-17 20 A 2899 R 100~ 3 12
16-654 25- 5 18 810620 100~17 44 1882965 100-11 20 A 3009 R 100-13 29
16-654 25- 5 30 810794 100-11 34 1885297 100~ 9 18 A 3011 R 100-13 17
16-654 25- 5 32 811553 100-~15 3 1885090 100-~13 20 A 3031 R 100~-13 18
16-654 25~ 5 40 811912 100-11 37 1885467 100~ 9 12 A 3125 R 60~31 16
16-654 105- 2 1 812015 100~15 15 1885557 100-11 27 A 3131 R 60-~i1 32
24-A3 25-. 5 23 812016 100-15 19 1886131 100-11 27 A 3142 R 50- 3 6
24-262 25-. 5 7 813521 100-15 5 1886923 100-15 9 A 3162 R 60-29 28
24340 25. 5 13 813554 100~15 22 1889966 100-~11 19 A 3164 R 60-29 16
26-666 25. 5 27 813731 100-11 39 1889967 100-11 42 A 3169 R 60-29 11
27540 25. 5 38 814545 100~ 8 20 1889999 100-11 43 A 3172 R 60-29 22
28-49 25- 5 25 816784 100-11 21 1900119 100-11 118 A 3173 R 60-29 23
29.81 25~ 3 21 816803 100-11 29 1901737 100-~11 28 A 3174 R 60-29 23
29.538 25. 5 28 816911 100-15 34 1902692 100~ 8 16 A 3175 R 60-~29 35
30-631 25. 5 21 816911 100-17 26 1902694 100~ 8 15 A 3176 R 6029 32
30_739 25. 5 21 817313 100-~15 17 1902924 100—» 8 18 A 3184R 60-29 31
32-16 25- 5 20 817314 100-15 16 1904370  100-13 28 A  3190R 60-24 18
43-622 25- 5 33 817363 100-11 33 1904377 100~ 9 13 A  3190R 60~25 9
43-669 25. 5 33 819104 100-13 33 1904377 100-13 9 A 3459 RT 60~15 46
43-699 25_ 5 33 819362 100-15 23 1904669 100-~15 40 A 3460 RT 60~15 47
44-33 25. 5 12 820445 100-~11 16 1904817 100~ 9 14 A 3539 R 100-11 4
44-38 25- 5 10 821524 100-15 38 1905590  100-11 16 A 3578R 60~29 17
44-51 25- 5 34 821524 100-17 16 1905673  100-13 1 A 3579 R 60-29 34
44-68 25. 5 41 829421 100~11 52 1906950 100-13 11 A 3581 R 60-16 5
46-A11 25- 5 17 833602 100-15 42 1909004  100-11 30 A 3581 R 60-17 2
47-391 25- 5 31 923119 100~ 2 7 1909008  100-11 5 A 3581 R 60-19 27
47-410 25- 5 31 924009 100~ 2 S 1909034  100- 9 6 A 3581 R 60-29 18
49-218 25- 5 15 1115379 100-11 15 1909035  100- 9 7 A 3581 R 60-31 50
49-219 25- 5 15 1843646  100-13 26 1909206  100-11 12 A 3581R 65-6 5
49.285 25- 5 14 1847289  100-11 45 1909269 H 100-11 47 A 3581R 65-7 5
55-261 25-5 9 1847643 100-11 25 1909273  100-11 51 A 3581 R 65- 8 14
55-285 25- 5 35 1847647  100-11 35 1909667  100-11 32 A 3581R 65-9 9
55-358 25- 5 39 1848530  100-15 45 1911119 100-11 20 A 3581R 90-2 3
67-523 25-3 9 1848530 100-17 36 1911263  100-13 30 A 3581 R 90- 2 14
67-523 25- 5 11 1849782 100-17 40 1911978  100-13 38 A 3606 R 60-31 40
82-16 25- 5 26 1850810  100-15 49 1912008  100-13 31 A 3609 R 60-24 14
87-3 25- 5 36A | 1850810  100-17 38 1912159  100- 9 8 A 3609R 60-25 5
95-78 25~ 5 37 1850811 100-15 48 1912176 100~ 9 17 A 3610R 60-24 13
99-7 25- 5 36B 1850811 100-17 37 1913064  100- 9 19 A 3610R 60-25 4
227-1304 25- 5 1 1855629  100-15 50 1914309  100-11 17 A 3611R 60-24 12
227-1323  25-5 1 1855629  100-17 41 1916747  100-13 23 A 3611R 60-25 3
233-543 25- 5 19 1857412 100-13 6 1916748  100-13 24 A 3612R 60-24 11
286-1005  25- 5 .. 1858603 100-13 37 1917296  100-13 12 A 3612R 60-25 6
286-1047  25- 5 1858751  100-13 21 1922408 100~ 9 16 A 3613R 60-24 19
1858753 100-13 19 1923194 100-15 28 A 3613 R 60-25 27
1860639 100-15 46 1923195  100-15 26 A 3614R 60~24 5
405R 35- 9 13 1860639 100-17 42 1924229 100-15 52 A 3614 R 60-25 28
405R 35-17 9 1861076 100-15 39 1924229 100-17 43 A 3951 R 60-29 13
405R 60-21 12 1861502  100-13 25 1925097  100-13 36 A 3952 R 60-29 12
5787 YT 95-15 14 1865182 100~-15 14 1925098 100-13 22 A 4229 R 60-29 10
9027 YT 55- 9 48 1868137 100~ 9 5 1925748  100-13 5 A 4230 R 60-29 9
- 1868804 100-15 51 1929313 100~ 8 20
9042 YT 95~ 2 23 1868804  100-17 45 A 4655R 100- 8 16

PC=862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

Tractors -- 40 Series 110-3
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
A 4735R 60-31 47 AB AM 240T 105- 2 2 AM 531 T 100~ 2 15
A 4736 R 60-31 11 AM 240T 105- 2 18 AM 574T 45-11 ..
A 4737R 60-31 31 AB 1190 R 100~ 8 12 AM 253T 35-6 10 AM 586 T 60-21 23
A 4738 R 60-31 30 AB 1629R 15- 2 3 AM 253T 35-7 6 AM 58 T 60-23 13
A 4739 R 60-31 12 AB 2582 R 100- 2 21 AM 253 T 35-10 2 AM 605T 35-13 11
A 4740R 60-31 15 AB 280R 100~ 2 9 AM 253 T 35-13 12 AM 605T 35-14 14
A 4741 R 60-31 14 AB 280R 100- 3 5 AM 253 T 35-14 15 AM 608T 35-17 10
A 4742 R 60-31 13 AB 3739 R 100- 3 15 AM 253T 35-19 1 AM 609T 15- 6 21
A 4743 R 60-31 19 AB 4059 R 100~ 3 10 AM 263T 45- 3 10 AM 623T 55- 5 10
A 4744R 60-31 20 AB 4725R 100~ 2 20 AM 266T 45- 3 38 AM 623T 70-7 19
A 4745R 60-31 35 AM 266T 45-11 36 AM 623T 70-9 40
A 4746 R 60-31 36 AM 268T 45~ 9 16 AM 623T 70-11 8
A 4747R 60-31 34 AF AM 271 T 10-5 9 AM 623T 70-13 18
A 4748 R 60-31 33 AM 272T 10~ 5 12 AM 625T 15-3 1
A 4749 R 60~31 39A AF 1588 R 60-31 49A AM 273T 10~ 5 15 AM 625T 15-3 7
A  4924R 100- 3 7 AF 1934 R 35-12 23 AM 274T 10~ 5 18 AM 629T 55-1 4
A 5176 R105-5 1 AF 1934 R 35-15 31 AM 275T 10-5 5 AM 633T 45-11 3
A 5177 R 105~ 5 3 AF 2433 R 60-31 49A AM 284T 10- 8 16 AM 634 T 45-11 7
A 5275R 100- 7 16 AF 2433 R 60-31 49B AM 292T 10- 3 28 AM 635T 20-2 4
A 5276 R100- 7 9 AF 2749 R 100~ 8 12 AM 292T 60-13 52 AM 635T 25-3 4
A 5278R 100~ 7 12 AM 292T 60-16 19 AM 635T 55-2 6
A 5279 R 100~ 7 13 AM 292T 60-19 34 AM 635T 55-5 25
A 5301 R 60-31 46A AH AM 295T 15- 6 20 AM 635T 55- 6 16
A 5301 R 60-31 55 AM 298T 20-2 20 AM 635T 85~ 2 15
A  5302R 60-31 46A AH 1111 RT10- 8 7 AM 298T 55~ 2 27 AM 635T 85-3 5
A 5302R 60-31 53 AH 14145H 100- 9 9 AM 298T 55-5 37 AM 636T 20-2 4
A 5304R 60-31 39A AM 314T 55-2 8 AM 636T 25-3 4
A 5304R 60-31 39B AM 315T 15-2 1 AM 636T 55~ 5 25
AL AM 320T 30-3 8 AM 636 T 85-2 15

AM 321 T 30~ 4 16 AM 636 T 8-3 5

AA AL 884T 25-3 17 AM 321T 30-5 6 AM 637T 20- 3 31

AL 2096 T 15- 5 24 AM 322T 30- 4 13 AM 638T 20-2 8

AA 2296 R 45-11 6 AL 2116 T 30~ 3 13 AM 322T 30-5 7 AM 640T 20-2 22
AA 3238R 100-2 7 AL 2116 T 40- 3 30 AM 325T 75-3 5 AM 640T 55- 2 25
AA 3239 R 100- 2 10 AL 2117 T 25- 3 14 AM 339T 8-5 1 AM 640T 55-5 39
AA 3239 R 100~ 3 4 AL 2118T 25- 3 19 AM 339T 85-6 1 AM 641 T 20-2 28
AA 3240R 100- 2 8 AL 2119 T 25- 3 18 AM 339T 8-7 1 AM 644T 30-3 9
AA 3241 R 100~ 2 13 AL 2122T 35-5 18 AM 346T 15- 5 32 AM 645T 30- 3 11
AA 3241 R 100- 3 2 AL 2177T 40- 5 35 AM 349T 85-4 5 AM 646 T 30- 3 15
AA 3495R 100- 2 4 AL 2180 T 50- 3 2 AM 355T 100~ 2 26 AM 648T 30~ 3 17
AA 3741 R 60-29 24 AL 2275T 20~ 2 13 AM  355T 100-11 7 AM 649T 30~ 3 20
AA 3749 R 60-29 25 AL 2275T 25-6 1 AM 364T 15-3 1 AM 650T 30- 3 22
AA 3754R 60-24 3 AL 2315T 50- 3 1 AM 364T 15-3 7 AM 650T 30~ 3 22
AA 3754 R 60-25 31 AL 2653 T 10~ 7 26 AM 369T 15-2 10 AM 651 T 30-3 21
AA 4279 R 60-24 20 AL 2691 T 15- 6 10 ﬁ’hﬁ g;‘l"r 15~ 2 10 AM 654T 35- 4 10
AA 4279 R 60-25 24 AL 2730T 25- 3 11 T 15-2 1 AM 656 T 35- 5 15
AA 4279 R 60-29 8 AL 2730T 25-6 8 AM 372T 100-11 ,, AM 658T 35-5 24
AA 4279 R 60~31 10 AL 283 T 85-4 7 AM 373 T 100-11 15 AM 659T 35-5 26A
AA 4281 R 60-29 34 AL 2855T 100- 2 1 AM 374 T 100-11 2 AM 662T 35-5 39
AA 4282 R 60-29 19 AL 2919 T 100~ 2 24 AM 375T 100-11 7 AM 664T 35-6 2
AA 4493 R 60-29 13 AL 2971 T 100- 2 14 AM  376T 100-11 1 AM 664T 35-7 2
AA 4542 R 60-31 10 AL 2971 T 100~ 7 28 AM 381T 55-2 11 AM 668T 35-6 17
AA 4666 R 100~ 3 6 AL 2976 T 100- 4 5 ﬁM 233“00-2 25 AM 668T 35-7 16
AA 4864 R 60~29 7 AL 2976 T 100- 5 1 M 409T 60~ 1 9 | ‘ApM 668T 35-8 1
AA 4864 R 60-31 9 AL 2976 T 100~ 6 12 m‘ f’gT 15- 5 8 AM 668T 35- 8 23
AA 4925R 100- 3 9 AL 2976 T 100~ 7 6 96T 70- 5 23 AM 669T 10-5 1
AA 4926 R 100- 3 8 AL 4022T 35-9 1 AM 496T 70- 7 30 AM 670T 10-5 5
AA 4963 R 30~ 1 2 AL 20103 T 20- 2 10 m igﬁT 70"19 17 AM 671T 10-5 12
AA 5365R 65~ 4 21 AL 20104 T 20~ 2 10 oM 496'1' 70-11 52 AM 672T 10-5 15
AA 5365R 65-5 8 6T 70-13 36 AM 675T 10-5 29
AA 5365R 65- 8 12 ﬁM 496 T 70-15 23 AM 676 T 10- 5 30
AA 5605R 60-31 51A AM Aﬁ 2;’2,}' ;g—ig g AM 677T 10-3 17
AA 5605R 60-31 52 AM 495T 70- 7 39 AM 677T 10~ 5 33
AA 5691 R 100~ 4 27 AM 220T 10~ 7 15 AM 498 T 70- 9 17 AM 678T 10- 5 36
AA 5692 R 100~ 4 26 AM 223T 55-1 4 AM 498 T 70"'11 52 AM 68T 10~ 5 42
AA 5731 R 60-31 15 AM 227T 30- 3 22 M 498 T 70-13 a2 AM 680T 45-5 2
AA 5731 R 60-31 19 AM 227T 30- 3 22 AM 98T 70-15 53 AM 681 T 10- 5 43
AA 6023 R 85~ 5 22 AM 228T 10-9 .. AM 498 T 70-1 AM 68T 10~ 3 37
AA 6165R 100~ 7 14 AM 229T 10-9 9 0-17 17 AM 68T 10- 5 44
AA 6307R 60-31 49A | AM 230T 10-9 12 | AM 39T &-2 ¢ AM 683T 10-5 9
AA 6307R 60-31 51A AM 232T 10-3 8 AM 509T 30. 4 13 AM 686T 30-4 13
AA 6307 R 60-31 51B AM 234T 10-3 4 AM S509T 50- 4 11 AM 68T 30-5 7
AA 6309 R 60-31 52 AM 235T 10- 3 41 AM 5147 10011 AM 698T 35-9 11
AA 7393R 75~ 2 .. AM 236T 10- 8 3 AM 4T 00- 3 AM 699 T 35-9 15
. AM 240T 10- 5 28 70- 7 27 AM 700T 35-9 19

PC-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-4 Tractors -- 40 Series

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 706 T 25-3 12 AM 906 T 50- 5 22 AM 1120 T 100- 6 7 AM 1396 T 70-11 48
AM 718T 10- 3 19 AM 906 T 50- 5 23 AM 1122T 60- 3 3 AM 1397 T 70-11 27
- AM 718T 10~ 7 20 AM 906 T 50- 6 12 AM 1126 T 55-1 7 AM 1398 T 70-11 47
AM 719T 10- 3 19 AM 909 T 45-3 29 AM 1127T 95-2 2 AM 1399 T 70-11 48
AM 719T 10- 7 20 AM 914T 70-2 4 AM 1128T 95-2 5 AM 1405T 40- 5 25
AM 720T 10- 3 19 AM 917 T 55- 3 27 AM 1129 T 95- 2 17 AM 1406 T 40- 5 29
AM 720T 10- 7 20 AM 917 T 55- 5 21 AM 1132 T 95-15 15 AM 1407 T 40- 5 14
AM 722T 10- 7 21 AM 922 T 55- 5 41 AM 1133 T 95-15 16 AM 1448 T 60- 3 17
AM 724T 10- 3 30 AM 923 T 55-5 19 AM 1134 T 95-15 11 AM 1449T 60- 3 26
AM 724T 10- 7 18 AM 927T 80-3 12 AM 1135T 65- 2 26 AM 1457 T 35- 4 10
AM 725T 10~ 3 30 AM 927T 80-5 12 AM 1136 T 95- 2 22 AM 1458 T 35- 5 39
AM 725T 10- 7 18 AM 928T 80-3 2 AM 1137 T 95- 3 12 AM 1463T 70- 7 24A
AM 726T 10- 3 30 AM 928T 80-5 2 AM 1144 T 95-15 9 AM 1470T 70- 7 24A
AM 726T 10- 7 18 AM 930T 80-3 19 AM 1145T 95-15 12 AM 1474T 70- 7 8
AM 727T 10- 7 15 AM 930T 80- 5 44 AM 1146 T 95-15 17 AM 1474 T 70-13 10
AM 728T 10~ 7 16 AM 931 T 10- 3 13 AM 1149 T 60- 1 21 AM 1478 T 45-3 7
AM 729T 10-9 3 AM 931 T 10- 7 23 AM 1149 T 105~ 4 4 AM 1479 T 45-3 7
AM 730T 10-9 8 AM 939T 45-7 18 AM 1162T 70- 3 8 AM 1480 T 35- 8 3
AM 731T 10-9 9 AM 939T 45- 9 16 AM 1174 T 70- 3 13 AM 1513 T 30- 3 1
AM 732T 10-9 10 AM 939T 45-13 15 AM 1176 T 70- 3 18 AM 1514T 50- 5 4
AM 733T 10- 9 11 AM 941T 55-5 16 AM 1182 T 55- 5 35 AM 1514T 50- 6 8
AM 734T 10-9 14 AM 942T 55-5 29 AM 1182 T 55-7 6 AM 1515T 50- 4 7
AM 735T 10- 8 6 AM 943 T 55- 5 32 AM 1185T 70-3 4 AM 1524T 60-21 18
AM 736 T 10- 8 12 AM 944T 55-5 6 AM 118 T 70-3 9 AM 1524 T 60-23 25
AM 737T 10- 8 16 AM 945T 55-1 8 AM 1187T 70- 3 3 AM 1528 T 45- 3 31
AM 738T 10- 8 3 AM 946 T 55- 3 2 AM 1196 T 15~ 3 ., AM 1528 T 45-10 31
AM 739T 10-9 .. AM 946T 55-5 1 AM 1213 T 15-3 1 AM 1532 T 45-13 33
AM 748T 85-2 2 AM 948T 35- 5 26A AM 1214 T 15- 3 11 AM 1533 T 45- 8 8
AM 748T 85-3 2 AM 949 T 30- 4 19 AM 1277T 70- 7 16 AM 1534 T 45-13 33
AM 753T 10-3 3 AM 953T 70-2 9 AM 1277T 70-11 13 AM 1535T 100-11 3
AM 754T 10-3 5 AM 956 T 55- 6 10 AM 1277 T 70-13 15 AM 1536 T 100-11 3
AM 756 T 10- 3 20 AM 958T 70- 2 4 AM 1278 T 70- 7 16 AM 1563 T 45-11 36
AM 761 T 60-19 15 AM 964 T 55- 3 27 AM 1278T 70-i1 13 AM 1570 T 45-11 36
AM 762T 60-13 20 AM 964T 55- 5 21 AM 1278 T 70-13 4 AM 1576 T 60-13 11
AM 762T 60-15 35 AM 971 T 45-13 11 AM 1315T 60-21 50 AM 1586 T 60-13 12
AM 762T 60-21 6 AM 972T 45-13 13 AM 1317°T 60-27 3 AM 1595T 30- 3 2
AM 762T 60-23 17 AM 973 T 45- 5 34 AM 131ST 60-27 1 AM 1602 T 45-13 11
AM 763T 60-13 20 AM 973 T 45- 7 18 AM 1320T 60-27 4 AM 1619T 25-6 7
AM 763T 60-15 35 AM 973T 45-9 16 AM 1321 T 60-27 5 AM 1621 T 25- 6 14
AM 763T 60-21 5 AM 973 T 45-13 15 AM 1323T 60~ 4 15 AM 1622 T 85-2 2
AM 763T 60-23 17 AM 975T 45-13 31 AM 1328 T 60~ 4 23 AM 1622 T 85-3 2
AM 764T 60-13 20 AM 977T 70-2 9 AM 1329 T 60- 4 22 AM 1625T 10- 7 2
AM 764T 60-15 35 AM 978T 70-2 3 AM 1332T 60-21 25 AM 1627T 15-2 3
AM 764T 60-21 4 AM 980T 40- 5 33 AM 1333 T 60-21 17 AM 1628 T 25-6 7
AM 764T 60-23 17 AM 98T 35-8 4 AM 1333 T 60-23 25 AM 1629 T 25- 6 14
AM 773T 45-7 8 AM 98T 35-8 5 AM 1334 T 60-24 17 AM 1633 T 85-2 2
AM 773T 45-8 8 AM 984T 35-8 6 AM 1334 T 60-25 8 AM 1633 T 85-3 2
AM 775T 45-3 22 AM 991 T 40-5 12 AM 1335T 60-24 6 AM 1637T 10-7 2
AM 775T 45- 8 14 AM 992T 40- 5 18 AM 1335T 60-25 10 AM 1638T 10-7 2
AM 776T 45~ 3 23 AM 995T 40-5 1 AM 1336 T 60-27 3 AM 1640 T 100-11 3
AM 776 T 45- 9 16 AM 996 T 40- 5 34 AM 1337T 60-27 1 AM 1642T 25- 6 19
AM 779T 45~ 3 37 AM 997T 40-5 3 AM 1343 T 60- 4 3 AM 1643 T 45- 9 21
AM 779T 45~ 9 27 AM 998T 40-3 7 AM 1344T 60-4 2 AM 1643 T 45- 3 27
AM 780T 45-3 38 AM 1000 T 100-11 6 AM 1348 T 60-29 1 AM 1646 T 95- 2 26
AM 780 T 45-11 36 AM 1002 T 45- 3 29 AM 1357 T 60~ 4 27 AM 1647 T 95- 3 30
AM 791 T 100-11 15 AM 1004 T 45- 3 13 AM 1358 T 60- 4 26 AM 1660 T 100- 3 3
AM 792 T 100-11 ,, AM 1005T 45- 3 18 AM 1360T 60-21 30 AM 1661 T 100- 3 7
AM 794T 50-4 15 AM 1006 T 45- 3 40 AM 1361 T 60-21 10 AM 1663 T 100- 3 4
AM 795T 50- 4 23 AM 1006 T 45- 5 43 AM 1367 T 70-11 9 AM 1664 T 100- 3 1
AM 796T 50- 4 24 AM 1013T 55-6 6 AM 1369 T 70-11 3 AM 1665 T 45- 3 21
AM 79T 50-5 9 AM 1014 T 55- 6 13 AM 1372 T 70-11 49 AM 1687 T 70~ 7 10
AM 798T 50- 4 14 AM 1026 T 50- 5 27 AM 1373 T 70-11 48 AM 1703 T 55-2 9
AM 800T 55-2 12 AM 1027T 50-5 5 AM 1374 T 70-11 21 AM 1714 T 35- 8 18
AM 808T 105~ 2 10 AM 1028 T 50- 5 16 AM 1375T 70-11 26 AM 1717T 35- 8 14
AM 813T 10-7 4 AM 1037 T 70~ 3 .. AM 1379 T 70-11 47 AM 1717°T 35-17 29
AM 819T 50-4 8 AM 1074 T 60-15 14 AM 1382 T 70-11 49 AM 1717 T 40- 3 20
AM &80T 50-4 21 AM 1078 T 60-15 30 AM 1383 T 70-11 48 AM 1717T 45-7 28
AM 851T 80~ 3 12 AM 1087 T 60- 3 9 AM 1385T 70-11 ., AM 1717T 45-11 6
AM 851T 80-5 12 AM 1087 T 60- 4 12 AM 1390 T 30- 1 4 AM 1719T 40- 5 33
AM 859 T 30-4 2 AM 1088 T 10- 3 43 AM 1391 T 30-1 6 AM 1720 T 35- 5 33
AM  860T 40~ 5 40 AM 1100T 60- 1 12 AM 1392T 70- 9 53 AM 1720 T 35- 6 13
AM  89ST 40- 5 3 AM 1119T 60- 4 28 AM 1392 T 70-11 45 AM 1720 T 35- 7 10
AM  902T 10- 3 13 AM 1120T 60- 3 2 AM 1393 T 70-11 9 AM 1720 T 35- 8 22
AM  902T 10- 7 23 AM 1120 T 60- 4 21 AM 1394T 70-11 3 AM 1721 T 35- 8 21
AM 904T 75- 5 10 AM 1120 T 100~ 5 17 AM 1395 T 70-11 17 AM 1721 T 40~ 3 33

PC-862-{6-63) Litho in U, S, A,



NUMERICAL INDEX

Tractors -- 40 Series 110-5
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 1728T 70-2 9 AM 1882T 30- 4 20 AM 1987 T 35-13 5 AM 2142T 25-6 15
AM 1751 T 65-2 7 AM 1883 T 85- 8 23 AM 1996 T 80- 3 32 AM 2143 T 25- 6 11
AM 1752 T 65- 2 25 AM 1884 T 85- 8 24 AM 1998 T 70~ 7 5A AM 2144T 25- 6 13
AM 1752 T 90~ 4 18 AM 1887 T 35-10 4 AM 2001 T 70-7 26 AM 2147T 65- 2 15
AM 1761 T 70- 2 .. AM 1889 T 35- 3 14 AM 2007 T 95-9 1 AM 2148°T 65- 2 14
AM 1766 T 20- 3 30 AM 1890T 65-5 5 AM 2008 T 95-5 .. AM 2149 T 95- 3 15
AM 1767 T 85~ 5 2 AM 1891 T 90- 3 24 AM 2009 T 95~ 5 17 AM 2150T 95-3 2
AM 1771 T 20- 2 12 AM 1894 T 90- 3 30 AM 2009 T 95- 7 17 AM 2151 T 100- 8 8
AM 1773 T 55- 5 16 AM 1896 T 90~ 3 18 AM 2011 T 95-5 9 AM 2152°T 100- 8 9
AM 1778 T 30- 3 16 AM 1900 T 90- 3 40 AM 2011 T 95-7 9 AM 2153 T 105- 2 27
AM 1779 T 10-7 9 AM 1901 T 90- 3 27 AM 2016 T 95-15 19 AM 2154 T 105- 4 7
AM 1780 T 55- 7 10 AM 1904 T 90-2 5 AM 2022 T 95-9 22 AM 2155T 105- 5 ..
AM 1782T 10-7 5 AM 1905T 90-2 2 AM 2031 T 60- 8 4 AM 2156 T 105~ 3 16
AM 1783 T 10- 7 19 AM 1906 T 90-2 7 AM 2033T 60- 8 24 AM 2157 T 105- 5 .,
AM 1784 T 10- 7 19 AM 1908 T 90- 2 9 AM 2035T 60-13 41 AM 2158°T 100~ 8 11
AM 178 T 10- 5 27 AM 1909 T 65- 6 8 AM 2037 T 60- 3 22 AM 2162T 70-13 5
AM 1788T 10~ 3 23 AM 1909 T 65- 8 17 AM 2038 T 100- 4 2 AM 2163 T 70-13 23
AM 1790 T 15- 6 23 AM 1909 T 90~ 2 12 AM 2045T 65- 4 16 AM 2164T 70-13 6
AM 1791 T 15-6 1 AM 1909 T 90- 3 53 AM 2046 T 65-4 6 AM 2167 T 70-13 31
AM 1792 T 15- 6 13 AM 1909 T 90- 3 55 AM 2049 T 100- 4 6 AM 2168 T 70-13 28
AM 1793 T 85- 4 17 AM 1909 T 90- 3 56 AM 2049 T 100- 5 2 AM 2170T 60- 9 4
AM 1794T 25-5 .. AM 1910 T 90- 3 53 AM 2049 T 100- 6 13 AM 2172T 60- 9 23
AM 1795T 15-2 2 AM 1910 T 90- 3 55 AM 2050 T 100- 6 8 AM 2175T 65- 6 1
AM 1799 T 15- 5 33 AM 1915T 60-11 54 AM 2053 T 35-13 8 AM 2176 T 90- 3 24
AM 1800 T 85~ 4 22 AM 1916 T 60-10 9 AM 2054 T 60-21 40 AM 2177°T 90~ 3 30
AM 1801 T 100- 8 5 AM 1917 T 60-10 13 AM 2057T 20-3 1 AM 2185T 35-19 26
AM 1802 T 100-15 ., AM 1918 T 60-11 26 AM 2058T 20-3 2 AM 2187T 35-19 12
AM 1803 T 100-13 ,, AM 1920 T 60-13 10 AM 2059 T 20- 3 .. AM 2194T 75-3 5§
AM 1806 T 60- 1 16 AM 1920 T 60-15 19 AM 2060 T 75~ 3 ,, AM 2206 T 85-11 6
AM 1808 T 60~ 1 ., AM 1922 T 60-19 36 AM 2063T 70-9 31 AM 2208T 85-11 9
AM 1808 T 60~ 3 11 AM 1924 T 60- 8 11 AM 2065T 70- 9 41 AM 2211T 85-6 3
AM 1809 T 85~4 4 AM 1924 T 60- 9 11 AM 2066 T 70- 9 45 AM 2218T 15-3 8
AM 1810T 20-1 9 AM 1924 T 60-11 46 AM 2067T 25-5 .. AM 2219T 15-3 6
AM 1810T 20-1 10 AM 1925T 60- 8 7 AM 2069 T 70- 9 22 AM 2220T 15-3 7
AM 1810T 20-1 11 AM 1925T 60-9 7 AM 2069 T 70-11 21 AM 2224T 90~ 3 27
AM 1810T 20~ 1 12 AM 1925T 60-11 50 AM 2070 T 70~ 9 27 AM 2227T 60-15 15
AM 1810T 20- 1 13 AM 1926 T 60-19 30 AM 2073T 75-3 5 AM 2230 T 60-13 35
AM 1810T 20- 1 14 AM 1927 T 60-16 5 AM 2074T 60-13 49 AM 2240 T ©60-31 1
AM 1810T 20- 1 15 AM 1927 T 60-17 2 AM 2074T 60-15 57 AM 2241 T 60-13 1
AM 1810T 20-1 16 AM 1927 T 60-19 27 AM 2075T 95- 5 28 AM 2243 T 45- 9 25
AM 1810T 20-1 21 AM 1927 T 90- 2 14 AM 2076 T 60-15 32 AM 2244 T 45-11 38
AM 1811 T 25-3 8 AM 1928 T 60-16 1 AM 2086 T 70-9 3 AM 2249T 95-11 1
AM 1812 T 25- 3 24 AM 1928°T 60-19 26 AM 2087T 70-9 6 AM 2250 T 95-11 1
AM 1814 T 25- 3 30 AM 1930 T 35- 8 12 AM 2088T 15-2 4 AM 2252°T 95- 5 28
AM 1815T 25- 3 31 AM 1935T 40- 3 17 AM 2089 T 75-3 3 AM 2252°T 95~ 7 43
AM 1817 T 25-3 10 AM 1936 T 40- 3 10 AM 2090 T 25~ 6 16 AM 2255T 95-1 14
AM 1821 T 60~ 3 22 AM 1940 T 55~ 6 18 AM 2091 T 100- 8 7 AM 2255T 95- 7 29
AM 1822T 30-1 1 AM 1941 T 50-3 7 AM 2092 T 55-9 .. AM 2256 T 95- 1 14
AM 1828T 80- 5 i1 AM 1943 T 85- 2 17 AM 2093 T 55-9 .. AM 2256 T 95- 7 29
AM 1828T 80- 5 44 AM 1945 T 100~ 3 ,, AM 2093 T 55-10 ,, AM 2257T 95~ 7 25
AM 1830T 50-3 9 AM 1947 T 35-17 .. AM 2094T 55-9 39 AM 2258T 95- 7 27
AM 1831 T 85-10 8 AM 1949 T 100- 8 6 AM 2096 T 55-9 7 AM 2263 T 95-11 1
AM 1832T 85-10 7 AM 1954 T 60-24 8 AM 2096 T 55-10 9 AM 2264T 95-11 1
AM 1834T 85-10 1 AM 1954 T 85- 5 17 AM 2097 T 55-9 2 AM 2267 T 95-11 15
AM 1835T 85-10 ,. AM 1956 T 85~ 5 3 AM 2097 T 55-10 4 AM 2271 T 95-15 19
AM 1836T 85-7 7 AM 1956 T 85- 6 3 AM 2098T 55-9 6 AM 2286 T 85-6 6
AM 1838 T 85- 7 3 AM 1958 T 45-13 19 AM 2098 T 55~-10 8 AM 2286 T 85-7 6
AM 1839 T 85-6 2 AM 1959 T 35-19 23 AM 2099 T 55-9 13 AM 2287T 85-9 4
AM 1839 T 85-7 2 AM 1960 T 85~ 2 17 AM 2099 T 55-10 1 AM 2291 T 95-9 1
AM 1842 T 45-13 10 AM 1962T 85-2 17 AM 2099 T 100- 2 14 AM 2292T 95-9 1
AM 1852T 35-3 1 AM 1965T 35-14 6 AM 2100T 55~ 9 35 AM 2296 T 60~16 10
AM 1858T 80- 5 19 AM 1967 T 80- 3 11 AM 2101 T 55-9 16 AM 2297T 90-2 5
AM 1859T 80~ 5 15 AM 1967 T 80~ 3 19 AM 2108T 75-4 7 AM 2307T 25-3 5
AM 1861 T 80- 5 19 AM 1971 T 85-9 1 AM 2115T 10~ 5 27 AM 2325T 95-15 19
AM 1862T 80~ 5 35 AM 1973T 85-9 4 AM 2116 T 35-19 27 AM 2332T 55~ 7 6
AM 1863 T 100~ 9 ., AM 1977 T 35-16 3 AM 2118T 35-19 3 AM 2333T 55-7 8
AM 1864 T 100~ 8 12 AM 1977 T 45- 7 12 AM 2119 T 35-19 2 AM 2337 T 105- 5 .,
AM 1865 T 100~ 2 16 AM 1977 T 45- 8 12 AM 2124 T 105~ 5 ,, AM 2338T 65- 2 14
AM 1866 T 100- 8 22 AM 1978 T 35-16 8 AM 2130T 105- 5 ,, AM 2339T 95-3 2
AM 1869 T 55- 7 10 AM 1979 T 35-16 14 AM 2132T 45- 5 15 AM 2340T 95- 3 15
AM 1870T 55- 7 4 AM 1980 T 100- 4 18 AM 2133 T 45~ 5 17 AM 2359T 25-3 8
AM 1871 T 75-5 7 AM 1980 T 100- 5 6 AM 2135T 45~ 5 41 AM 2361 T 40- 3 10
AM 1877T 50-3 7 AM 1980 T 100- 6 1 AM 2136 T 45- 5 39 AM 2381T 50-5 5
AM 1879 T 100~ 2 19 AM 1981 T 100- 5 7 AM 2136 T 45- 5 40 AM 2381 T 50- 5 16
AM 1881 T 85- 3 15 AM 1982 T 100- 4 6 AM 2137 T 10~ 3 23 AM 2382 T 85- 8 13

PC~862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-6 Tractors -- 40 Series

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
AM 2383°T 85-8 1 AM 2684 T 50-6 7 AM 2794T 70-9 6 AM 3372T 95-9 17
AM 2396 T 50- 5 5 AM 2688T 70-17 19 AM 2795T 70~ 7 27 AM 3372T 95-9 18
AM 2396 T 50- 6 9 AM 2692 T 70-17 36 AM 2808T 60~-5 1 AM 3372T 95~ 9 24
AM 2397T 65~ 6 20 AM 2693 T 70-17 40 AM 2809 T 60-25 17 AM 3372T 95- 9 29
AM 2401 T 55~10 .. AM 2713T 90- 3 24 AM 2810T 100~ 7 4 AM 3372T 95~ 9 38
AM 2402 T 55-10 10 AM 2707T 50-3 7 AM 2812 T 100~ 7 24 AM 3373T 95- 9 24
AM 2403 T 55~10 21 AM 2715T 90- 3 30 AM 2813T 100~ 7 1 AM 3373 T 95-9 31
AM 2405T 65-7 7 AM 2716 T 45-~11 42A AM 2813T 100~ 7 15 AM 3373°T 95- 9 38
AM 2406 T 65~ 7 10 AM 2716 T 45- 9 25 AM 2815T 100~ 7 17 AM 3375T 95- 9 24
AM 2408T 90~ 3 27 AM 2632T 90- 3 30 AM 2833T 15~ 3 ., AM 3375T 95~ 9 28
AM 2408T 90- 3 27 AM 2634T 90-2 S AM 2835T 15-3 1 AM 3375T 95-9 38
AM 2409 T 45-11 36 AM 2636 T 60- 3 22 AM 2837T 60-13 9 AM 3377 T 95-11 16
AM 2423T 60~ 6 1 AM 2639T 70~ 7 10 AM 2838T 60-~13 35 AM 3377 T 95-11 18
AM 2424T 60-6 2 AM 2643T 70-13 6 AM 2841 T 60-25 23 AM 3377T 95-11 23
AM 2425T 60- 6 8 AM 2645T 95~ 5 28 AM 2842 T 45~ 9 25 AM 3377 T 95-11 25
AM 2426 T 60- 6 13 AM 2646 T 95- 5 28 AM 2842 T 45-11 42B AM 3377T 95-11 33
AM 2427T 60- 6 12 AM 2646 T 95~ 7 43 AM 2843 T 45~ 9 25 AM 3378 T 95-11 24
AM 2428T 75-5 7 AM 2658T 70-15 9 AM 2852T 20~ 3 31 AM 3378 T 95-11 25
AM 2437T 60-13 1 AM 2661T 70-15 10 AM 2912T 95~ 3 15 AM 3378 T 95-11 33
AM 2438T 60~11 65 AM 2662T 70-15 14 AM 2915T 95-3 2 AM 3380T 95-11 17
AM 2444T 100- 8 5 AM 2665T 70-15 32 AM 2922T 15-4 4 AM 3380 T 95-11 18
AM 2447T 55~ 3 24 AM 2666 T 70-15 29 AM 2957T 65- 3 6 AM 3380T 95-~11 22
AM 2452T 60- 7 1 AM 2698 T 105- 5 .. AM 2957T 65~ 3 14 AM 3380 T 95-11 25
AM 2453T 60- 5 4 AM 2683T 50-6 9 AM 2958T 65- 3 6 AM 3380T 95-11 33
AM 2453 T 60~ 7 4 AM 2676 T 70-13 5 AM 2958T 65- 3 14 AM 3381 T 95-11 21

AM 2457 T 45~ 7 38 AM 2675T 30-3 2 AM 2971 T 85-2 2 AM 3381 T 95-11 25
AM 2461T 70- 5 10 AM 2717 T 105~ 5 ., AM 2971°T 85-3 2 AM 3381 T 95-11 33
AM 2462T 70~ 5 15 AM 2723 T 45~ 5 34 AM 3003 T 60-16 10 AM 3437T 25- 3 24
AM 2464T 30-3 2 AM 2724T 50~ 6 10 AM 3005 T 60-11 65 AM 3438T 25- 6 16
AM 2468T 70~ 5 9 AM 2725 T 35-19 25 AM 3012T 10-7 9 AM 3439T 15- 6 23
AM 2472T 90- 3 18 AM 2727°T 35-19 17 AM 3048T 85~ 3 15 AM 3451 T 15- 6 21

AM 2473 T 90~ 3 24 AM 2729 T 60-11 68 AM 3049 T 85~ 3 15 AM 3469T 55~ 9 35
AM 2474T 90~ 3 30 AM 2731 T 60-11 54 AM 3050 T 85- 2 17 AM 3469T 55- 9 49
AM 2475T 60~ 3 22 AM 2732T 60-11 26 AM 3055 T 100-11 1 AM 3478T 75-3 5
AM 2483T 85-9 3 AM 2734T 85-13 2 AM 3088T 105~ 5 ,, AM 3479T 75~-3 5
AM 2484T 85-9 6 AM 2736 T 85-13 11 AM 3089 T 85-2 2 AM 3496 T 75~ 5 7
AM 2525T 75~ 3 3 AM 2739T 85-7 3 AM 3089 T 85~ 3 2 AM 3520T 40~ 3 10
AM 2533 T 60~ 7 11 AM 2740T 65-9 4 AM 3100T 25~ 3 12 AM 3577T 15~ 6 23
AM 2534T 60- 7 10 AM 2741 T 70-17 4 AM 3121T 30-1 1 AM 3584 T 105- 3 9

AM 2538T 85~ 3 15 AM 2743 T 45-11 42B AM 3144 T 100~ 7 5 AM 3631 T 10~ 5 43
AM 2542T 70- 5 34 AM 2743 T 70- 5 34 AM 3149T 55-1 8 AM 3669 T 50- 5 18
AM 2543T 70~ 5 37 AM 2743T 70-17 7 AM 3150T 75-3 5 AM 3669 T 50- 5 19

AM 2544T 50-5 5 AM 2753 T 60-25 25 AM 3151 T 105- 5 ,, AM 3669T 50- 6 15
AM 2547 T 35-19 25 AM 2754T 60-5 1 AM 3152 T 105~ 5 ,, AM 3669T 50~ 6 16
AM 2549 T 100~ 5 7 AM 2755T 60- 5 11 AM 3153 T 105~ 5 ,, AM 3676 T 40- 5 34
AM 2553 T 35-19 16 AM 2756 T 60~ 5 10 AM 3154 T 105~ 5 .. AM 3735T 105~ 5 ,,

AM 2554 T 35-19 17 AM 2757 T 100- 8 20 AM 3155T 105~ 5 ,. AM 3736 T 105- 5 .,

AM 2555T 55- 3 20 AM 2758T 90- 3 27 AM 3156 T 105~ 5 ,, AM 3791 T 30~ 3 20
AM 2570T 70~ 7 5B AM 2759 T 45- 7 13 AM 3157 T 105- 5 ,, AM 3795T 35~ 6 15
AM 2571 T 70~ 7 24B AM 2760 T 45~ 7 27 AM 3159 T 50~ 5 27 AM 3795T 35- 6 18
AM 2574T S0- 4 8 AM 2761 T 45- 9 25 AM 3160 T 60-13 25 AM 3795T 35- 7 14
AM 2575T 30~ 3 20 AM 2761 T 45-~11 42B AM 3160T 60~-13 35 AM 3795T 35~ 7 17
AM 2575T 30~ 3 21 AM 2762T 95- 9 16 AM 3177T 85- 2 17 AM 3796 T 35- 8 18
AM 2576 T 30~ 3 22 AM 2762T 95~ 9 30 AM 3177T 85- 3 15 AM 3796 T 35~ 8 24
AM 2577 T 30~ 3 21 AM 2763T 95~ 9 17 AM 3177 T 105~ 5 14 AM 3816 T 70- 9 45

AM 2578T 90- 3 39 AM 2763T 95- 9 29 AM 3183 T 30- 3 20 AM 3842°T 60-3 6

AM 2585T 45-11 ., AM 2764 T 95~ 9 28 AM 3184 T 30- 3 21 AM 3846 T 55- 3 24
AM 2589 T 50-3 9 AM 2765T 95- 9 31 AM 3225T 45- 5 15 AM 3892T 25-3 5§
AM 2590T 65- 3 14 AM 2766 T 95-11 16 AM 3257 T 100- 2 1 AM 3893 T 40- 5 25

AM 2591 T 65-3 6 AM 2766 T 95-11 23 AM 3270T 85-10 7 AM 3893 T 40~ 5 25

AM 2592 T 105~ 3 7 AM 2767 T 95-11 17 AM 3276 T 85-11 9 AM 3893 T 40~ 5 27
AM 2593 T 105~ 5 .. AM 2767 T 95-11 22 AM 3277T 85-9 4 AM 3893 T 40- 5 29

AM 2595T 50-3 9 AM 2768 T 95-11 21 AM 3278T 85-9 3 AM 3893 T 40- 5 29

AM 2597T 50- 3 7 AM 2769 T 95-11 24 AM 3279 T 85-~12 4 AM 3893 T 40~ 5 42

AM 2598T 50-3 5 AM 2773 T 45- 3 23 AM 3361T 55- 6 13 AM 3894 T 40- 5 25

AM 2600T 50-3 2 AM 2773 T 45~ 9 16 AM 3363 T 95~ 3 15 AM 3895T 40- 5 29

AM 2604 T 105~ 3 9 AM 2775T 45- 5 34 AM 3364T 95-3 2 AM 3947T 85- 3 15

AM 2615T 35-6 13 AM 2775T 45- 7 18 AM 3365T 85- 8 23 AM 3951 T 70- 7 26

AM 2619 T 85-12 10 AM 2775T 45~ 9 16 AM 3366 T 85- 8 24 AM 3952T 70- 7 5B
AM 2622 T 85-12 4 AM 2775T 45-13 15 AM 3368T 45- 5 15 AM 3991 T 35- 5 33

AM 2624T 65- 8 11 AM 2778 T 60-11 65 AM 3371T 95~ 9 16 AM 3991 T 35~ 6 13

AM 2625T 65~ 8 18 AM 2779°T 90- 3 27 AM 3371 T 95~ 9 18 AM 3991 T 35~ 7 10

AM 2627T 90~ 3 24 AM 2780 T 20- 2 26 AM 3371T 95~ 9 24 AM 3991 T 35~ 8 22

AM 2628T 90~ 3 18 AM 2780 T 20~ 2 26 AM 3371 T 95- 9 30

AM 2631T 90- 3 39 AM 2793T 70- 9 3 AM 3371 T 95- 9 38

PC=862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

Tractors -- 40 Series 110-7
Part No. Page Key | Part No. Page Key Part No. Page Key Part No Page Key
AP ﬁg 15233-1' 95- 5 ., C jD 16 R 75- 5 9
AP 19547 H 60-31 45 AT izéii'% 3?: ; . C 1104R 60-31 23 }g ig% :S;g: § ?sg
AT 12542 T 45~ 7 12 C 1479 R 45-7 23 JD 19R 70-2 1
AT 12542 T 45~ 8 12 JD 21T 95~ 3 33
AR AT 12783 T 95-1 11 b D 21T 95-5 15
AR 1362R 60-29 19 ﬁ }%;ﬁ'{ 32: % ;3 }8 zéé;‘{ 132: E 13
AR 10075 R 25~ 5 36A AT 13262 T 60-16 8 D 465 R 60-29 27 JD 251 R 105~ 5 9
AR 10303 R 25~ 5 22 AT 13262 T 60-16 9 D 1748R 100~ 7 27 JD 260R 105- 5 2
AR 11062 R 100-15 15 AT 13262 T 60-17 7 D 2628R 75-2 7 JD 3000T 70~ 2 2
AR 11063 R 100-15 19 AT 13262 T 60-17 8 D 2913R 60-29 31 JD 3001 T 75~ 5 8
AR 11064 R 100-15 22 AT 13262 T 60-19 23 JD 3002T 70~2 2
AR 11065 R 100-15 23 AT 13262 T 60-19 24 JD 3003T 70-2 2
AR 11066 R 100-15 9 AT 14264 T 105~ 6 1 DA JD 3004T 75-2 4
AR 11103 R 100- 9 20 AT 14388 T 100-13 11 JD 3007T 75-5 8
AR 21840R 15~ 2 10 AT 14465 T 100-11 54 DA 5883 A 65~ 2 25 JD 7137T 35-8 9
AR 21840 R 20~ 2 10 AT 14466 T 100-11 54 DA 5883 A 90- 3 57 JD 7180 R 100-13 32
AR 28227 R 100~ 3 11 AT 14467 T 100-11 20 JD 7198H 35—19 18
AR 28227 R 100~ 4 18 AT 14468 T 100-11 24 ID 7207R 35-5 2
AR 28227 R 100- 5 6 AT 14469 T 100-11 50 E D 7307R 457 o9
AR 28227 R 100- 6 1 AT 14913 T 105~ 3 13 JD 7207R 45- 8 9
AT 14924 T 45- 5 17 E 2302 RT100-13 3 JD 7259 R 45- 3 15
AT 14927 T 105- 6 1 JD 7259R 45-7 6
AT ﬁ$ iggﬁ¥ :5.. 5 44 F JD 7259 R 45- 8 6
AT 201T 15-4 23 AT 10117 4o o }g TR i3 1
AT 237T 55-1 4 AT 15211 T 45- 5 45 F  125YT65- 2 18 JD 7262R 45-10 32
AT 514 T 100-17 12 AT 15211 T 45- 5 46 F 834 R 60-13 31 JD 7369 T 45- 3 25
AT 516 T 100-17 13 AT 15561 T 35-12 23 F  919R 60-13 32 JD 7369 T 45-9 18
AT 517 T 100-17 2 AT 15561 T 35-15 31 F 1024R 45-7 22 JD 7372T 45-3 12
AT 10094 T 75-5 1 AT 15574 T 55-10 10 F 1024R 65-3 35 JD 7372 R 45-10 33
AT 10094 T 75-5 7 AT 15575 T 55- 7 10 F 1425R 60-31 18 JD 7372T 45-13 6
AT 10202 T 10~ 5 27 AT 15577 T 55- 7 6 F 1426 R 60-~31 27 JD 7406 T 45’ 3 24
AT 10205 T 10~ 5 27 AT 15583 T 55- 7 4 F 1427R 60-31 26 D 7406 T 45- 9 17
AT 10206 T 15~ 2 2 AT 15587 T 75~ 5 10 F  1428R 60-31 22 JD 7409H 45- 7 10
AT 10214 T 85~ 3 15 AT 15588 T 75- 3 3 F 1430R 60-31 25 JD 7409H 45- 8 10
AT 10222 T 25-3 8 AT 15591 T 55- 7 4 F 1431 R 60-31 24 JD 7409H 45-13 5
AT 10301 T 10~ 3 44 AT 15595 T 75- 5 10 F 1432R 60-31 44 JD 7432R 35- 4
AT 10431 T 85- 5 17 AT 15596 T 75- 3 3 F 1435R 60-31 46/ JD 7438 R 35-16 1(1)
AT 10432 T 85-5 8 AT 15917 T 95- 1 F 1440R 60-31 37 JD 7438R 70-2 8
AT 10444 T 35- 6 15 AT 15917 T 95~ 7 25 F1441R 60-31 17 | In 74457 35 5 35
AT 10444 T 35- 6 18 AT 16550 T 35~ 5 22 F 2300R 60-31 46F | Jp 7443 T 35. 5
AT 10444 T 35-7 14 AT 16611 T 35- 5 33 F2439R 60-31 23 JD 7449D 35-17 %2
AT 10566 T 40~ 5 1 AT 16611 T 35- 6 13 F 2632R 100-11 50 JD 7449H 45— 5 6
AT 10569 T 100~ 4 18 AT 16611 T 35~ 7 10 F 2632R105-2 4 | j5 749D 70-2 1
AT 10569 T 100- 5 6 AT 16611 T 35- 8 22 F 2632R 105- 2 25 JD 7449D 70- 3 it
AT 10569 T 100- 6 1 AT 16776 T 55- 7 8 F3322R 60-13 22 D 7587 455 32
AT 10574 T 100- 2 1 AT 16881 T 100-17 ., T 2R o> o7 o 78T 457 29
- R 60-23 19
AT 10610T 15- 3 & AT 17208 T 100-11 3 D ;§§9 T 45-9 18
AT 10746 T 35~ 5 22 B Tooo T aot3 T
AT 10863 T 30- 1 1 ATE H 3 "7
AT 10904 T 10-3 5 I TH0T -1 38
AT 10904 T 10~ 3 44 ATE 1028 YT 95-15 12 H  118RT10- 5 20 ]g ;gg()T o3 2
AT 10904 T 10~ 3 45 ATE 1035 YT 95-15 19 H 196 RT70- 2 5 JD 7698}1; gg-i?’ %
AT 10961 T 95-15 21 ATE 1044 YT 95~ 2 3 H  84R 60-13 22 ]]D 7759 70- 2 11
AT 11119 T 100- 2 5 ATE 2030 YT 95-15 17 H  84R 60-15 37 D 7759 o7 4
AT 11353 T 30~ 3 29 ATE 2078 YT 95- 3 34 H  84R 60-23 19 JD 7759 ;0- 5 16
AT 11354 T 30- 3 29 ATE 2079 YT 95~ 2 27 H 945R 60-29 26 B 7759 o115
AT 11853 T 35~ 8 12 ATE 2211 YT 65- 2 15 H 23193 H 100-15 11 J 70-11 57
AT 11951 T 60-17 11 ATE 2213 YT 95 5 25 H 24106H 100- 9 16 | 1o 7758 70-13 19
AT 11952 T 60- 8 1 ATE 2229 YT95- 2 28 B 775 sotr 27
AT 11952 T 60- 8 2 ATE 2237 YT65- 2 14 B T
AT 11952 T 60-11 36 ATE 2267 YT 65- 2 3 ] o e -l
AT 11952 T 60-11 57 ATE 2289 YT 85- 8 13 D 1797 3-12 18
AT 11968 T 10~ 3 44 ATE 2290 YT 85~ 8 1 J 16931 N 65-6 15 Jg ;737 1s 7
AT 11968 T 10- 3 45 | ATE2203yTos.3 2 | J 16931N e5-7 o | B 7797 35-14 7
AT 11985T 90~ 2 13 ATE 2294 YT 95~ 3 15 B ey s s
AT 11986 T 60-16 5 ATE 2638 YT 95-13 4 B Ty o8 h
AT 11986 T 60-17 2 JD o 7797 -9
AT 11986 T 60-19 27 B Jo 7797 go-11 67
AT 11986 T 90- 2 14 Jb  16R 75-2 5 b 7797"  90- 3 20
AT 12050 T 100-13 35 B 367R 10- 5 19 JD 16R 75-3 13 }g ;gg;_ gg‘ § ;
AT 12232T 85-5 ,, B 3267R 100~ 2 22 IO 16R 75~-4 4 D 7823 95~ 2 10

PC-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-8 Tractors -- 40 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No Page Key
JD 7828 95-1 3 L 299 T 30-4 7 L 4027T 35-9 3 M 30T 10- 5 24
jD 7828 95-5 1 L 299T 805 31 L 4035T 35-9 2 M 35T 10-7 4
,JD 7828 95-7 1 L 300 T 60-21 36 L 4043 T 30- 3 25 M 38T 10-9 8
JD 7830 95-5 ., L 307T 30-4 6 L 4115T 10- 7 25 M 39T 10~ 9 11
jD 780 95-7 ., L 307T 40-5 24 L 4121 T 10- 3 35 M 40T 10- 5 23
jo 781 95-5 ,, L 307 T 60-11 24 L 4122T 10-9 3 M 47T 35-5 15
JjD 7831 95~ 7 ., L 307 T 60-13 40 1L 4126 T 10- 7 14 M 49T 10~ 5 36
ID 7938T 35-4 7 L 307 T 60-13 43 L 4126 T 35-3 3 M S3T 45-3 38
JD 7939 T 35-5 23 L 307T 60-15 20 L 4128T 10- 3 14 M S3T 45-11 36
JD 8110R 35- 5 43 L 307T 80~ 5 45 L  4128T 15-6 4 M 54T 45-3 37
JD 8117T 35-4 2 L 308 T 30- 4 23 L 4129T 10- 3 12 M 54T 45~ 9 27
JjD 8121 T 45- 3 14 L 308T 30-5 2 L 4129T 15-6 2 M SST 45~ 3 22
JD 8121 T 45-7 7 L 308 T 40~ 5 11 L  4152T 10- 7 24 M S5T 45- 8 14
JD 8121 T 45-8 7 L 357 T 30-5 1 L  4152T 105- 2 11 M 57T 30-3 11
JD 8123 T 35- 5 34 L 357T 35-11 6 L 4158T 15- 6 11 M S9T 10- 8 12
JD 8124T 35- 5 28 L 357T 40-5 10 L 4168T 30-1 3 M 63T 20~ 2 28
JD 8134 D 35-17 25 L 357 T 80~ 3 14 1L 4176T 15- 6 18 M 64T 10-3 5
JD 8134D 45-5 7 L  364T 30-4 11 L 4177T 15-6 6 M 67T 10-7 1
JjD 8134D 70-2 11 L 364 T 30-5 4 1L 418 T 10-5 3 M 72T 10-5 16
JD 8134D 70- 3 12 L 364 T 60-21 37 L 418 T 15- 6 19 M 73T 10-9 10
JjD 8135R 35-16 11 L 372T 30- 3 24 L 4187T 10- 7 12 M 74T 10~ 5 14
JD 8135R 70-2 7 L 372 T 95-9 13 L 4223T 30-4 5 M 75T 10-9 2
JD 8144 T 35-6 12 L 409T 70-7 29 L 4223T 85- 8 25 M 76 T 10~ 5 17
JD 8144T 35-7 8 L 409 T 70-11 51 L 4232T 10-9 5 M 80T 10~ 9 15
jD 8171 T 35~ 8 16 L 409 T 70-13 33 L 42337 10-9 7 M 81T 10~ 5 10
JD 8171T 40- 3 18 L 409 T 70-15 28 L 4256T 10-3 7 M 85T 10- 3 18
JD 8179 T 35-16 7 L 410T 70-7 28 L 4263T 10-3 6 M 85T 105~ 2 17
JD 8179 T 45-5 9 L 410 T 70-11 50 L 4265T 15~ 6 14 M 88T 10~ 8 8
JD 8180T 35-16 19 L 40T 70-13 32 L 4266 T 10-3 9 M 9T 10-8 5
JD 8205T 35-6 11 L 410T 70-15 27 L 4266 T 15-6 5 M 91T 10-8 4
JD 805T 35-7 7 L 467T 35-9 13 1  4353T 100- 4 1 M 91T 60~ 8 3
JD 8217T 35~ 8 15 L 467 T 35-17 9 L 4353T 100- 4 17 M 91T 60-9 3
JjD 8217T 40- 3 19 L 467 T 60-21 12 L 4381 T 45- 3 36 M 91T 60-11 56
JD 8220T 35-16 6 L 468 T 35-9 12 L 4381 T 45-9 28 M 93T 10- 8 2
JD 8220T 45- 5 10 L 468 T 35-17 8 L 4382T 45- 3 36 M 94T 10- 8 1
JD 8221 T 35-16 20 L  495T 35-6 18 L 4382 T 45-9 28 M 95T 10-8 9
JD 8314T 45-5 24 L  495T 35-7 17 L 4383 T 45- 3 36 M 96 T 10- 8 10
JD 8314T 45-7 34 L  495T 35- 8 24 L 4383T 45- 9 28 M 96 T 105- 2 3
JD 8314T 45-10 32 L 587 T 25~ 3 32 L 4416T 55-1 2 M 96 T 105- 2 24
JD 8314T 45-13 24 L 587 T 25-5 42 L 4576 T 20- 2 24 M 97T 10~ 8 11
JjD 8315T 45~ 5 33 L 587T 25-6 9 L 4616 T 70-11 3 M 97 T 105- 2 14
JD 8315T 45- 7 19 L 588T 25- 3 28 L 4620T 70- 7 21 M 98 T 10- 3 31
JD 8315T 45- 9 17 L 58T 25-5 43 L 4620T 70-11 6 M  100T 10~ 5 29
JD 8315T 45-13 16 L 588 T 25- 6 10 L 4622°T 70- 7 23A M 101T 10-5 30
JD 8404T 55-5 9 L 68T 30-1 5 L 4622T 70-11 4 M  102T 10- 5 21
jD 8407H 70- 5 12 L 752T 10-9 6 L 4668T 80-3 9 M  105T 10-5 22
JD 8407H 70- 7 20B L 754 T 10-9 4 L 4668T 80-5 9 M 108T 10~ 3 38
JD 8407H 70- 9 42 L 754 T 35-17 7 L 4668T 60-11 71 M  108T 10- 5 45
JD 8407H 70-13 20 L 754 T 105~ 3 12 L 4668T 60-26 5 M 111T 10- 3 11
JD 8407H 70-15 11 L 756 T 10- 3 32 M 111 T 105- 2 12
JjD 8407H 70-17 37 L 756 T 35-19 22 M 112T 10- 5 42
JD 8511 T 30- 3 18 L 756 T 95- 7 26 M M 112T 45-5 2
jD 8567T 35-8 9 L 756 T 100~11 44 M  113T 35-3 8
jD 8803T 60-1 16 L 768 T 10~ 7 22 M 11T 10- 5 43 M 114T 35-3 13
JD 8804T 60-1 9 L 852 T 15-3 3 M 12T 10-5 35 M  115T 35-17 4
JD 8819 T 35-19 2 L 852 T 15- 4 11 M 13T 10- 5 34 M 116 T 35- 5 37
JD 8820T 55-5 10 L 853 T 15- 2 4 M 14T 35-3 12 M 116 T 60-23 4
JjD 8820T 70-5 8 L 853 T 15- 3 15 M 14T 60-16 11 M 117T 35- 5 37
JD 880°T 70- 7 19 L 853 T 15- 4 7 M 14T 60-17 12 M 118T 35- 5 37
jD 8820T 70~ 9 40 L 853 T 30-3 7 M 14T 70-2 2 M  119T 35-17 5
JD 8820T 70-11 8 L 853 T 60- 8 15 M 14T 70-3 1 M  120T 35-17 2
jD 8820T 70-13 18 L 853 T 60- 9 16 M 14T 70-9 18 M 121 T 35-17 3
JD 8820T 70-15 8 L 885 T 25- 3 15 M 14T 70-11 28 M 122T 35-17 10
jD 8820T 70-17 35 L 886 T 25- 3 16 M 16T 10- 7 21 M  123T 35-17 11
L 98T 15-5 21 M 17T 10-7 13 M 124T 35-17 6
L 987 T 15~ 5 20 M 18T 10~ 7 16 M 130 T 35~ 5 26A
L L 1183 T 100-11 9 M 19T 10- 7 17 M 132 T 35-5 24
L 1183 T 100-13 43 M 19 T 105- 2 13 M 136 T 35~ 5 30
L 105T 70- 2 12 L 1198 T 10~ 7 29 M 21T 30- 3 17 M 137 T 35~ 5 30
L 106 T 70~ 2 13 L 1198T 30-4 8 M 22T 10- 5 40 M  138T 35~ 5 30
L 139T 55~ 9 24 1L 1198 T 60-10 15 M 22T 45-5 5 M  140T 35-4 §
L 39T 65-2 9 L 1198T 85~ 4 19 M 23T 30-3 15 M 143 T 35- 4 10
L 273 T 35~ 5 44 L 1199 T 25~ 3 23 M 26 T 10~ 3 20 M 144 T 35~ 4 11
1L 273°T 70-9 32 L 1670 C 60~ 5 3 M 27T 10~ 5 31 M 146 T 35~ 4 13
L 273°T 70-17 25 L 1670C 60~ 6 11 M 28T 30-1 10 M 147 T 35- 4 id

3y Litho in U, S, A,



NUMERICAL INDEX

Tractors -- 40 Series 110-9
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 148T 35- 4 14 M  278T 15- 5 15 M 432T 70-11 5 M  633T 55-10 3
M 149T 35- 4 14 M 28T 15-5 12 M 4347 55-2 19 M  633T 100- 5 18
M 150T 35-5 33 M 28T 10-5 4 M  434T 55-3 9 M 633T 100- 8 4
M 150T 35-6 13 M 282T105-2 8 M 434T 55-5 15A M 640 T 100~ 2 27
M  150T 35-7 10 M 28T 105- 2 22 M  434T 55-6 5 M 640 T 100~ 4 19
M 152T 35-5 39 M 28T 10-5 11 M  435T 55-2 12 M  640T 100- 5 4
M 154T 35-5 41 M 284T 10-5 8 M 444 T 45-11 1 M 640T 100- 6 2
M 155T 35-5 42 M 28T 10-5 25 M  453T 8-5 9 M 644 T 100- 2 32
M 156T 35- 5 42 M  285T 55-2 21 M 453T 85-6 11 M 644 T 100- 5 19
M  157T 35-5 42 M 28T 55-3 8 M 459 T 100- 2 23 M 644 T 100- 7 29
M 159T 35-5 49 M  285T 55-5 158 M 459 T 100- 4 13 M 646 T 100- 2 33
M 159 T 105~ 3 3 M 290T 45-11 3 M  460T 10~ 5 46 M 647 T 100- 2 31
M  160T 35-5 48 M 293T 10-8 6 M  463T 10- 3 34 M  648T 70-7 25
M 163T 35~ 6 2 M  301T 50-3 3 M  464T 30- 3 14 M 648T 70-11 42
M 163T 35-7 2 M 301T 50-3 7 M 488T 40-5 2 M  648T 70-13 27
M 164T 35-6 1 M 302T 15~ 5 31 M 495T 55-9 47 M 648T 70-17 3
M 164T 35-7 1 M  315T 20~-2 1 M 507T 60-1 15 M 711T 10-7 6
M  165T 35-6 16 M  315T 25-3 1 M S08T 60-1 14 M 7147 50-4 4
M  165T 35~ 7 15 M  315T 55-5 26 M  510T 10-5 37 M 715T 50-4 5
M 170T 35-10 3 M  315T 85-2 16 M 511T 10- 5 38 M 716T 50-4 6
M 170T 35-13 11 M  315T 8-3 3 M 511T 75-5 4 M  717T 50- 4 18
M  170T 35-14 14 M  316T 20-2 2 M  515T 60-13 20 M 718T 50-4 19
M  174T 35-3 2 M 316 T 25-3 2 M  515T 60-15 35 M  719T 50~ 4 20
M 174T105-3 5 M 316 T 55- 5 27 M 515T 60-21 6 M  719T 50-5 15
M 176 T 35- 9 14 M 316 T 85-2 13 M 515T 60-23 17 M 719 T 50- 6 20
M 177T 35-9 15 M 316T 85-3 4 M 519T 60-13 19 M 720T 50-4 22
M 178T 35-9 11 M  322T 20-2 1 M  519T 60-15 34 M  720T 50-5 17
M  179T 35-9 16 M  322T 25-3 1 M 519T 60-23 16 M  720T 50- 6 14
M 180T 35-9 17 M  322T 55-5 26 M 521 T 60-13 29 M 721 T 50-4 22
M 181 T 35-9 19 M  322T 85-2 16 M 521 T 60-15 53 M 721 T 50-5 17
M 18T 35-9 8 M  322T 85-3 3 M 522T 60-13 34 M 721T 50-6 14
M 18T 105~ 3 4 M  331T 30-3 6 M  522T 60-15 45 M 722T 50-4 22
M 204 T 45-7 8 M 331 T 60~ 8 19 M 523 T 60-~13 36 M 722T 50-5 17
M 204T 45-8 8 M 331T 60-9 24 M 526T 35-9 21 M 722T 50- 6 14
M  205T 45«3 16 M  331T 60-15 2 M 526 T 60- 8 25 M 723T 50- 4 25
M 205T 45-7 5 M 331T 80-5 23 M 526 T 60-9 22 M 723T 50-5 19
M  205T 45-8 5 M 335T 30- 4 14 M 526 T 60-10 10 M 723T 50- 6 16
M  205T 80-3 35 M 335T 30-5 8 M 526 T 60-21 49 M 724T 50~ 4 12
M 205T 80~5 32 M  358T 85-5 11 M 526 T 60-26 17 M  725T 50-4 13
M 210T 45- 3 26 M  358T 85-6 14 M  540T 60-15 31 M 726T 55-2 13
M  210T 45-9 24 M  358T 85~7 12 M  542T 60-11 28 M  726T 55-3 17
M  211T 45-3 38 M 359 T 85-5 13 M 542T 60-13 23 M 727T 25-3 13
M  211T 45-5 41 M  359T 85-6 15 M  542T 60-15 38 M  728T 50-4 2
M 211 T 45-11 36 M 359T 85-7 11 M 542T 60-23 20 M 728T 50-5 7
M  212T 45-3 30 M 360T 8- 5 14 M 543 T 60-11 29 M 728T 50-6 4
M 212T 45-11 34 M 360T 85-6 16 M  543T 60-~13 24 M 731T 100- 8 10
M  214T 45- 3 28 M 360T 85-7 10 M 543 T 60-15 39 M 735T 50-4 1
M 214T 45-9 15 M 364T 100- 5 16 M 543 T 60-23 21 M 735T 50-5 6
M 214T 105-3 6 M  364T 100- 6 6 M 550T 55-5 12 M 735T 50-6 3
M  217T 30-3 9 M 375T 40-3 9 M 550T 70-11 46 M  736T 50-4 21
M 219T 30- 4 17 M 375T 75-3 6 M  553T 60-16 16 M 761T 10~ 3 17
M 219T 30-5 10 M 375T 95-3 16 M 553 T 60-17 19 M 761T 10- 5 33
M 225T 30- 3 12 M 377T 25-3 29 M 554T 60-19 15 M  762T 10- 3 37
M 226T 30~ 3 10 M  378T 85-2 19 M  555T 35-4 9 M 762T 10- 5 44
M  230T 10-5 6 M  378T 85-3 16 M  555T 70-11 40 M 779T 45-11 7
M  230T105-2 7 M 386 T 100-13 47 M  557T 70-5 3 M  788T 30~ 4 15
M 230T 105~ 2 19 M  409T 15-2 10 M 557T 70~ 7 15 M  788T 30-5 9
M  234T 35-5 31 M 410T 15-2 7 M 557T 70-9 35 M 83T 65-2 10
M 245°T 100-13 44 M  410T 25-5 5 M  557T 70-i1 14 M 84T 60-13 47
M  254T 35-6 17 M  410T105-2 9 M 557T 70-13 14 M 804T 60-15 15
M 254T 35-7 16 M 410T 105~ 2 21 M 557T 70-15 3 M 804 T 60-15 56
M 254T 35-8 1 M 411T 25-3 21 M 557T 70-17 30 M 804T 65-2 8
M  254T 35.8 23 M 412T 15-2 11 M 561 T 60-13 37 M 808T 35-6 9
M  262T 20-2 9 M  413T 15-2 7 M  561T 60-16 17 M  808T 35-7 9
M  262T105-2 6 M 414 T 100-11 50 M 57T 60-3 1 M 89T 35-6 9
M 262T 105~ 2 20 M 414T 105- 2 4 M 571T 35-4 8 M 809T 35-7 9
M 263T 20~2 i1 M 414 T 105- 2 25 M 593T 45-5 5 M 810T 35-6 9
M  264T 20~2 27 M 415T 100-11 49 M  594T 50-3 10 M  810T 35-7 9
M 264 T 105- 2 5 M 416 T 100-11 13 M 596 T 60~i5 29 M 811 T 35- 8 20
M 264 T 105- 2 23 M 417 T 100-11 4 M 597T 60-11 27 M  811T 40- 3 21
M  265T 20-2 25 M  421T 55-2 10 M 597T 60-13 25 M 811 T 105-3 2
M  273T 15-6 1 M 427T 70- 7 20A M  597T 60-15 40 M  814T 40- 3 34
M  276T 15-6 3 M 427T 70-11 7 M 597 T 60-23 22 M  815T 35- 8 11
M 276 T 105~ 2 16 M 431T S55-5 11 M  632T 100- 2 17 M 84T 70-2 6
M 277T 15-5 25 M  432T 70-7 22A M  633T 55-9 15 M 85T 70-2 3

PC-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-10 Tractors -- 40 Series
Part No Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 87T 55-3 28 M 942T 45-3 17 M 1111 T 70-11 33 M 1307 T 60-21 34
M 87T 55-5 13 M 942T 45-5 4 M 1111 T 70-13 2 M 1307T 60-23 9
‘M 87T 6019 21 M 943 T 45-3 17 M 1111 T 70-15 18 M 1308 T 60-21 35
M 87T 8-5 13 M 943T 45-5 4 M 1111 T 70-17 26 M 1309 T 60-21 11
M 88T 60-23 36 M 944 T 45-3 17 M 1111T 95-1 10 M 1310T 60-21 10
M 89T 80~-3 2 M 944T 45-5 4 M 1111T 95- 7 24 M 1311 T 60-21 8
M 89T 80-5 2 M 945T 45- 3 18 M 1116 T 60-11 64 M 1312T 60-21 9
M 80T 8-3 3 M 946 T 45- 3 40 M 1116 T 60-15 12 M 1312T 60-21 28
M 80T 80-~-5 3 M 946 T 45-5 43 M 1117T 60-15 23 M 1313T 60-21 27
M 81T 8-3 1 M 947 T 45-3 39 M 1117T 105- 4 9 M 1314 T 60-21 29
M 81T 80--5 1 M 947 T 45- 5 42 M 1151 T 60~ 4 30 M 1316 T 60-21 19
M 832T 80-~3 7 M 947 T 105~ 3 11 M 1153T 60~ 3 6 M 1317T 60-21 17
M 82T 80-5 7 M 948T 80-5 8 M 1158T 60-3 5 M 1317 T 60-23 25
M 833T 80-3 6 M 949 T 80~ 3 23 M 1161 T 60~ 3 24A M 1318T 60-21 15
M 83T 8-5 6 M 949T 80- 5 41 M 1162T 60- 3 23A M 1319T 60-21 7
M 84T 8-3 4 M 952T 80-5 24 M 1164T 55-1 5 M 1320T 60-21 3
M 834T 80-5 4 M  977T 50-5 22 M 1166 T 60~ 4 24 M 1321 T 60-21 2
M 837T 80~ 3 20 M 979T 70-2 9 M 1166 T 60-5 7 M 1323T 60-24 17
M 87T 80-5 43 M 994T 45-13 2 M 1166 T 60-6 7 M 1323T 60-25 8
M 80T 55-5 30 M 995T 45-13 2 M 1166 T 60-7 7 M 1324T 60-24 6
M 841T 55-5 31 M  996T 45-13 2 M 1167T 60- 4 25 M 1324 T 60-25 10
.M  842T 55-3 29 M  998T 45-13 33 M 1167T 60-5 8 M 1335T 60-27 14
M 82T 55-5 38 M 1000T 45-13 11 M 1167T 60-6 6 M 1339T 60-21 43
M 843T 55-5 32 M 1001 T 45-13 13 M 1167T 60-7 8 M 1340 T 60~-21 42
M 84T 55-5 6 M 1002 T 45-13 14 M 1171 T 70-3 3 M 1342T 60-4 1
M 847T 55-1 9 M 1003 T 45-13 14 M 1172T 70-3 2 M 1342T 60-5 2
M 848T 55- 1 10 M 1004 T 45-13 14 M 1173 T 70- 3 13 M 1342T 60-6 4
M 849T 55-3 2 M 1005T 45- 5 26 M 1174T 70-3 4 M 1342T 60~-7 2
M 89T 55-5 1 M  1005T 45- 7 36 M 1175T 70- 3 17 M 13427 60-21 13
M 86T 55-5 41 M 1005T 45-11 34 M 1176 T 70~ 3 17 M 1342T 60-24 21
M  857T 55-5 19 M 1005T 45-13 22 M 1177T 70~ 3 17 M 13427 60-25 15
M 82T 30- 4 19 M 1006 T 45-13 26 M 1178T 70-3 9 M 13437 60-21 22
M 85T 75-5 5 | M 1007T 45-13 25 | M 1179T 70-3 18 | M 13427 60-21 24
M  867T 35-5 26A M 1010 T 45-13 31 M 1180T 70~ 3 35 M 1346 T 60- 4 8
M 870T 35-8 4 M 1011 T 45-13 32 M 1195T 15~ 3 1 T L 3 o
M 871T 35-8 5 M 1013 T 45-13 21 M 1196 T 15- 3 11 M 13T -4 8
M  872T 35-8 6 M 1013 T 105~ 3 15 M 1201 T 15-3 13 M 1361 T 60-21 1
M  878T 40- 3 3A M 1018T 55-6 6 M 1201T 15-4 9 M 1363T 60-21 2
M 878T 85-8 5 M 1023T 55-6 9 M 1202T 15-3 2 M  1364T 60-27 18
M 878 T 95~ 3 1 M 1024 T 55- 6 8 M 1202 T 15- 4 10 M 1365T 6 .27 12
M 882T 40-5 13 M 1024 T 55- 9 40 M 1206 T 45-9 26 1369 0‘24 28
M  884T 40-5 18 M 1027T 60- 1 10 M 1211T 60- 8 29 M a7 oo-22 28
M 85T 40-3 25 | M 1029T 60-1 12 | M 1201T 60-9 41 | M 13707 €0- 3 3
M 86T 40-3 24 M 1030T 60-1 11 M 1211 T 60-10 19 3 °oT &0-2 4
M 88T 60-13 27 M 1035T 60- 1 19 M 1221 T 60- 4 19 1{‘2 h;g; 28’_' ;‘ 1‘;
M 86T 60-15 55 M 1036 T 60- 1 18 M 12497 70- 5 5 M 1370T 60- 6 3
M 88T 60-21 21 M 1038T 10- 3 26 M 1249T 70-7 17 M 1370T 60-7 5
M 886 T 60-23 27 M 1038T 60- 3 10 M 1249T 70- 9 37
M 89T 40- 3 31 M 1038T 60- 4 13 M 1249T 70-11 12 M 1370T 60-11 31
M 81T 40-3 35 M 1038T 60-21 16 M 1249T 70-13 16 i‘,‘ }g;?:{: 28”12 3y
M 85T 40-5 1 M 1038T 60-23 24 M 1249T 70-15 S 1372 -2
M  898T 40~ 5 39 M  1038T 105~ 2 26 M eI -7 32 VAL ol
M  898T 60-24 27 M 1039T 60-1 2 - M 1379 T 70-11 45
M 89T 40- 5 37 M 1039 T 105- 4 2 M 1250T 70-7 17
M 902T 40-5 M 1040T 60-3 4 M 1250T 70- 9 38 M 13817 70-9 >4
02T 7 M 1250T 70-11 11 M 1381 T 70-11 39

M 902T 90- 3 25 M 1040T 60- 4 11 M 1385T 70-11 3

M 1250T 70-13 16
M  903T 40-5 4 M 1041 T 60-3 5 -

M 1250 T 70-i5 6 M 1386 T 70-11 17
M 904T 40-5 6 M 1041 T 60- 4 10 " M 1387T 70-7 6

M 1250 T 70-17 33
M  905T 40- 5 36 M 1042 T 45-13 29 -

M 1251 T 70- 7 16 M 1387 T 70-11 32
M 906 T 40- 5 32 M 1061T 15-5 8 M 1387T 70-13 8

M 1251 T 70-11 13
M 907 T 40~ 3 7 M 1067T 10~ 3 43 M 1252T 70- 7 16 M 1392T 70- 9 55
M 926T 75-5 10 M  1068T 10-3 42 M 1252 T 70-11 13 M 1392T 70-11 38
M 930T 50-5 10 M 1093T 15-4 1 M 1255T 105~ 5 8 M 1393 T 70-11 27
M 932T 50-5 14 M 1093 T 20~ 2 17 M  1302T 60-21 25 M 1397T 30-1 4
M 932T 50-6 19 M 1093T 20-3 4 M 1303 T 60-21 30 M 1398T 30-1 6
M 933T 50-5 13 M 1093T 85-2 3 M 1304T 60- 8 16 M 1399T 30-1 5
M  933T 50-6 18 M 1094 T 15-4 2 M 1304 T 60- 9 17 M 1400T 30-1 9
M 934T 50-5 18 M 1094T 85-2 5 M 1304 T 60-21 31 M 1402 T 40- 5 14
M 934T 50- 6 15 M 1096 T 60-11 30 M 1304T 60-23 6 M 1404 T 40- 5 27
M 935T 50-5 11 M 1098 T 60-15 43 M 1305T 60-21 32 M 1406 T 100- 4 21
M 93T 50-5 3 M 1102 T 60-13 48 M 1306 T 60- 8 17 M 1407 T 100~ 4 24
M 937T 50=-5 2 M 1102 T 60-15 44 M 1306 T 60~ 9 25 M 1409 T 100~ 4 10
M 937T 50-6 1 M 1111 T 70- 5 18 M 1306 T 60-21 33 M 1437T 55-1 3
M 938 T 45~ 3 29 M 1111T 70-7 2 M 1306 T 80-5 25 M 1437°T 55-1 6
M 941T 45~ 3 13 M 1111 T 70-9 30

PC=B862-(6~63) Litho in U, S, A,



NUMERICAL INDEX

Tractors -- 40 Series 110-11

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
1447 T 40- 3 14 1617 T 40- 3 29 1748 T 95-13 2 M 1833 T 30- 3 16
1448 T 40- 3 15 1618 T 35- 8 8 1749 T 95-13 2 M 1834T 65- 4 4
1450 T 35- 4 10 1619T 35- 8 7 1752 T 35-4 6 1837T 10~ 7 3
1451 T 35~ 5 39 1631 T 35- 5 33 1754 T 40- 5 17 1838 T 10-7 3
1452 T 75~ 3 11 1631 T 35- 6 13 1755 T 40~ 5 19 1839 T 10- 7 3
1460 T 70- 7 8 1631 T 35- 7 10 1756 T 80~ 5 27 1840 T 60-16 18
1460 T 70-13 10 1632 T 35~ 8 17 1758 T 15-5 2 1841 T 60-16 6
1468 T 35-8 3 1633 T 35- 8 17 1759 T 30- 4 1 1842 T 30-3 3
1469 T 45~ 3 7 1634 T 35~ 8 17 1760 T 85- 8 23 1843 T 35-10 4
1470 T 35- 8 19 1635 T 35- 8 10 1762 T 35-11 9 1844T 55~ 7 4
1470 T 45- 3 8 1636 T 40~ 3 32 1762 T 35-12 20 1845 T 10- 5 39
1477 T 60-21 18 1638 T 40-3 8 1762 T 35-14 4 1845T 60~ 1 1
1477 T 60-23 25 1640 T 40- 5 30 1762 T 35-15 5 1846 T 10-7 7
1481 T 45~ 3 32 1641 T 40- 5 12 1763 T 65~ 5 14 1848 T 65- 4 11
1481 T 45-10 30 1645T 70-2 9 1764 T 30- 5 12 1848 T 65~ 4 19
1482 T 100~ 2 28 1646 T 70-2 1 1765 T 45-13 37 1849 T 65- 4 19
1482 T 100- 4 20 1647T 55-7 9 1766 T 55- 1 2 1853 T 15- 5 13
1482 T 100~ 5 5 1647 T 70- 2 2 1766 T 55- 1 4 1853 T 15~ 6 22
1482 T 100- 6 3 1664 T 60-17 1 1768 T 10- 5 27 1855T 15-5 7
1483 T 45~ 8 8 1664 T 60-19 2 1769 T 60-1 6 1857 T 15-5 6
1484 T 45-13 33 1664 T 95-13 1 1770 T 60- 1 17 1858 T 15- 5 5
1487 T 40-3 4 1665 T 95-15 20 1772T 75-4 1 1859 T 15- 5 4
1487 T 105~ 3 10 1678 T 65~ 2 24 1773 T 60-15 15 180T 15-5 3
1495 T 45-11 36 1679 T 65-2 5 1774 T 35-14 18 1861 T 15~ 2 10
1501 T 85~ 5 12 1680 T 45-13 7 1778 T 60-13 1 1861 T 105~ 2 15
1501 T 85~ 6 13 1681 T 35~ 6 15 1780 T 60-13 33 1862 T 20~ 1 18
1501 T 85~ 7 13 1681 T 35- 7 14 1781 T 80~ 5 14 1863 T 15~ 5 28
1511 T 30- 3 19 1682 T 35-6 3 1782 T 30-1 1 1864 T 15- 5 29
151ST 45- 9 22 1682 T 35-7 3 1783 T 45-13 19 1865T 60- 1 7
1515T 45-13 12 1683 T 15-6 8 1784 T 35-16 4 1866 T 60- 1 8
1516 T 45-13 11 1684 T 35- 9 20 1785 T 35-16 14 1867 T 60~ 1 20
1518 T 70~ 5 7 1685 T 35- 5 38 1786 T 35-17 28 1868 T 60~ 1 3
1518 T 70- 7 18 1686 T 35~ 4 3A 1788 T 35-9 7 1869 T 60- 1 4
18T 709 3 1687 T 35- 5 22 1789 T 45- 9 25 1870 T 60- 1 13
1518 T 70-11 10 1688 T 35-4 6 1791 T 35-6 7 1871 T 60-1 5
1518 T 70-13 17 1689 T 35- 4 12 1792 T 45-7 3 1873 T 45~ 7 39

1518 T 70-15 7
1518 T 70-17 34
1519 T 15- 4 3
1519 T 85-2 4
1520 T 20-2 8
1526 T 15-2 3

1873 T 45-13 35
1876 T 45-13 8
1879 T 85- 4 11
1880 T 60=16 8
1880 T 60-17 7
1880 T 60-19 24

1792 T 45-8 3
75-5 1
1795 T 45~13 30
1795 T 60-19 43
1797 T 40~ 3 10
1798 T 60-19 22

1690 T 35- 5 40
1691 T 10-7 S
1692 T 10~ 7 9
1693 T 30~ S 12
1696 T 35-16 16
1697 T 90~ 3 19

15271 20-2 23 1698 T 90~ 3 33 1799 T 15- 2 3 1886 T 60-19 8
el 1 1699 T 90- 3 38 1800 T 35-10 1 1887 T 60-21 44
1936 T 25. 6 23 1700 T 90- 3 35 1800 T 35-19 24 1890 T 85- 4 14
13T B8 2 1701 T 90- 2 15 1801 T 60-11 65 1895 T 55- 9 14
e L ol 1702 T 90- 3 29 1802 T 45-11 38 1895 T 55-10 2
1547 T 60- 4 31 1703 T 90~ 2 13 1803T 20~ 1 4 1805T 85- 4 3
1546 T 45 3 27 1709 T 15- 6 13 1805 T 60-10 5 1896 T 85- 4 18

1898 T 60-15 25
1900 T 20~ 1 17
1901 T 60-13 21
1901 T 60-15 36

1709 T 15~ 6 23
1710 T 45-13 1
1711 T 35~-7 §
1712 T 45~ 8 11

1806 T 60-11 61
1807 T 60~11 52
1809 T 60-10 8
1810 T 60~-16 14

1549 T 75-3 8
1552 T 60-13 28
1552 T 60-15 54

ZZZZZRZZTLZXIZZZZIZZ XTI ZZXEZZRZT 2RI XT R 22X RZRRER IR ZZRRZEZIZIZZIZZZIZZRZLZZRRRRR

’{gﬁ% 23_}, 2::,’ 1713 T 80~ 3 25 1810 T 60-17 15 1906 T 85~ 3 14
1554 T 65- 7 19 1714 T 80~ 3 30 1811 T 80~ 3 15 1910 T 60-10 7
1554 T 65~ 9 23 1715 T 80~ 3 32 1812 T 60-15 9 1916 T 25~ 3 25
1559 T 45- 3 21 1716 T 60-26 7 1813 T 60-15 1 1921 T 60- 8 23
1568 T 65- 4 3 1716 T 80~ 3 8 1814 T 80~ 3 18 1923 T 50~ 3 14
1568 T 65~ 6 22 1726 T 85~ 2 12 1815 T 60-13 42 1924 T 35~ 5 27
1568 T 65~ 7 18 1727 T 85~ 2 10 1817 T 15-6 7 1925T 65-5 4
1568 T 65- 8 5 1728 T 85~ 2 11 1818 T 60-21 48 1926 T 35- 5 25
1568 T 65~ 9 3 1729 T 85~ 2 18 1820 T 60-10 18 1927 T 60-15 7
1577 T 100~ 3 8 1729 T 85~ 3 10 1821 T 60-10 1 1930 T 90~ 3 45
1579 T 45- 3 33 1730 T 35-14 1 1822 T 60- 8 28 1931 T 35-9 18
1593T 70-7 3 1731 T 80~ S 35 1823 T 95- 5 20 1937 T 60-11 38
1593 T 70-13 3 1732 T 80~ 5 37 1823 T 95- 7 35 1943 T 35-9 4
1594 T 70-7 2 1735 T 80- 5 40 1824 T 95~ 5 29 1944 T 35-14 6
1594 T 70-13 2 1737T 90- 2 4 1824 T 95- 7 44 1945T 30- 5 3
1605T 85-2 1 1738 T 90-2 2 1826 T 95-13 3 1947 T 60- 3 25
1605T 85- 3 1 1740 T 60-19 6 1827 T 95- 5 28 1948 T 35-6 4
1611T 55~ 2 9 1741 T 60-19 25 1827 T 95-13 3 1948°T 35- 7 4
1615T 35- 8 21 1742 T 60-19 5 1828 T 60- 8 13 1949 T 80~ 5 17
1615 T 40- 3 33 1744 T 90- 3 39 1829 T 35-13 13 1949 T 85-10 9
1616 T 40~ 3 26 1746 T 10~ 3 27 1832 T 60-13 30 1955 T 60-13 38

43 F 44T I 4 4 I F S T T S 4T T 4  E E ST T T I 44 S 3444444444 4444 444 44 $ 4SS 4 $ 4L S EEEE S LSS
TZZEZTZEERXZZIZZTEZRTZIRTRRET TR 22 B2 2222222223222 2R3 RRRRRRRERZRR
S
b3
-

E4 344 4 443 44 4343 44 34 4 I 44 4TI R4 SI 4444 SIS I I IS4 44 SIS 4444444 S 44444 ST S 4

1747°T 95-13 2 1961 T 45-13 9

1832 T 60-15 52

PC-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-12 Tractors -- 40 Series

Part No Page Key Part No. Page Key Part No Page Key Part No Page Key
M 1962 T 45-13 34 M 2050T 35-16 S M 2139 T 60-17 16 M 2237T 95-5 10
M 1962 T 105- 3 14 M 2051T 35-16 5 M 2140T 80- 3 29 M  2237T 95-7 10
M 1963T 80- 3 22 M 2052T 35-16 5 M 2141T 60-8 9 M 2238T 95-5 13
M 1964 T 60-13 18 M 2053T 35-16 12 M 2142T 60-16 15 M 2238T 95- 7 13
M 1964 T 60-15 33 M 2054T 35-16 12 M 2142T 60-17 17 M 2239T 95-5 4
M 1964 T 60-23 15 M 2055T 35-16 12 M 2143 T 35-13 18 M 2239T 95-7 4
M 1970T 35-9 9 M 2056 T 35-16 23 M 2143 T 60-16 29 M 2240 T 95-5 30
M 1971 T 60-15 6 M 2057T 35-16 23 M 2148T 65- 4 17 M 2240T 95- 7 32
M 1972 T 60-11 53 M  2058T 35-16 23 M 2149T 65- 4 10 M 2241 T 95- 5 25
M 1976 T 60-11 37 M 2060T 35-16 21 M 2152T 35-13 16 M 2242T 95- 5 24
M 1977 T 60- 8 31 M 2061T 35-16 21 M 2153 T 35-3 15 M  2242T 95- 7 39
M 1977T 60- 9 40 M 2064 T 100~ 8 13 M 2153T 8- 3 16 M 2243T 95- 5 26
M 1977 T 60-10 15 M 2064T 100- 8 14 M 2154T 60-13 39 M 2243T 95~ 7 41
M 1979 T 60-11 48 M 2065T 35-19 23 M 2157 T 60-11 63 M 2244T 95-9 7
M 1980T 60-11 62 M  2068T 100- 5 10 M 2159T 60- 8 14 M  2244T 95-11 7
M 1980T 60-13 45 M 2071T 90-2 1 M 2159 T 60- 9 15 M 2245T 95-9 6
M 1980 T 60-25 30 M 2072T 90-2 17 M 2160T 55-7 2 M 2245T 95-11 6
M 1984 T 60-15 22 M  2077T 65-5 17 M 2163T 60- 3 14 M 2246T 95-9 4
M 1991 T 35-11 20 M 2078T 90- 3 36 M 2165T 35-6 8 M 2246 T 95-11 4
M 1991 T 35-12 13 M 2080T 90-3 49B | M  2165T 105~ 3 2 M 2247T 95- 5 27
M 1991 T 35-14 12 M 2081 T 90-3 49B | M 2167T 85-6 7 M  2247T 95~ 7 42
M 1991 T 35-15 21 M 2083T 90-3 43 M 2168T 85- 6 10 M 2248T 95-9 16
M 1992T 60-15 8 M 2084T 90~ 3 28 M 2170T 60~ 8 35 M 2248T 95- 9 30
M 1993T 65-4 9 M 208T 90-3 44 M 2170T 60- 9 36 M 2249 T 95-9 17
M 1993T 65-5 3 M 208 T 90~ 3 47 M 2170 T 60-11 40 M 2249T 95-9 29
M 1993 T 65- 9 13 M 2087T 90-2 7 M 2171 T 70- 9 50 M 2253T 75-3 9
M 1994T 80~ 5 39 M 2090T 90-2 11 M 2176 T 45- 7 4 M 2254T 75-3 7
M 1995T 90- 3 34 M 2092T 60-19 31 M 2176 T 45- 8 4 M 2256T 95-9 8
M 1996 T 35-~16 13 M 2092T 65-6 9 M 2177T 45-7 4 M 2256T 95-11 8
M 1997 T 60- 8 36 M 2092T 90-2 8 M 2177T 45- 8 4 M 2259 T 95-15 10
M 1997 T 60~ 9 37 M 2092T 90- 3 54 M 2178T 45-7 4 M 2260T 60-13 6
M 2000T 60- 8 18 M 203T 60-8 1 M 2178T 45- 8 4 M 2261 T 60-13 8
M 2000T 60- 9 27 M 2093T 60-9 1 M 2179 T 80- 3 21 M 2262T 60-13 7
M 2001 T 35-14 20 M 2093T 60-11 36 M 2181 T 60- 8 20 M 2263T 60-16 12
M 2002T 85~ 3 12 M 2095T 60- 8 34 M 2181 T 60- 9 18 M 2263T 60-17 13
M 2003T 85~ 3 13 M 2095T 60-9 35 M 2186 T 100- 6 15 M 2264T 60-13 5
M 2004 T 60-15 3 M 2095T 60-11 39 M 2187T 60- 3 20 M 2264T 105-4 5
M 2005T 60-19 37 M 2096 T 60- 8 37 M 2189 T 55-9 39 M 2265T 60- 3 25
M 2010T 40-5 8 M 2096 T 60~ 9 38 M 2190T 70- 9 58 M 2266 T 95- 5 16
M 2011 T 60-19 28 M 2096 T 60-11 41 M 2191 T 90- 3 35 M 2266T 95- 7 16
M 2012T 60~ 8 2 M 2097 T 60- 8 21 M 2193T 60-3 8 M  2267T 100- 4 11
M 2012T 60-9 2 M 2097T 60-9 19 M 2195T 75-3 9 M 2268T 55-9 43
M 2012T 60-11 57 M 2097T 60-10 4 M 2195T 75- 3 14 M 2269T 75- 4 15
M 2014T 8- 5 26 M 2101 T 60- 8 30 M 2200T 35-13 3 M 2270 T 75- 4 16
M 2015T100- 5 3 M 2101 T 60-10 17 M 2201 T 100- 6 14 M 2277T 35-3 8
M 2017T 35-10 7 M 2103T 60-15 49 M  2203T 35-13 2 M 2278 T 75- 3 10
M 2017T 35-13 10 M 2104 T 60-15 27 M 2206 T 35-16 9 M 2279T 20-3 3
M 201i7T 35-14 24 M 2105T 60-i5 28 M 2207 T 100- 2 18 M 2280T 70~ 9 41
M 2017T 35-19 9 M 2106 T 60-15 4 M 2207 T 100- 7 11 M 2281T 70- 9 45
M 2018T 35-14 22 M 2107T 60~-16 9 M 2210T 35-13 8 M 2282T 70-5 14
M 2019T 35-14 8 M 2107T 60-17 8 M 2211T 35-13 7 M 228 T 70- 7 22B
M 2020T 35-i4 11 M 2107T 60-19 23 M 2211 T 35-15 12 M 2282T 70-9 44
M 2022 T 35-14 23 M 2108 T 60-19 9 M  2212T 35-13 6 M 2282 T 70-13 22
M 2023T 35-13 1 M 2109 T 60-19 14 M  2214T 35-13 17 M 2282 T 70-15 13
M 2023 T 35-14 17 M 2110T 60-19 35 M 2215T 35-11 12 M 228 T 70-17 39
M 2024T 35-11 5 M 2111 T 60-19 20 M 2215T 35-12 19 M 228T 70-5 13
M 2024 T 35-12 22 M 2112T 60-15 5 M 2215T 35-14 5 M  2283T 70- 7 23B
M 2024 T 35-14 2 M 2119 T 60-19 29 M 2215T 35-15 11 M  2283T 70- 9 43
M 2024 T 35-15 2 M 2113 T 60-19 1 M  2217T 70- 9 36 M 2283 T 70-13 21
M 2030T 35-3 1 M 2118T 60-16 7 M 2218T 70~ 9 57 M 2283T 70-15 12
M 2033 T 60-19 44 M 2118T 60-19 7 M 2219T 70-9 19 M 2283 T 70-17 38
M 2034T 80-5 20 M 2120 T 60-19 33 M 2220T 55-7 1 M 228 T 70- 9 49
M 2035T 80~ 5 16 M 2121 T 60-19 32 M 2221 T 80~ 3 13 M 2287T 70- 9 48
M 2036T 80~ 5 18 M 2122T 45~ 7 26 M 2222T 80~ 3 31 M 2291T 50-3 17
M 2037T 80~ 5 29 M 2122 T 45-11 1 M 2223T 75- 3 12 M 2292T 75-3 3
M 2038T 35-3 17 M 2122T 60-15 18 M 2225T 70-9 31 M 2295T 95- 5 28
M 2038T 45-~13 20 M 2123 T 35-16 22 M 2226 T 45-11 37 M  22905T 95~ 7 43
M 2038T 80~ 3 33 M 2124T 40- 3 10 M 2226 T 105- 3 8 M 2296 T 60-15 15
M 2038T 80- 5 34 M 2127 T 60-24 23 M 2233T 95- 5 17 M 2209T 70-9 9
M 2039T 80~ 5 36 M 2133T 40~ 3 16 M 2233T 95- 7 17 M 2300T 70- 5 25
M 2041 T 60-15 48 M 2136 T 40~ 3 27 M 2235T 95- 5 12 M 2300T 70- 9 15
M 2042T 75-5 2 M 2137T 60-19 19 M 2235T 95- 7 12 M 2300T 70-17 41
M 2047 T 50- 3 18 M 2138T 60-19 13 M 2236 T 95- 5 11 M 2301 T 70- 5 33
M 2049T 80-5 22 M  2139T 60-16 21 M 2236 T 95- 7 11 M 2301T 70-9 8

PC-862~(6~63) Litho in U,S.A,



NUMERICAL INDEX

Tractors -- 40 Series 110-13
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 2301 T 70-17 8 M 2386 T 65-2 20 M 2485T 65-7 6 M 2581 T 55-10 10
M 2307T 25-6 22 M 2387T 65-2 18 M 2485T 65- 8 13 M 2582T 55-7 1
M 2308 T 25- 3 23 M 2388T 95-9 12 M 2485T 65-9 10 M 258 T 55-10 11
M 2314T 55-9 1 M 2389 T 95-3 14 M 2489 T 60-31 7 M 2593 T 60-17 6
M 2314T 55-10 17 M 2382T 95-9 11 M 2490T 60-31 8 M 2594 T 65-7 21
M 2321 T 55- 9 26 M 2382 T 95-11 11 M 2491 T 60-13 1 M 2595T 65-7 2
M 2322T 55-9 28 M 2383T 95~ 3 13 M 2492T 90-3 49A | M 2595T 65-9 7
M 2323T 55-9 23 M 2384T 95-3 12 M 2493 T 90- 3 48 M 2597 T 45-11 36
M 2326T 75-4 3 M 2390T 95-3 3 M 2494 T 90- 3 33 M 2598 T 45-9 21
M 2327T 75-4 13 M 2391 T 95-3 11 M  2494T 90- 3 50 M 2599 T 45- 9 15
M 2328T 75- 4 14 M  2392T 15~ 2 10 M 2495T 45-9 25 M 2599 T 105~ 3 6
M 2329T 75-4 12 M 2393T 15- 2 10 M 2497T 55-9 27 M 2600T 45- 8 14
M 2330T 75- 4 i M 2394T 60- 3 14 M 2498T 55-9 31 M 2601 T 45- 9 24
M 2331T 75-4 8 M 2395T 60- 3 13 M 2500T 95-1 13 M 2602T 45~ 9 28
M 2332T 75-4 2 M 2395T 60- 3 14 M 2500T 95-7 28 M 2603T 45-9 28
M 2333T 75-4 10 M 2396 T 60-13 37 M 2501T 95-1 9 M 2604T 45- 9 28
M 2334T 75-4 5 M 2396T 60-15 26 M 2501 T 95- 7 23 M 2605T 45- 9 27
M 2335T 75-4 6 M 2396 T 60-16 17 M 2502T 95-1 8 M 2606 T 45-11 3
M 2337T 95~ 7 20 M 2396 T 60-17 18 M 2502T 95- 7 22 M 2609T 75-3 8
M 2340T 10- 5 27 M 2396 T 60-19 16 M 2503T 95-7 21 M 2610T 60-23 5
M 2341 T 35-3 14 M 2396T 80-5 21 M 2504 T 95-11 12 M 2611 T 60-23 28
M 2342T 35- 4 3B M 2397T 20-1 2 M  2505T 95-11 12 M 2611 T 60-23 29
M 2343T 35-5 51 M 2398T 100- 8 3 M 2506 T 95-11 16 M 2613T 60-23 2
M  2344T 35-11 25 M 2399 T 100- 4 25 M 2506 T 95-11 23 M 2614 T 60-23 34
M 2345T 35-11 22 M 2399 T 100- 5 20 M 2507 T 95-11 17 M 2615T 35- 5 33
M 2345T 35-15 27 M 2399 T 100~ 6 20 M 2507 T 95-11 22 M 2615T 60-26 4
M 2346 T 35-11 23 M 2401 T 45-11 38 M 2508T 95-11 21 M 2616 T 60-26 10
M 2346 T 35-12 27 M 2402 T 70-13 5 M 2509 T 95-11 24 M 2617T 60-26 13
M 2346T 35-15 28 M 2403 T 70-13 15 M 2515T 90-2 6 M 2618T 60-13 1
M 2347 T 35-11 24 M 2404 T 70-13 4 M 2517T 65- 8 16 M 2619 T 60-23 12
M 2347 T 35-12 33 M 2408T 60- 9 13 M 2517T 85-6 S M 2620T 60-23 7
M 2347T 35-15 29 M 2409T 60-9 31 M 2517T 8-7 35 M 2621 T 60-23 10
M 2348T 35-11 26 M 2410T 60-9 34 M 2517T 90- 2 10 M 2623 T 60-13 21
M 2348T 35-19 5 M 2412T 60- 9 28 M 2518 T 90- 3 49B M 2623 T 60-15 36
M 2349T 35- 5 26B M 2414 T 60-17 20 M 2519T 90- 3 49B M 2623 T 60-23 18
M 2350T 35-5 36 M 2415T 60-17 5 M 2521 T 35-17 28 M 2624T 60-23 11
M 2351 T 35-19 3 M 2416 T 35-11 15 M 2523T 65-4 4 M  2625T 60-23 26
M 2352T 35-19 8 M  2417T 35-11 10 M 2523T 65-4 4 M 2626 T 60-23 23
M 2353T 35-19 7 M  2418T 35-11 8 M 2524T 65-4 20 M  2627T 45-9 21
M 2354T 35-19 6 M 2419T 35-11 3 M 2525T 95-9 28 M 2628T 45- 9 21
M 2358T 95-9 34 M 2420T 60-9 9 M 2526T 95-9 31 M 2634T 60-26 9
M 2358T 95-11 27 M 2421 T 60-16 7 M 2528 T 85-11 4 M 2635T 60-26 11
M 2359 T 45-5 18 M 2421 T 60-17 6 M 2529T 85-11 3 M 2636 T 60-26 3
M 2361T 45-5 15 M 2421T 65-4 4 M 2532T 45-9 21 M  2637T 60-26 16
M 2362T 45-5 8 M 2430T 65-6 7 M 2533T 65-6 13 M 2638T 60-5 9
M 2363T 45-5 3 M 2430T 65-7 3 M 2544T 15- 5 32 M 2638T 60-6 5
M 2364T 45-5 41 M  2434T 65- 6 21 M 2545T 65-5 13 M 2638T 60-7 9
M 2365T 45- 5 40 M 2434T 65-7 4 M 2545T 65-9 17 M 2642T 60-6 9
M 2365T 45-7 14 M 2434T 65- 8 10 M 2546T S55-7 6 M 2645T 60-25 18
M 2366 T 45- 5 36 M 2435T 65~ 6 10 M 2547T 55-7 8 M 2646 T 45-13 11
M 2366 T 45-7 16 M 2437 T 90- 3 33 M 2548T S55-7 10 M  2647T 45-13 11
M 2367T 45-5 35 M  2438T 90- 3 35 M 2549T 95-3 3 M 2650T 75-5 1
M 2367T 45-7 17 M 2439T 90- 3 38 M 2552T 60-15 9 M 2651T 75-5 5
M 2367T 105- 3 6 M 2440T 90- 3 34 M 2552T 60-15 58 M 2652T 75- 4 1
M 2368T 45- 5 31 M 2442 T 35-19 12 M 2555T 60-15 9 M 2653T 90-3 19
M 2368T 45-7 21 M 2443 T 35-19 13 M 2556T 50-3 7 M 2654T 50-3 14
M 2369T 45~ 5 22 M  2444T 45- 9 21 M 2559 T 95-15 13 M  2655T 50- 3 16
M 2369T 45-10 31 M 2445T 95-5 28 | M 2560T 40-3 3B | M 2656 T 45-11 42A
M 2370T 45-10 30 M 2457T 8-6 10 | M 2561T 70-5 36 M 2658 T 60-23 33
M 2371T 45-5 23 M 2466 T 65- 6 14 | M 2561T 70-7 34 | 2662T 45-11 7
M 2371T 45-7 33 M 2467T 65-6 19 | M 2561T 70-9 5 M 2663 T 35- 5 26B
M 2372T 45-5 23 M 2469T 90- 2 4 M 2561 T 70-11 S5 M 2664 T 35-12 24
M 2372T 45- 7 33 M 2474T 60-3 7 M 2561 T 70-13 29 M  2665T 55- 3 24
M 2373T 45- 5 23 M 2474T 85-5 4 M 2561 T 70-15 31 M 2666 T 70- 5 20
M 2374T 45-5 29 M 2474T 85-7 4 | M 2562T 60-9 9 | M 2666 T 70-13 3
M 2374T 45-7 32 M 2474T100- 5 16 | M 2563T 60- 9 45 M 2666 T 70-15 17
M 2375T 45-5 28 M 2478T 60-9 29 | M 2569T 95-13 6 M 2666 T 70-17 24
M 2376T 35-8 3 M 2479T 65-5 15 | M 2570T 70-11 24 M 2667T 55-3 22
M 2377T 35- 8 41 M 2479 T 65- 6 16 M 2571 T 70-9 58 M 2669 T 55- 3 23
M 2377T 45-5 19 M 2479T 65-7 8 M 2573T 50- 5 16 M 2670T 55- 3 21
M 2378T 35-8 8 M 2479T 65- 8 23 M 25737 50-6 21 M 2671 T 55-3 14
M 2385T 55-9 18 M 2479 T 90- 3 25 M 2574T 65-6 27 M 2672T 60-23 35
M 238T 65-2 13 M 2485T 65-6 6 M 2576 T 10-7 8 M 2673T 60-26 13

PC-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-14 Tractors -- 40 Series
Part No Page Key Part No. Page Key Part No. Page Key Part No. Page Key
M 2674T 60-26 16 M 2780 T 45-11 38 M 2977 T 60~23 37 M 3329T 60-13 7
M 2677T 60-5 6 M 2781 T 85-12 8 M 2978 T 35-3 20 M 3329T 60-13 9
"M 2677T 60-7 6 M 2782T 85~12 9 M 2980T 35~ 3 14 M 3329 T 60-13 35
M 2678T 60-25 12 M 2788T 65- 8 6 M 2987 T 100- 7 21 M 3330T 60-13 35
M 2679 T 35-12 10 M 2789 T 65~ 8 15 M 2988T 105-5 6 M 3331T 60-23 5
M 2679T 35-15 15 M 2790T 65-8 9 M 298 T 105- 5 10 M 3340T 25- 3 17
M 2681T 15-5 2 M 2791T 65-8 1 M 290T 105- 5 7 M 3349T 30-1 1
M 2682T 45-7 25 M 2792T 65- 8 19 M 3030T 15-3 1 M 3365T 70- 9 49
M 2683T 45- 7 11 M 2794T 75-3 3 M 3042T 60-13 7 M 3371T 95-9 34
M 2686 T 45~ 7 40 M 2802T 90-2 4 M 3042T 60-13 9 M 3371 T 95-11 27
M 268 T 105- 3 1 M 2803T 35-3 24 M 3042T 60-13 35 M 3374T 60-15 6
M 2687T 45~ 7 41 M 2804T 60-19 12 M 3049 T 60-23 28 M 3386 T 105- 5 5
M 2689 T 45~ 7 31 M 2804T 60-19 46 M 3049T 60-23 29 M 3388T 105- 5 11
M 2690T 75~2 1 M 2805T 60-19 10 M 3050T 60-25 22 M 3394T105-5 7
M 2696T 70~ 5 19 M 2807T 60~ 3 25 M 3058T 15-2 2 M 3410T 70-9 45
M 2697 T 35~ 3 21 M 2811 T 70~ 7 16 M 3110T 60-15 58 M 3411 T 95~ 9 12
M 2698T 35- 3 14 M 2812T 70- 7 16 M 3114T 10-7 9 M 3411 T 95-11 12
M 2699 T 35-3 27 M 2811T 70-13 15 M 3115T 15-4 4 M 3414T 10- 5 31
M 2700T 35- 3 28 M 2812T 70-13 4 M 3116 T 15- 4 17 M  3432T 35- 3 14
M 2702T 30-5 12 M 2814T 95- 5 30 M 3117T 15- 4 24 M  3433T 70-5 4
M 2703T 35-3 8 M 2814T 95~ 7 32 M 3118T 15- 4 22 M 3433T 70-15 4
M 2704T 35- 3 15 M 2818T 70-15 19 M 3119T 15- 4 16 M 3434T 70-5 4
M 2704T 80~ 3 16 M 2818T 70-17 22 M 3150T 60-11 64 M 3434T 70-15 4
M 2706 T 70-5 4 M 284T 70-13 5 M 3150T 60-i5 12 M 3491 T 105~ 5 12
M 2706 T 70-15 4 M 2828T 60-15 1 M 3150 T 60-23 4 M 3519 T 95-3 11
M 2707T 70-5 4 M 2833T 60-23 8 M 3150 T 105~ 4 10 M 3520T 95-3 3
M 2707T 70-15 4 M 2834T 60-19 11 M 3209T 35-3 13 M 3581T 30-1 2
M 2708T 35-12 28 M 2835T 95-9 11 M 3210T 35-3 8 M 3581 T 30-4 10
M 2709 T 35-12 12 M 2835T 95-11 11 M 3211 T 35-3 8 M 350T 35-5 27
M 2710T 35-12 6 M 2836 T 45-9 23 M 3244T 10- 5 26 M 3591 T 35- 5 22
M 2711 T 35-12 9 M 2837T 55~ 3 17 M 3244T 35-12 8 M 3687T 45~ 5 15
M 2711 T 35-15 24 M 2838T 50-6 5 M 3244T 35-15 23 M 3705T 40~ 3 10
M 2712T 35-12 5 M 2839T 50-6 6 M 3244T 55-3 7 M 3706 T 95~-3 2
M 2713T 60-i1 48 M 2850T 70-17 20 M 3244T 55- 5 14B M 3706 T 95- 3 15
M 2714T 60-11 52 M 2851 T 60-19 5 M 3244T 60-16 23 M 3738T 65- 4 20
M 2723T 60- 3 25 M 2852T 60-19 25 M 3244 T 60~17 24 M 378T 95~ 5 13
M 2728T 60-~19 42 M 2853T 60-19 6 M 3264T 60-11 65 M 3785T 95~ 7 13
M 2728T 60-23 40 M 285T 50-3 7 M 3265 T 60~i1 27 M 3796 T 55~ 9 35
M 2729T 75-3 3 M 2856 T 35-12 24 M 3265T 60-11 28 M 3796 T 55-9 49
M 2732T 65-7 1 M 2856 T 35-15 30 M 3265T 60-11 65 M 3800T 75-3 9
M 2732T 65-9 8 M 2857T 35- 5 26B M 3265T 60-13 23 M 3801T 75-3 9
M 2733T 90~ 3 51 M 2868T 35-15 13 M 3265T 60-13 25 M 3802 T 105~ 5 13
M  2734T 90- 3 52 M 289T 90-4 3 M 3265T 60-13 35 M 3805T 75-5 1
M 2735T 90- 3 33 M 2870T 65-9 21 M 3265T 60-15 38 M 3806 T 45~ 9 23
M 2735T 90~ 3 49A M 2873T 35-15 3 M 3265T 60-15 40 M 3808T 75-5 1
M 2740T 70- 5 31 M 2874T 35-15 8 M 3265T 60-23 20 M 3841 T 35~ 3 14
M 2741T 50- 5 16 M 2875T 60-11 69 M 3265T 60-23 22 M 388T 105-5 9
M 2741 T 50~ 6 21 M 2876 T 65- 9 18 M 3266 T 60-11 27 M 3874T 35-17 10
M 2742T 55~ 3 19 M 2878T 45- 5 36 M 3266 T 60-11 28 M 383T 95-13 3
M 2742T 70- 5 21 M 2878T 45~ 7 16 M 3266 T 60-13 23 M 3894T 95-13 3
M 2742°T 70-15 22 M 2880T 35-19 17 M 3266 T 60-13 25 M 3908T 10- 5 43
M 2743T 90- 4 16 M 2881 T 35-19 19 M 3266 T 60-15 38 M 3950 T 95-13 7
M 274 T 35-19 17 M 2882T 70-17 21 M 3266 T 60~15 40 M 3960T 95-13 2
M 2745T 35-19 19 M 288 T 90~ 4 12 M 3266 T 60-23 20 M 3961 T 95-13 3
M 2746 T 35-19 20 M 2887T 90- 4 15 M 3266 T 60-23 22 M 3962T 95-13 3
M 2747T 95-15 8 M 2888T 85-13 3 M 3267 T 60-15 29 M 3965T 35-9 15
M 2751 T 35-9 4 M 2898 T 35-12 12 M 3267T 60-15 32 M 396T 35-9 19
M 2756 T 50-3 3 M 2908T 65-9 12 M 3268T 60-15 29 M 3967T 35-9 20
M 2756 T 50-3 7 M 2913 T 70-17 10 M 3268T 60-15 3 M 3971T 95-1 1
M 2756 T 50-3 9 M 2917 T 70-17 31 M 3277T 60~ 3 24B M 4005T 35~ 3 14
M 2757T 50-3 4 M 2918T 70-17 31 M 3277T 60-16 10 M 4039T 60-23 2
M  2757T 50-3 7 M 2919 T 60-11 30 M 3277T 60-17 11 M  4062T 35-6 18
M 2757T 50-3 9 M 2919 T 60-11 65 M 3278T 60~ 3 23B M 4062T 35~ 7 17
M  2767T 65~ 3 12 M 2920T 60-11 65 M 3278T 60-16 10 M 4062T 35- 8 24
M 2768T 95- 5 28 M 2926 T 65- 3 15 M 3278 T 60-17 11 M 4088°T 60-23 6
M 2769T 95- 5 28 M 2927T 65- 3 4 M 3279 T 60~ 3 27 M 4088T 60-23 8
M 2769T 95~ 7 43 M 2928T 65- 3 13 M 3279T 60-16 10 M 4088T 60-23 12
M 27727 50-3 4 M 2929T 65-3 7 M 3279 T 60-17 11 M 408 T 60-23 8
M 2774T 35- 5 33 M 2930T 90- 4 13 M 3280 T 60-17 11 M 4089 T 60-23 12
M 2774T 35- 6 13 M 2931T 90-4 8 M 3292T 60-19 35 M 4090T 60-23 6
M 2775T 35-3 4 M 2932T 45- 9 25 M 3326 T 60-19 20 M 4090 T 60-23 12
M 2776 T 35~ 5 33 M  2934T 45~ 7 43 M 3326 T 105~ 4 8 M 4097 T 45-13 11
M 2776 T 35-6 13 M 2946 T 20- 2 28 M 3327T 60-16 12 M 4099 T 60-i5 59
M 2777T 35~ 5 26B M 2961T 70-9 9 M  3327T 60-17 13 M  4104T 35-5 33
M 2779°T 45~ 9 23 M 2973T 60-19 12 M 3327T 105~ 4 6 M 4104T 35-6 13

PC~862~(6-63) Litho in U,S, A,



NUMERICAL INDEX

Tractors -- 40 Series 110-15

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
4104 T 35-7 10 11099 R 100-15 39 11694 T 30~ 3 30 15600 T 45~ 5 35
4104T 35~ 8 22 11099 R 100-17 28 11695 T 30~ 3 31 15600 T 45~ 7 17
4142T 70- 9 29 11101 R 100- 9 2 11696 T 30- 3 34 15600 T 105~ 3 6
4143T 70- 5 38 11102 R 100~ 9 4 11696 T 35~ 8 29 16055 T 25~ 3 33
4143°T 70-15 16 11103 R 100- 9 1 11697 T 30~ 3 33 16267 T 35~ 9 20
4144 T 70- 5 38 11104 R 100-15 29 11697 T 35~ 8 30 16282 T 45~ 5 18
4144T 70-7 1 11104 R 100~17 31 11698 T 30~ 3 35 16321 T 45~ 5 40
4144°T 70- 9 52 11105 R 100-13 28 11699 T 30~ 3 36 16572 T 60- 1 11
4144 T 70-11 41 11106 R 100~ 9 13 11700 T 30~ 3 26 16572 T 105- 4 3
4144 T 70-13 1 11106 R 100-13 9 11700 T 35- 8 34 16669 T 95~ 5 27
4144 T 70-15 16 11107 R 100-15 40 11701 T 30- 3 27 16669 T 95~ 7 42
4144 T 70-17 23 11107 R 100-17 29 11702 T 30- 3 28 16671 T 100~ 3 8

17087 T 45~ 5§ 39
18099 T 100-17 .7
18451 T 35- 5 33
18451 T 35- 6 13
18451 T 35- 7 10
18451 T 35~ 8 22
18453 T 35~ 5 33
18453 T 35~ 6 13
18453 T 35~ 7 10
18453 T 35~ 8 22
18526 T 60-~23 21
18536 T 60-16 S
18536 T 60-~17 2
18536 T 60-19 27
18536 T 90- 2 14
18542 T 35~ 8 35
18710 T 100-17 22
18711 T 100-17 21
18712 T 100-17 4

11787 T 95-15 23
11999 T 35-4 5
12618 T 60-11 28
12619 T 60-11 27
12619 T 60-11 28
12619 T 60~11 29
12619 T 60-11 65
12619 T 60-13 23
12619 T 60-13 24
12619 T 60-13 25
12619 T 60-13 35
12619 T 60-15 38
12619 T 60~15 39
12619 T 60-15 40
12619 T 60-23 20
12619 T 60-~23 22
12727 T 55~ 5 29
12729 T 55- 5 42

4146 T 85- 5 15
4147 T 85~ 5 16
4152 T §55-~ 3 24
4156 T 70- 9 18
4156 T 70- 9 55
4156 T 70-11 28
4156 T 70-11 38
4157 T 70-11 20
4157 T 70-11 24
4158 T 70~ 9 18
4158 T 70~ 9 55
4158 T 70-11 28
4158 T 70-11 38
4159 T 70~ 9 58
4205T 35~ 5 22
4214 T 35-11 25
4268T 35-4 6
4272T 35-3 8

11109 R 100~13 30
11110 R 100-~13 31
11111 R 100- 9 8
11112 R 100- 9 17
11167 R 100~ 9 3
26552 R 50~ 4 20
26552 R 50- 5 15
26552 R 50~ 6 20
27423 R 60-31 46A
27423 R 60-31 46B
28785 R 60-13 20
28785 R 60-15 35
28785 R 60-21 5
28785 R 60-23 17
28786 R 60-13 20
28786 R 60-15 35
28786 R 60-21 4
28786 R 60-~23 17

WAXHRRNBHIAA DI INAARADDIIRNIAD DA AT
sl e e e e e e e |

TZZXTIRZZZIZILT TR IRZRZIZRRZERRZIRRRZZZZR

e e e L e e e e e e e e L e e e e e e e e e e L L L L R L L L e e e R R e R R L ke e R e I

4326 T 85- 3 14 12732 T 55- 5 45
4339 T 35 6 20 12738 T 60-16 30 18713 T 100~17 14
1339 T 35 7 18 - 12738 T 60-17 10 18714 T 100-17 27
4339 T 35 & 19 12739 T 60-16 31 19037 T 80~ 5 8
4339 T 45~ 3 8 T 366 T 100~ 8 3 12739 T 60-17 9
4377 T 55- 3 29 T 736 T 100-17 11 12752 T 10- 3 44
4377T 55-5 8 T  738T 100-17 5 12752 T 10- 3 45 | T2 105- 6 ..
4395T 35- 5 33 T 740T 100-17 6 12818T 35-12 34 | T3 105- 6 ..
4395T 35~ 6 13 T 741 T 100-17 1 12840 T 35~ 3 2 T4 105- 6 ..
4395T 35- 7 10 T 742 T 100-17 3 12840 T 105~ 3 5 T6 105- 6 ..
4395T 35- 8 22 T 10171T 75-5 7 12846 T 65- 2 26 | T9 105-6 ..
T 10172T 75-5 1 12868 T 100~13 4 T10 105~ 6 ..
T 10247T 354 S 12869 T 100-13 36 T13 105- 6 ..
P T 10476 T 10n 3 45 13119 T 60-11 28 | Ti4 105- 6 ..
T 10510T 45~ 5 46 131197 60-11 29
P 44271H 50-5 8 T 10574T 85-5 18 13119T 60-11 65
P 44271H 50~ 5 21 T 10604 T 60-21 2 gﬁg¥ ggjg gi TE
Plamk oo n | TmsTiens s | TERT OB R | o
T 10812T 40 5 38 13119 T 60-15 38 | TE 22YT95- 2 14
R T 10820T 65 4 17 13119 T 60-15 39 TE 23YT95-3 31
T 10822T 65- 5 17 13119 T 60-23 20 TE 24YTS5-9 46
R 1870R 60-31 46A | T 10825T 65- 8 19 13119T 60-23 21 | TE  23YLS95- 2 17
R 1870R 60-31 56 T 10906 T 15-5 8 13213 T 10- 3 26 YT95-15 11
N aTOR o s 3 1eT 3 s 13213 T 60- 3 10 TE 29YT95-15 9
R 10134 R 25- 5 39 T 11006 T 30-1 1 13213 T 60- 4 13 | TE  30¥T95-15 15
R 10160R 25- 5 368 | T 11022T 100~ 2 31 13213 T 60-21 16 | TE  31¥T95-15 16
R 10i185R 25- 5 26 T 11035T 95-3 7 13213T 60-23 24 | TE  35YT95-13 13
R 10188R 25- 3 21 T 11297 T 60-16 2 13213 T 105~ 2 26 TE ﬁggg‘ z 2
R 10211R 25- 5 20 T 11297 T 60-17 1 13213 T 105~ 4 1 TE 201 YT95. 3 13
R 11086 R 100-15 18 T 11297 T 60-19 2 13734 T 35- 8 32 TE 203 YT 95 3 12
R 11087 R 100-13 27 T 11297 T 95-13 1 138607 60-13 39 | b 207 YTos. 3 1
R 11087 R 100-15 30 T 11329T 55-3 19 13861 T 60-13 39 | o EvTon. 3 14
R 11087 R 100-17 30 T 11329T 70- 5 21 13880T 95-1 6 | & S0 vToR. 3 3
R 11088 R 100-13 14 T 11329 T 70-15 22 14501 T 35~ 8 36 TE 217 YT95- 2 21
R 11089 R 100-13 34 T 11335T 100- 2 11 14502 35- 8 37 | oF 219YyTO5. 2 1
R 11090R 100-15 4 T 11341T 100- 5 3 14503 T 35- 8 33 ?
R 11091 R 100-15 5 T 11400T 35- 5 21 14504 T 35- 8 38 %ﬁ %%2}’{32‘ 2
R 11092 R 100-15 17 T 11424 T 35-12 24 14505 T 35~ 8 35 TE 231 YT95- 2 26
R 11093 R 100-15 16 T 11424 T 35-15 30 14506 T 35- 8 40 | b 23 vT95- 3 30
R 11094 R 100-13 33 T 11439T 65-4 6 A T o= 5 % | TE 2314YTes- 2 29
R 11096 R 100-15 42 T 11648 T 100-13 37 4776 T 95-1 7 TE 235YT95- 2 11
R 11096 R 100~17 33 T 11649 T 100-13 8 1 95~ TE 235YTO95- 5 14
R 11097 R 100-13 26 T 11650 T 100-13 20 T -t | TE 235YT9s-7 14
R 11098 R 100-13 19 T 11662T 100- 9 16 -

PC=-862-(6-63) Litho in U, S, A,



NUMERICAL INDEX

110-16 Tractors -- 40 Series
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
TE 239 YT 55-10 20
TE 239YT95-3 8
"TE 255YT95- 7 14
TE 259 YT55-9 18
TE 259 YT 65~ 2 13
TE 273 YT65~ 2 19
TE 277YT65- 2 20
TE 279YT85- 8 14
TE 281YT85-8 6
TE 283YT95-3 7
TE 295YT95-~-2 8
TE 297 YT95- 2 24
TE 433 YT 95-15 18
TE 436 YT 55~ 9 19
TE 436 YT 65- 2 23
TE 745YT95~- 2 4
TE 746 YT 95- 2 20
TE 746 YT95-9 5
TE 746 YT95-11 5

PC-862~(6-63) Litho in U, S, A,



	ALPHABETICAL INDEX
	A
	Adjustable Front Axle (H)
	Adjustable Front Axle (S)
	Adjustable Front Axle (T)
	Adjustable Front Axle (U)
	Adjustable Front Axle (V)
	Adjustable Front Axle (W)
	Air Cleaner
	All-fuel Attachment
	Ammeter
	Anchor Yoke Assembly
	Arm, Rocker
	Axle, Front, Adjustable (H)
	Axle, Front, Adjustable (S)
	Axle, Front, Adjustable (T)
	Axle, Front, Adjustable (U)
	Axle, Front, Adjustable (V)
	Axle, Front, Adjustable (W)

	B
	Back, Seat
	Battery Box
	Bearing Cap, Main
	Bearing, Main, Front
	Bearing, Main, Rear
	Belt, Generator
	Belt, Pulley
	Blade, Fan
	Block, Cylinder
	Bottom Guard (C)
	Box, Battery
	Box, Tool
	Bracket, Draft Link (H)
	Bracket, Front, Fuel Tank
	Bracket, Front, Starting Tank, All-fuel
	Brackets, Implement (H, S,T, U, V, W)
	Bracket, Sway brace (S, V)
	Brake Assembly (H, S, U, V, W)
	Brake Assembly (T)
	Brake Linkage (C)
	Brake Pedal (C)
	Breakaway Coupling (C)
	Breakaway Coupling (H, S, T, U, W)
	Bumper (C)

	C
	Cables, Battery
	Camshaft
	Cap, Fuel Tank
	Cap, Main Bearing
	Cap, Radiator
	Cap, Weather
	Carburetor
	Carburetor Gasket Set
	Carburetor Kit
	Carburetor Rod
	Case, Transmission
	Center Frame
	Choke Controls
	Cigarette Lighter Attachment
	Cleaner, Air
	Clutch Housing, Steering (C)
	Clutch Pedal (C)
	Clutch Pedal (H, S, T, U, V, W)
	Clutch, Steering (C)
	Condenser, Distributor
	Connecting Rod
	Controls, Choke and Starter
	Control Valve Assembly (C)
	Control Valve Assembly (H, S, T, U, W)
	Control Valve Linkage (H, S, T, U, W)
	Coupling, Breakaway (C)
	Coupling, Breakaway (H, S, T, U, W)
	Cover, Front, Touch-o-matic (H, T, V, W)
	Cover, Gear
	Cover, Rear, Transmission (C, H, S, T, U, V)
	Cover, Rear (W)
	Cover, Top, Transmission
	Crank Assembly, Starting
	Crankshaft
	Crossbar (C)
	Current-voltage Regulator
	Cushion, Seat
	Cylinder Block
	Cylinder Head
	Cylinder, Remote Control (C)
	Cylinder, Remote Control (H, S, T, U, W)

	D
	Decalcomanias
	Differential Assembly (H, S, U, V, W)
	Differential Assembly (T)
	Distributor
	Draft Link (H)
	Drawbar Assembly, Front (C)
	Drawbar (C)
	Drawbar (H)
	Drawbar (S)
	Drawbar (T)
	Drawbar (U)
	Drawbar (V)
	Drawbar (W)

	E
	Element, Oil Filter
	Engine Overhaul Gasket Set
	Engine Tune-up Gasket Set
	Exhaust Manifold
	Exhaust Pipe
	Exhaust, Rear (S, U, W)

	F
	Fan Assembly
	Fan Drive Pulley
	Fender Assembly (C)
	Fender Assembly (S)
	Fender Assembly (T)
	Fender Assembly (U)
	Fender Assembly (V)
	Fender Assembly (W)
	Fender Attachment (T)
	Filter, Oil
	Final Drive (C)
	Final Drive Gasket Set
	Final Drive (H)
	Final Drive (S, U, V, W)
	Final Drive (T)
	Five-roller Track Frame (C)
	Flywheel
	Footrests (C)
	Footrests (H)
	Footrests (S)
	Footrests (T)
	Four-roller Track Frame, (C)
	Frame Assembly, Side (C)
	Frame Assembly, Track (C)
	Frame, Center
	Front End Support (C)
	Front End Support (H, V, W)
	Front End Support (S, U)
	Front End Support (T)
	Front Lights
	Front Main Bearing
	Front Tire Attachment, Oversize (T)
	Front Weight Attachment (U)
	Front Weight (H, S, T, U, V, W)
	Front Wheel
	Front Wheel, Single
	Fuel Tank

	G
	Gasket Sets
	Gauge, Oil, Bayonet
	Gauge, Oil Pressure
	Gear Cover
	Gear, Ring (C)
	Gear, Steering (H, T)
	Gear, Steering (S, U)
	Gear, Steering (V, W)
	Gears, Transmission
	Generator
	Governor
	Governor Rod
	Grille (C)
	Grille Guard (C)
	Grille Guard (U)
	Grille (H, T, V, W)
	Grille (S, U)
	Guard, Grille, Light, Bottom (C)
	Guard, Grille (U)
	Guard, Light (U)
	Guard, Powershaft (C, H, U, W)

	H
	Harness, Wiring, Front Lights
	Harness, Wiring, Rear Light
	Head, Cylinder
	Heat Indicator
	Hitch, 3-point (H, S, T, U, V, W)
	Hood (C)
	Hood (H, T, V, W)
	Hood (S, U)
	Hour Meter Attachment
	Housing, Final Drive (C)
	Housing, Final Drive (H)
	Housing, Final Drive (S, U, V, W)
	Housing, Final Drive (T)
	Housing, Rockshaft (H, T, V, W)
	Housing, Rockshaft (S)
	Housing, Rockshaft (U)
	Hub, Fan
	Hydraulic Pump
	Hydrualic System Gasket Sets
	Hydraulic System Oil Lines (C)

	I
	Idler Assembly, 5-roller (C)
	Idler Assembly, 4-roller (C)
	Idler, Upper 5-roller (C)
	ID VIEW
	Implement Brackets (H, S, T, U, V, W)
	Indicator, Heat
	Instrument Panel

	K
	Kit, Carburetor

	L
	Lever, Control
	Light Assembly, Rear
	Light Guard (C)
	Light Guard (U)
	Light, Rear (C)
	Light, Rear (H, T, V, W)
	Light, Rear (S, U)
	Lights, Front
	LIght, Warning (H, S, T, U, V, W)
	Lines, Fuel
	Linkage, Control Valve (H, S, T, U, W)
	Linkage, Steering and Brake (C)
	Loctite Sealant

	M
	Main Bearing, Front
	Main Bearing, Rear
	Manifold, Exhaust
	Manifold, Water
	Manuals, Operator's
	Meter, Hour
	Motor, Starting
	Muffler

	O
	Oil Filter
	Oil Lines, Hydraulic System (C)
	Oil Lines, Remote Control (H, W)
	Oil Lines, Remote Control (S, U)
	Oil Lines, Remote Control (T)
	Oil Lines, Touch-o-matic (H, S, T, U, V, W)
	Oil Pressure Gauge
	Oil Pump, Engine
	Oil Reservoir Assembly (C)
	Operator's Manuals

	P
	Pan, Sod (C)
	Panel, Instrument
	Pedal, Brake (C)
	Pedal, Brake (T)
	Pedal, Clutch (C)
	Pedals, Brake (H, S, U, V, W)
	Pedals, Clutch (H, S, T, U, V, W)
	Pipe, Exhaust
	Pipe, Tail (S, U, W)
	Piston
	Piston Ring
	Plate, Pressure
	Plug, Spark
	Point Set, Distributor
	Power Adjusted Rear Wheels (S, U)
	Powershaft Attachment (C, H, U, W)
	Power Take-off Shift Lever Assembly
	Pressure Plate
	Propeller Shaft
	Pulley, Belt
	Pulley, Fan
	Pulley, Fan Drive
	Pump, Hydraulic
	Pump, Oil, Engine

	Q
	Quadrant Assembly (H, S, T, U, V, W)

	R
	Radiator
	Radiator Shutter Assembly
	Rear Cover (W)
	Rear Exhaust (S, U, W)
	Rear Light Assembly
	Rear Light (C)
	Rear Light (H, T, V, W)
	Rear Light (S, U)
	Rear Main Bearing
	Rear Wheel (H)
	Rear Wheel Spacer Attachment (S, U)
	Rear Wheel (S, U)
	Rear Wheel (T, V, W)
	Rear Wheel Weight Attachment (H)
	Rear Wheel Weight Attachment (S, U)
	Regulator, Current-voltage
	Remote Control Cylinder (C)
	Remote Control Cylinder (H, S, T, U, W)
	Remote Control Oil Lines (H, W)
	Remote Control Oil Lines (S, U)
	Remote Control Oil Lines (T)
	Reservoir Assembly, Oil (C)
	Ring Gear (C)
	Ring, Piston
	Rocker Arms
	Rock Guards (C)
	Rod, Carburetor
	Rod, Connecting
	Rod, Governor
	Rod, Push
	Rod, Starter

	S
	Seat Assembly (C)
	Seat Assembly (H, T, V, W)
	Seat Assembly (S, U)
	Seat Attachment (C)
	Shaft, Pinion, Output
	Shaft, Propeller
	Shaft, Steering
	Shafts, Transmission
	Shield, Powershaft (C, H, U, W)
	Shifting Parts, Transmission
	Shift Lever Assembly, Power Take-off
	Shoe, Track
	Shroud, Radiator
	Shutter Assembly, Radiator
	Side Frame Assembly (C)
	Side Weight (T)
	Single Front Wheel Attachment
	Socket, Auxiliary Light
	Sod Pan (C)
	Spark Plug
	Spindle, Upper (T)
	Spindle, Wheel, Front, Dual (T)
	Starter Controls
	Starter Rod
	Starting Crank Assembly
	Starting Motor
	Starting Motor, Replacement
	Starting Tank - All-fuel
	Steering Clutch (C)
	Steering Clutch Housing (C)
	Steering Gear (H, T)
	Steering Gear (S, U)
	Steering Gear Support (H, S, U, V, W)
	Steering Gear (V, W)
	Steering Linkage (C)
	Steering Shaft
	Steering Wheel
	Strainer, Fuel
	Support, Front End (C)
	Support, Front End (H, V, W)
	Support, Front End (S, U)
	Support, Front End (T)
	Suppport, Steering Gear (H, S, U, V, W)
	Sway Chain Front Anchor Attachment (U)
	Switch

	T
	Tank, Fuel
	Tank, Starting - All-fuel
	3-point Hitch (H, S, T, U, V, W)
	Tool Box
	Touch-o-matic Cylinder and Valve Housing (H, T, V, W)
	Touch-o-matic Cylinder and Valve Housing (S, U)
	Touch-o-matic Front Cover (H, T, V, W)
	Touch-o-matic Oil Lines (H, S, T, Y, V, W)
	Touch-o-matic Quadrant Assembly (H, S, T, U, V, W)
	Touch-o-matic Rockshaft (H, T, V, W)
	Touch-o-matic Rockshaft (S)
	Touch-o-matic Rockshaft (U)
	Track
	Track Roller and Frame Assembly (C)
	Track Roller and Idler Assembly, 5-roller (C)
	Track Roller and Idler Assembly, 4-roller (C)
	Track Shoe
	Transmission Case
	Transmission Gasket Set
	Transmission Gears and Shafts
	Transmission Rear Cover (C, H, S, T, U, V)
	Transmission Shifting Parts
	Transmission Top Cover

	U
	Upper Spindle (T)

	V
	Valve
	Valve Assembly, Control (C)
	Valve Assembly, Control (H, S, T, U, W)
	Valve Housing, Touch-o-matic (H, T, V, W)
	Valve Housing, Touch-o-maitc (S, U)

	W
	Warning Light (H, S, T, U, V, W)
	Water Manifold
	Weight Attachment, Front (U)
	Weight, Front (H, S, T, U, V, W)
	Weight, Side (T)
	Weight, Wheel, Rear (H)
	Weight, Wheel, Rear (S, U)
	Weight, Wheel, Rear (T, V, W)
	Wheel, Front
	Wheel, Front, Single
	Wheel, Rear (H)
	Wheel, Rear, Power Adjusted (S, U)
	Wheel, Rear (S, U)
	Wheel, Rear (T, V, W)
	Wheel, Spindle, Front, Dual (T)
	Wheel, Steering
	Wheel Weight, Rear (H)
	Wheel Weight, Rear (S, U)
	Wheel Weight, Rear (T, V, W)



